JEG

Illustrated Parts Manual

Models
G5-18A

2505H
Agrovector 25.5

SN 0160053000 thru 0160091003 including
0160051045, 0160051047, 0160051049
0160051194, 0160051359 & 0160091013

thru 0160091021 & excluding
0160088263 & 0160088264

31200725

Revised
July 17,2018 -Rev N

JLL

An Oshkosh Corporation Company







EFFECTIVITY PAGE

May 10, 2013 - A - Original Release of Manual
July 17,2013 - B - Revised Manual
September 30, 2013 - C - Revised Manual
January 22,2014 - D - Revised Manual
September 15, 2014 - E - Revised Manual
May 7, 2015 - F - Revised Manual

August 24, 2016 - G - Revised Manual
November 16, 2016 - H - Revised Manual
March 8,2017 - | - Revised Manual

May 19,2017 - J - Revised Manual
September 12,2017 - K - Revised Manual
February 22,2018 - L - Revised Manual
May 8, 2018 - M - Revised Manual

July 17,2018 - N - Revised Rev 2

31200725 G5-18A/2505H



Two configurations of each machine are included in this manual. Determine if machine is equipped with Ultra Sulfer Fuel Decal (1).

« If equipped with the Ultra Low Sulfur decal, all specific references to this machine configuration will be referred to as Ultra Low
Sulfur (ULS) from this point forward.

« If not equipped with the Ultra Low Sulfur decal, all specific references to this machine configuration will be referred to as Low
Sulfur (LS) from this point forward.

G5-18A/2505H 31200725



(2)
SECTION 9 - HYRAULIC COMPONENTS (PRIOR TO SN XXXXXXXXX) SECTION 9 - HYRAULIC COMPONENTS (PRIOR TO SN XXXXXXXXX)
FIGURE 9-3 EXTEND/RETRACT CYLINDER - XXXXX FIGURE 9-3 EXTEND/RETRACT CYLINDER - XXXXX
/ mem | partnumeen | arv oescarprioN Rev
[ 6 J———1 rooraarss 1 |ExtendRetract Cylndsr - 00X €
/ 1 70028582 1| Assomoly, Barel

2 70025593 % Assembly, Rod
3 70025504 1 | cane
4 70025595 1| Head, Pison

7 5 7025582 1| Screw Locking
6 70025596 1 Spacer
7 Kt 1| oRng
8 K 1 | Rog,Backup
9 K 1 | Rog,Rod Boaring
10 K 1 | og
b K 1| SealRod
12 e 1| Rog, Rodsearng (8 )
1 Kt 1| SealRoa
1 K 1| seal. wiper
15 K 2 | Rg,Piston Bearing
1 K 1| seal Pson
7 K 2 | oRrmg
101 70025597 1Kt Seol Gnchdes tems 7 thu 17) ———

]
101 Z
prp— .
10 MODEL . XXXXXXXXX XXXXXXXXX MODEL n
10

General Information W1

Machines are identified by model and in some cases a combination of model, serial number (S/N) or regional standard (e.g. ANSI,
CE, CSA, AUS). Components may also be identified by S/N or manufacturer. Common components that may be identified by these
characteristics are attachments, engine, transmission and hydraulic components.

Product information in this manual is organized under section titles. Frame, Engine and Electrical are a few examples. Each section
is organized by Figure and page number. The information within the Figure is then organized by item number, part number,
description and corresponding illustration(s).

A table of contents (TOC) is found toward the beginning of the manual. Figure number, description and page number are provided for
quick reference to the page containing the related information.

The Recommended Spare Parts, located near the end of the manual, references most frequently used maintenance parts.

A numerical index listing all part numbers and the corresponding page number(s) appears at the back of the manual.

In some instances it is necessary to display non-serviced parts, assemblies or installations. In the case of assemblies and
installations there will be a Ref in the QTY column and a note after the item description stating what is available for service within. In
the case of parts that are not available for service within assemblies or components there will be a NSS (Not Sold Separately) listed
in the part number column of the manual.

Numbers shown in the Item column correspond to numbers used in the associated illustration(s). ltem numbers which are missing
from sequence and are not shown in the illustration(s) are not used on that page.

An indented part description is included in the item under which it is indented.

31200725 G5-18A/2505H



9. ABBREVIATIONS AND SYMBOLS

AC Alternating Current
A/C Air Conditioning
ADE Advanced Design Electronics
AG Agriculture
AMP Amperage
ANSH ssesuvisssvsssvviassioss .American National Standards Institute
AR As Required
ASSY Assembly
AUS Australia
AUX Auxiliary
AWG American Wire Gauge
CAC Charge Air Cooler
CE European Conformity
c™m Centimeter
CONST Construction
CSA Canadian Standards Association
DEF Diesel Exhaust Fluid
DIA Diameter
DC Direct Current
DTZ.... ... Decentralized Transmission Zeros
ECU Electronic Control Unit
EMS Emergency Stop
FNR Forward Neutral Reverse
FT Foot
GA Gauge
GR Grade
HBP High Boom Pivot
HHP High Horse Power
HOC Hydraulic Oil Cooler
HVAC.....ccenunrnnnnned Heating, Ventilating, and Air Conditioning
1D, Inside Diameter
IN Inch
ISOGsssamsiassisssusssss International Organization for Standards
ITSDF.... Industrial Truck Standards Development Foundation
JIC Joint Industry Council
KG Kilogram
KW Kilowatt
L Liter

10. ILLUSTRATION REFERENCE LETTERS

LB Pound
LBP. Low Boom Pivot
LCD Liquid Crystal Display
LED. Light Emitting Diode
LH Left Hand
LHD Left Hand Drive
LHP Low Horse Power
LMIS..cciiiinnnennncnnecanens Load Management Indicator System
LS Low Sulfur
LSl Load Stability Indicator
LSS Load Sensing System
m? Cubic Meter
MA Milliamp
M(m) Metric/Meter
MM Millimeter
N Newton
NACD North America Construction Division
NLA No Longer Availabl

NSS Not Sold Separately
oD Outside Diameter
ORB O-Ring Boss
ORFS 0O-Ring Face Seal
oz Ounce
PR Ply Rating
QT Quart
Qry Quantity
REF Reference
REV Revision
RH Right Hand
RHD Right Hand Drive
RHOC Remote Hydraulic Oil Cooler
RUS Russia
SAE:swsssivamivimniisis Society of Automotive Engineers
SAHR Spring Applied Hydraulically Released
SN Serial Number
SPD Speed
TLU Torque Lock Up
UGM Universal Ground Module

When necessary, illustrations may contain reference letters that are intended to track information from one point to another in the

illustration such as hamesses and hoses or any other information that has been separated in the illustration

Note: Due to continuous product improvements, JLG Industries, Inc. resewes the right to make spedficationchanges without priornotification.

Contact LG Industries, Inc. for updated information

G5-18A/2505H

31200725



TABLE OF CONTENTS

SECTION 1 - FRAME AND ATTACHING PARTS ...ttt e e s e e s e e s e s e e sme e e me e e e s e eans 11

FIGURE 1-1. FRAME AND ATTACHING PARTS ... ittt bbb e s a e e s b e e s s s b e e e sba e e sba e s s sne e e s sanes
FIGURE 1-2. COVERS ...ttt et h e s e s a e e e ae e e s e e e e h e e et e e s ae e e s he e e e R e e e s et e e she e s ere s s sne e saneesee e s smneesnne e e
FIGURE 1-3. LICENSE PLATE HOLDER INSTALLATION
FIGURE 1-4. HITCHES .....ooiiii s
FIGURE 1-5. HITCH ASSEMBLY ... s
FIGURE 1-6. HITCH ASSEMBLY ..ottt e st e e e s bbb e e s bbb e s s b b e e s s b b e e e s sba e e e sba e s s s ba e e s sanes

SECTION 2 - BOOM ...ttt ettt et e sk e et e e e et e e e e e na e e e R et e e st e £ s e e e s e e s ae e e es et e R e e e s e e aa s e e e nse e e an e e e e neenteeeneeenne e e sneeeneesnneenanis

FIGURE 2-1. BOOM ASSEMBLY - COMPONENTS ...ttt ettt e sttt eenn e s re e e sne e e neesareenaneenneeenne
FIGURE 2-2. BOOM ASSEMBLY - PADS AND SHIMS .......ccocoiiiii,
FIGURE 2-3. QUICK COUPLER .......oooiiiii s
FIGURE 2-4. UNIVERSAL QUICK COUPLER .....oooiiiii it e e

SECTION 3 - ATTACHMENT S ...ttt oo et e s e e e h e e oo e e ae e e s ae e e s e e e eh e e e s e e et e e s me e e eme e e se e e saneesmeeesaeeeneessneeseneennes

FIGURE 3-1. STANDARD CARRIAGE ...ttt st e e b e e e e e b b e e e e b b e e e s bb e e e s sbb e e e s bb e e s sba e e e nanes
FIGURE 3-2. UNIVERSAL STANDARD CARRIAGE ... .ot s e e s
FIGURE 3-3. SIDE TILT CARRIAGE ...ttt ettt et sh et e b ettt e s et e s et e e e n e e st e e be e e seessn e e st neesaneesaneesnneenne
FIGURE 3-4. UNIVERSAL SIDE TILT CARRIAGE (G5-18A)
FIGURE 3-5. UNIVERSAL SIDE SHIFT CARRIAGE ... ..ottt e smee e
FIGURE 3-6. FORKS ... bbb e e b b et e s s b e e e s e b e e e s e a b e e e e e b e e e e e s hb e e e s s b b e e e s s bb e e e s s ab e e e s s bbe e e e s bb e e e sanes
FIGURE 3-7. GRAPPLE BUCKET (G5-18A, 2505H & 25.5 - AUS) ...cciiiiiiiiiiiiiei et
FIGURE 3-8. GRAPPLE BUCKET (2505H & 25.5) (Prior to SN 0160065890) ........cccveuerrierririreninieesreseesneesne e seee e nneas
FIGURE 3-9. GRAPPLE BUCKET (2505H & 25.5) (SN 0160065890 t0 PreSent) ........cccccueviiiiiiniiiiiiiniisiesi e
FIGURE 3-10. LIGHT MATERIAL BUCKETS ...

FIGURE 3-11. BUCKETS MP 4 IN ...coociiiiiiiiiii e

FIGURE 3-12. FORK MOUNTED HOOK .....oiiiiii it b e b e e s sb e e s b e s s b e s e s s bbe e s sanes
FIGURE 3-13. UNIVERSAL HITCH ATTACHMENT L...oiiiiii bbb
FIGURE 3-14. SIDE SHIFT CARRIAGE ASSEMBLY (2505H)
FIGURE 3-15. CRANE HOOK ...ttt bbbt e e s b e e e e s bbb e e s bbb e e e bbb e s s bbb e e s b b e s e s b e e s e nb b e s s s bb e e e nanes
FIGURE 3-16. REFLECTIVE PLATES INSTALLATION (FORKS) ....vtiiiiieiiieiisee ettt
FIGURE 3-17. REFLECTIVE PLATES INSTALLATION (BUCKET) (ITALY)
FIGURE 3-18. CARRIAGE 360 DEG ROTATION .. .ouiiiiiiiiiiiiiie ittt ettt e e st a e e s sb e e sb e e s sba e s s sba e e s nanes

SECTION 4 - ENGINE AND ATTACHING PARTS ... e e b e e s sb e e 91

FIGURE 4-1. ENGINE INSTALLATION ..ottt et e e s bbb e s sb e e s eb e s s b e sab e s sab e saae s saee e 92
FIGURE 4-2. FUEL TANK AND LINES (Prior to SN 0160076806, Excluding 0160076010, 0160076011 and 0160076012) .......... 96
FIGURE 4-3. FUEL TANK AND COMPONENTS INSTALLATION (SN 0160076806 to Present, Including 0160076010,
0160076011 AN OB00760L2) ......ocueeireeriiieeiieeireeeeeeestee st e s teeare st e e s re e re e s st eas e s reesreeas e sreesr e eae e e ae e eE e e Rt e et e b e e e Rt e mneeE e e aE e e nne e reenn e nne e re e nneenne s
FIGURE 4-4. RADIATOR INSTALLATION. ..ottt e bbb e e e e s a e e b b e e e s b e e e
FIGURE 4-5. AIR CLEANER INSTALLATION
FIGURE 4-6. AIR CLEANER ASSEMBLY ...ttt ettt e et e e e e s e e e s m e e e e e e s e e e sme e e eme e e ne e ssneeseneeeaneeennas
FIGURE 4-7. EXHAUST INSTALLATION ...ttt e e e s e e s b b e s s st e e e b e e e e s aabe e e
FIGURE 4-8. EXHAUST INSTALLATION ....ccoooiiiiiiiiiiiiiiiiccciee s

FIGURE 4-9. ENGINE HEATER INSTALLATION ......cccccoiiviiiine.

FIGURE 4-10. LUBRICITY DO SER INSTALLATION ..ottt

FIGURE 4-11. FILTER, PRECLEANER ..o

FIGURE 4-12. AIR SHUT OFF VALVE INSTALLATION

SECTION 5 - DRIVE TRAIN ..o bbb e e s b e e s b e e s b e e s h b e e s b e e s b e e s ab e e sae e s sb e s s b e se b e e saa e e sne e e

FIGURE 5-1. DRIVE TRAIN INSTALLATION .. .otttk e e et e s e s e e st e e e e e s e e sme e e sme e e e e ssneesaneeenns
FIGURE 5-2. FRONT AXLE ASSEMBLY ....ccoiiiiiiiiiiiiieiice e

FIGURE 5-3. CENTRAL HOUSING AND STEERING .......................

FIGURE 5-4. DIFFERENTIAL ....ooiiiiiii e

FIGURE 5-5. HUB REDUCTION .....coiiiiiiiiiiiiiiiici s

FIGURE 5-6. BRAKES ... .ot

FIGURE 5-7. REAR AXLE ASSEMBLY ...coiiiiiiiiiiiiiiiccii e

FIGURE 5-8. CENTRAL HOUSING AND STEERING ........ccccocoiiiiiiiiiiiice

FIGURE 5-9. DIFFERENTIAL ..ot e

FIGURE 5-10. HUB REDUCTION .....cccoiiiiiiiieiiee e
FIGURE 5-11. FENDER INSTALLATION L.ttt s s bbb s

31200725 G5-18A/2505H 7



TABLE OF CONTENTS

FIGURE 5-12. TIRES AND RIMS ... e e s e e a e b e b e e e s e e e s b s saa e
FIGURE 5-13. TIRE/WHEEL SET 33X16LL19.5 - TURF/SAND ................
FIGURE 5-14. TIRE/WHEEL ASEMBLY 33X16LL19.5 - TURF/SAND

SECTION B = CAB ..ottt ettt et e et e et e s et e s bt e E e e e Rt e e as e e o R e e e as e e e e e e e ea e e e e R e e e R e e eas et e s e e eaneesan e e ssae e teeeneeenaneenneeereenreens

FIGURE 6-1. CAB INSTALLATION
FIGURE 6-2. OPEN CAB (G5-18A)
FIGURE 6-3. ENCLOSED CAB INSTALLATION .....coooiiiiiiiienreenrceree e,

FIGURE 6-4. CAB INTERIOR ......coooiiiiiiiiic e

FIGURE 6-5. OVERHEAD CONSOLE INSTALLATION ...ttt
FIGURE 6-6. SUSPENSION SEAT ...ttt sttt et s e e e s a e e st e e s e e e s ae e s s e e s e s e e s m e e e e e e e e se e e e s e e e s e e e neesaeeeasneeeneesaneeseneenneas
FIGURE 6-7. SUSPENSION SEAT (OPEN CAB) (SN 0160083100 to Present)
FIGURE 6-8. WIPER INSTALLATION
FIGURE 6-9. HEATER AND AC ... ittt a et et e st sa e e e a e e e b e e e et e e et e et e e s ae e e e be e et e e e teeease e e nreeeneenareeneneenanas
FIGURE 6-10. HEATER AND AC .....oooiiiiiiic e

FIGURE 6-11. AC CONDENSER INSTALLATION ...ttt e e e e e e s
FIGURE 6-12. AC SYSTEM INST ALLATION ...ttt ittt ettt sttt ettt eh et bt et e st e s b et e bt et e skt e bt e e bt eeineenbr e et e e nanes
FIGURE 6-13. HEATER ASSEMBLY
FIGURE 6-14. HEATER ASSEMBLY WITH AC

SECTION 7 - CONTROLS ...t et s h e e s h e e e s e e e e h e e e b e e e b e e s e e e s me e e s sn e e sha e e see e e sme e s neessneessneeeneean 199

FIGURE 7-1. BRAKE ..ot b b e e s b e e s e a b e e e s e a b e e e s e a b e e e s s b e e e e e s hb b e e e s hb b e e s s bbb e e s s bbb e e e s b e e e s sabee s
FIGURE 7-2. ACCELERATOR ... bbb bt a e e b e e s b e e s b e s e s b e s b e saa e b e e sr e
FIGURE 7-3. STEERING COLUMN
FIGURE 7-4. BOOM JOYSTICK ... ittt ettt s e e s h e e s hb e e e e bbb e e s b b e e e e bt e e e s bbb e e s bbb e e e s ab e e e s bb e e e s aanen s

SECTION 8 - HYDRAULIC CIRCUITS ...ttt ettt ettt s a et e st e e s ae e e e b e e et e e et e e b e e e e e e s eeeesbn e e beeetee s naneesmeeeneennneens 211

FIGURE 8-1. SUPPLY CIRCUIT ...ttt bbb e e b e s s bbb e s s bbb e e s b b e e s s bbb e s s bbb e e e s bb e e e s b e e s abb e 212
FIGURE 8-2. DUMP CIRCUIT ...ttt b e e e b e s b e e s b e e s e s b e s ab e s b e sb e sa e

FIGURE 8-3. STEER SELECT
FIGURE 8-4. SERVICE/PARK BRAKE ... .ottt ettt ettt ettt e s et et e bt e et e s st e e et e e s et e eb et e be e et e e e an e e nsne s nneenaneennnis
FIGURE 8-5. BOOM JOYSTICK (G5-18A) ...ititiiieiiieiteiee sttt sttt s et se e me s et s me e n e e re e e ebeesre e e e sbeenneennessnennnenrean
FIGURE 8-6. BOOM JOYSTICK (2505H & 25.5)
FIGURE 8-7. LIFT CYLINDER (G5-18A) ...ttt ittt ettt ettt ettt sttt ettt st eae e eh et et e et eea et e be e e eh et e bt et e e et e e ean e e abn e e e b e e naneenanas
FIGURE 8-8. LIFT CYLINDER (2505H & 25.5) ..ottt sttt ettt ne s nne e ne s nneeneen
FIGURE 8-9. EXTEND/RETRACT CYLINDER
FIGURE 8-10. TILT AND COMPENSATING .........ccooeviienn.
FIGURE 8-11. AUXILIARY HYDRAULICS ........ccco o
FIGURE 8-12. REAR AUXILIARY HYDRAULICS
FIGURE 8-13. AUXILIARY HYDRAULICS PRESSURE RELIEF .........ccccoiiiiiiiiiicicieee
FIGURE 8-14. HYDRAULIC TANK BREATHER INSTALLATION ...ccooiiiiiiiiieee e

SECTION 9 - HYDRAULIC COMPONENTS ...ttt st e e e s oo e m e e m e s e e e ee e e eme e e nmeesneeeeneeeneean 245

FIGURE 9-1. LIFT CYLINDER (G5-18A) (Prior to SN 0160076806, Excluding 0160076010, 0160076011 and 0160076012)...... 246
FIGURE 9-2. LIFT CYLINDER (G5-18A) (SN 0160076806 to Present, Including 0160076010, 0160076011 and 160076012) ....248
FIGURE 9-3. LIFT CYLINDER (2505H & 25.5)
FIGURE 9-4. LIFT CYLINDER (2505H & 25.5)
FIGURE 9-5. EXTEND/RETRACT CYLINDER (Priorto SN 0160076806, Excluding 0160076010, 0160076011 and 0160076012)

................................................................................................................................................................................................................. 254
FIGURE 9-6. EXTEND/RETRACT CYLINDER (SN 0160076806 to Present, Including 0160076010, 0160076011 and

L0 G0l 10 ) PP T TP OR PP 256
FIGURE 9-7. TILT CYLINDER (Prior to SN 0160076806, Excluding 0160076010, 0160076011 and 0160076012) .............ccc..... 258
FIGURE 9-8. TILT CYLINDER (SN 0160076806 to Present, Including 0160076010, 0160076011 and 0160076012) .................. 260
FIGURE 9-9. COMPENSATING CYLINDER (Priorto SN 0160076806, Excluding 0160076010, 0160076011 and 0160076012)
................................................................................................................................................................................................................. 262
FIGURE 9-10. COMPENSATING CYLINDER (SN 0160076806 to Present, Including 0160076010, 0160076011 and 0160076012)
................................................................................................................................................................................................................. 264
FIGURE 9-11. FORK LOCKING CYLINDER ..ottt ettt ettt h ettt et s bt e bt ekt et e e be e e n e e nineeneneennreenanes 266
FIGURE 9-12. SIDE TILT CARRIAGE CYLINDER AND GRAPPLE BUCKET CYLINDER .......cccccoviiiiiiiiiii i, 268
FIGURE 9-13. UNIVERSAL SIDE SHIFT CYLINDER

FIGURE 9-14. MAIN CONTROL VALVE ... e

FIGURE 9-15. FRONT DRIVE MOTOR ..ottt

FIGURE 9-16. HYDRO STATIC DRIVE PUMP ...ttt

8 G5-18A/2505H 31200725



FIGURE 9-17.
FIGURE 9-18.
FIGURE 9-19.
FIGURE 9-20.
FIGURE 9-21.
FIGURE 9-22.
FIGURE 9-23.

SECTION 10 - ELECTRICAL

FIGURE 10-1.
FIGURE 10-2.
FIGURE 10-3.
FIGURE 10-4.
FIGURE 10-5.
FIGURE 10-6.
FIGURE 10-7.
FIGURE 10-8.
FIGURE 10-9.

FIGURE 10-10.

FIGURE 10-11

FIGURE 10-12.
FIGURE 10-13.
FIGURE 10-14.
FIGURE 10-15.
FIGURE 10-16.
FIGURE 10-17.
FIGURE 10-18.
FIGURE 10-19.
FIGURE 10-20.
FIGURE 10-21.
FIGURE 10-22.
FIGURE 10-23.
FIGURE 10-24.
FIGURE 10-25.
FIGURE 10-26.
FIGURE 10-27.

TABLE OF CONTENTS

GEAR PUMP
DIVERTOR VALVE
STEERING SELECT VALVE
PILOT SELECT VALVE
BRAKE VALVES
MP BUCKET CYLINDER
AIR SHUT OFF VALVE

ENGINE COMPARTMENT ELECTRICAL INSTALLATION
BOOM AND FRAME ELECTRICAL INSTALLATION
CAB ELECTRICAL INSTALLATION
CAB SWITCHES
WORK LIGHTS
DRIVE LIGHTS
ENGINE HARNESS
FRAME HARNESS
FRAME OPTION HARNESS
CAB HARNESS (Prior to SN 0160076806, Excluding 0160076010, 0160076011 and 0160076012)
. CAB HARNESS (SN 0160076806 to Present, Including 0160076010, 0160076011 and 160076012)
CAB ROOF HARNESS
ROOF WORKLIGHT HARNESS
BOOM WORKLIGHT HARNESS
BEACON WORKLIGHT HARNESS
BOOM AUX HARNESS
LSI BOOM SENSOR HARNESS
IGNITION SWITCH JUMPER HARNESS
MODE SELECT HARNESS
HEATER JUMPER HARNESS
CLEARSKY ASSEMBLY
REVERSE SENSING SYSTEM INSTALLATION G5-18A
REVERSE SENSOR HARNESS G5-18A
TELEMATICS HARNESS INSTALLATION
TELEMATICS INSTALLATION, UNITED RENTALS
CLEARSKY CONTROLLER (Prior to SN 0160082511)
AC CONDENSER HARNESS

FIGURE 10-28. TELEMATICS HARNESS........c..cooiiiiii, ..378
FIGURE 10-29. TELEMATICS INSTALLATION ..380
FIGURE 10-30. TELEMATIC GATEWAY HARNESS ... oo s e 382
FIGURE 10-31. CLEAR SKY INSTALLATION ...ttt s 384
FIGURE 10-32. CLEARSKY TELEMATICS HARNESS.......ciiiiiieiee e ..386
FIGURE 10-33. CLEARSKY INSTALLATION 3-WIRE.......cccciiiiiiienieeee e ..388
FIGURE 10-34. CONTROL ACCESSORY .....cccoiiiiiiiiiieeiirieeiiiiee s ..390
FIGURE 10-35. AIR SHUT OFF VALVE FRAME HARNESS ..392
FIGURE 10-36. AIR SHUT OFF VALVE HARNESS ... e e 396
SECTION 11 - DEC ALS ...ttt e ettt et ek oo e s oo e ae e oo a e e e s oo s et e e se e e e s ae e e s ae e e s e e e s e e ame e e emeeeaseeeseteesseeesmeesneesaneeseneesnneesnneenn 399
FIGURE 11-1. CAB AND FRAME DECALS ...ttt ettt s a e a et e s b e e s st e s b e e e s s ba e e e s b e e e 400
FIGURE 11-2. BOOM DECALS ... h e b b e b s b e s b s b e e e b e s b e e s a e s sb e s b e s s 406
FIGURE 11-3. CLEARSKY DECAL INSTALLATION ...ttt rae e 408
SECTION 12 - RECOMMENDED SPARE PARTS ...ttt e e et e e s e e e n e e e s e e e sme e e eme e eneeseneesneeenneeeane 411
FIGURE 12-1. RECOMMENDED SPARE PARTS .. .ot 412
PART NUMBER INDEX ... e e b e e e s b b e e e s b b e e s s b b e e e s b b e b e e s s b b e e e s e b b e e e s sbb e e e s sbb e e e s sbe e e e sares 413
31200725 G5-18A/2505H 9






SECTION1- FRAME AND ATTACHING PARTS

SECTION 1 - FRAME AND ATTACHING PARTS

31200725 G5-18A/2505H 1



SECTION1- FRAME AND ATTACHING PARTS

12

FIGURE 1-1. FRAME AND ATTACHING PARTS

VIEW OF REAR PLATE

NO HITCH

801
804 sg/ﬂsoz
N

801
802
B
o

803

N\

N 77\

Y

== ‘i's/

!
4

G5-18A/2505H

ART_31200725-1-1a

31200725



SECTION1- FRAME AND ATTACHING PARTS

405 7\\% 401

606

31200725 G5-18A/2505H 13



SECTION1- FRAME AND ATTACHING PARTS

FIGURE 1-1. FRAME AND ATTACHING PARTS

14

ITEM PART NUMBER QTY DESCRIPTION REV
1001137271 Ref FRAME INSTALLATION, (notavailableto order, see items 1 thru 28 C
for service) (Prior to SN 0160070386)
1001190779 Ref FRAME INSTALLATION, (ifequipped) (notavailableto order, see B
items 1 thru 28 & 30 for service) (SN 0160070386 to Present)
1001197623 Ref FRAME INSTALLATION (2505H & 25.5 - forhomologation), (if B
equipped) (notavailableto order, seeitems 1, 2, 4, 5, 7 thru11l, 13
thru 23 & 25 thru 30 for service) (SN 0160070172 to Present)
1001199321 Ref |FRAME INSTALLATION (2505H & 25.5 - CE), (ifequipped), (not B
available to order, see items 1 thru 18, 20 thru 23 & 25 thru 30 for
service) (SN 0160070386 to Present)
1 1001151133 2 HEAVY HEX NUT, 3/4-10
2 0641506 2 HEX HD CAPSCREW, 5/16-18X3/4, GR5
3 0641514 3 HEX HD CAPSCREW, 5/16-18X1-3/4, GR5
4 1001151086 4 HEX HD CAPSCREW, 3/4-10X2-1/2, GR8 (Prior to SN
0160070386)
4 1001151086 2 HEX HD CAPSCREW, 3/4-10X2-1/2, GR8 (SN 0160070386 to
Present)
4 1001151086 2 HEX HD CAPSCREW, 3/4-10X2-1/2, GRS, (2505H & 25.5 - for
homologation) (SN 0160070172 to Present)
5 3272201 2 HEX NUT, 3/4-10, GRS, (torqueto 135-105 |b-ft/183-142 Nm)
6 3311505 3 LOCKNUT, 5/16-18
7 3931416 2 SOCKET HD CAPSCREW, 1/4-20X1
8 4711500 2 WASHER, 5/16
9 4712200 1 WASHER, 3/4
10 1001151132 4 WASHER, 3/4
11 4762200 1 LOCKWASHER, 3/4
12 4891500 6 WASHER, 5/16
13 83483497 2 GEAR CLAMP
14 86883327 2 HOSE CLAMP
15 1001148483 1 VENT HOSE
16 1001080086 1 FILL HOSE
17 1001080171 1 REAR HITCH MOUNT PLATE
18 1001080573 1 FUEL NOZZLE TUBE
19 1001144474 1 MIRROR BRACKET
19 1001158104 1 OFFSET MIRROR BRACKET, (forhomologation machines)
20 1001081185 1 BOOM STOP PAD
21 1001142680 103 in SPLIT POLY CONDUIT
23 1001081364 2 RUBBER GROMMET
24 1001133822 1 HEADLIGHT BRACKET (ANSI) (Prior to SN 0160070386)
24 1001190639 1 HEADLIGHT BRACKET (ANSI & CE) (SN 0160070386 to
Present)
25 1001148177 1 RECTANGULAR MIRROR
26 8307222 2 WASHER
27 3290801 2 HEX NUT, M8 X 1.25
28 1001181611 1 MAIN CONTROL VALVE ACCESS PANEL
29 8866514 1 CONVEX MIRROR, (2505H & 25.5), (if equipped)
30 1001213206 2 HEX HD CAPSCREW, 3/4-10X2-3/4, GRS, (notshown)
101 1001157307 1 ELECTRIC COMPONENTS MOUNT
102 0641403 2 HEX HD CAPSCREW, 1/4-20X3/8, GR5
104 0641624 1 HEX HD CAPSCREW, 3/8-16x3, GR5
105 0641836 1 HEX HD CAPSCREW, 1/2-13X4-1/2, GR5
106 0641852 1 HEX HD CAPSCREW, 1/2-13X6-1/2, GR5
G5-18A/2505H 31200725



SECTION1- FRAME AND ATTACHING PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
107 2220239 2 ADAPTER, PLUG
108 3271601 1 HEX NUT, 3/8-16
109 3271801 4 HEX NUT, 1/2-13
112 4751600 1 WASHER, 3/8
113 90027471 8 WASHER, 1/2
114 91563136 1 OIL LEVEL INDICATOR, (torqueto mounting bolts to 6 Ib-ft/8 Nm)
116 1001080944 1 MECHANICAL ADAPTER, PLUG
117 1001187150 1 LOCKABLE HYDRAULIC FILLER CAP
118 1001081363 2 MAGNET
119 1001130291 1 COUNTERWEIGHT PLATE
121 N.S.S. 1 FRAME WELDMENT
124 1001130289K 1 WEIGHT ASSY
125 0641856 2 HEX HD CAPSCREW, 1/2-13X7

1001080571 1 DIESEL FUEL CAP INSTALLATION, (includesitems 201 thru 203) B
201 1001001422 1 FILLER NECK TANK ADAPTER
202 1001080707 1 DIESEL FUEL LOCKING CAP
203 0100093 AR LOCTITE 30512

0275778 1 LIFT CYLINDER LOCK INSTALLATION, (includesitems 301 thru C

305) (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)

1001201659 1 LIFT CYLINDER LOCK INSTALLATION, (includesitems 301 thru A
305) (SN 0160076806 to Present, Including 0160076010,
0160076011 and 0160076012)

301 909304 AR RUBBER PROFILE, 18X5mm
302 1271599 1 LIFT CYLINDER LOCK WELDMENT
303 1784861 2 O-RING
304 1001099887 2 HANDLE SCREW, 12X103mm
305 Ref CYLINDER LOCK WARNING DECAL, (notshown), (See DECALS
SECTION for Breakdown)
1001081106 Ref COUNTERWEIGHT INSTALLATION, (ANSI), (notavailable to C

order, see items 401 thru 403 for service) (Prior to SN 0160076806,
Excluding 0160076010, 0160076011 and 0160076012)

1001201083 Ref COUNTERWEIGHT INSTALLATION, (ANSI), (notavailableto C
order, see items 401 thru403 & 501 for service) (SN 0160076806 to
Present, Including 0160076010, 0160076011 and 0160076012)

1001081107 Ref COUNTERWEIGHT INSTALLATION, (CE), (notavailableto order, C
see items 401 thru 403 for service) (Prior to SN 0160076806,
Excluding 0160076010, 0160076011 and 0160076012)

1001201085 Ref COUNTERWEIGHT INSTALLATION, (CE), (notavailableto order, C
see items 401 thru 403 & 501 for service) (SN 0160076806 to
Present, Including 0160076010, 0160076011 and 0160076012)

1001137138 Ref COUNTERWEIGHT INSTALLATION, (AUS), (notavailableto order, B
see items 401 thru 501 for service) (Prior to SN 0160076806,
Excluding 0160076010, 0160076011 and 0160076012)

1001201086 Ref COUNTERWEIGHT INSTALLATION, (AUS), (notavailableto order, C
see items 401 thru 403 & 501 for service) (SN 0160076806 to
Present, Including 0160076010, 0160076011 and 0160076012)

1001213808 Ref COUNTERWEIGHT INSTALLATION (FRONT), (notavailable to A
order, see items 401,402,404 & 405 for service) (SN 0160076806 to
Present, Including 0160076010, 0160076011 and 0160076012)

401 1001151086 NLA HEX HD CAPSCREW, 3/4-10X2-1/2, GR8 (no longer available,
order 0682220 for replacement)

401 0682220 4 HEX HD CAPSCREW, 3/4-10X2-1/2, GR8

401 0641830 4 HEX HD CAPSCREW, 1/2-13X3-3/4, (FRONT)

402 1001151132 NLA WASHER, 3/4 (no longer available, order 4752200 for

replacement)

31200725 G5-18A/2505H 15



SECTION1- FRAME AND ATTACHING PARTS

16

ITEM PART NUMBER QTY DESCRIPTION REV
402 4752200 4 WASHER, 3/4
402 4891800 8 WASHER, 1/2, (FRONT)
403 1001080861 1 COUNTERWEIGHT, 460 LB/209 KG, (ANSI)
403 1001081105 1 COUNTERWEIGHT, 129 KG/284 LB, (CE)
403 1001137099 1 COUNTERWEIGHT, 32.6 KG/720 LB, (AUS)
404 3271801 4 HEX NUT, 1/2-13
405 1001213805J 1 COUNTERWEIGHT, (FRONT)
501 0100071 AR LOCTITE 262, (AUS)
0275779 Ref WHEEL CHOCK INSTALLATION, (notavailableto order, seeitems D
601 thru 606 for service) (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
1001201527 Ref WHEEL CHOCK INSTALLATION, (notavailableto order, seeitems A
601 thru 607 for service) (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)
601 806253 2 WEDGE ASSY
602 4811900 8 WASHER, 8mm (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
602 4711500 6 WASHER, 5/16 (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)
603 0760806 8 HEX HD CAPSCREW, 8X12mm (Prior to SN 0160076806,
Excluding 0160076010, 0160076011 and 0160076012)
603 0630383 6 BOLT, CARRIAGE (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)
604 1060628 2 TIE DOWN CABLE
605 806264 2 WEDGE HOLDER
606 1001167706 1 WHEEL CHOCK MOUNTING (Prior to SN 0160076806,
Excluding 0160076010, 0160076011 and 0160076012)
606 1001201526 1 WHEEL CHOCK MOUNTING (SN 0160076806 to Present,
Including 0160076010, 0160076011 and 0160076012)
607 0100011 AR LOCTITE 242, (notshown)
1001104784 Ref CONVEX MIRROR INSTALLATION, (notavailableto order, see ()
items 701 thru 705 for service) (Prior to SN 0160076806,
Excluding 0160076010, 0160076011 and 0160076012)
1001200851 Ref CONVEX MIRROR INSTALLATION, (notavailableto order, see C
items 701 thru 705 for service) (SN 0160076806 to Present,
Including 0160076010, 0160076011 and 0160076012)
701 4712200 1 WASHER, 3/4
702 88501012 1 HEX NUT, 3/4-10
703 1001008436 1 MIRROR ASSY, (includes items 751 thru 753) C
704 1001208759 1 REAR MOUNT MIRROR BAR
705 0682220 1 HEX HD CAPSCREW, 3/4-10X2-1/2, GR8
751 1001008475 2 LOCKWASHER, #12
752 1001009062 2 WASHER
753 1001010838 2 HEX HD BOLT
1001200598 Ref NO HITCH INSTALLATION, (notavailableto order, see items 801 D
thru 804 for service) (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)
801 0100011 AR LOCTITE 242
802 0642212 4 HEX HD CAPSCREW, 3/4 - 10X1-1/2
803 4752200 4 WASHER, 3/4
804 1001197490 1 PLATE, REAR
1001200928 Ref MIRRIOR INSTALLATON, (G5-18A, 2505H & 25.5 - ANSI), (not B
available to order, see items 901 thru 909 for service) (SN
0160076806 to Present, Including 0160076010, 0160076011 and
0160076012)
Gb5-18A/2505H 31200725



SECTION1- FRAME AND ATTACHING PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
1001201814 Ref MIRRIOR INSTALLATON, (2505H & 25.5 - Germany A
Homologation), (notavailable to order, see items 902, 904, 905,
907, 908 & 910 for service) (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)
1001200924 Ref MIRRIOR INSTALLATON, (2505H & 25.5 - CE), (notavailable to A
order, see items 901 thru 910 for service) (SN 0160076806 to
Present, Including 0160076010, 0160076011 and 0160076012)
901 0641514 3 HEX HD CAPSCREW, 5/16-18X1-3/4, GR5
902 3272201 2 HEX NUT, 3/4-10, GR8
903 3311505 3 LOCKNUT, 5/16-18
904 4712200 1 WASHER, 3/4
905 4762200 1 LOCKWASHER, 3/4
906 4891500 6 WASHER, 5/16
907 1001144474 1 MIRROR BRACKET, (G5-18A, 2505H & 25.5 - ANSI)
907 1001158104 1 MIRROR BRACKET, (2505H & 25.5 - CE & Germany
Homologation)
908 1001191635 1 MIRROR, ASSEMBLY, (G5-18A, 2505H & 25.5 - ANSI)
908 1001148177 1 RECTANGULAR MIRROR, (2505H & 25.5 - CE & Germany
Homologation)
909 1001190639 1 HEADLIGHT BRACKET
910 8866514 1 CONVEX MIRROR, (2505H & 25.5 - CE & Germany
Homologation)
1001 8866514 1 CONVEX MIRROR, (2505H & 25.5 - Italy), (ifequipped)
1002 1001158104 1 OFFSET MIRROR BRACKET, (2505H & 25.5 - Italy), (ifequipped)

31200725 G5-18A/2505H 17



SECTION1- FRAME AND ATTACHING PARTS

FIGURE 1-2. COVERS

ART_31200725-1-2a

18 G5-18A/2505H 31200725



SECTION1- FRAME AND ATTACHING PARTS

ART_31200725-1-2b

31200725 G5-18A/2505H 19



SECTION1- FRAME AND ATTACHING PARTS

509

Prior to SN 0160070385

2505H & 25.5

ART_31200725-1-2¢

20 G5-18A/2505H 31200725



SECTION1- FRAME AND ATTACHING PARTS

SN 0160070386 to Present

ART_31200725-1-2d

31200725 G5-18A/2505H 21



SECTION1- FRAME AND ATTACHING PARTS

22

FIGURE 1-2. COVERS

ITEM PART NUMBER QTY DESCRIPTION REV
1001142092 Ref HOOD INSTALLATION, (G5-18A), (notavailableto order, see items |
1 thru 35 for service) (Prior to SN 0160070386)
1001190762 Ref HOOD INSTALLATION, (G5-18A), (notavailableto order, see items C
1 thru 37 for service) (SN 0160070386 to Present)
1001142095 Ref HOOD INSTALLATION, (2505H), (notavailableto order, seeitems G
1thru 35, 127, 128 & 133 for service) (Prior to SN 0160070386)
1001190764 Ref HOOD INSTALLATION, (2505H), (notavailableto order, seeitems C
1thru 37, 127, 128 & 133 for service) (SN 0160070386 to Present)
1 0641505 4 HEX HD CAPSCREW, 5/16-18X5/8, GR5
2 0641509 4 HEX HD CAPSCREW, 5/16-18X1-1/8, GR5
3 0641516 1 HEX HD CAPSCREW, 5/16-18X2, GR5
4 0641608 21 HEX HD CAPSCREW, 3/8-16X1, GR5
5 0641612 8 HEX HD CAPSCREW, 3/8-16X1-1/2, GR5
6 0791404 2 SCREW, 1/4-20X1/2
7 0791607 4 SCREW, 3/8-16X7/8 (Prior to SN 0160070386)
7 0791607 2 SCREW, 3/8-16X7/8 (SN 0160070386 to Present)
8 3271501 7 HEX NUT, 5/16-18
9 1001160078 2 GAS SPRING, (G5-18A)
9 1001148294 2 GAS SPRING (2505H and 25.5)
10 4711500 16 WASHER, 5/16
11 4711600 37 WASHER, 3/8
12 4751600 2 WASHER, 3/8 (Prior to SN 0160070386)
13 88501006 2 HEX NUT, 3/8-16 (Prior to SN 0160070386)
14 1001081299K 1 FUEL FILTER ACCESS PANEL
15 1001097160 78 in SELF-GRIPPING BULB SEAL
16 1001121337 1 LATCH CATCH BRACKET (Prior to SN 0160070386)
16 1001191820 1 LATCH CATCH BRACKET (SN 0160070386 to Present)
17 1001141534 1 SIDE SKIRT PANEL (Prior to SN 0160070386)
17 1001190788 1 SIDE SKIRT PANEL (SN 0160070386 to Present)
18 1001142265 1 HOOD HINGE MOUNT WELDMENT PLATE
19 1001142266 1 REAR FENDER WELDMENT PANEL (Prior to SN 0160070386)
19 1001197401 1 REAR FENDER WELDMENT PANEL (SN 0160070386 to
Present)
20 1001142267 1 FRONT FENDER WELDMENT PANEL
21 1001158428 1 GAS SPRING WELDMENT MOUNT
22 1001142393 1 HOOD ASSY, (G5-18A), (includes items 501 thru511) (no longer E
available, order kitK1 for service)
22 1001160084 1 HOOD ASSY, (G5-18A), (incudes items 501 through 511), (SN B
0160058365 through 0160070385)
22 1001190743 1 HOOD ASSY, (G5-18A) (incudes items 501 through 512) (SN E
0160070386 to Present)
22 1001149482 1 HOOD ASSY, (2505H), (includes items 601 thru 606), (no longer D
available, order kit K2 for service)
22 1001160087 1 HOOD ASSY, (2505H), (includes items 601 thru 606), (SN B
0160058365 through 0160070385)
22 1001190759 1 HOOD ASSY, (2505H), (includes items 601 thru 606) (SN E
0160070386 to Present)
23 1001143142 2 HOOD HINGE
25 1001143391 1 AIR INTAKE SEAL (Prior to SN 0160070386)
25 1001192255 1 AIR INTAKE SEAL (SN 0160070386 to Present)
26 1001143997 1 LATCH CATCH MOUNT (Prior to SN 0160070386)
27 1001144369 1 FOAM GASKET SEAL
G5-18A/2505H 31200725



SECTION1- FRAME AND ATTACHING PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
28 1001149810 1 BELLY PAN PLATE
29 1001149811 1 BELLY PAN WELDMENT PLATE
30 1001090344 52 in NEOPRENE TAPE, 1/16X1/2
31 1001156315 1 COVER PLATE
32 0641605 4 HEX HD CAPSCREW, 3/8-16X5/8
33 3271601 4 HEX NUT, 3/8-16, GR8
34 1001158318 1 FOAM GASKET SEAL, (notshown)
35 1001163324 1 NUT-SPEC, NYLON ACORN, M12 (Prior to SN 0160070386)
36 0100081 AR LOCTITE 454
37 3340943 1 PAD, RUBBER
127 1001144990 1 SOUND INSULATE, BELLY PAN, (2505H & 25.5)
128 1001144991 1 SOUND INSULATE, REAR FENDER, (2505H & 25.5)
133 1001151983 1 SOUND INSULATE, FIREWALL, (2505H & 25.5)
201 0681516 5 HEX HD CAPSCREW, 5/16-18X2, GR8
202 0681518 8 HEX HD CAPSCREW, 5/16-18X2-1/4, GR8
211 3271501 13 HEX NUT, 5/16-18
214 4711500 26 WASHER, 5/16
226 1001156243 1 COOLANT TANK PLATE
229 Ref FILTER BRACKET, (See ENGINE AND ATTACHING PARTS
SECTION for Breakdown)
230 1001143879 1 COOLER FRONT SUPPORT
231 1001143880 1 COOLER REAR SUPPORT
237 85941017 1 CLAMP
303 0641406 12 HEX HD CAPSCREW, 1/4-20X3/4, GR5
311 4711400 12 WASHER, 1/4
315 1001080092 1 HYDRAULIC ACCESS COVER GASKET
323 1001185058J 1 HYDRAULIC TANK ACCESS COVER
1001140270 Ref BATTERY COVER INSTALLATION, (notavailableto order, see B

items 401 thru 405 for service) (Prior to SN 0160076806,
Excluding 0160076010, 0160076011 and 0160076012)

1001200247 1 BATTERY COVER INSTALLATION, (notavailableto order, see
items 403 thru 405 for service) (SN 0160076806 to Present,
Including 0160076010, 0160076011 and 0160076012)

401 1001080644 1 CAM LATCH

402 1001081000 1 CAM LOCK LATCH

403 1001140269 1 BATTERY COVER (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)

403 1001198349 1 BATTERY COVER (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)

404 1001130220 2 TINNERMAN NUT, M6 (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)

404 1001130220 3 TINNERMAN NUT, M6 (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)

405 1001151183 2 THUMB SCREW, M6-1X25.4 (Prior to SN 0160076806,
Excluding 0160076010, 0160076011 and 0160076012)

405 1001151183 3 THUMB SCREW, M6-1X25.4 (SN 0160076806 to Present,

Including 0160076010, 0160076011 and 0160076012)

501 3290605 4 HEX LOCKNUT, M6X1

502 4811700 4 WASHER, 6mm

503 1001122219 1 COMPRESSION LATCH (SN 0160058365 through 0160070385)
503 1001132168 1 COMPRESSION LATCH (SN 0160070386 to Present)

504 1001142116 1 HOOD, (G5-18A & 2505H) (SN 0160058365 through 0160070385)
504 1001190754 1 HOOD, (G5-18A & 2505H) (SN 0160070386 to Present)

506 1001143389 1 AIR INTAKE CHANNEL (Prior to SN 0160070385)

31200725 G5-18A/2505H 23



SECTION1- FRAME AND ATTACHING PARTS

24

ITEM PART NUMBER QTY DESCRIPTION REV
506 1001191640 1 AIR INTAKE CHANNEL (SN 0160070386 to Present)
507 1001143422 1 HINGE AND GAS SPRING MOUNT (Prior to SN 0160070385)
507 1001160081 1 HINGE AND GAS SPRING MOUNT (SN 0160058365 through
0160070385)
507 1001190728 1 HINGE AND GAS SPRING MOUNT (SN 0160070386 to Present)
508 1001143632 1 COOLER VENT (SN 0160058365 through 0160070385)
508 1001191643 1 COOLER VENT (SN 0160070386 to Present)
509 1001097159 83in |SELF-GRIPPING BULB SEAL
510 1001144364 AIR DAM SEAL (SN 0160058365 through 0160070385)
510 1001193423 AIR DAM SEAL (SN 0160070386 to Present)
511 0100090 AR  |LOCTITE 454
512 1001192022 1 SUPPORT, LATCH (SN 0160070386 to Present)
601 1001081328 19 FASTENER, (2505H & 25.5)
603 1001144993 1 SOUND INSULATE, (2505H & 25.5) (SN 0160058365 through
0160070385)
603 1001191833 SOUND INSULATE, (2505H & 25.5) (SN 0160070386 to Present)
604 1001144995 SOUND INSULATE, (2505H & 25.5) (SN 0160058365 through
0160070385)
604 1001191834 1 SOUND INSULATE, (2505H & 25.5) (SN 0160070386 to Present)
605 1001149493 19 CAP, (2505H & 25.5)
606 1001149495 19  |WASHER, (2505H & 25.5)
K1 1001160648 1 HOOD KIT, (G5-18A)
K2 1001160649 1 HOOD KIT, (2505H)
K3 1001160650 HOOD KIT, (25.5)
G5-18A/2505H 31200725






SECTION1- FRAME AND ATTACHING PARTS

FIGURE 1-3. LICENSE PLATE HOLDER INSTALLATION

CE & AUS - IF EQUIPPED

(SN 0160056773 to Present, e et i

including 0160056000 and (Prior to SN 0160056773, ANSI

0160056414 through 0160056417) o1 ;;‘:s'gﬂ"‘&::::g:%ﬂ%%gggn7) CE & AUS - IF EQUIPPED

ART_PAL5062-B

26 G5-18A/2505H 31200725



SECTION1- FRAME AND ATTACHING PARTS

FIGURE 1-3. LICENSE PLATE HOLDER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001081394 Ref REAR LICENSE PLATE HOLDER INSTALLATION, (CE and AUS - D
if equipped), (notavailable for service, seeitems 6 thru 1l for
service) (Prior to SN 0160056773, SN 0160056414 through
0160056417, Excluding 0160056000)
1001160823 Ref REAR LICENSE PLATE HOLDER INSTALLATION, (CE and AUS - A
if equipped), (notavailable for service, seeitems 6 thru11 for
service) (SN 0160056773 to Present, SN 0160056414 through
0160056417, Including 0160056000)
1001081422 Ref REAR LICENSE PLATE HOLDER INSTALLATION, (ANSI), (CE B
and AUS - if equipped), (notavailable for service, see items 6 thru
11 for service)
6 0641516 3 HEX HD CAPSCREW, 5/16-18X2, GR5
7 0641607 2 HEX HD CAPSCREW, 3/8-16X7/8
8 4751600 2 WASHER, 3/8
9 77133137 3 COVER PLATE
10 77323029 3 CLAMP SET
11 1001081425 1 LICENSE BRACKET, (CE and AUS - if equipped) (Priorto SN
0160056773, SN 0160056414 through 0160056417, Excluding
0160056000)
11 1001160113 1 LICENSE BRACKET HOSE CLAMP SUPPORT, CE and AUS - if
equipped) (SN 0160056773 to Present, SN 0160056414 through
0160056417, Including 0160056000)
11 1001097684 1 LICENSE BRACKET HOSE CLAMP SUPPORT, (ANSI), (CE and
AUS - if equipped)
1001081421 Ref FRONT LICENSE HOLDER INSTALLATION, (notavailableto A
order, see items 101 thru 104 for service)
101 1001081420 1 FRONT LICENSE BRACKET
102 1001108548 2 WASHER, 1/4
103 1001108549 2 NUT, 1/4-20, G2
104 8303119 4 SCREW, 1/4-20X5/8
204 2920204 1 LICENSE PLATE LIGHT
212 5220500 2 RIPP NUT, 5mm

31200725 G5-18A/2505H 27



SECTION1- FRAME AND ATTACHING PARTS

FIGURE 1-4. HITCHES

ART_31200725-1-4

28 G5-18A/2505H 31200725



SECTION1- FRAME AND ATTACHING PARTS

FIGURE 1-4. HITCHES

ITEM PART NUMBER QTY DESCRIPTION REV

1001081357 1 ADJUSTABLE PIN HITCH, (ANSI and CE), (includes items 1thru 7) C
(Prior to SN 0160076806, Excluding 0160076010, 0160076011
and 0160076012)

1001200599 1 ADJUSTABLE PIN HITCH, (ANSI and CE), (includes items 1thru 9) B
(SN 0160076806 to Present, Including 0160076010, 0160076011
and 0160076012)

1001081358 1 ADJUSTABLE AUTO HITCH, (ANSI and CE), (includesitems 1, 2, C
4, 6,7 & 101 thru109) (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)

1001200600 1 ADJUSTABLE AUTO HITCH, (ANSI and CE), (includesitems 1, 2, B
4, 6,7 & 101 thru109) (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)

4805932 1 PIN HITCH, (ANSI and CE), (includes items 3 & 201 thru 205) B
(Prior to SN 0160076806, Excluding 0160076010, 0160076011
and 0160076012)

1001200601 1 PIN HITCH, (SIMPLE 2-BOLT), (ANSI and CE), (includesitems 1,3,| B

4, 8,9 & 201 thru205) (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)

1 1001151086 4 HEX HD CAPSCREW, 3/4-10X2-1/2, GR8 (Prior to SN
0160076806, Excluding 0160076010, 0160076011 and
0160076012)
0682220 8 HEX HD CAPSCREW, 3/4-10X2-1/2, GR8 (SN 0160076806 to
Present, Including 0160076010, 0160076011 and 0160076012)
0682220 4 HEX HD CAPSCREW, 3/4-10X2-1/2, GRS, (SIMPLE 2-BOLT) (SN

0160076806 to Present, Including 0160076010, 0160076011
and 0160076012)

2 0903083 1 HITCH MOUNTING BRACKET
3 3944574 1 HITCH PIN
4 1001151132 4 WASHER, 3/4 (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)
4752200 8 WASHER, 3/4 (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)
4752200 4 WASHER, 3/4, (SIMPLE 2-BOLT) (SN 0160076806 to Present,
Including 0160076010, 0160076011 and 0160076012)
5 8010200 1 HITCH
6 8010204 2 HITCH MOUNTING PIN
7 1001151133 4 HEX NUT, 3/4-10 (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
88501012 2 HEX NUT, 3/4-10 (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)
8 0100011 AR LOCTITE 242
9 1001200378 1 PLATE, REAR HITCH MOUNT
101 1001151147 NLA HEX HD CAPSCREW, 5/8-11X2-1/4, GRS, (no longer available,
order 0682018 for replacement)
101 0682018 4 HEX HD CAPSCREW, 5/8-11X2-1/4, GR8
104 1001151148 NLA WASHER, 5/8 (no longer available, order 4712000 for
replacement)
104 4712000 4 WASHER, 5/8
106 8002789 1 AUTOMATIC HITCH
108 8010234 1 HITCH ADAPTER
109 1001151150 NLA HEX NUT, 5/8-11, (no longer available, order 88501010 for
replacement)
109 88501010 4 HEX NUT, 5/8-11
201 4804533 1 HITCH
203 0771619 2 HEX HD CAPSCREW, M16X55, GR10.9

31200725 G5-18A/2505H 29



SECTION1- FRAME AND ATTACHING PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
204 4805921 2 HEX NUT, M16X2
205 4812300 2 WASHER, 16mm
1001155330 1 HITCH INSTALLATION, (EEC), (ANSI and CE), (includes items 301 A
thru 304) (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)
1001200602 1 HITCH INSTALLATION, (EEC), (ANSI and CE), (includes items 301 B
thru 308) (SN 0160076806 to Present, Including 0160076010,
0160076011 and 0160076012)
1001155331 1 HITCH INSTALLATION, (CUNA-C), (ANSI and CE), (includesitems| A
301 thru304) (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)
1001200603 1 HITCH INSTALLATION, (CUNA-C), (ANSI and CE), (includes items B
301 thru 308) (SN 0160076806 to Present, Including 0160076010,
0160076011 and 0160076012)
301 1001110849 HITCH, (EEC), (See Separate Breakdown in this Section)
301 2620052 HITCH, 6M TON, (CUNA-C), (See Separate Breakdown in this
Section)
302 1001151148 NLA WASHER, 5/8, (no longer available, order 4712000 for
replacement)
302 4712000 4 WASHER, 5/8
303 1001151150 NLA HEX NUT, 5/8-11, (no longer available, order 88501010 for
replacement)
303 88501010 4 HEX NUT, 5/8-11
304 1001155701 NLA HEX HD CAPSCREW, 5/8-11X2-1/2, (EEC), (no longer available,
order 83201102 for replacement)
304 83201102 4 HEX HD CAPSCREW, 5/8-11X2-1/2, (EEC)
304 1001151147 NLA HEX HD CAPSCREW, 5/8-11X2-1/4, (CUNA-C), (no longer
available, order 0682018 for replacement)
304 0682018 4 HEX HD CAPSCREW, 5/8-11X2-1/4, (CUNA-C)
305 0100011 AR LOCTITE 242
306 0682220 4 HEX HD CAPSCREW, 3/4-10X2-1/2, GR8
307 4752200 4 WASHER, 3/4
308 1001200378 1 PLATE, REAR HITCH MOUNT
1001141213 Ref TRAILER PLUG KIT INSTALLATION, (notavailableto order, see A
items 401 thru 408 for service) (Prior to SN 0160076806,
Excluding 0160076010, 0160076011 and 0160076012)
1001200850 Ref TRAILER PLUG KIT INSTALLATION, (notavailableto order, see A
items 401 thru 409 for service) (SN 0160076806 to Present,
Including 0160076010, 0160076011 and 0160076012)
401 0760806 2 HEX HD CAPSCREW, M8X12, GR8.8
402 3290507 3 HEX LOCKNUT, M5X0.8
403 3960600 1 TRAILER PLUG GASKET
404 4031612 3 HEX HD CAPSCREW, M5X40
405 4461021 1 TRAILER PLUG
406 4811600 6 WASHER, 5mm
407 1001080686 1 TRAILER PLUG BRACKET
408 1001139938 1 TRAILER INDICATOR
409 0100011 AR LOCTITE 242
30 G5-18A/2505H 31200725






SECTION1- FRAME AND ATTACHING PARTS

FIGURE 1-5. HITCH ASSEMBLY

302
, 303 302

30
301

301

102

ART_1001110849-8

32 G5-18A/2505H 31200725



SECTION1- FRAME AND ATTACHING PARTS

FIGURE 1-5. HITCH ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001110849 1 HITCH ASSEMBLY, (EEC) B
1 70022818 1 TOWING PIN KIT, (includes items 101 thru 103)
70027176 1 FRICTION KIT, (includes items 201 thru 204)
3 70027177 1 SCREW KIT, (includes items 301 thru 303)
101 Kit 1 PIN
102 Kit 1 SAFETY CHAIN
103 Kit 1 SAFETY PIN
201 Kit 1 SCREW, M10X25
202 Kit 1 NUT, M10
203 Kit 1 INSERT
204 Kit 1 INSERT
301 Kit 4 SCREW, M16X80
302 Kit 4 NUT, M16
303 Kit 4 WASHER

31200725 G5-18A/2505H 33



SECTION1- FRAME AND ATTACHING PARTS

FIGURE 1-6. HITCH ASSEMBLY

-
(=]
o~

103

ART_2620052-A

31200725

G5-18A/2505H

34



SECTION1- FRAME AND ATTACHING PARTS

FIGURE 1-6. HITCH ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
2620052 1 HITCH ASSEMBLY, (CUNA-C) A

1 70022818 1 TOWING PIN KIT, (includes items 101 thru 103)

101 Kit 1 PIN

102 Kit 1 SAFETY CHAIN

103 Kit 1 SAFETY PIN
2 70027176 1 SCREW KIT, (includes items 201 thru 203)

201 Kit 4 SCREW, M16X80

202 Kit 4 NUT, M16

203 Kit 4 WASHER

31200725 G5-18A/2505H 35






SECTION2- BOOM

SECTION 2 - BOOM

31200725 G5-18A/2505H 37



SECTION2- BOOM

FIGURE 2-1. BOOM ASSEMBLY - COMPONENTS

ART_31200725-2-1

38 G5-18A/2505H 31200725



SECTION2- BOOM

FIGURE 2-1. BOOM ASSEMBLY - COMPONENTS

ITEM PART NUMBER QTY DESCRIPTION REV

0275494 Ref BOOM INSTALLATION, (ANSI), (notavailableto order, see items 1 C
thru 10 for service) (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)

1001204854 Ref BOOM INSTALLATION, (ANSI), (notavailableto order, see items 1 A
thru 10 for service) (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)

1001132453 Ref BOOM INSTALLATION, (CE), (notavailableto order, seeitems 1 A
thru 10 for service) (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)

1001204856 Ref BOOM INSTALLATION, (CE), (notavailableto order, seeitems 1 A
thru 10 for service) (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)

1001190290 Ref BOOM INSTALLATION, (AUS), (notavailableto order, see items 1 A
thru 10 for service) (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)

1001204853 1 BOOM INSTALLATION, (AUS), (notavailableto order, see items 1
thru 10 for service) (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)

1 Ref LIFT CYLINDER AND ATTACHING PARTS, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
2 Ref COMPENSATING CYLINDER AND ATTACHING PARTS, (See
HYDRAULIC COMPONENTS SECTION for Breakdown)

5 1001080314 1 BOOM PIVOT PIN

7 0681844 1 HEX HD CAPSCREW, 1/2-13X1.25, GR8

10 88521208 1 LOCKNUT, 1/2-13

101 0100011 AR LOCTITE 242

108 1001130338 1 FIRST BOOM SECTION WELDMENT, (G5-18A & 2505H)

109 0801601B 1 SECOND BOOM SECTION WELDMENT (Prior to SN
0160086931)

109 1001228447 1 SECOND BOOM SECTION WELDMENT (SN 0160086931 to
Present)

110 Ref TILT CYLINDER, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)

111 Ref EXTEND/RETRACT CYLINDER, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)

113 3311705 1 LOCKNUT, 7/16-14

114 3900210 4 SOCKET BUTTON HD CAPSCREW, 5/16-18X3/4

116 Ref BOOM ANGLE DECAL, (See DECALS SECTION for Breakdown)

117 4711700 3 FLAT WASHER, 7/16

119 7075611 1 BOOM ANGLE INDICATOR

122 7126662 2 CHAIN SHEAVE BUSHING

129 8310658 2 RETAINING NUT, 5/16

130 88671001 4 STRAIGHT LUBE FITTING, 1/8

139 14404793 AR MYSTIK TETRIMOLY GREASE

144 1001080124 2 BUSHING WITH GREASE GROOVES
146 1001080253 1 HOSE GUARD CHANNEL
147 1001080254 1 HOSE CHANNEL BRACE
159 3271501 2 HEX NUT
1001139177 1 BOOM SIDE COVER INSTALLATION, (G5-18A), (includes items B
201 thru 205)
201 0100011 AR LOCTITE 242
202 3300430 2 ACORN NUT, 1/4-20
203 4711400 2 WASHER, 1/4
204 1001139042 1 BOOM SIDE COVER PANEL

31200725 G5-18A/2505H 39



SECTION2- BOOM

40

ITEM PART NUMBER QTY DESCRIPTION REV
205 1001139043 1 COVER RETAINER SCREW
1001146888 1 BOOM BRUSHES INSTALLATION, (Agricultural), (ifequipped), (not B
available to order, see items 301 thru 314 for service)
301 0700615 2 HEX HD CAPSCREW, M6X35, GR8.8
302 0701015 2 HEX HD CAPSCREW, M10X35, GR8.8
303 0760607 4 HEX HD CAPSCREW, M6X14, GR8.8
304 0760608 2 HEX HD CAPSCREW, M6X16, GR8.8
305 0761016 4 HEX HD CAPSCREW, M10X40, GR8.8
306 3290601 8 HEX NUT, M6X1
307 4811700 18 WASHER, 6mm
308 4812000 6 WASHER, 10mm
309 1001095650 AR LOCTITE 243
310 1001146830 1 BRUSH SEAL, BOOM TOP
311 1001146831 1 BRUSH SEAL, BOOM BOTTOM
312 1001146832 2 BRUSH SEAL, BOOM SIDE
313 1001146887 1 STIFFENER BAR
314 1001153277 4 SIDE BOOM BRUSH PLATE
457 1001204045 1 CLEVIS
458 1001204047 1 SLEEVE
G5-18A/2505H 31200725






SECTION2- BOOM

42

FIGURE 2-2. BOOM ASSEMBLY - PADS AND SHIMS

FIRST BOOM SECTION

PY8900

SECOND BOOM SECTION

Note: Wear Pad Shimming:

Whenever a shim is used with a pad, a spacer with holes must be inserted between pad and shim.

The wear pad or wear pad insert must not sit directly on the slotted surface of shims.

Add wear pad shims and spacers as required to shim boom to maintain a total minimum gap of 0.5 to 1.5 mm (0.02
to 0.05 in) in both horizontal and vertical directions.

Wear pad bolts require one hardened washer. However, up to (2) hardened washers may be used except where
noted otherwise. Under no circumstances should more than (2) hardened washers ever be used.

The length of pad bolts depends on the number of the shims used. The bolt cannot extend past chamfer on wear
pad.

Add Lithium Grease to all wear pads and all wear pad slide pathways. If applicable, this includes all pad grease
fittings at the rear of boom.

G5-18A/2505H

31200725



SECTION2- BOOM

FIGURE 2-2. BOOM ASSEMBLY - PADS AND SHIMS

ITEM PART NUMBER QTY DESCRIPTION REV
1 0100011 AR LOCTITE 242
5 0701014 4 HEX HD CAPSCREW, M10X30, GR8.8
6 0701018 6 HEX HD CAPSCREW, M10X50, GR8.8
7 0761010 12 HEX HD CAPSCREW, M10X20, GR8.8
15 3900393 10 BUTTON HD CAPSCREW, M10X20
18 4812000 38 WASHER, 10mm
20 7082362 AR SPACER, 0.13IN
21 7126182 AR SPACER, 0.07IN, (firstboomsection)
21 7126182 AR SPACER, 0.07IN, (second boom section)
23 7300032 8 WEAR PAD
24 7300034 4 WEAR PAD
25 7300518 AR SPACER, 1.90mm
41 1001080050 2 WEAR PAD CHANNEL ASSY
48 1001080391 2 WEAR PAD SPACER
56 1001096584 AR SHIM, (requires item 21)
57 1001096585 AR SHIM, (requires item 25)

31200725 G5-18A/2505H 43



SECTION2- BOOM

FIGURE 2-3. QUICK COUPLER

304

301

103 E

HYDRAULIC QUICK COUPLER

PAL3941

44 G5-18A/2505H

303

31200725



SECTION2- BOOM

FIGURE 2-3. QUICK COUPLER

ITEM PART NUMBER QTY DESCRIPTION REV
1001098472 1 MECHANICAL QUICK COUPLER ASSY, (if equipped), (includes C
items 1 thru 10)
1 463929 1 KEY RING
2 0681832 2 HEX HD CAPSCREW, 1/2-13X4, GR8
3 0760605 1 HEX HD CAPSCREW, 6X10, GR8.8
4 933940 1 GALVANIZED CHAIN
5 3964987 1 SPLIT PIN
6 8002027 1 FORK LOCKING ROD
7 88521208 2 LOCKNUT, 1/2-13
8 1001097728 1 FORK CYLINDER ROD PIN
9 1001097729 1 QUICK COUPLER PIVOT PIN
10 1001098171 1 QUICK COUPLER WELDMENT
1001097255 1 HYDRAULIC QUICK COUPLER ASSY, (ifequipped), (includes G
items 101 thru117)
101 1001097252 1 HYDRAULIC QUICK COUPLER WELDMENT
102 1001097628 1 COVER PLATE
103 1001097728 1 FORK CYLINDER ROD PIN
104 1001097729 1 QUICK COUPLER PIVOT PIN
105 1001080333 1 FORK LOCKING CYLINDER KIT, (includes items 201 thru 205) C
106 8769122 1 TWIN CLAMP SET
107 8769123 1 TWIN COVER PLATE
108 8303739 1 HEX HD CAPSCREW, 5/16-18X1-1/4
109 4711600 5 FLAT WASHER, 3/8
110 0641608 5 HEX HD CAPSCREW, 3/8-16X1, GR5
111 0681832 2 HEX HD CAPSCREW, 1/2-13X4, GR8
112 2160002 2 GREASE FITTING
113 4761600 5 LOCKWASHER, 3/8
114 88521208 2 LOCKNUT, 1/2-13
115 1001080565 1 HOSE ASSY
116 1001096730 1 HOSE ASSY
117 Ref QUICK COUPLER SWITCH, (notshown), (See ELECTRICAL
SECTION for Breakdown)
201 3391410 2 SPLIT PIN
202 8001888 2 PIN
203 8002110 2 CLEVIS PIN
204 2130404 2 ELBOW, 90
205 Ref HYDRAULIC QUICK COUPLER CYLINDER, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
301 1001101041 1 MALE COUPLING
302 1001101042 1 FEMALE COUPLING
303 8420053 1 DUST CAP
304 8420055 1 DUST PLUG
31200725 G5-18A/2505H 45



SECTION2- BOOM

FIGURE 2-4. UNIVERSAL QUICK COUPLER

204

202

203

201

31200725

G5-18A/2505H

46



SECTION2- BOOM

FIGURE 2-4. UNIVERSAL QUICK COUPLER

ITEM PART NUMBER QTY DESCRIPTION REV
1001101185 1 UNIVERSAL QUICK COUPLER INSTALLATION, (if equipped), C
(includesitems 1 thru5)

1 0681832 2 HEX HD CAPSCREW, 1/2-13X4, GR8

2 88521208 2 LOCKNUT, 1/2-13

3 1001097728 1 FORK CYLINDER ROD PIN

4 1001097729 1 UNIVERSAL QUICK COUPLER PIVOT PIN

5 1001117498 1 UNIVERSAL QUICK COUPLER ASSY, (if orderingforthefirst A

time, refer to DECALS SECTION forthe appropriate capacity
chart), (includes items 101 thru 117)
101 0701027 2 HEX HD CAPSCREW
102 3291007 2 HEX LOCKNUT, M10X1.5, GR8
103 5241000 2 WASHER, 10mm
104 1001003299 2 WASHER
105 1001008479 2 GREASE FITTING
106 1001008979 2 WASHER
107 1001009094 2 WASHER
108 1001055652 2 WASHER
109 1001061633 2 SPRING PIN
110 1001061659 2 PLATE
111 1001061660 2 SPRING
112 1001061662 4 SPRING PIN
113 1001061891 2 PIN
114 1001061892 1 LH HANDLE
115 1001061893 1 RH HANDLE
116 1001062117 2 SPRING
117 N.S.S. 1 UNIVERSAL QUICK COUPLER WELDMENT
201 1001001241 1 MALE COUPLING
202 1001001240 1 FEMALE COUPLING
203 8420053 1 DUST CAP
204 1001001557 1 DUST PLUG
1001104966 Ref HOSE RETAINER INSTALLATION, (if equipped), (notavailableto B
order, see items 301 thru 306 for service)

301 0642216 2 HEX HD CAPSCREW, 3/4-10X2
302 3312201 2 NUT, 3/4-10
303 4712200 2 WASHER, 3/4
304 4752200 2 WASHER, 3/4
305 4762200 2 WASHER, 3/4
306 1001104944 1 BRACKET

31200725 G5-18A/2505H 47






SECTION3- ATTACHMENTS

SECTION 3 - ATTACHMENTS

31200725 G5-18A/2505H 49



SECTION3- ATTACHMENTS
FIGURE 3-1. STANDARD CARRIAGE

50 IN CARRIAGE

4 101
1200 MM CARRIAGE Y
2
|-
Sy |1 (R
o \
- i
|-
107 AT
w\xf!/ ‘4‘ "
N >
105\ \ g
103 | @ 102 /
o A2
104 106 oY
~ ~
PY8350

50 G5-18A/2505H 31200725



SECTION3- ATTACHMENTS

FIGURE 3-1. STANDARD CARRIAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1001097283 1 50IN STANDARD CARRIAGE, (G5-18A, 2505H & 25.5 - AUS), C
(7000Ib), (includesitems 1thru 6) (Prior to SN 0160069670)
1001104435 1 50IN STANDARD CARRIAGE, (G5-18A, 2505H & 25.5 - AUS), D
(7000Ib), (includes items 1thru 6) (SN 0160069670 to Present)
1 0642032 2 HEX HD CAPSCREW, 5/8-11X4
2 3300240 2 LOCKNUT, 5/8-11
3 3423275 1 50IN FORK PIN
4 90200003 2 COLLAR
5 N.S.S. 1 CARRIAGE WELDMENT
6 N.S.S. 1 SN PLATE
1170028 NLA [1200MM STANDARD CARRIAGE, (2505H & 25.5 - CE), (4000 kg), E
(no longer available, orderitems 101 thru 107 for service or
1001112618 forreplacement)
1001112618 1 1200MM STANDARD CARRIAGE, (2505H & 25.5 - CE), (4000 kg), C
(includes items 101 thru 106)
101 N.S.S. 1 CARRIAGE WELDMENT
102 4040283 2 CARRIAGE SHAFT
103 3760508 4 SHAFT COLLAR
104 0700827 4 HEX HD CAPSCREW, M8X1.25
105 3290805 4 LOCKNUT
106 N.S.S. 1 SN PLATE
107 1706702 1 NAME PLATE

31200725 G5-18A/2505H 51



SECTION3- ATTACHMENTS

FIGURE 3-2. UNIVERSAL STANDARD CARRIAGE

2505H & 25.5 - CE

G5-18A, 2505H & 25.5 - AUS

31200725

G5-18A/2505H

52



SECTION3- ATTACHMENTS

FIGURE 3-2. UNIVERSAL STANDARD CARRIAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1001101981 1 1200MM STANDARD CARRIAGE, (2505H & 25.5 - CE), (use with C
universal quick coupler), (55001b), (includes items 1thru 6) (Prior to
SN 0160069670)
1001102330 1 1200MM STANDARD CARRIAGE, (2505H & 25.5 - CE), (use with C
universal quick coupler), (55001b), (includes items 1thru 6) (SN
0160069670 through 0160069754)
1001177575 1 1200MM STANDARD CARRIAGE, (2505H & 25.5 - CE), (use with C
universal quick coupler), (55001b), (includes items 1 thru 6) (SN
0160069755 to Present)
1 N.S.S. 1 CARRIAGE WELDMENT
2 4040283 2 CARRIAGE SHAFT
3 3760508 4 SHAFT COLLAR
4 0700827 4 HEX HD CAPSCREW, M8X1-1/4
5 3290805 4 LOCKNUT
6 N.S.S. 1 SN PLATE
1001112793 1 48IN STANDARD CARRIAGE, (G5-18A, 2505H & 25.5 - AUS), (use B
with universal quick coupler), (5500Ib), (includes items 101 thru 106)
(Prior to SN 0160069670)
1001113038 1 48IN STANDARD CARRIAGE, (G5-18A, 2505H & 25.5 - AUS), (use C
with universal quick coupler), (5500Ib), (includes items 101 thru 106)
(SN 0160069670 to Present)
101 0642032 2 HEX HD CAPSCREW, 5/8-11X4, GR5
102 3300240 2 LOCKNUT, 5/8-11
103 3423275 1 FORK PIN
104 90200003 2 FORK PIN COLLAR
105 N.S.S. 1 CARRIAGE WELDMENT
106 N.S.S. 1 SN PLATE
0240143 1 FORK TRANSPORT LATCH ATTACHMENT, (2505H & 25.5 - CE), A
(ifequipped), (includes items 201 thru 204)
201 0903366 2 LOCKING BRACKET
202 0761216 4 HEX HD CAPSCREW, 12X40
203 3291205 4 HEX LOCKNUT, M12X1-3/4
204 3423258 2 LOCKING PIN
304 0761221 2 HEX HD CAPSCREW, 12X65, (forhomologation machines)
318 1001178934 1 SHIM, TRANSPORT LATCH, (for homologation machines)

31200725 G5-18A/2505H 53



SECTION3- ATTACHMENTS

FIGURE 3-3. SIDETILT CARRIAGE

PAL4401

54 G5-18A/2505H 31200725



SECTION3- ATTACHMENTS

FIGURE 3-3. SIDETILT CARRIAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1001099613 1 48IN SIDE TILT CARRIAGE, (G5-18A, 2505H & 25.5 - AUS), D
(7000Ib), (includes all items) (Prior to SN 0160069670)
1001102331 1 48IN SIDE TILT CARRIAGE, (G5-18A, 2505H & 25.5 - AUS), E
(70001b), (includes all items) (SN 0160069670 to Present)

2 7029691 4 HEX HD CAPSCREW, 0.50X1.25

4 90554020 4 LOCKWASHER, 0.50

6 70021346 1 FLAT WASHER, 1.50

7 70021338 4 HARD WASHER, 0.50

8 7029700 1 COTTER PIN

9 90554065 1 ELBOW, 90

10 90554045 1 GREASE FITTING

11 70021347 1 HEX HD CAPSCREW, 1.50X7.00

12 7029713 1 HEX NUT, 1.50

13 7029690 2 FORK PIN RETAINER

14 7029705 1 ELBOW, 90

17 70021345 1 SPACER

18 7029692 1 MALE QUICK ATTACH

19 70021342 1 FEMALE QUICK ATTACH

20 70021343 2 HOSE ASSY

21 90554017 2 PINCH POINT DECAL

22 7029711 1 HIGH PRESSURE DECAL

23 90554062 1 DUST CAP

24 90554076 1 DUST PLUG

25 Ref SIDE TILT CARRIAGE CYLINDER AND MOUNTING
HARDWARE, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)

26 70021339 1 FORK PIN

27 N.S.S. 1 CARRIAGE WELDMENT

28 N.S.S. 1 REAR FRAME WELDMENT

29 N.S.S. 1 SN PLATE

31200725 G5-18A/2505H 55



SECTION3- ATTACHMENTS

FIGURE 3-4. UNIVERSAL SIDE TILT CARRIAGE (G5-18A)

To provent sarious infury or desth

fram pinching:
*Maap il parsons and cbjects claar

while arry part of s machine ls I

maten,

PAL4920

31200725

G5-18A/2505H

56



SECTION3- ATTACHMENTS

FIGURE 3-4. UNIVERSAL SIDETILT CARRIAGE (G5-18A)

ITEM PART NUMBER QTY DESCRIPTION REV
1001104008 1 48IN UNIVERSAL SIDE TILT CARRIAGE, (G5-18A), (used with D
universal quick coupler), (7000lb), (includes all items) (Prior to SN
0160069670)
1001104009 1 48IN UNIVERSAL SIDE TILT CARRIAGE, (G5-18A), (used with E
universal quick coupler), (7000Ib), (includes all items) (SN
0160069670 to Present)
1 70022097 1 DUST CAP
2 70022102 1 DUST PLUG
3 70022103 1 MALE QUICK COUPLER
4 70022104 1 FEMALE QUICK COUPLER
5 70021343 2 HOSE ASSY
6 N.S.S. 1 REAR FRAME WELDMENT
7 7029713 1 HEX NUT, 1.50
8 7029700 1 COTTER PIN
9 70021345 1 SPACER
10 70021346 1 FLAT WASHER, 1.50
11 70021347 1 HEX HD CAPSCREW, 1.50X7.00
12 N.S.S. 1 SN PLATE
13 90554017 2 PINCH POINT DECAL
14 Ref UNIVERSAL SIDE TILT CARRIAGE CYLINDER AND MOUNTING
HARDWARE, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
15 90554065 1 ELBOW, 90
16 7029705 1 ELBOW, 90
17 Ref PIN, (See HYDRAULIC COMPONENTS SECTION for Breakdown)
18 Ref HEX HD CAPSCREW, 0.38X1.00, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
19 Ref LOCKWASHER, 0.38, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
20 Ref FLAT WASHER, 0.38, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
21 Ref PIN, (See HYDRAULIC COMPONENTS SECTION for Breakdown)
22 7029690 2 FORK PIN RETAINER
23 7029691 4 HEX HD CAPSCREW, 0.50X1.25
24 70021338 4 HARD WASHER, 0.50
25 90554020 4 LOCKWASHER, 0.50
27 N.S.S. 1 CARRIAGE WELDMENT
28 70022105 1 FORK PIN
29 7029711 1 HIGH PRESSURE DECAL
30 70022106 1 GREASE FITTING

31200725 G5-18A/2505H 57



SECTION3- ATTACHMENTS

FIGURE 3-5. UNIVERSAL SIDE SHIFT CARRIAGE

% PAL5140

58 G5-18A/2505H 31200725



SECTION3- ATTACHMENTS

FIGURE 3-5. UNIVERSAL SIDE SHIFT CARRIAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1001104022 1 48IN UNIVERSAL SIDE SHIFT CARRIAGE, (G5-18A, 2505H & B
25.5 - AUS), (used with universal quick coupler), (70001b), (includes
all items) (Prior to SN 0160069670)
1001104025 1 48IN UNIVERSAL SIDE SHIFT CARRIAGE, (G5-18A, 2505H & B

25.5 - AUS), (used with universal quick coupler), (7000Ib), (includes
all items) (SN 0160069670 to Present)

1 70022097 1 DUST CAP

2 70022103 1 MALE QUICK COUPLER

3 70022102 1 DUST PLUG

4 70022104 1 FEMALE QUICK COUPLER

5 70021397 2 STRAIGHT CONNECTOR

6 70022107 2 HOSE ASSY

7 70021415 2 STRAIGHT CONNECTOR

8 Ref UNIVERSAL SIDE SHIFT CARRIAGE CYLINDER, (See

HYDRAULIC COMPONENTS SECTION for Breakdown)

9 70022109 1 PIN

10 70022110 1 PIN

11 70021349 2 HEX HD CAPSCREW, 0.38X1.00

12 70021350 2 FLAT WASHER, 0.38

13 90554042 2 LOCKWASHER, 0.38

14 7029690 2 FORK PIN RETAINER

15 N.S.S. 8 HEX HD CAPSCREW, 0.5X1.25

16 90554020 8 LOCKWASHER, 0.50

17 70021338 4 HARD WASHER

18 70022111 1 SIDE SHIFT PIN

19 70022112 1 SIDE SHIFT PIN RETAINER

20 N.S.S. 1 CARRIAGE WELDMENT

21 7029714 2 GREASE FITTING

22 N.S.S. 1 SN PLATE

24 7029711 1 HIGH PRESSURE DECAL

25 N.S.S. 1 REAR FRAME WELDMENT

26 90554017 2 PINCH POINT DECAL

27 70022105 1 FORK PIN

31200725 G5-18A/2505H 59



SECTION3- ATTACHMENTS

FIGURE 3-6. FORKS

//«%\ = T = =

\\ /
k. S S
; - 7 7

| S

PZ0771

31200725

G5-18A/2505H

60



SECTION3- ATTACHMENTS

FIGURE 3-6. FORKS

ITEM PART NUMBER QTY DESCRIPTION REV
2340037 4 CUBING FORK, 2X2X48, (G5-18A, 2505H & 25.5 - AUS), (7760Ib) A
1001099458 2 PALLET FORK, 2X4X48, (G5-18A, 2505H & 25.5 - AUS), (7600Ib) C
1001099457 2 LUMBER FORK, 1.5X6X60, (G5-18A, 2505H & 25.5 - AUS), C
(7300Ib)
1001170488 2 PALLET FORK, (2505H & 25.5 - CE) A
1 1001007527 2 PALLET FORK, 45x100x1070mm, (3880 kg)
1001109113 2 HEX HD CAPSCREW, 5/8-18X1-1/2, GR8
1001007539 2 PALLET FORK, (2505H & 25.5 - CE) B
1 1001007529 2 PALLET FORK, 50x100x1525mm, (5000 kg)
1001109113 2 HEX HD CAPSCREW, 5/8-18X1-1/2, GR8
1001117945 2 PALLET FORK, (2505H & 25.5 - CE) C
1 2340043 2 PALLET FORK, 50x120x1200mm, (2000 kg)
0761612 2 HEX HD CAPSCREW, M16X25
2340041 1 PALLET FORK, (2505H & 25.5 - CE), (sold as a pair) C
1 2340044 2 FORK, 50x100x1200mm, (2000 kg)
0761612 2 HEX HD CAPSCREW, M16X25
1 2340030 1 PALLET FORK, 100X50X1200mm, (2000 kg), (2505H & 25.5 - CE), D
(sold as a pair)
2 7028628 2 CAPSCREW

31200725 G5-18A/2505H 61



SECTION3- ATTACHMENTS

FIGURE 3-7. GRAPPLE BUCKET (G5-18A, 2505H & 25.5 - AUS)

G5-18A, 2505H & 25.5 - AUS

PAL4530

62 G5-18A/2505H 31200725



SECTION3- ATTACHMENTS

FIGURE 3-7. GRAPPLE BUCKET (G5-18A, 2505H & 25.5 - AUS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001099831 1 GRAPPLE BUCKET, (G5-18A, 2505H & 25.5 - AUS), (includes all C
items) (Prior to SN 0160069670)
1001102327 1 GRAPPLE BUCKET, (G5-18A, 2505H & 25.5 - AUS), (includes all D
items) (SN 0160069670 to Present)
101 70021399 4 HEX HD CAPSCREW, 0.38X2.25
102 70021366 4 HEX HD CAPSCREW, 0.38X2.75
103 70021367 8 LOCKNUT, 0.38
104 70020562 2 TEE
105 90554065 4 ELBOW, 90
106 7029714 4 GREASE FITTING
107 70021364 2 PIN
108 70021361 2 PIN
109 70021365 2 PIN
110 70021362 2 PIN
111 70021360 4 BUSHING
112 70021359 2 SPACER
113 70021358 4 BUSHING
114 7029692 1 MALE QUICK ATTACH
115 70021342 1 FEMALE QUICK ATTACH
116 70021356 1 RH GRAPPLE HOOK
117 70021357 1 LH GRAPPLE HOOK
118 70020560 1 HOSE ASSY
119 70021368 2 HOSE ASSY
120 70021370 1 HOSE ASSY
121 70021369 2 HOSE ASSY
122 90554017 2 PINCH POINT DECAL
123 7029711 1 HIGH PRESSURE DECAL
124 90554062 1 DUST CAP
125 90554076 1 DUST PLUG
126 70021387 4 CLAMP, (notshown)
127 Ref GRAPPLE BUCKET CYLINDER AND MOUNTING HARDWARE,
(See HYDRAULIC COMPONENTS SECTION for Breakdown)
128 N.S.S. 1 GRAPPLE BUCKET
129 N.S.S. 1 SN PLATE

31200725 G5-18A/2505H 63



SECTION3- ATTACHMENTS

FIGURE 3-8. GRAPPLE BUCKET (2505H & 25.5) (Prior to SN 0160065890)

2505H & 25.5-CE

PAP17401

64 G5-18A/2505H 31200725



SECTION3- ATTACHMENTS

FIGURE 3-8. GRAPPLE BUCKET (2505H & 25.5) (Prior to SN 0160065890)

ITEM PART NUMBER QTY DESCRIPTION REV
1001101977 1 GF)EAPPLE BUCKET, (2505H & 25.5 - CE), (includes items 1 thru C
30
1 N.S.S. 1 GRAPPLE BUCKET
2 70022896 1 CLAMP
3 70022897 2 PIN
4 70022898 4 PIN
5 3290805 6 LOCKNUT, M8
6 70021243 2 GREASE FITTING COVER
7 70022899 2 PIN
8 70022900 2 PIN
9 70022901 2 PIN
10 70022902 4 BUSHING
11 70021242 2 GREASE FITTING
12 70022903 4 FITTING, 90
13 70022904 2 TEE FITTING
14 70022905 1 ADAPTER
15 70022906 2 ADAPTER
16 70022907 5 O-RING
17 70022908 2 PLUG
18 1001103533 6 CLAMP
19 70022910 1 VALVE
20 70022911 2 BOLT, M6X55
21 70022912 2 BOLT, M6
22 70022913 1 PIPE ASSY
23 70022914 1 PIPE ASSY
24 70022915 1 PIPE ASSY
25 70022916 1 PIPE ASSY
26 70022917 4 GASKET
27 70021246 4 GREASE FITTING
28 70022918 1 HYDRAULIC CYLINDER
29 70022919 1 HYDRAULIC CYLINDER
30 N.S.S. 1 SN PLATE
K1 70023275 1 CYLINDER SEAL KIT, (for use with items 28 or 29)

31200725 G5-18A/2505H 65



SECTION3- ATTACHMENTS

FIGURE 3-9. GRAPPLE BUCKET (2505H & 25.5) (SN 0160065890 to Present)

ART_1001180466-A

66 G5-18A/2505H 31200725



SECTION3- ATTACHMENTS

FIGURE 3-9. GRAPPLE BUCKET (2505H & 25.5) (SN 0160065890t0 Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001180466 1 GRAPPLE BUCKET, (2505H & 25.5 - CE), (includes item 1) A
1 70027306 1 KIT, CLAMP
2 70027307 1 KIT, PIN CLAMP
3 70027308 1 KIT, PIN CYLINDER
4 70027309 1 KIT, HYDRAULIC CYLINDER DX
5 70027310 1 KIT, HYDRAULIC CYLINDER SX
6 70027311 1 KIT, FLEXIBLE PIPE
7 70027312 1 KIT, VALVE
8 1001094556 1 COUPLING, MALE QUICK DISCONNECT
9 1001094555 1 COUPLING, FEMALE QUICK DISCONNECT

31200725 G5-18A/2505H 67



SECTION3- ATTACHMENTS

FIGURE 3-10. LIGHT MATERIAL BUCKETS

PAP17431

68 G5-18A/2505H 31200725



SECTION3- ATTACHMENTS

FIGURE 3-10. LIGHT MATERIAL BUCKETS

ITEM PART NUMBER QTY DESCRIPTION REV
1 1001099615 1 1.0 CU YD LIGHT MATERIAL BUCKET, (G5-18A, 2505H & 25.5 - C
AUS), (72in), (includes item 101) (Prior to SN 0160069670)
1001102324 1 1.0 CU YD LIGHT MATERIAL BUCKET, (G5-18A, 2505H & 25.5 - D
AUS), (73in), (includes item 101) (SN 0160069670 to Present)
2 1001101979 NLA 0.8 CU M LIGHT MATERIAL BUCKET, (2505H & 25.5 - CE), C

(1800mm), (includesitem 101) (no longer available, order
1001112621 forreplacement)

2 1001112621 1 0.8 CU M LIGHT MATERIAL BUCKET, (2505H & 25.5 - CE), C
(1800mm), (includesitem 101)

3 1001099614 1 1.7 CU YD LIGHT MATERIAL BUCKET, (G5-18A, 2505H & 25.5 - C
AUS), (72in), (includes item 101) (Prior to SN 0160069670)

3 1001102323 1 1.7 CU YD LIGHT MATERIAL BUCKET, (G5-18A, 2505H & 25.5 - D
AUS), (72in), (includes item 101) (SN 0160069670 to Present)

4 1001101978 1 1.3 CU M LIGHT MATERIAL BUCKET, (2505H & 25.5 - CE), C
(1800mm), (includesitem 101) (Prior to SN 0160069670)

4 1001112627 1 1.3 CU M LIGHT MATERIAL BUCKET, (2505H & 25.5 - CE), C
(1800mm), (includes item 101) (SN 0160069670 to Present)

101 N.S.S. 1 SN PLATE
1001105476 1 BUCKET GUARD ACCESSORY, (Germany - if equipped), (includes B

items 201 thru209)

201 1001003064 2 RETAINER ASSY

202 3290601 2 HEX NUT, M6X1

203 1001008605 2 NUT

204 8303545 2 HEX HD CAPSCREW, M6X14, GR8.8
205 10701275 4 HARD WASHER, 0.312X0.065

206 1001008666 4 HARD WASHER

207 0760810 2 HEX HD CAPSCREW, M8X20, GR8.8
208 1001105474 1 RIGHT BUCKET GUARD PLATE

209 1001105475 1 LEFT BUCKET GUARD PLATE

31200725 G5-18A/2505H 69



SECTION3- ATTACHMENTS

FIGURE 3-11. BUCKETS MP 4 IN

ART_1001216948-A

70 G5-18A/2505H 31200725



SECTION3- ATTACHMENTS

FIGURE 3-11. BUCKETS MP 4 IN

ITEM PART NUMBER QTY DESCRIPTION REV
1001216948 Ref BUCKET MP 4 IN A
1 N.S.S. 1 CLAMSHELL
2 N.S.S. 1 BACK BLADE
3 70028253 4 ROLL PIN
4 70024130 2 FITTING
5 70028268 2 PIN
6 70028262 4 RETAINER
7 70028274 2 MP BUCKET CYLINDER ASSEMBLY, (See Separate Breakdown
in HYDRAULIC COMPONENTS Section)
8 70028266 2 PIN
9 70026472 2 RETAINER
10 70026471 2 DRIVE PIN
11 70028265 2 PIN
12 70028261 4 CAPSCREW
13 70028264 4 CAPSCREW
14 70022998 3 CAPSCREW
15 70028267 2 FITTING
16 70026481 8 HOSE CLAMP
17 70026482 5 WASHER
18 70022996 2 CAPSCREW
19 70026501 2 BUSHING
20 70028259 2 BUSHING
21 70026476 4 SHIM
22 70028260 4 SHIM
23 N.S.S. 1 NAMEPLATE - JLG
24 N.S.S. 1 NAMEPLATE
25 70028269 2 HOSE
27 70028282 4 DECAL
28 70028278 2 FITTING
29 70028275 1 HOSE
30 70028276 1 HOSE
101 70028272 1 HOSE
102 1001101042 1 QUICK COUPLER - FEMALE
103 1001101041 1 QUICK COUPLER - MALE
104 1001093826 1 DUST CAP - FEMALE
105 1001093827 1 DUST CAP - MALE
106 70027271 1 HOSE
107 70028263 2 FITTING

31200725 G5-18A/2505H 71



SECTION3- ATTACHMENTS

FIGURE 3-12. FORK MOUNTED HOOK

72 G5-18A/2505H 31200725



SECTION3- ATTACHMENTS




SECTION3- ATTACHMENTS

FIGURE 3-12. FORK MOUNTED HOOK

ITEM PART NUMBER QTY DESCRIPTION REV
91565094 1 FORK MOUNTED HOOK, (G5-18A), (includesitems 1 thru7) (Prior G
to SN 0160069670)
1001097205 1 FORK MOUNTED HOOK, (G5-18A), (includesitems 1 thru7) (SN F
0160069670 to Present)
1 7029520 2 COTTER PIN
2 1001093171 2 PIN
3 70020555 1 BUSHING
4 90554080 1 HOOK
5 7029521 1 CHAIN
6 N.S.S. 1 FORK MOUNTED HOOK WELDMENT
7 N.S.S. 1 SN PLATE
2700118 1 FORK MOUNTED HOOK, (2505H & 25.5 - CE), (includes items 101 C
thru 108)
101 N.S.S. 1 FORK MOUNTED HOOK WELDMENT
102 70020201 1 PIN
103 70020202 1 HOOK
104 70020203 2 PIN
105 70020204 4 RETAINING RING
106 70020205 1 BOLT
107 70020206 1 SELF-LOCKING NUT
108 N.S.S. 1 SN PLATE

74

G5-18A/2505H

31200725






SECTION3- ATTACHMENTS

FIGURE 3-13. UNIVERSAL HITCH ATTACHMENT

PAL4590

76 G5-18A/2505H 31200725



SECTION3- ATTACHMENTS

FIGURE 3-13. UNIVERSAL HITCH ATTACHMENT

ITEM PART NUMBER QTY DESCRIPTION REV
1001099425 1 UNIVERSAL HITCH ATTACHMENT, (G5-18A, 2505H & 25.5 - C
AUS), (includes all items) (Prior to SN 0160069670)
1001102333 1 UNIVERSAL HITCH ATTACHMENT, (2505H & 25.5 - CE), (includes D
all items) (Prior to SN 0160069670)
1001102332 1 UNIVERSAL HITCH ATTACHMENT, (G5-18A, 2505H & 25.5 - D
AUS), (includes all items) (SN 0160069670 to Present)
1 70021429 2 HEX HD CAPSCREW, 0.38X1.25
2 70021350 2 FLAT WASHER, 0.38
3 90554016 1 USA DECAL
4 90554045 2 GREASE FITTING
5 70021430 4 SPACER
6 70021431 2 LOCKING PIN
7 70021432 2 CLEVIS
8 70021433 2 BEARING
9 70021434 1 LEFT LOCK HANDLE
10 70021384 2 SPRING LOCK HANDLE
11 70021435 2 CLEVIS SPRING
12 70021436 2 BOLT
13 70021437 2 PIN
14 70021438 1 RIGHT LOCK HANDLE
15 N.S.S. 1 UNIVERSAL ATTACHMENT WELDMENT
16 N.S.S. 1 SN PLATE

31200725 G5-18A/2505H 77



SECTION3- ATTACHMENTS

FIGURE 3-14. SIDE SHIFT CARRIAGE ASSEMBLY (2505H)

31200725

G5-18A/2505H

78



SECTION3- ATTACHMENTS

FIGURE 3-14. SIDE SHIFT CARRIAGE ASSEMBLY (2505H)

ITEM PART NUMBER QTY DESCRIPTION REV
1170002 1 SIDE SHIFT CARRIAGE ASSY, (2505H) (CE-AUS), (includesitems| G
1thru5 & 7 thru 13)
1 N.S.S. 1 WELDMENT
2 7028136 1 FORK CARRIER BAR
3 7028137 2 COLLAR
4 3291005 2 NUT
5 0701029 2 CAPSCREW
6 Ref FORK TINE, (See FORKS for Breakdown)
7 70021558 1 CYLINDER
8 70021559 2 BOLT
9 70021560 1 PIN
10 70021561 1 PIN
11 70021562 2 WASHER
12 70021563 2 ROLL PIN
13 N.S.S. 1 SN PLATE, (notshown)

31200725 G5-18A/2505H 79



SECTION3- ATTACHMENTS

FIGURE 3-15. CRANE HOOK

ART_PZ0380-B

80 G5-18A/2505H 31200725



SECTION3- ATTACHMENTS

FIGURE 3-15. CRANE HOOK

ITEM PART NUMBER QTY DESCRIPTION REV
1170058 1 CRANE HOOK, (CE), (includes all items) B
1 70020417 1 HOOK
2 70020205 1 BOLT
3 70020206 1 NUT
4 70020201 1 PIN
5 N.S.S. 1 SN PLATE

31200725 G5-18A/2505H 81






SECTION3- ATTACHMENTS

FIGURE 3-16. REFLECTIVE PLATES INSTALLATION (FORKS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001214454 Ref REFLECTIVE PLATES INSTALLATION, (FORKS) C
1 0761214 4 BOLT, M12X30
2 3290801 6 NUT, M8X1.25
3 3291201 4 NUT, M12X1.75
4 4811902 6 WASHER, M8
5 4812100 8 WASHER, M12
6 1001162771 3 SAFETY FILM
7 1001163938 2 PLATE
8 1001164237 6 NUT, M8X1.25
9 1001164273 6 STUD, M8
10 1001189707 1 BRACKET, WARNING PANEL
11 1001189709 1 BRACKET, SUPPORT
12 1001195493 2 BRACKET, WARNING PANEL

31200725 G5-18A/2505H 83



SECTION3- ATTACHMENTS

FIGURE 3-17. REFLECTIVE PLATES INSTALLATION (BUCKET) (ITALY)

84 G5-18A/2505H 31200725



SECTION3- ATTACHMENTS

FIGURE 3-17. REFLECTIVE PLATES INSTALLATION (BUCKET) (ITALY)

ITEM PART NUMBER QTY DESCRIPTION REV
1001188997 Ref REFLECTIVE PLATES INSTALLATION, (BUCKET) (ITALY) A
1 0760610 2 BOLT, M6X20
2 1001139884 6 BOLT, M8
3 1001162771 2 SAFETY FILM
4 1001163625 2 BRACKET
5 1001189705 1 SAFETY FILM
6 1001189706 1 BRACKET

31200725 G5-18A/2505H 85



SECTION3- ATTACHMENTS

FIGURE 3-18. CARRIAGE 360 DEG ROTATION

57

ART_1001217487_1-A

86 G5-18A/2505H 31200725



SECTION3- ATTACHMENTS

ART_1001217487_2-A

31200725 G5-18A/2505H 87



SECTION3- ATTACHMENTS

88

FIGURE 3-18. CARRIAGE 360 DEG ROTATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001217487 Ref CARRIAGE 360 DEGREE ROTATION A
1 70028156 1 BASEPLATE
2 70028157 1 FACEPLATE
3 70028134 1 BEARING ASSEMBLY
4 70024679 1 FITTING, GREASE
5 70024555 8 HEX HD CAPSCREW, M12X35, GR10.9
6 70024681 8 HEX HD CAPSCREW, M12X45
7 70024682 12 LOCKWASHER, M12
8 70028118 1 DRIVE GROUP
9 70028129 4 HEX HD CAPSCREW, M12X30
10 70028132 16 HEX HD CAPSCREW
11 70028126 16 LOCKWASHER
12 70024685 1 PLUG
13 70028438 1 SEAL
14 70028152 1 COVER PLATE
15 70028130 3 HEX HD CAPSCREW
16 70028113 1 FITTING, GREASE
17 70028121 1 SEAL
18 70028165 1 SEAL
19 70028172 1 BASEPLATE SERVICE KIT, (includes items 5 through 7)
20 70028158 1 FACEPLATE SERVICE KIT, (Includesitems 10 and 11)
21 70028143 1 SEAL SERVICE KIT, (includes items 13 through 15)
22 70024690 6 HEX HD CAPSCREW, M12X25
23 70024691 1 COVER
24 70024692 1 FITTING
25 70024693 1 SHIM
26 70024694 1 SHIM
27 70024695 1 SHIM
28 70024696 2 BEARING
29 70024697 1 KEY
30 70028120 1 PINION
31 70024699 1 HOUSING
32 70024700 1 GASKET
33 70024701 1 WORM
34 70028112 2 O-RING
35 70028439 4 HEX HD CAPSCREW, M8X45
36 70024720 4 LOCKWASHER, M8
37 70024721 4 WASHER, M8
38 70024731 1 CHECK VALVE
39 70028144 1 DRIVE MOTOR
40 70024716 1 FITTING
41 70024706 1 SEAL
42 70024713 1 BEARING
43 70024707 1 WORM GEAR
44 70024708 1 BEARING
45 70024709 1 SNAP RING
46 70024710 1 O-RING
47 70024711 1 COVER
48 70024712 1 SEAL
49 70024714 1 HEX HD CAPSCREW, M10X16
G5-18A/2505H 31200725



SECTION3- ATTACHMENTS

ITEM PART NUMBER QTY DESCRIPTION REV
50 70024715 4 HEX HD CAPSCREW, M8X20
51 70024722 1 GEAR BOX LUBE
52 70024723 1 SEALANT
53 70024724 1 SHIM SERVICE KIT
54 70028440 1 BEARING SERVICE KIT
55 70028441 1 BEARING SERVICE KIT
56 70024732 1 VALVE BODY
57 70024733 2 CHECK VALVE
58 70024734 2 CHECK VALVE SERVICE KIT
59 70028123 1 SHAFT
60 70028122 1 DRIVE
61 70028124 1 SPACER
62 70028128 1 GEROTER SET
63 70028125 1 END CAP
64 70028114 1 SERVICE KIT
65 70028140 1 UPPER BAR
66 70028141 1 LOWER BAR
67 70028133 16 HEX HD CAPSCREW, M16X35
68 70028127 16 LOCKWASHER, M16
69 70024756 2 HEX HD CAPSCREW, M16X25
70 70028139 1 FORK
71 70024759 1 KNOB
72 70028154 1 PIN
73 70024761 1 SPRING PIN
74 70028155 1 SPRING
75 70028153 1 PIN KIT, (includes items 71 through 74)
76 70028167 1 MOUNTING PLATE
77 70024765 16 HEX HD CAPSCREW, M16X40
78 70024766 4 HEX HD CAPSCREW, M16X35
79 70024749 1 FITTING
80 70024768 2 HEX HD CAPSCREW
81 70024748 2 FITTING
82 70024770 2 FITTING
83 70024771 1 VALVE BODY
84 70024772 2 RELIEF VALVE
85 70024773 2 FITTING
86 70024774 2 WASHER
87 70024775 1 HEX HD CAPSCREW, M8X50
88 70024750 1 FITTING
89 70028171 1 TUBE
90 70028170 1 TUBE
91 70028169 1 TUBE
92 70028168 1 TUBE
93 70028166 2 SEAL KIT
94 1001001241 1 MALE COUPLING
95 1001001240 1 FEMALE COUPLING
96 70028442 2 ADAPTER
97 70028443 2 HOSE
98 8420053 1 FEMALE CAP
99 1001001557 1 MALE CAP
100 70028444 1 HOSE KIT, (includes items 91 through 99)

31200725 G5-18A/2505H 89






SECTION 4 - ENGINE AND ATTACHING PARTS

SECTION 4 - ENGINE AND ATTACHING PARTS

31200725 G5-18A/2505H 91



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-1. ENGINE INSTALLATION

ART_31200725-4-1a

31200725

G5-18A/2505H

92



SECTION 4 - ENGINE AND ATTACHING PARTS

ART_31200725-4-1b

‘,/..,,.
S g
-

115

s s 2
TP o7/ ©

93

G5-18A/2505H

31200725



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-1. ENGINE INSTALLATION

94

ITEM PART NUMBER QTY DESCRIPTION REV
5 0682034 4 HEX HD CAPSCREW, 5/8-11X4-1/4
13 3272001 4 HEX LOCKNUT, 5/8-11, GR8
16 7300435 4 REBOUND WASHER
17 8310058 8 WASHER, 5/8
21 8881800 2 CABLE TIE STRAP
32 1001141027 4 ENGINE ISOLATOR MOUNT
101 0642014 2 HEX HD CAPSCREW, 5/8-11X1-3/4, GR5
102 0760508 4 HEX HD CAPSCREW, M5X16, GR8.8
103 0761010 2 HEX HD CAPSCREW, M10X20, GR8.8
105 4811600 4 WASHER, 5mm
106 4812000 2 WASHER, 10mm
107 4812100 8 WASHER, 12mm
108 4892000 2 WASHER, 5/8
109 8310297 8 HEX HD CAPSCREW, M12X35, GR10.9
110 1001136975 2 FUEL HOSE CLAMP
112 Ref |HYDROSTATIC DRIVE PUMP ASSY, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
113 1001139691 1 FLYWHEEL COUPLING ASSY, (includesitems 201 thru 203) B
115 1001141717 1 HOSE BARB FITTING
116 1001143641 1 ENGINE SUPPORT
117 1001143642 1 ENGINE SUPPORT
118 1001143643 1 ENGINE SUPPORT
119 1001143801 1 PLUG, M16X1.5
120 1001143839 1 PUMP BRACKET
121 1001165200 1 FUEL SUPPLY ENGINE HOSE
122 0760808 3 HEX HD CAPSCREW, M8X16, GR8.8
123 4811900 2 WASHER, 8mm
124 Ref TUBE CLIP, 5/8, (See ELECTRICAL SECTION for Breakdown)
125 Ref FUSIBLE LINK HARNESS, (See ELECTRICAL SECTION for
Breakdown)
126 1001149828 1 HOSE SUPPORT PLATE
130 1001228975 1 CLIP, TIE STRAP
201 70024844 1 FLYWHEEL COUPLING
202 70024845 1 PUMP MOUNT PLATE
203 70024846 1 BOLT KIT, (includes all bolts to attach the flywheel coupling and
pump mount plate)
301 1001136095 1 DEUTZ ENGINE, TD 2.9 L4, (ifequipped for ULS), (FOR ENGINE F
PARTS INFORMATION REFER TO DEUTZ ENGINE PARTS
MANUAL 31200936)
301 1001139668 1 DEUTZ ENGINE, TD 2.9 L4, (ifequipped for LS), (FOR ENGINE F
PARTS INFORMATION REFER TO DEUTZ ENGINE PARTS
MANUAL 31200936)
401 8310297 2 HEX HD CAPSCREW, M12X35, GR10.9
402 4812100 2 WASHER, 12mm
403 1001143640 1 ENGINE SUPPORT
K1 1001161228 1 FILTER KIT, 500 HOURS, (if equipped for ULS) A
K1 7016331 1 ENGINE OIL FILTER
K1 70024190 1 PRIMARY AIR ELEMENT
K1 70024191 1 SAFETY AIR ELEMENT
K2 1001161229 1 FILTER KIT, 500 HOURS, (if equipped for LS) B
K2 7016331 1 ENGINE OIL FILTER
G5-18A/2505H 31200725



SECTION 4 - ENGINE AND ATTACHING PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
K2 70024190 1 PRIMARY AIR ELEMENT
K2 70024191 1 SAFETY AIR ELEMENT
K2 70025153 1 PRIMARY FUEL FILTER ELEMENT
K2 70004512 1 Filter, Secondary Fuel
K3 1001161230 1 FILTER KIT, 1000 HOURS, (ifequipped for ULS), (ifequipped for C
LS)
K3 7016331 1 ENGINE OIL FILTER
K3 70024190 1 PRIMARY AIR ELEMENT
K3 70024191 1 SAFETY AIR ELEMENT
K3 70025153 1 PRIMARY FUEL FILTER ELEMENT
K3 70004512 1 FILTER, FUEL SECONDARY
K3 1001141461 1 HYDRAULIC CHARGE FILTER
K3 1001141459 1 HYDRAULIC RETURN FILTER
K3 1001185024 1 FILTER, HYDRAULIC BREATHER

31200725 G5-18A/2505H 95



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-2. FUEL TANK AND LINES (Prior to SN 0160076806, Excluding 0160076010, 0160076011
and 0160076012)

PY8621

96 G5-18A/2505H 31200725



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-2. FUEL TANK AND LINES (Priorto SN 0160076806, Excluding 0160076010, 0160076011

and 0160076012)

ITEM PART NUMBER QTY DESCRIPTION REV
3 0681606 8 HEX HD CAPSCREW, 3/8-16X3/4
4 0681610 2 HEX HD CAPSCREW, 3/8-16X1-1/4
6 2110812 1 ADAPTER, STRAIGHT
7 2130812 1 ADAPTER, 90
8 2131212 1 ADAPTER, 90
9 2131216 2 ADAPTER, 90
10 2172312 1 SWIVEL NUT, 45
12 3271601 2 HEX NUT, 3/8-16, GR8
15 4711600 12 WASHER, 3/8
18 8406102 1 WIRE CLIP, 13/16
19 8405006 4 GEAR CLAMP (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)
19 8405006 3 GEAR CLAMP (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)
20 1001136975 2 FUEL HOSE CLAMP (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
20 1001136975 3 FUEL HOSE CLAMP (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)
21 8881800 2 CABLE TIE STRAP
25 1001141718 2 HOSE BARB FITTING
27 1001141975 1 HYDRAULIC FILTER ASSY, (includesitems 101 & 102) A
28 1001141976 1 CHARGE PUMP FILTER ASSY, (includes items 201 & 202) A
29 1001142696 1 FILTER BRACKET (Prior to SN 0160069550)
29 1001189305 1 FILTER BRACKET (SN 0160069550 to Present)
33 1001144106 1 FUEL SUPPLY ENGINE HOSE
34 1001144133 1 FUEL SUPPLY ENGINE HOSE
35 1001158561 1 FUEL RETURN ENGINE HOSE
36 1001155823 1 COUPLING, 90
101 1001141459 1 SPIN-ON FILTER
102 1001141460 1 HEAD FILTER
201 1001141461 1 SPIN-ON FILTER
202 1001141462 1 CHARGE PUMP HEAD FILTER
303 0641406 14 HEX HD CAPSCREW, 1/4-20X3/4
310 3960622 1 FUEL TANK COVER GASKET
311 4711400 14 WASHER, 1/4
316 1001080944 1 PLUG
322 1001142970 1 FUEL TANK ACCESS PANEL ASSY, (includes items 401 thru 404) B
401 2420205 1 FUEL LEVEL GAUGE
402 4750600 6 WASHER, #6
403 1001142870 1 FUEL TANK COVER PLATE
404 88212210 6 SOCKET HD CAPSCREW, 6-32X3/4
31200725 G5-18A/2505H 97



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-3. FUEL TANK AND COMPONENTS INSTALLATION (SN 0160076806 to Present, Including
0160076010, 0160076011 and 060076012)

ART_31200725-4-3_1

98 G5-18A/2505H 31200725



SECTION 4 - ENGINE AND ATTACHING PARTS

ART_31200725-4-3_2

99

G5-18A/2505H

31200725



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-3. FUEL TANK AND COMPONENTS INSTALLATION (SN 0160076806 to Present, Including
0160076010, 0160076011 and 060076012)

100

ITEM PART NUMBER QTY DESCRIPTION REV
1001193316 Ref FUEL TANK AND COMPONENTS INSTALLATION, (includesitem1 G
thru 36)
1 0100011 AR LOCTITE 242
3 0641506 2 HEX HD CAPSCREW, 5/16-18X3/4, GR5
4 0641610 3 HEX HD CAPSCREW, 3/8-16X1-1/4
5 0630399 1 TAP BOLT
6 0682414 6 HEX HD CAPSCREW, 7/8-9X1-3/4
7 0692020 6 HEX HD CAPSCREW, 8/8-18X2-1/2
8 0682424 4 HEX HD CAPSCREW, 7/8-9X3
9 3282001 6 HEX NUT, 5/8-18
10 3311608 1 HEX NUT, 3/8-16
11 4711500 2 WASHER, 5/16
12 4711600 1 WASHER, 5/16
14 4891600 3 WASHER, 3/8
15 4892000 12 WASHER, 5/8
16 1001080573 1 FUEL NOZZLE TUBE
18 1001193351 1 OIL TANK, (includesitems 101 thru 109) C
19 1001194100 1 FUEL TANK, (includes items 201thru 206) E
21 1001148483 1 FUEL TANK VENT
22 1001198730 1 FUEL FILL PIPE
23 1001200682 AR SHIM, 1.5mm
24 1001200683 AR SHIM, 3mm
25 1001200684 AR SHIM, 1.5mm
26 1001200685 AR SHIM, 3mm
27 8405006 2 GEAR CLAMP
28 86883327 2 CLAMP, HOSE
30 3931416 2 SOCKET HD CAPSCREW, 1/4-20X1
31 1001142680 2100 mm | CONDUIT
32 1001200925 1 PAD
33 1001081364 2 GROMMET
34 3272401 4 HEX NUT, 7/8-9, GR8
35 4892400 14 WASHER, 7/8
36 0100019 AR LOCTITE 271
101 0100011 AR LOCTITE 242
102 2220239 1 ADAPTER, PLUG
103 3311502 6 HEX NUT, 5/16-18
104 4711500 6 WASHER, 5/16
105 91563136 1 OIL LEVEL INDICATOR
106 1001187150 1 LOCKABLE HYDRAULIC FILLER CAP
107 1001193470 1 OIL TANK WELDMENT
108 1001193473 1 GASKET
109 1001195884 1 TANK ACCESS COVER
201 0100020 AR LOCTITE 567
202 1001194099 1 FUEL TANK
203 0100035 AR LOCTITE 222
204 0720606 6 HEX HD BOLT
205 4750600 6 WASHER, 6mm
206 1001197965 1 FUEL LEVEL SENSOR
301 Ref CAT THREADLOCK
G5-18A/2505H 31200725



SECTION 4 - ENGINE AND ATTACHING PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
302 0681606 8 HEX HD CAPSCREW, 3/8-16X3/4

303 0681610 2 HEX HD CAPSCREW, 3/8-16X1-1/4

304 2110812 1 ADAPTER, STRAIGHT

305 2130812 1 ADAPTER, 90 DEGREE

306 2131212 1 ADAPTER, 90 DEGREE

307 2131216 2 ADAPTER, 90 DEGREE

308 2172312 1 SWIVEL NUT, 45 DEGREE

309 3271601 2 HEX NUT, 3/8-16, GR8

310 4711600 12 WASHER, 3/8

311 8405006 4 GEAR CLAMP

312 8406102 1 WIRE CLIP, 13/16

313 8881800 2 CABLE TIE STRAP

314 1001136975 2 FUEL HOSE CLAMP

315 1001141718 2 HOSE BARB FITTING

316 1001141977 1 HYDRAULIC FILTER ASSY, (includes items 401 & 402)
317 1001141978 1 CHARGE PUMP FILTER ASSY, (includes items 501 & 502)
318 1001144106 1 FUEL SUPPLY ENGINE HOSE

319 1001144133 1 FUEL SUPPLY ENGINE HOSE

320 1001155823 1 COUPLING, 90 DEGREE

321 1001158561 1 FUEL RETURN ENGINE HOSE

322 1001189305 1 FILTER BRACKET

339 0760812 1 HEX HD CAPSCREW, 8X25

340 1320130 1 CLAMP

341 4891500 1 WASHER, 5/16

401 1001141460 1 HEAD FILTER

402 1001141973 1 SPIN-ON FILTER

501 1001141462 1 CHARGE PUMP HEAD FILTER

502 1001141974 1 SPIN-ON FILTER

31200725 G5-18A/2505H 101



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-4. RADIATOR INSTALLATION

39

ART_31200725-4-4_1

102 G5-18A/2505H 31200725



SECTION 4 - ENGINE AND ATTACHING PARTS

REVERSING FAN

218

ART_31200725-4-4_2

31200725 G5-18A/2505H 103



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-4. RADIATOR INSTALLATION

104

ITEM PART NUMBER QTY DESCRIPTION REV
1001138877 1 RADIATOR/OIL COOLER INSTALLATION, (notavailableto order, G
see items 1 thru43 for service)
1 3271601 4 HEX NUT, 3/8-16, GR8
2 0761010 4 HEX HD CAPSCREW, M10X20, GR8.8
3 0761014 4 HEX HD CAPSCREW, M10X30, GR8.8
4 0811408 1 SCREW, 1/4-20X1
5 2111212 1 ADAPTER, STRAIGHT
6 2131212 1 ADAPTER, 90
7 8420227 1 HOSE BARB ELBOW, 90
8 4740281 4 SPECIAL WASHER
10 4812000 14 WASHER, 10mm
11 4891400 2 WASHER, 1/4
12 8405102 1 GEAR CLAMP, 1.75
13 8405104 2 GEAR CLAMP, 2.25
14 8405201 2 GEAR CLAMP, 2.50
15 1001157075 2 HOSE CLAMP
16 8420236 2 HOSE BARB ELBOW, 90
17 88261026 4 BUTTON HD CAPSCREW, 3/8-16X5/8
18 1001003680 1 ADAPTER, 90
20 1001127967 1 CHECK VALVE
21 1001128144 1 COOLANT TANK
22 1001136834 1 DEAERATION TANK CAP
23 1001128478 1 TEMPERATURE SENSOR
24 1001132178 1 DRAIN COCK VALVE, 90 DEGREE, (no longer available, use
8904001 for replacement)
24 8904001 1 EXTERNAL SEAL, DRAIN COCK
26 1001138827 1 COOLANT LEVEL SENSOR
27 1001138888 1 WATER/OIL RADIATOR B
28 1001148423 1 FAN, 20IN, 9 BLADE
29 1001145871 1 ADAPTER, FAN
30 1001141786 1 RADIATOR INLET HOSE
31 1001141787 1 LOWER RADIATOR HOSE ASSY, (includesitems 51 thru55) D
32 1001141796 1 FAN SHROUD
33 1001141801 4 MOUNTING PAD
34 1001141834 1 RADIATOR VENT HOSE, 3/16
35 1001141881 1 FAN GUARD GRILL
36 1001141896 1 COOLANT OVERFLOW HOSE
37 1001141944 1 ENGINE VENT HOSE
38 2170112 1 ADAPTER, STRAIGHT
39 1001144367 1 FOAM GASKET SEAL
40 1001144368 1 FOAM GASKET SEAL
41 1001009163 1 SEAL
42 0761012 6 HEX HD CAPSCREW, M10X25, GR8.8
43 1001156087 2 HOSE CLAMP
51 8405102 1 GEAR CLAMP, 1.75
52 1001121514 1 TEE PIPE
53 1001141788 1 WATER INLET HOSE
54 1001141789 1 RADIATOR OUTLET HOSE
55 1001141791 1 SURGE TANK RETURN HOSE
1001139670 1 FAN INSTALLATION, VARIABLE, (if equipped), (notavailableto D
G5-18A/2505H 31200725



SECTION 4 - ENGINE AND ATTACHING PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
order, see items 101 thru 118 for service) (Prior to SN 0160070386)
1001192128 1 FAN INSTALLATION, VARIABLE, (if equipped), (notavailableto D
see items 101 thru 113, 115 thru 119 & 226 thru 229 for service)
(SN 0160070386 to Present)
1001139671 1 FAN INSTALLATION, VARIABLE, REVERSING, (ifequipped),(not D
available to order, see items 101 thru 103, 105, 106, 109 thru 111,
114 thru 118 & 203 thru 229 for service) (Prior to SN 0160070386)
1001192129 1 FAN INSTALLATION, VARIABLE, REVERSING, (ifequipped),(not D
available to order, see items 101 thru 103, 105, 106, 109 thru 111,
114 thru 119 & 203 thru 229 for service) (SN 0160070386 to
Present)
101 0681608 2 HEX HD CAPSCREW, 3/8-16X1
102 2130606 1 ADAPTER, 90
103 2130808 2 ADAPTER, 90
105 3271601 2 HEX NUT, 3/8-16, GR8
106 4711600 4 WASHER, 3/8
108 1001141779 1 FAN MOTOR, VARIABLE
109 1001143041 1 HOSE ASSY
110 1001144374 1 AIR DAM PLATE (Prior to SN 0160070386)
110 1001191830 1 AIR DAM PLATE (SN 0160070386 to Present)
111 1001144377 30 in BULB SEAL (Prior to SN 0160070386)
111 1001192256 30 SEAL (SN 0160070386 to Present)
112 1001144692 1 HOSE ASSY
113 1001144693 1 HOSE ASSY
114 0100090 AR LOCTITE 454
115 0760810 1 HEX HD CAPSCREW, M8X20, GR8.8
116 3290801 1 HEX NUT, M8X1.25
117 4811900 2 WASHER, 8mm
118 8410001 1 HOSE CLAMP
119 0100081 AR LOCTITE 454
203 2110808 1 ADAPTER, STRAIGHT
212 1001141780 1 FAN MOTOR, VARIABLE, REVERSING
218 1001144694 1 HOSE ASSY
219 1001144695 1 HOSE ASSY
226 0681506 2 HEX HD CAPSCREW, 5/16-18X3/4
227 3271501 2 HEX NUT, 5/16-18, GR8
228 4711500 4 WASHER, 5/16
229 1001145710 1 BRUSH SEAL

31200725 G5-18A/2505H 105



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-5. AIR CLEANER INSTALLATION

ART_31200725-4-5

106 G5-18A/2505H 31200725



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-5. AIR CLEANER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001139686 1 AIR CLEANER INSTALLATION, (notavailable to order, see items 1 B
thru 12 for service) (Prior to SN 0160069550)
1001193752 1 AIR CLEARNER INSTALLATION, (notavailableto order, see items B
1thru 4, items 7 thru 12 and item 201 for service) (SN 0160069550
to Present)
1 0811510 2 SCREW 5/16 X 1-1/4
2 0760808 2 CAPSCREW M8 X 16
3 8310420 2 NUT 5/16
4 4811900 2 WASHER M8
5 90028488 1 T-BOLT CLAMP (Prior to SN 0160069550)
6 1001142859 1 AIR INTAKE ADAPTER DUCT (Prior to SN 0160069550)
7 8410011 3 GEAR CLAMP
8 1001101451 1 MUFFLER CLAMP
9 1001139155 1 AIR INTAKE TUBE
10 1001141310 1 TUBE BRACKET
11 1001142259 1 AIR CLEANER ASSEMBLY (SEE SEPARATE BREAKDOWN IN
THIS SECTION)
12 1001143201 1 AIR INTAKE HOSE
201 0100011 AR COMPOUND, LOCKING
301 1001210772 1 AIR FILTER DECAL

31200725 G5-18A/2505H 107



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-6. AIR CLEANER ASSEMBLY

ART_1001142259_D

108 G5-18A/2505H 31200725



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-6. AIR CLEANER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001142259 Ref AIR CLEANER ASSEMBLY D
1 70024190 1 Main Air Element
2 70024191 1 Secondary Air Element
3 70025249 1 Dust Valve
4 70030962 1 Filter Housing (Includes Item 6)
5 70030963 1 Bracket
6 See Note NSS Cover with Clips (Note: Purchase Item 4)

31200725 G5-18A/2505H 109



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-7. EXHAUST INSTALLATION

IF EQUIPPED FOR ULS

ART_1001139681-D

110 G5-18A/2505H 31200725



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-7. EXHAUST INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001139681 Ref EXHAUST INSTALLATION, (ifequipped for ULS), (notavailableto D
order, see items 1 thru 10 for service)
1 0681510 8 HEX HD CAPSCREW, 5/16-18X1
2 3271501 8 HEX NUT, 5/16-18, GR8
3 4711500 16 WASHER, 5/16
4 8410011 2 GEAR CLAMP, 3.75
6 1001141551 1 EXHAUST ELBOW PIPE
7 1001143216 1 EXHAUST PIPE
10 1001143304 1 THERMAL SOCK INSULATE

31200725 G5-18A/2505H 111



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-8. EXHAUST INSTALLATION

IF EQUIPPED FOR LS

14

l 13

D

PAP31470

112 G5-18A/2505H 31200725



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-8. EXHAUST INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001139682 Ref EXHAUST INSTALLATION, (ifequipped forLS), (notavailable to C

order, see items 1 thru 14 for service)

1 0681608 4 HEX HD CAPSCREW, 3/8-16X1

2 0681610 4 HEX HD CAPSCREW, 3/8-16X1-1/4

3 3271601 8 HEX NUT, 3/8-16, GR8

4 4711600 16 WASHER, 3/8

5 8405204 1 GEAR CLAMP, 3.25

6 8275212 4 MUFFLER CLAMP

7 1001119727 2 MUFFLER CLAMP

8 1001140671 1 MUFFLER

9 1001141019 1 SUPPORT PLATE

10 1001143304 1 THERMAL SOCK INSULATE

11 1001153410 1 EXHAUST ELBOW PIPE

12 1001153411 1 FLEX TUBE

13 1001153412 1 EXHAUST PIPE

14 1001153413 1 EXHAUST PIPE

31200725 G5-18A/2505H 113



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-9. ENGINE HEATER INSTALLATION

31200725

G5-18A/2505H

114



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-9. ENGINE HEATER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001139684 Ref ENGINE HEATER INSTALLATION, (notavailableto order, see C
items 1 thru 11 for service)
1 8360005 1 SHUT-OFF VALVE
2 8410009 4 GEAR CLAMP
3 1001143254 1 CAB HEATER HOSE
4 1001143255 1 CAB HEATER HOSE
5 1001143467 1 STRAIGHT ADAPTER
6 1001143468 1 STRAIGHT ADAPTER
7 84712749 1 BRASS ELBOW
8 0760828 1 HEX HD CAPSCREW, M8X110, GR8.8
9 1321716 1 CLAMP
10 8307222 2 PLAIN WASHER, M8
11 1001157088 1 SLEEVE
101 Ref DEUTZ ENGINE, TD 2.9 L4, (See ENGINE INSTALLATION for
Breakdown)
201 Ref HEATER WITH A/C, (See CAB SECTION for Breakdown)

31200725 G5-18A/2505H 115



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-10. LUBRICITY DOSER INSTALLATION

IF EQUIPPED WITH JP-8 FUEL

ART_31200725-4-9

116 G5-18A/2505H 31200725



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-10. LUBRICITY DOSER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV

1001146571 Ref LUBRICITY DOSER INSTALLATION, (if equipped with JP-8fuel), B
(mirror only), (notavailable to order, seeitems 1 thru 15 for service)
(Prior to SN 0160073199)

1001201538 Ref LUBRICITY DOSER INSTALLATION, (if equipped with JP-8fuel), A
(mirror only), (notavailable to order, seeitems 1 thru 16 for service)
(SN 0160073199 to Present)

1001205502 Ref LUBRICITY DOSER INSTALLATION, (if equipped with JP-8fuel), A
(lightand mirror bracket), (notavailable to order, seeitems 1 thru 17
for service) (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)

1001213994 Ref LUBRICITY DOSER INSTALLATION, (if equipped with JP-8fuel), A
(lightand mirror bracket), (notavailable to order, see items 1thru 17
for service) (SN 0160076806 to Present, Including 0160076010,
0160076011 and 0160076012)

1 0641516 3 HEX HD CAPSCREW, 5/16-18X2, (mirroronly)

1 0641516 6 HEX HD CAPSCREW, 5/16-18X2, (lightand mirror bracket) (Prior
to SN 0160076806, Excluding 0160076010, 0160076011 and
0160076012)

1 0641532 3 HEX HD CAPSCREW, 5/16-18X4, (lightand mirror bracket) (SN

0160076806 to Present, Including 0160076010, 0160076011
and 0160076012)

2 0681608 4 HEX HD CAPSCREW, 3/8-16X1

3 2220251 2 ADAPTER, STRAIGHT

4 2220313 1 BARB FITTING, 90

5 3311505 3 HEX LOCKNUT, 5/16-18, GR2, (mirror only)

5 3311505 6 HEX LOCKNUT, 5/16-18, GR2, (lightand mirror bracket)

6 4711600 4 PLAIN WASHER, 3/8

7 4891500 6 HARDENED WASHER, 5/16

7 4891500 12 HARDENED WASHER, 5/16, (lightand mirror bracket)

8 8430068 1 HOSE BARB COUPLING

9 1001136975 4 FUEL HOSE CLAMP

10 1001141287 1 LUBRICITY DOSER MOUNT

11 1001141591 1 LUBRICITY DOSER ELEMENT FILTER

12 1001146575 1 DOSER BRACKET

13 1001165202 1 ENGINE FUEL SUPPLY HOSE

14 1001165203 1 ENGINE FUEL SUPPLY HOSE

15 1001097160 6in SELF-GRIPPING BULB SEAL

16 1001133822 1 BRACKET HEADLIGHT

17 1001133821 1 BRACKET HEADLIGHT MOUNT, (lightand mirror bracket) (Prior
to SN 0160076806, Excluding 0160076010, 0160076011 and
0160076012)

17 1001213955 1 BRACKET HEADLIGHT MOUNT, (lightand mirror bracket) (SN

0160076806 to Present, Including 0160076010, 0160076011
and 0160076012)

31200725 G5-18A/2505H 117



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-11. FILTER, PRECLEANER

ART_1001062773-B

118 G5-18A/2505H 31200725



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-11. FILTER, PRECLEANER

ITEM PART NUMBER QTY DESCRIPTION REV
1001062773 Ref FILTER, PRECLEANER B
1 70027591 1 BOWL
70027592 1 COVER

31200725 G5-18A/2505H 119



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-12. AIR SHUT OFF VALVE INSTALLATION

X R
\

SEEDETAILA . %

SEE DETAILF

SEE DETAILE

DETAILA

DETAILC

DETAILF

DETAILE

DETAILB

DETAILD

ART_1001204679-8

31200725

G5-18A/2505H

120



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-12. AIR SHUT OFF VALVE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001204679 Ref AIR SHUT OFF VALVE INSTALLATION B

1 0760814 2 BOLT, M8X30

2 3290505 2 HEX LOCKNUT, M5X8

3 3790152 2 O-RING

4 4811600 2 WASHER, M5

5 4811900 2 WASHER, M8

6 8405101 3 GEAR CLAMP

7 8410011 4 GEAR CLAMP

8 1001239539 1 LAMP, LED INDICATOR

9 1001202247 2 CLAMP

10 1001203181 1 CONTROL ACCESSORY (See Separate Breakdown in Electrical
Section)

11 1001204032 1 VALVE, AIR SHUT OFF (See Separate Breakdown in Hydraulic
Components Section)

12 1001204674 1 BRACKET

13 1001204676 1 ADAPTER

14 1001204677 1 HOSE, ASO VALVE

15 1001204678 1 HOSE, AIR INTAKE

16 1001205397 1 HOSE, CRANKCASE BREATHER

17 1001206603 1 PLUG

18 1001215941 1 SWITCH

19 1001219082 1 BRACKET

20 1001230503 1 PLATE

21 1001233213 1 HARNESS, POSI AIR SHUT OFF VALVE (See Separate
Breakdown in Electrical Section)

22 1001233235 1 HARNESS, POSI AIR SHUT OFF VALVE FRAME (See Separate
Breakdown in Electrical Section)

23 1001227077 1 DECAL

24 1001227964 1 DECAL

25 1001228273 1 DECAL

26 1001228643 1 DECAL

27 1001233784 1 PIPE

31200725 G5-18A/2505H 121






SECTIONS5- DRIVETRAIN

SECTION 5 - DRIVE TRAIN

31200725 G5-18A/2505H 123



SECTION5- DRIVE TRAIN

FIGURE 5-1. DRIVE TRAIN INSTALLATION

PY8800

124 G5-18A/2505H 31200725



SECTIONS5- DRIVETRAIN

FIGURE 5-1. DRIVE TRAIN INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001138824 Ref DRIVE TRAIN INSTALLATION, (notavailableto order, seeitems 1 A
thru 11 for service) (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
1001200614 Ref DRIVE TRAIN INSTALLATION, (open cab, if equipped), (not B
available to order, see items 1 thru 12 for service) (SN 0160076806
to Present, Including 0160076010, 0160076011 and 0160076012)
1001213809 Ref [DRIVE TRAIN INSTALLATION, (enclosed cab, ifequipped), (not A
available to order, see items 1 thru 12 for service) (SN 0160076806
to Present, Including 0160076010, 0160076011 and 0160076012)
1 0682264 4 HEX HD CAPSCREW, 3/4-10X8, GRS, (torque to 420 Ib-ft/569
Nm)
2 3272201 4 HEX NUT, 3/4-10, GR8
3 3576766 2 MOUNTING PLATE
4 1001156526 NLA DRIVE SHAFT, (nolongeravailable, order 4040291 for
replacement)
4 4040291 1 DRIVE SHAFT
7029271 2 DOUBLE UNIVERSAL JOINT
5 4892200 12 WASHER, 3/4
6 91403412 4 HEX HD CAPSCREW, 3/4-10X5, GRS, (torque to 420 Ib-ft/569
Nm)
7 1001080229 32 LUG NUT, M18X1.5, (torqueto 220 Ib-ft/300 Nm)
8 1001081071 4 FRONT AXLE MOUNT SLEEVE
9 Ref FRONT AXLE ASSY, (See FRONT AXLE ASSEMBLY for
Breakdown)
10 Ref REAR AXLE ASSY, (See REAR AXLE ASSEMBLY for
Breakdown)
11 8880219-OM 2 STRAP KIT, (includes items 101 & 102), (torqueto 35 Ib-ft/47 Nm)
12 1001213806 1 SHIM, (notshown)
101 8880221 4 SCREW
102 8880220 2 STRAP
31200725 G5-18A/2505H 125



SECTION5- DRIVE TRAIN

FIGURE 5-2. FRONT AXLE ASSEMBLY

PY8581

31200725

G5-18A/2505H

126



SECTIONS5- DRIVETRAIN

FIGURE 5-2. FRONT AXLE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001144104 1 FRONT AXLE ASSEMBLY, (includesitems 1thru 10) B
1 0761216 4 HEX HD CAPSCREW, M12X40, GR8.8, (torqueto 97 Nm/ 72 Ib-ft)
2 2221285 1 ELBOW, 90, LONG, (includes o-ring)
3 8770241 1 ELBOW, 90, (includes o-ring)
4 10837724 1 WASHER SEAL
5 1001081086 1 SPEEDOMETER SENSOR
6 1001081333 2 FITTING, (includes o-ring)
7 1001105990 1 ELBOW, 45, (includes o-ring)
8 1001138821 1 FRONT AXLE, (includesitems 101 thru104) E
9 Ref FRONT DRIVE MOTOR, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
10 1001144255 1 FITTING, (includes o-ring)
101 Ref CENTRAL HOUSING AND STEERING, (See CENTRAL HOUSING
AND STEERING for Breakdown)
102 Ref DIFFERENTIAL, (See DIFFERENTIAL for Breakdown)
103 Ref HUB REDUCTION, (See HUB REDUCTION for Breakdown)
104 Ref BRAKES, (See BRAKES for Breakdown)

31200725 G5-18A/2505H 127



SECTION5- DRIVE TRAIN

FIGURE 5-3. CENTRAL HOUSING AND STEERING

104

102

PY8600

128 G5-18A/2505H 31200725



SECTIONS5- DRIVETRAIN

FIGURE 5-3. CENTRAL HOUSING AND STEERING

ITEM PART NUMBER QTY DESCRIPTION REV
1 80204005 1 CIRCLIP
2 91514098 1 PLUG
3 70021177 1 MAGNET PLUG
4 70024862 1 HOUSING
101 70023035 1 STEER CYLINDER
101 70023036 1 Seal Kit
102 70020301 2 RING
103 70020302 2 ARTICULATED TIE ROD
104 70020269 4 BOLT

31200725 G5-18A/2505H 129



SECTION5- DRIVE TRAIN

FIGURE 5-4. DIFFERENTIAL

26 PY8590

130 G5-18A/2505H 31200725



SECTIONS5- DRIVETRAIN

FIGURE 5-4. DIFFERENTIAL

ITEM PART NUMBER QTY DESCRIPTION REV
1 70024863 1 GEAR
2 70020230 1 CIRCLIP
3 70020231 1 BALL BEARING
4 70020232 1 CIRCLIP
5 91474512 1 VENT
6 70024864 1 SPACER
7 70020234 2 BEARING
8 70020235 1 RING NUT
9 70020236 1 RING
9 70024865 1 RING
10 70024866 1 SHIM KIT
11 70024867 1 BEVEL GEAR SET
12 70024868 AR SHIM
12 70024869 AR SHIM
12 70020239 AR SHIM
12 70024870 AR SHIM
13 70020240 1 TAPER ROLLER BEARING
14 70021939 1 DIFFERENTIAL CARRIER
15 70020242 1 FRICTION WASHER
16 70020243 1 DIFFERENTIAL SIDE GEAR
17 70020244 4 DIFFERENTIAL PINION
18 70020245 4 FRICTION WASHER
19 70021929 2 PIN
20 70020247 3 DOWEL
21 70021928 1 PIN
22 70020249 1 SHAFT RETAINER
23 70020250 1 DIFFERENTIAL SIDE GEAR
24 70020251 12 BOLT
25 70020252 1 FRICTION WASHER
26 70020253 1 CIRCLIP
27 70024871 AR SHIM
27 70020254 AR SHIM
27 70020254 AR SHIM
28 3984301 1 BEARING
29 70020255 1 CIRCLIP
30 70020256 1 BEARING
31 70020257 7 CLUTCH DISC
32 70020258 8 INTERMEDIATE CLUTCH DISC
33 70020259 1 SEAL
34 70020260 1 BALL BEARING
35 70020261 1 GEAR
36 70020262 1 CIRCLIP
37 80204178 1 BALL BEARING
38 70020263 1 SEAL
39 91514087 1 PLUG
40 80204147 8 SPRING WASHER
41 70024873 8 BOLT
42 70021177 1 MAGNET PLUG
43 70020265 1 DOWEL
44 70020266 1 PLUG
31200725 G5-18A/2505H 131



SECTION5- DRIVE TRAIN

132

ITEM PART NUMBER QTY DESCRIPTION REV
45 70020267 1 FLANGE
46 70024874 1 O-RING
47 70020269 6 BOLT
48 70024875 1 COVER
49 70020271 1 CLUTCH DISC
54 70024876 1 WASHER
55 70024877 1 BOLT

G5-18A/2505H

31200725






SECTION5- DRIVE TRAIN

FIGURE 5-5. HUB REDUCTION

37 PY8660

134 G5-18A/2505H 31200725



SECTIONS5- DRIVETRAIN

FIGURE 5-5. HUB REDUCTION

ITEM PART NUMBER QTY DESCRIPTION REV

1 70021147 2 O-RING

2 91474512 1 VENT

3 70024878 16 BOLT

4 70021149 1 AXLE CASE

5 70021150 2 THRUST BUSHING

6 70021151 4 SEAL

7 70021152 2 UNIVERSAL JOINT

8 70024880 2 PIVOT PIN

9 70024881 2 GREASE FITTING

10 80204117 4 PLUG

11 91514123 12 BOLT

12 70024882 1 SHIM KIT

13 70021155 2 SEAL

14 70020173 2 BUSHING

15 70021156 2 JOINT

16 70021157 2 PIVOT PIN

17 80204065 4 NUT

18 91514117 4 BOLT

19 70021158 1 RH STEERING CASE

20 70021159 1 LH STEERING CASE

21 91514087 1 PLUG

22 7029300 2 SEAL

23 70024883 16 WHEEL STUD

25 91474507 2 O-RING

26 91474579 2 CIRCLIP

27 91474580 2 RING GEAR

28 70024884 2 RING GEAR SUPPORT

29 70024885 2 LOCKING PLATE

30 70024886 2 SPACER

31 70024887 2 CIRCLIP

32 91474585 6 CIRCLIP

33 70023900 6 PLANET GEAR ASSEMBLY, (includes planetgear and bearing)

36 91514188 2 PLUG

37 91514189 4 COUNTERSUNK BOLT

38 70024888 2 PLANET GEAR CARRIER

39 70021178 2 FRICTION WASHER

40 70024889 16 NUT

41 70024890 16 STUD

42 70021181 4 BEARING

43 70024891 2 WHEEL HUB

48 70024892 2 PLANET GEAR CARRIER ASSEMBLY, (includesitems 32thru 34,
38 & 39)

49 70024893 2 GREASE FITTING

50 70021172 1 AXLE CASE

51 70021173 16 BOLT

52 7028733 4 STEERING ADJUST BOLT, (includes items 17 & 18)

56 70024894 2 RING GEAR SUPPORT ASSEMBLY, (includes items 26thru 28)

60 70020282 1 PLUG

31200725 G5-18A/2505H 135



SECTION5- DRIVE TRAIN

FIGURE 5-6. BRAKES

19

20

PY8680

136 G5-18A/2505H 31200725



SECTIONS5- DRIVETRAIN

FIGURE 5-6. BRAKES

ITEM PART NUMBER QTY DESCRIPTION REV
1 70020273 6 BRAKE DISC
2 70020274 6 INTERMEDIATE BRAKE DISC
3 70021942 1 BUSHING
4 70020276 1 DETEND BALL
5 70021941 1 SPACER
6 70024896 1 SHIM KIT
7 70021940 1 INTERMEDIATE BRAKE DISC
8 70020279 2 ROLL PIN
9 70020280 1 PISTON
10 70020281 1 O-RING
11 70020282 1 PLUG
12 80204281 2 BLEEDING BOLT
13 80204117 2 PLUG
14 70020283 1 BACK-UP RING
15 91514156 1 O-RING
16 91514157 1 BACK-UP RING
17 70020284 2 CIRCLIP
18 70020285 1 SPRING
19 70020286 4 BACK-UP RING
20 70020287 4 O-RING
21 70020247 1 DOWEL
22 70020289 1 PISTON
23 70020290 3 O-RING
24 70020291 3 PIN
25 70020292 1 O-RING
26 70020293 1 O-RING
27 70024897 1 PISTON
28 70020295 2 SPRING
29 70020296 1 RING NUT
30 70020297 2 BOLT
31 80204111 2 O-RING
32 70020298 2 SPACER
33 70020299 1 BOLT
34 70024898 2 SEAL WASHER
35 91514154 2 PLUG KIT, (includes items 34 & 36)
36 70024899 2 PLUG

31200725 G5-18A/2505H 137



SECTION5- DRIVE TRAIN

FIGURE 5-7. REAR AXLE ASSEMBLY

L)
L=

<
~—_—

PY8691

31200725

G5-18A/2505H

138



SECTIONS5- DRIVE TRAIN
FIGURE 5-7. REAR AXLE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001144105 1 REAR AXLE ASSEMBLY, (includesitems 1 thru3) A
1 1001081333 2 CONNECTOR, (includes o-ring) E
1001105990 1 ELBOW, 45
3 1001138822 1 REAR AXLE, (includes items 101 thru 103) F
101 Ref CENTRAL HOUSING AND STEERING, (See CENTRAL
HOUSING AND STEERING for Breakdown)
102 Ref DIFFERENTIAL, (See DIFFERENTIAL for Breakdown)
103 Ref HUB REDUCTION, (See HUB REDUCTION for Breakdown)

31200725 G5-18A/2505H 139



SECTION5- DRIVE TRAIN

FIGURE 5-8. CENTRAL HOUSING AND STEERING

140 G5-18A/2505H 31200725



SECTIONS5- DRIVETRAIN

FIGURE 5-8. CENTRAL HOUSING AND STEERING

ITEM PART NUMBER QTY DESCRIPTION REV
1 80204005 1 CIRCLIP
2 91514098 1 PLUG
3 70021177 1 MAGNET PLUG
101 70023035 1 CYLINDER
101 70023036 1 Seal Kit
102 70020301 2 RING
103 70020302 2 ARTICULATED TIE ROD
104 70020269 4 BOLT
106 7029306 3 BOLT
109 7029307 1 PLUG
201 91474516 4 REDUCTION BUSHING
202 70021198 2 THRUST BUSHING
203 70021199 2 SUPPORT
204 91514099 2 GREASE FITTING
205 80204117 2 PLUG
206 70021200 2 SUPPORT

31200725 G5-18A/2505H 141



SECTION5- DRIVE TRAIN

FIGURE 5-9. DIFFERENTIAL

PY8750

142 G5-18A/2505H 31200725



SECTIONS5- DRIVETRAIN

FIGURE 5-9. DIFFERENTIAL

ITEM PART NUMBER QTY DESCRIPTION REV
1 80204213 1 NUT
2 70020288 1 FLANGE
3 70020234 2 BEARING
4 91474532 1 SEAL
5 70020233 1 SPACER
6 70024866 1 SHIM KIT
7 70024927 1 SHIM KIT
8 70020303 1 SPACER
9 70024928 1 BEVEL GEAR SET
10 70020251 12 BOLT
11 70024929 1 SHIM KIT
12 70020240 2 TAPER ROLLER BEARING
13 70020346 1 DIFFERENTIAL CARRIER
14 70020242 2 FRICTION WASHER
15 70021221 2 DIFFERENTIAL SIDE GEAR
16 70020244 4 DIFFERENTIAL PINION
17 70020245 4 FRICTION WASHER
18 70021929 2 PIN
19 70020247 3 DOWEL
20 70021928 1 PIN
21 70020249 1 SHAFT RETAINER
22 70021076 1 COVER
25 70021196 1 O-RING
31200725 G5-18A/2505H 143



SECTION5- DRIVE TRAIN

FIGURE 5-10. HUB REDUCTION

144 G5-18A/2505H 31200725



SECTIONS5- DRIVETRAIN

FIGURE 5-10. HUB REDUCTION

ITEM PART NUMBER QTY DESCRIPTION REV
1 70021147 1 O-RING
2 91474512 1 VENT
3 70024878 16 BOLT
4 70024930 1 AXLE CASE
5 70021150 2 THRUST BUSHING
6 70021151 4 SEAL
7 70024931 2 UNIVERSAL JOINT
8 70024880 2 PIVOT PIN
9 70024881 2 GREASE FITTING
10 80204117 4 PLUG
11 91514123 12 BOLT
12 70024932 1 SHIM KIT
13 70021155 2 SEAL
14 70020173 2 BUSHING
15 70021158 2 JOINT
16 70021157 2 PIVOT PIN
17 80204065 4 NUT
18 91514117 4 BOLT
19 70021158 1 RH STEERING CASE
20 70021159 1 LH STEERING CASE
21 91514087 1 PLUG
22 7029300 2 SEAL
23 70024883 16 WHEEL STUD
25 91474507 2 O-RING
26 91474579 2 CIRCLIP
27 91474580 2 RING GEAR
28 70024884 2 RING GEAR SUPPORT
29 70024885 2 LOCKING PLATE
30 70024886 2 SPACER
31 70024887 2 CIRCLIP
32 91474585 6 CIRCLIP
33 70023900 6 PLANET GEAR ASSEMBLY, (includes planetgear and bearing)
37 91514189 4 COUNTERSUNK BOLT
38 70024888 2 PLANET GEAR CARRIER
39 70021178 2 FRICTION WASHER
40 70024889 16 NUT
41 70024890 16 STUD
42 70021181 4 BEARING
43 70024891 2 WHEEL HUB
44 70020272 1 AXLE CASE
45 91514118 8 STUD
46 91514119 8 WASHER
47 91514120 8 NUT
48 70024892 2 PLANET GEAR CARRIER, (includes items 32 thru 39)
49 70024893 2 GREASE FITTING
52 7028733 4 STEERING ADJUST BOLT, (includes items 17 & 18)
56 70024894 2 RING GEAR SUPPORT, (includes items 26 thru 28)
61 70023900 6 PLANET GEAR
64 91514188 2 PLUG

31200725 G5-18A/2505H 145



SECTION5- DRIVE TRAIN

FIGURE 5-11. FENDER INSTALLATION

301 ~
| 302

PY8781

NOTE: USE LOCTITE® 243™ (1001095650) ON ALL BOLT THREADS.

146 G5-18A/2505H 31200725



SECTIONS5- DRIVETRAIN

FIGURE 5-11. FENDER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275505 Ref FENDER INSTALLATION, (ifequipped), (notavailableto order, see E
item 1 & 2 for service)
1 1001080216 4 FENDER ASSY, (ifequipped), (includes items 101 thru 105) |
2 1001095650 AR LOCTITE 243
101 1001081100 NLA FENDER MOUNT, (no longer available, use 1001234973 for
replacement)
101 1001234973 1 FENDER MOUNT
102 1001080212 1 WHEEL FENDER
103 8310246 8 FENDER WASHER, 3/8X0.048X1-1/2
104 88261030 4 SOCKET HD CAPSCREW, 3/8-16X1-1/4
105 88521206 4 LOCKNUT, 3/8-16
245 91514118 8 STUD
246 91514119 8 WASHER
247 91514120 8 NUT
1001097640 1 FRONT FENDER INSTALLATION, (G5-18A, if equipped), (includes C
items 301 thru 303)
301 0641516 4 HEX HD CAPSCREW, 5/16-18X2
302 4711500 4 WASHER, 5/16
303 1001080891 1 FRONT FENDER

31200725 G5-18A/2505H 147



SECTION5- DRIVE TRAIN

FIGURE 5-12. TIRES AND RIMS

PY8891

31200725

G5-18A/2505H

148



SECTIONS5- DRIVETRAIN

FIGURE 5-12. TIRES AND RIMS

ITEM PART NUMBER QTY DESCRIPTION REV
1001141321 1 TIRE SET, 12-16.5, PNEUMATIC, (CE and ANSI), (includesitems 1 A
thru 3)
1001141322 1 TIRE SET, 14-17.5 PNEUMATIC, (includesitems 1thru 3) A
1001141323 1 TIRE SET, 12-16.5, FOAM, (CE and ANSI), (includesitems 2 & 3) A
1001141324 1 TIRE SET, 14-17.5, FOAM, (includesitems 2 & 3) A
1001141329 1 TIRE SET, 33-12-20, NON-MARKING, (ANSI), (includes items 2 A

thru 5) (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)

1001200945 1 TIRE SET, 33-12-20, NON-MARKING, (ANSI), (includes items 2 A
thru 5) (SN 0160076806 to Present, Including 0160076010,
0160076011 and 0160076012)

1001143707 1 TIRE SET, 10.5-18, AGRICULTURAL, (CE and ANSI), (includes A
items 1 thru 3)

1 1001128006 4 TIRE PRESSURE DECAL, (5.5 BAR/80 PSI), PNEUMATIC

1 1001128007 4 TIRE PRESSURE DECAL, (4.8 BAR/ 70 PSI), PNEUMATIC

1 8005828 4 TIRE PRESSURE DECAL, (6.0 BAR/87 PSI), AGRICULTURAL

2 1001140684 2 WHEEL AND TIRE ASSY, RIGHT, 12-16.5, PNEUMATIC, E
(includes items 101 thru 103)

2 1001140686 2 WHEEL AND TIRE ASSY, RIGHT, 14-17.5, PNEUMATIC, E
(includes items 101 thru 103)

2 1001140701 2 WHEEL, AND TIRE ASSY, RIGHT, 12-16.5, FOAM, (includes E
items 101 thru104)

2 1001140703 2 WHEEL AND TIRE ASSY, RIGHT, 14-17.5, FOAM, (includes E
items 101 thru 104)

2 1001141051 2 WHEEL AND TIRE ASSY, RIGHT, NON-MARKING (Prior to SN A
0160076806, Excluding 0160076010, 0160076011 and
0160076012)

2 1001200797 2 WHEEL AND TIRE ASSY, RIGHT, NON-MARKING (SN A
0160076806 to Present, Including 0160076010, 0160076011
and 0160076012)

2 1001143689 2 WHEEL AND TIRE ASSY, RIGHT, AGRICULTURAL, 10.5-18, E
(includes items 101 thru 103)

3 1001140698 2 WHEEL AND TIRE ASSY, LEFT, 12-16.5, PNEUMATIC, (includes E
items 101 thru 103)

3 1001140700 2 WHEEL AND TIRE ASSY, LEFT, 14-17.5, PNEUMATIC, (includes E
items 101 thru103)

3 1001140702 2 WHEEL, AND TIRE ASSY, LEFT, 12-16.5, FOAM, (includes items E
101 thru 104)

3 1001140704 2 WHEEL AND TIRE ASSY, LEFT, 14-17.5, FOAM, (includesitems E
101 thru 104)

3 1001141049 2 WHEEL AND TIRE ASSY, LEFT, NON-MARKING (Prior to SN A
0160076806, Excluding 0160076010, 0160076011 and
0160076012)

3 1001200796 1 WHEEL AND TIRE ASSY, LEFT, NON-MARKING (SN A

0160076806 to Present, Including 0160076010, 0160076011
and 0160076012)

3 1001143671 2 WHEEL AND TIRE ASSY, LEFT, AGRICULTURAL, 10.5-18, E
(includes items 101 thru 103)

4 4240084 1 ANTI-STATIC STRAP
5 1001115871 1 BOLT, 1X0.375-16
101 1001139975 1 WHEEL, 16.5X9.75
101 1001139974 1 WHEEL, 17.5X10.5
101 1001142101 1 WHEEL, 18X9

102 1001081222 1 TIRE, 12X16.5

102 4520259 1 TIRE, 14X17.5

31200725 G5-18A/2505H 149



SECTION5- DRIVE TRAIN

150

ITEM PART NUMBER QTY DESCRIPTION REV
102 1001154229 1 TIRE, 10.5X18
103 4640163 1 TIRE VALVE
104 8526203 220 |Ib_ | BALLAST FLATPROOFING FOAM FILL, (notshown)
G5-18A/2505H 31200725






SECTION5- DRIVE TRAIN

FIGURE 5-13. TIRE/WHEEL SET 33X16LL19.5 - TURF/SAND

P
\\ﬁw‘ cn P

Sl N
N7

ART_1001234507-A

31200725

G5-18A/2505H

152



SECTIONS5- DRIVETRAIN

FIGURE 5-13. TIRE/WHEEL SET 33X16LL19.5 - TURF/SAND

ITEM PART NUMBER QTY DESCRIPTION REV
1001234507 1 Tire/Wheel Set 33X16LL 19.5 - Turf/Sand A
1 1001233304 4 Assembly, Tire/Wheel 33X16LL 19.5 - Turf/Sand (See
TIRE/WHEEL ASSEMBLY 33X16LL 19.5 TURF/SAND for
Breakdown)

31200725 G5-18A/2505H 153



SECTION5- DRIVE TRAIN

FIGURE 5-14. TIRE/WHEEL ASEMBLY 33X16LL19.5 - TURF/SAND

ART_1001233304-C

31200725

G5-18A/2505H

154



SECTIONS5- DRIVETRAIN

FIGURE 5-14. TIRE/WHEEL ASEMBLY 33X16LL19.5 - TURF/SAND

ITEM PART NUMBER QTY DESCRIPTION REV
1001233304 Ref Tire/lWheel Asembly 33X16LL 19.5 - Turf/Sand C
1 1706846 1 Decal, Tire Pressure
2 4640113 1 Valve, Stem
3 1001233303 1 Tire, 33X16LL 19.5 - Turf/Sand
4 1001233305 1 Wheel, 33X16

31200725 G5-18A/2505H 155






SECTIONG6- CAB

SECTION 6 - CAB

31200725 G5-18A/2505H 157



SECTIONG- CAB

FIGURE 6-1. CAB INSTALLATION

Vs
<o \.VQ&\ \\
N7
&
o \\V\ -
‘ s
) N\

\»/..,.. \ .wuw.z
77

4
77
]

&
e A\
o

N

PN

G5-18A
2505H & 25.5

PAP31500

31200725

G5-18A/2505H

158



SECTIONG6- CAB

ART_31200725-6-1_2

31200725 G5-18A/2505H 159



SECTIONG- CAB

FIGURE 6-1. CAB INSTALLATION

ITEM

PART NUMBER

QTY

DESCRIPTION

REV

160

(o220 &2 NN SN ol

[o BN

10

11

13
14

1001138462

1001202341

1001138463

1001202342

1001138464

1001202343

1001138396

1001202344

1001138465

1001202345

1001138466

1001202347

0700610
8307024

Ref
Ref
Ref
Ref

Ref
Ref
Ref

Ref

Ref

OPEN CAB, (G5-18A), (ifequipped with fixed steering column), (see
items 1 thru 26 & 101 thru 210 & 315 for details) (Prior to SN
0160076806, Excluding 0160076010, 0160076011 and
0160076012)

OPEN CAB, (G5-18A), (ifequipped with fixed steering column), (see
items 1 thru 26 & 101 thru 210 & 315 thru 320 for details) (SN
0160076806 to Present, Including 0160076010, 0160076011 and
160076012)

OPEN CAB, (G5-18A), (ifequipped with tilt steering column), (see
items 1 thru 26 & 101 thru 210 & 315 for details) (Prior to SN
0160076806, Excluding 0160076010, 0160076011 and
0160076012)

OPEN CAB, (G5-18A), (ifequipped with fixed steering column), (see
items 1 thru 26 & 101 thru 210 & 315 thru 320 for details) (SN
0160076806 to Present, Including 0160076010, 0160076011 and
160076012)

ENCLOSED CAB, (G5-18A), (ifequipped with heater), (see items 1

thru 26 & 101 thru 210 & 315 for details) (Prior to SN 0160076806,
Excluding 0160076010, 0160076011 and 0160076012)

ENCLOSED CAB, (G5-18A), (ifequipped with heater), (see items 1
thru 26 & 101 thru 210 & 315 for details) (SN 0160076806 to
Present, Including 0160076010, 0160076011 and 160076012)

ENCLOSED CAB, (G5-18A), (ifequipped with heater and AC), (see
items 1 thru 26 & 101 thru 210 & 315 for details) (Prior to SN
0160076806, Excluding 0160076010, 0160076011 and
0160076012)

ENCLOSED CAB, (G5-18A), (ifequipped with heater and AC), (see
items 1 thru 26 & 101 thru 210 & 315 for details) (SN 0160076806
to Present, Including 0160076010, 0160076011 and 160076012)

ENCLOSED CAB, (2505H), (if equipped with heater), (seeitems 1
thru 26, 101, 203, 311 & 315 for details) (Prior to SN 0160076806,
Excluding 0160076010, 0160076011 and 0160076012)

ENCLOSED CAB, (2505H), (if equipped with heater), (seeitems 1
thru 26, 101, 203, 311 & 315 for details) (SN 0160076806 to
Present, Including 0160076010, 0160076011 and 160076012)

ENCLOSED CAB, (2505H), (if equipped with heater and AC), (see
items 1 thru 26, 101, 203, 311 & 315 for details) (Prior to SN
0160076806, Excluding 0160076010, 0160076011 and
0160076012)

ENCLOSED CAB, (2505H), (if equipped with heater and AC), (see
items 1 thru 26, 101, 203, 311 & 315 for details) (SN 0160076806 to
Present, Including 0160076010, 0160076011 and 160076012)

SEAT, (See SUSPENSION SEAT for Breakdown)
STEERING COLUMN, (See CONTROLS SECTION for Breakdown)
HEATER OPTIONS, (See HEATER AND AC for Breakdown)

PARK BRAKE VALVE, (See HYDRAULIC CIRCUITS for
Breakdown)

COVER OPTIONS, (See HEATER AND AC for Breakdown)
OPEN CAB, (See OPEN CAB for Breakdown)

ENCLOSED CAB, (See ENCLOSED CAB INSTALLATION for
Breakdown)

CAB DOOR AND WINDOW, (See ENCLOSED CAB
INSTALLATION for Breakdown)

CAB HOSES, (notshown), (See HYDRAULIC CIRCUITS for
Breakdown)

HEX HD CAPSCREW, M6X20, GR8.8
WASHER, M6

G5-18A/2505H

31200725



SECTIONG6- CAB

ITEM PART NUMBER QTY DESCRIPTION REV
15 1001114675 1 MIRROR ARM
16 8866514 1 CONVEX MIRROR
17 Ref HYDRAULIC TANK BREATHER INSTALLATION, (notshown) (See
HYDRAULIC CIRCUITS SECTION for Breakdown)
26 1001080847 1 FLOOR SKID STRIP, (G5-18A)
26 1001080822 1 MOLDED FLOOR MAT, (2505H & 25.5)
101 Ref IGNITION SWITCH, (notshown), (See CAB INTERIOR for
Breakdown)
203 Ref CAB SWITCHES, (See ELECTRICAL SECTION for Breakdown)
208 1001100966 1 JUMPER HARNESS
208 4460464 4 TERMINAL
208 4460932 1 CONNECTOR
208 4920017 0.5 ft WIRE, 16 GA
209 1001080953 1 HOOK
210 3931010 2 SOCKET HD CAPSCREW, M10-24X5/8
311 Ref WIPER INSTALL, (See WIPER INSTALLTION for Breakdown)
315 Ref DASH, (See CAB INTERIOR for Breakdown)
317 0100011 AR LOCTITE 242
318 0641508 4 HEX HD CAPSCREW, 5/16-18X1, GR5
319 4751500 4 WASHER, 5/6
320 1001213627 1 UNDERCAB WEIGHT
0275492 Ref CAB INSTALLATION, (notavailableto order, see items 501 thru F
511 for service) (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)
1001210402 Ref CAB INSTALLATION, (notavailableto order, see items 501 thru A
512 for service) (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)
501 0682228 1 HEX HD CAPSCREW, 3/4-10X3-1/2, GR8
502 0682440 2 HEX HD CAPSCREW, 7/8-9X5, GRS8
503 3272201 2 HEX NUT, 3/4-10, GR8
504 3272401 2 HEX NUT, 7/8-9, GR8
505 4892400 2 WASHER, 7/8
506 90027473 2 WASHER, 3/4
507 91403097 2 CENTER BONDED MOUNT
508 1001080992 2 WASHER
509 91403153 4 SHOCK MOUNT
510 91403217 2 REBOUND WASHER
511 0682230 1 HEX HD CAPSCREW, 3/4-10X3-3/4, GR8, (notshown)
512 1001080992 1 LOCTITE 271
1001081287 Ref FRONT BRICK GUARD INSTALLATION, (if equipped), (not E
available to order, see items 602, 603, 607 & 650 for service)
1001081286 Ref TOP BRICK GUARD INSTALLATION, (ifequipped), (notavailable F
to order, seeitems 601 thru 606 for service)
601 1001189739 1 UPPER BRICK GUARD
602 0630468 4 BUTTON HD CAPSCREW, 5/16-18X1
603 1001108115 4 HEX LOCKNUT, 5/16, GR8
604 1001081296 1 LEFT BRICK GUARD WELDMENT
605 1001081298 1 RIGHT BRICK GUARD WELDMENT
606 1001108242 4 SCREW, 1/4-20X1/2, GR5
607 1001138703 2 BRICK GUARD SPACER
650 1001189753 1 LOWER BRICK GUARD SHIELD
1001080933 Ref WASHER TANK WITHPUMP INSTALLATION, (notavailableto E
order, see items 701 thru 707 for service)
31200725 G5-18A/2505H 161



SECTIONG- CAB

162

ITEM PART NUMBER QTY DESCRIPTION REV
701 0641410 2 HEX HD CAPSCREW, 1/4-20X1-1/4
702 3900302 2 STAINLESS STEEL SCREW, #8
703 1001080382 1 WASHER PUMP
704 1001080824 1 WASHER FLUID BOTTLE, (includes items 751 thru 753) B
705 1001080932 1 WASHER PUMP CLAMP
706 82033997 5in WINDOW WASHER HOSE
707 4711400 2 WASHER
751 1001080872 1 CAP
752 1001097319 1 WASHER FLUID TANK
753 1001081234 1 FITTING
801 1001188496 1 PARK BRAKE VALVE BRACKET, (G5-18A)
801 1001137998 1 PARK BRAKE VALVE BRACKET, (2505H & 25.5)
803 8303034 4 SCREW, 1/4-20X0.75, (G5-18A)
803 8303034 8 SCREW, 1/4-20X0.75, (2505H & 25.5)
804 101977201 2 SCREW, 1/4-20X1.5, (G5-18A)
805 3271405 4 HEX LOCKNUT, 1/4-20, GRS, (2505H & 25.5)
G5-18A/2505H 31200725






SECTIONG- CAB

FIGURE 6-2. OPEN CAB (G5-18A)

00725

G5-18A/2505H



SECTIONG6- CAB

FIGURE 6-2. OPEN CAB (G5-18A)

ITEM PART NUMBER QTY DESCRIPTION REV
1001138584 1 OPEN CAB, (G5-18A), (includesitems 1thru 5) (Prior to SN E
0160076806, Excluding 0160076010, 0160076011 and
0160076012)
1001208616 1 OPEN CAB, (G5-18A), (includes items 1thru 5) (SN 0160076806 to D
Present, Including 0160076010, 0160076011 and 160076012)
1 Ref REAR HINGED WINDOW, (See ENCLOSED CAB

INSTALLATION for Breakdown)

2 1001080798 1 RIGHT SIDE GLASS

3 1001109365 1 ROPS WARNING DECAL
4 N.S.S. 1 CAB WELDMENT

5 N.S.S. 1 NAMEPLATE DECAL

31200725 G5-18A/2505H 165



SECTIONG- CAB

FIGURE 6-3. ENCLOSED CAB INSTALLATION

ART_31200725-6-3a

166 G5-18A/2505H 31200725



SECTIONG6- CAB

ART_31200725-6-3b

31200725 G5-18A/2505H 167



SECTIONG- CAB

FIGURE 6-3. ENCLOSED CAB INSTALLATION

168

ITEM PART NUMBER QTY DESCRIPTION REV
1001138478 Ref ENCLOSED CAB INSTALLATION, (G5-18A & 2505H), (not H
available to order, see items 1 thru 12 for service) (Prior to SN
0160076806, Excluding 0160076010, 0160076011 and
0160076012)
1001208617 Ref ENCLOSED CAB INSTALLATION, (G5-18A & 2505H), (not D
available to order, see items 1 thru 12 for service) (SN 0160076806
to Present, Including 0160076010, 0160076011 and 160076012)
1 3291201 1 HEX NUT, M12X1.75
2 1001009126 1 WASHER
3 1001080796 1 REAR HINGED WINDOW, (includes items 101 thru 116) G
4 1001080797 1 FRONT GLASS
5 1001080798 1 RIGHT SIDE GLASS
6 1001080801 1 LEFT REAR GLASS
7 1001080821 1 SKYLIGHT GLASS
8 1001150596 Ref DOOR INSTALLATION, (G5-18A & 2505H), (notavailableto E
order, see items 201 thru 219 for service)
8 1001150598 Ref DOOR INSTALLATION, (25.5), (notavailableto order, see items G
201 thru 220 for service)
9 1001109365 1 ROPS WARNING DECAL
10 1001109478 1 STRIKER LATCH
11 N.S.S. 1 CAB WELDMENT
12 N.S.S. 1 NAMEPLATE DECAL
101 1001107997 1 WINDOW REAR SEAL
102 1001080926 1 REAR HINGED GLASS
103 1001081280 1 T-STYLE HOLD OPEN
104 1001081281 2 PLASTIC HINGE
105 1001081282 1 REAR WINDOW LATCH BRACKET
106 1001081283 2 GROMMET
107 1001081284 2 HINGE SEAL
108 1001081285 2 BUSHING
109 1001081289 2 HINGE MOUNTING PAD
110 1001108161 2 TRUSS HD SCREW, 1/4-20X3/4
111 1001108547 2 LOCKWASHER, 1/4
112 1001108548 2 WASHER, 1/4
113 1001108549 2 NUT, 1/4-20
114 1001110067 6 TORX SCREW, 1/4-20X1-1/4
115 1001108552 2 FLAT WASHER, 1/4
116 1001109417 1 DETENT RING PIN
201 1001081235 1 FIXED DOOR GLASS
202 1001081236 1 HINGED DOOR GLASS
203 1001081241 1 LATCH, PADDLE W/KEY
203 8342813 1 KEY, (set oftwo)
204 1001081242 2 HINGE
205 1001081243 1 WINDOW LOCK LATCH
206 1001081244 1 WINDOW LATCH
208 1001081246 5 WINDOW CAP
209 1001081247 1 DOOR HANDLE
210 1001081248 1 DOOR LATCH COVER
211 1001081249 1 DOOR RESTRAINT STRAP
213 1001081266 2 SPACER
214 1001081268 1 HINGED GLASS SEAL
G5-18A/2505H 31200725



SECTIONG6- CAB

ITEM PART NUMBER QTY DESCRIPTION REV
215 1001081314 1 DOOR SEAL
216 1001080867JO 1 DOOR FRAME, (G5-18A & 2505H)
217 1001081239 1 CAB DOOR PANEL
218 1001165585 1 FLAT WASHER
219 91404309 1 CONNECTING ROD
220 1001153299 1 DECAL, (25.5), (notshown)
336 8034800 1 BLACK NYLON WASHER
337 70021075 2 HEX BOLT, G5
338 80364005 1 HEX HD CAPSCREW
339 8035632 3 HEX NUT
340 80264045 2 SCREW
342 8036064 2 HEX BOLT, 3/8-16X6.5
343 70021038 2 NUT, G2
344 70021108 1 BOLT
345 80364004 6 CAP
346 70021077 2 BOLT
347 70021078 2 HEX NUT
348 70021079 2 BOLT
349 70021080 1 LATCH COVER
351 70021082 2 NUT, M6X1
353 1001103509 2 RIVNUT
360 80364037 1 FLAT WASHER, 3/8
362 70021090 1 SEAL
364 70021092 4 BOLT
365 70021093 1 NUT
367 70021095 1 HEX BOLT
368 70021096 4 NUT, M8
1001162487 1 FIRE EXTINGUISHER INSTALLATION, (includesitems 401 thru A
405)
401 0100011 AR LOCTITE 242
402 0630464 4 BUTTON HD SCREW, #10-24X1/2
403 3311005 4 HEX LOCKNUT
404 1001162486 1 BRACKET
405 1001099699 1 FIRE EXTINGUISHER
1001162813 1 REAR WINDOW INSTALLATION KIT, (ANSI), (includes items 501 A
& 502)
1001177470 1 REAR WINDOW INSTALLATION KIT, (ENGLISH/FRENCH), A
(includes items 501 & 502)
1001177471 1 REAR WINDOW INSTALLATION KIT, (CE), (includes items 501 & A
502)
501 1001162814 2 REAR WINDOW EXIT DECAL, (ANSI)
501 1001162815 2 REAR WINDOW EXIT DECAL, (ENGLISH/FRENCH)
501 1001162816 2 REAR WINDOW EXIT DECAL, (CE)
502 1001177469 1 EMERGENCY ENTRY/EXIT WINDOW, (includes items 601 thru A
605)
601 1001162829 1 REAR WINDOW ENTRY HANDLE
602 1001162830 1 REAR WINDOW ENTRY KNOB
603 1001177636 1 FLAT WASHER, .28
604 1001177640 1 NEOPRENE WASHER, 10mm
605 1001178811 1 HEX HD BOLT, 5X35mm

31200725 G5-18A/2505H 169



SECTIONG- CAB

FIGURE 6-4. CAB INTERIOR

ART_31200725-6-4

170 G5-18A/2505H 31200725



SECTIONG6- CAB

FIGURE 6-4. CAB INTERIOR

31200725

G5-18A/2505H

ITEM PART NUMBER QTY DESCRIPTION REV

7 3931412 8 SOCKET HD CAPSCREW, 1/4-20X3/4 (Prior to SN 0160076806,
Excluding 0160076010, 0160076011 and 0160076012)

7 3931412 12 SOCKET HD CAPSCREW, 1/4-20X3/4 (SN 0160076806 to
Present, Including 0160076010, 0160076011 and 160076012)

9 4761400 2 LOCKWASHER, 1/4

10 8035487 1 BOLT, 1/4-20X0.62, G5

11 8303034 15 TRUSS HD SCREW, 1/4-20X0.75

13 8307109 8 WASHER, 0.25

14 8310053 4 PLAIN WASHER, 5/16

17 88521205 4 LOCKNUT, 5/16-18

18 Ref HORN SWITCH, (See ELECTRICAL SECTION for Breakdown)

21 Ref STEERING WHEEL, (See CONTROLS SECTION for Breakdown)

22 1001153627 1 RIGHT SIDE CONSOLE

23 Ref CONTROLLER, (See CONTROLS SECTION for Breakdown)

24 1001153626 1 LOWER PLASTIC CONSOLE

25 1001080612 NLA LOAD CHART MOUNT, (includes items 601 thru 604) (no longer E
available, use 1001239184 for replacement)

25 1001239184 1 LOAD CHART MOUNT, (includes items 601 thru 604) A

27 1001080983 1 FUSE BLOCK BRACKET

28 1001080986 4 PAN HD SCREW, 12-24

29 1001080987 4 LOCK NUT, 12-24, GR2

30 1001080988 4 WASHER

31 1001081049 1 SPLIT GROMMET

33 1001081093 1 CAB INSULATION (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)

33 1001208110 1 CAB INSULATION (SN 0160076806 through 0160086280,
Including 0160076010, 0160076011 and 160076012)

37 Ref FRAME LOADER HARNESS, (See ELECTRICAL SECTION for
Breakdown)

38 Ref BRAKE, (See CONTROLS SECTION for Breakdown)

39 1001156577 1 FUSE DECAL

41 1001108194 8 FLAT HD SOCKET SCREW, 1/4-20X0.62

42 1001108196 4 TRUSS HD SCREW, 5/16-18

45 1001114867 1 12V POWER SOCKET

46 1001117158 1 MOUNTING PLATE

47 1001137657 1 GAUGE

48 Ref ACCELERATOR, (See CONTROLS SECTION for Breakdown)

49 Ref CAB HARNESS, (See ELECTRICAL SECTION for Breakdown)

51 4060803 4.5in FLEX TRIM SHIELD

53 0641406 2 HEX HD CAPSCREW, 1/4-20X3/4, GR5

60 1001207837 1 ELECTRICAL HARNESS PANEL (SN 0160076806 to Present,
Including 0160076010, 0160076011 and 160076012)

62 1001208119 1 MOUNTING PLATE (SN 0160076806 to Present, Including
0160076010, 0160076011 and 160076012)

101 1001080379 1 IGNITION SWITCH

101 70020621 1 KEY

102 1001100053 1 START SWITCH JUMPER HARNESS

202 1001137985 1 GAUGE CLUSTER MOUNT

203 1001153624 1 OPEN CAB DASH

203 1001153625 1 ENCLOSED CAB DASH

302 1001080848 4 DIRECTIONAL VENT

171



SECTIONG- CAB

172

ITEM PART NUMBER QTY DESCRIPTION REV
403 4240017 1 TIE STRAP
507 1001080969 1 SWITCH MOUNT PANEL, SIX GANG
508 1001080970 1 SWITCH MOUNT PANEL, EIGHT GANG
509 1001139011 1 PAN HD SCREW, #8-32
601 1001081301 1 PANEL, LOAD CHART
602 1001081302 1 HOLDER, WIRE
603 8303034 1 TRUSS HD SCREW, 1/4-20X0.75
604 3311405 1 NUT, 1/4-20
G5-18A/2505H 31200725






SECTIONG- CAB

FIGURE 6-5. OVERHEAD CONSOLE INSTALLATION

PY9221

174 G5-18A/2505H 31200725



SECTIONG6- CAB

FIGURE 6-5. OVERHEAD CONSOLE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001081187 Ref OVERHEAD CONSOLE INSTALLATION, (G5-18A), (enclosed cab), G
(notavailableto order, seeitems 1 thru 1l for service)
1001143118 Ref OVERHEAD CONSOLE INSTALLATION, (2505H & 25.5), B

(enclosed cab), (notavailableto order, seeitems 1 thru 3, 4 thru 10
& 101 forservice)

1 0630464 2 BUTTON HD SCREW, #10-24X1/2
1001080945 Ref OVERHEAD CONSOLE INSTALLATION, (notavailableto order, H
see items 201 thru 213 for service)
3 1001080952 1 VISOR
4 1001080957 Ref FRONT FOPS INSTALLATION, (G5-18A), (notavailable to order, F
see items 301 & 302 for service)
5 1001081161 11 HOOK 1IN WIDE TAPE
6 1001081163 11 LOOP 1IN WIDE TAPE
7 1001153634 1 IN-BOARD ROPS BAR COVER
8 1001153635 1 OUT-BOARD ROPS BAR COVER
10 1001153631 1 A-PILLAR COVER
11 1001112058 AR ADHESIVE STRIP
101 Ref CAB ROOF HARNESS, (notshown), (See ELECTRICAL

SECTION for Breakdown)

201 2920209 1 DOME LIGHT LAMP

201 70020795 1 LIGHT BULB

202 1001108078 3 TRUSS HD SCREW, 1/4-20X3/8

203 1001108152 8 SCREW, M4X30

204 1001108155 2 SOCKET HD CAPSCREW, 10-24X5/8

205 8303034 10 TRUSS HD SCREW, 1/4-20x3/4

206 88521304 2 HEX LOCKNUT, 1/4-20

207 1001080866 1 OVERHEAD CONSOLE COVER

208 1001080947 8 NUT, M4

209 1001080951 2 SPEAKER COVER

210 1001080953 1 HOOK

211 1001080954 1 VISOR MOUNT BRACKET

212 1001080955 1 RADIO MOUNT PLATE

213 1001080960 1 RADIO MOUNT OUTER PLATE

301 8303034 2 TRUSS HD SCREW, 1/4-20x3/4

302 1001153630 1 FRONT FOPS BAR COVER

407 Ref FRONT ROPS BAR COVER, (See ELECTRICAL SECTION for
Breakdown)

506 8303034 2 TRUSS HD SCREW, 1/4-20x3/4

31200725 G5-18A/2505H 175



SECTIONG- CAB

FIGURE 6-6. SUSPENSION SEAT

31200725

G5-18A/2505H

176



SECTIONG6- CAB

FIGURE 6-6. SUSPENSION SEAT

ITEM PART NUMBER QTY DESCRIPTION REV
3980039 1 SUSPENSION SEAT, (ANSI), (Enclosed Cab), (includes items 1 D
thru 9)
1001142055 1 SUSPENSION SEAT, (CE and AUS) D
1 7026798 1 SLIDE KIT
2 7026799 1 KNOB KIT
3 7026900 1 BACK CUSHION KIT, (G5-18A)
4 7026901 1 SEAT CUSHION KIT, (G5-18A)
5 7026905 1 SEAT BELT KIT
6 7026906 1 TETHER KIT
7 7026902 1 BACK PANEL KIT
8 70023040 1 SHOCK ABSORBER KIT, (notshown), (includes one shock
absorber, two shock pins and two hex nuts)
9 70023041 1 SPRING AND SADDLE KIT, (notshown)
10 91563164 Ref 3IN SEATBELT, (nolongeravailable, use 1001215778 for
replacement)
10 1001215778 1 3IN SEATBELT

31200725 G5-18A/2505H 177



SECTIONG- CAB

FIGURE 6-7. SUSPENSION SEAT (OPEN CAB) (SN 0160083100to Present)

ART_1001197027-D

178 G5-18A/2505H 31200725



SECTIONG6- CAB

FIGURE 6-7. SUSPENSION SEAT (OPEN CAB) (SN 0160083100to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001197027 1 SEAT D
1 70027024 1 SUSPENSION ASSEMBLY KIT
2 70027025 1 SPRING SADDLE ASSEMBLY KIT
4 70027026 1 BACK CUSHION KIT
5 70027028 1 SEAT CUSHION ASSEMBLY KIT
7 70027030 1 BOOT KIT
9 7026798 1 ADJUSTER KIT
10 70027032 1 TETHER STRAP
11 70027033 1 WEIGHT ADJUST KNOB KIT
12 70027034 2 SEAT BELT KIT
13 70027035 1 DOCUMENT BOX KIT

31200725 G5-18A/2505H 179



SECTIONG- CAB

FIGURE 6-8. WIPER INSTALLATION

31200725

G5-18A/2505H

180



SECTIONG6- CAB

FIGURE 6-8. WIPER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001080499 1 FRONT WIPER ASSY, (includesitems 1 thru9) H
1 1001080383 1 FRONT WIPER MOTOR
3 1001081307 1 ADAPTER KIT
4 1001081308 1 WIPER ARM
5 1001081309 1 WIPER BLADE
6 1001081310 1 WET ARM ADAPTOR
9 1001081311 1 WET ARM KIT
201 0100011 AR LOCTITE 242
213 0651410 2 HEX HD CAPSCREW, 1/4-28X1-1/4
214 1001081306 1 FRONT WIPER SPACER
215 1001189653 1 SPACER
218 82033997 42 in  [WINDOW WASHER HOSE (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
218 82033997 16 in WINDOW WASHER HOSE (SN 0160076806 to Present, Including
0160076010, 0160076011 and 160076012)
1001080877 Ref ROOF/REAR WIPER INSTALLATION, (notavailableto order, see H
items 101 thru111 for service)
101 8305002 2 NUT, M10-24
102 3900302 2 SOCKET HD CAPSCREW, GR8
103 1001197099 2 SCREW, 10-24X.63
104 4740120 4 NYLON WASHER, 0.48X0.6mm
105 1001008742 2 TEE COUPLING
106 Ref REAR/ROOF WIPER SWITCH, (See ELECTRICAL SECTION for
Breakdown)
107 1001080382 1 WINDSHIELD WASHER PUMP
108 1001179547 2 ROOF/REAR WIPER
109 1001080932 1 WASHER PUMP CLAMP
110 1001080985 2 SPRAY NOZZLE
111 82033997 157 in HOSE

31200725 G5-18A/2505H 181



SECTIONG- CAB

FIGURE 6-9. HEATER AND AC

NO HEAT/AC

K1

ART_31200725-6-9a

182 G5-18A/2505H 31200725



SECTIONG6- CAB

HEAT ONLY

(et

o
Wl

-

\
\

HEAT/AC
|
o

\&
A W
L\

ART_31200725-6-9b

183

G5-18A/2505H

31200725



SECTIONG- CAB

FIGURE 6-9. HEATER AND AC

184

ITEM PART NUMBER QTY DESCRIPTION REV
1001080876 Ref NO HEAT/AC INSTALLATION, (open cab), (notavailable to order, H
see items 1 thru7 for service) (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
1001080811 Ref HEAT ONLY INSTALLATION, (enclosed cab, ifequipped), (not L
available to order, see items 2 & 101 thru104 for service) (Prior to
SN 0160076806, Excluding 0160076010, 0160076011 and
0160076012)
1001138310 Ref HEAT AND AC INSTALLATION, (G5-18A & 2505H), (enclosed cab, D
if equipped), (notavailable to order, seeitems 201 thru 209 for
service) (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)
1001138310D Ref HEAT AND AC INSTALLATION, (25.5), (enclosed cab, ifequipped), D
(notavailableto order, seeitems 201 thru 209 for service) (Prior to
SN 0160076806, Excluding 0160076010, 0160076011 and
0160076012)
1 1001080852 1 HEATER CONTROL COVER
2 1001137454 4 PAN HD SCREW, #8-32X3/8
4 1001080974 1 DUCTWORK PANEL
5 1001080975 1 PARKING BRAKE RELEASE VALVE ONLY PANEL
7 1001081023 1 DUCTWORK PANEL
101 1001080930 1 HEATER CONTROL SWITCH, (includes items 501 thru 504) D
102 1001126227 1 HEATER ASSY, (includes items 301 thru 313) B
103 8303034 3 TRUSS HD SCREW, 1/4-20x3/4
104 1001080976 1 PARKING BRAKE RELEASE VALVE AND HEATER PANEL
201 8303034 9 TRUSS HD SCREW, 1/4-20x3/4
202 1001080557 1 HVAC CONTROL SWITCH, (includes items 501 thru 505)
203 1001080977 1 PARKING BRAKE RELEASE VALVE, HEATER AND AC PANEL
205 1001113279 1 HEATER WITH AC ASSY, (includesitems 251 & 651)
206 1001139011 4 PAN HD SCREW, #8-32
207 Ref AC CONDENSER INSTALLATION, (See AC CONDENSER
INSTALLATION for Breakdown)
208 1001139801 1 CONDENSER COVER, (G5-18A & 2505H)
208 1001139801D 1 CONDENSER COVER, (25.5)
209 1001150509 6 WASHER
251 1001113277 1 HEATER WITH AC, (includes items 401 thru 406) C
301 1001126253 1 HEATER BOX
302 1001125775 1 HEATER, (includesitems 651 & 652) B
303 1001081048 2 ELBOW HOSE
304 1001126257 1 WATER HEATER VALVE
305 1001081046 3 ADAPTER
306 1001081044 1 SEAL
307 1001081049 2 SPLIT GROMMET
308 1001081050 1 RUBBER GROMMET
309 8310369 3 PILOTED HEX WELD NUT, 1/4-20
310 1001081047 1 HEATER RETURN HOSE
311 1001081069 1 HEATER SUPPLY HOSE
312 8410009 8 HEATER CLAMP
313 1001081073 4 SCREW, #8-15
401 70020876 1 BLOCK VALVE
402 1001081045 1 WATER HEATER VALVE
403 7301302 1 THERMOSTAT
404 70020874 1 HEATER COIL
G5-18A/2505H 31200725



SECTIONG6- CAB

ITEM PART NUMBER QTY DESCRIPTION REV

405 70020877 1 EVAPORATOR COIL

406 70020875 1 BLOWER, 12V

501 70020878 1 BOWDEN CABLE

502 70020879 1 ROTARY CONTROL

503 8036438 2 POSITIONING KNOB, (includes setscrew)

504 8036463 1 TEMPERATURE CONTROL SWITCH

505 8036461 1 AIR CONDITIONING SWITCH

601 1001126234 1 BLOWER ASSY, 12V

602 70021547 1 HEATER COIL

603 70024852 1 BRACKET RESISTOR, (notshown)

604 70024853 1 RESISTOR, (notshown)

651 Ref JUMPER HARNESS, (notshown), (See ELECTRICAL SECTION for
Breakdown)

652 1001125774 1 HEATER, (includes items 601 & 602) B

701 0100011 AR LOCTITE 242

706 1001080862 1 LOWER DUCT, (enclosed cab)

707 1001080863 1 FRONT DUCT, (enclosed cab)

708 1001108196 2 SCREW, (enclosed cab)

710 01043892 8 TIE WRAP, (enclosed cab)

712 1001080931 2 DUCT HOSE, (enclosed cab)

715 8303034 6 TRUSS HD SCREW, 1/4-20x3/4

716 1001081331 1 DUCT HOSE, (enclosed cab)

717 1001081332 1 DUCT HOSE, (enclosed cab)

718 1001081375 1 CAB AIR FILTER, (enclosed cab)

719 1001081376 1 CAB AIR FILTER SEAL RING, (enclosed cab)

720 1001190022 NLA HVAC COVER, (heat, heat/ac) (no longer available, use
1001189948 for replacement)

720 1001189948 1 HVAC COVER, (heat, heat/ac)

720 1001138001 NLA PANEL, (no heat/ac) (no longeravailable, use 1001137574 for
replacement)

720 1001137574 1 PANEL, (no heat/ac)

K1 70024879 1 BLOWER MOTOR KIT, (includes items 601, 603, 604 and mounting
screws)

31200725 G5-18A/2505H 185



SECTIONG- CAB

FIGURE 6-10. HEATER AND AC

ART_31200725-6-10a

31200725

G5-18A/2505H

186



SECTIONG6- CAB

HEAT AND AC

HEAT ONLY

ART_31200725-6-10b

187

G5-18A/2505H

31200725



SECTIONG- CAB

FIGURE 6-10. HEATER AND AC

188

ITEM PART NUMBER QTY DESCRIPTION REV
1001213720 Ref NO HEAT/AC INSTALLATION, (open cab), (notavailable to order, A
see items 1 thru 3 for service) (SN 0160076806 to Present,
Including 0160076010, 0160076011 and 0160076012)
1001193943 Ref HEAT ONLY INSTALLATION, (enclosed cab, ifequipped), (not E
available to order, see items 2 & 101 thru 129 for service) (SN
0160076806 to Present, Including 0160076010, 0160076011 and
0160076012)
1001193443 Ref HEAT AND AC INSTALLATION, (G5-18A & 2505H), (enclosed cab, E
if equipped), (notavailable to order, seeitems 201 thru 234 for
service) (SN 0160076806 to Present, Including 0160076010,
0160076011 and 160076012)
1001197799 Ref HEAT AND AC INSTALLATION, (25.5), (enclosed cab, ifequipped), F
(notavailableto order, seeitems 201 thru 234 for service) (SN
0160076806 to Present, Including 0160076010, 0160076011 and
0160076012)
1 1001080852 1 HEATER CONTROL COVER
2 1001137454 4 PAN HD SCREW, #8-32X3/8
3 1001080975 1 PARKING BRAKE RELEASE VALVE ONLY PANEL
101 0100011 AR LOCTITE 242
104 4811900 1 WASHER, 8mm
105 8410009 6 GEAR CLAMP
106 77133137 1 COVER PLATE
107 77133279 1 CLAMP
108 80383231 1 WATER HEATER VALVE
109 1001080976 1 PARKING BRAKE RELEASE VALVE AND HEATER PANEL
111 1001193805 1 HEATER, (includesitems 301 thru 304) C
112 1001193945 1 HEATER CONTROL SWITCH, (includes items 401 thru 408) C
113 1001193973 1 HOSE
114 1001193974 1 HOSE
115 1001193975 1 HOSE
116 1001193976 1 HOSE
117 1001195447 809 mm DRAIN HOSE (notshown)
118 0630468 1 HEX HD CAPSCREW, 5/16-18X2, GR5
119 0641518 1 HEX HD CAPSCREW, 5/16-18X2-1/4, GR5
121 3311501 1 HEX NUT, 5/16-18, GR2
123 1001110433 856 mm SEAL
125 8410013 2 GEAR CLAMP (notshown)
126 91413036 6 SCREW, M6X12
127 1001202939 1 DUCT
128 1001113047 970 mm | ADHESIVE SEAL
129 1001209966 1 SEAL, DUCT
201 0100011 AR LOCTITE 242
204 4811900 1 WASHER, 8mm
205 8303034 6 TRUSS HD SCREW, 1/4-20X0.75
206 8410009 6 GEAR CLAMP
207 77133137 1 COVER PLATE
208 77133279 1 CLAMP
209 80383231 1 WATER HEATER VALVE
210 1001080977 1 PARKING BRAKE RELEASE VALVE, HEATER AND AC PANEL
(Prior to SN JK201188, Prior to SN JK301003)
210 1001220705 1 PARKING BRAKE RELEASE VALVE, HEATER AND AC PANEL
(SN JK201188 to Present, SN JK301003 to Present)
G5-18A/2505H 31200725



SECTIONG6- CAB

ITEM PART NUMBER QTY DESCRIPTION REV

212 1001139011 4 PAN HD SCREW, #8-32

213 1001139801 1 CONDENSER COVER, (G5-18A & 2505H)

213 1001139801D 1 CONDENSER COVER, (25.5)

214 1001150509 6 WASHER

215 1001193432 1 HEATER WITH AC ASSY, (includesitems 301 thru 304) C

216 1001193501 1 HVAC CONTROL SWITCH, (includes 401 thru 408) C

217 1001193720 1 HOSE, CAB HEATER INLET

218 1001193721 1 HOSE, CAB HEATER INLET

219 1001193723 1 HOSE, CAB HEATER OUTLET

220 1001193725 1 HOSE, CAB HEATER OUTLET

221 1001193761 1 HOSE, CAB AC INLET

222 1001193762 1 HOSE, CAB AC OUTLET

223 1001195447 809 mm DRAIN HOSE, HEATER/AC

224 Ref AC CONDENSER INSTALLATION, (See AC CONDENSER
INSTALLATION for Breakdown)

225 0630468 1 HEX HD CAPSCREW, 5/16-18X2, GR5

226 0641518 1 HEX HD CAPSCREW, 5/16-18X2-1/4, GR5

227 3311501 1 HEX NUT, 5/16-18, GR2

228 1001110433 856 mm SEAL

229 8410013 2 GEAR CLAMP (Prior to SN JK201188, Prior to SN JK301003)

229 1001156087 5 GEAR CLAMP (SN JK201188 to Present, SN JK301003 to
Present)

230 91413036 6 SCREW, M6X12

231 1001202939 1 DUCT

232 1001113047 970 mm ADHESIVE SEAL

233 1001209966 1 SEAL, DUCT

234 1001172953 1 UNION TEE

301 0641404 4 HEX HD CAPSCREW, 1/4-20X1/2, GR5

302 1001193528 1 BRACKET

303 1001193529 1 BRACKET

304 1001195348 1 HEATER ASSEMBLY, (ifequipped with heater), (See Separate

breakdown in this Section)
304 1001195347 1 HEATER W/AC ASSEMBLY, (if equipped with heater and AC), (See
Separate breakdown in this Section)

401 1001204362 1 SWITCH, BLOWER

402 1001151643 1 POTENTIOMETER

404 1001204360 2 POSITIONING KNOB

405 1001204363 1 ROCKER SWITCH, (ifequipped with heater)

405 1001204385 1 ROCKER SWITCH, (ifequipped with heater and AC)

406 1001204464 1 JAM NUT

407 1001204469 1 DECAL, SWITCH PANEL

408 1001204470 1 PLATE, SWITCH PANEL

31200725 G5-18A/2505H 189



SECTIONG- CAB

FIGURE 6-11. AC CONDENSER INSTALLATION

ART_31200725-6-11

190 G5-18A/2505H 31200725



SECTIONG6- CAB

FIGURE 6-11. AC CONDENSER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001138311 Ref AC CONDENSER INSTALLATION, (notavailableto order, see B
items 1 thru 34 for service) (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
1001202352 Ref AC CONDENSER INSTALLATION, (notavailableto order, see A
items 1 thru 35 for service) (SN 0160076806 to Present, Including
0160076010, 0160076011 and 160076012)
1 0700815 1 HEX HD CAPSCREW, M8X35, GR8.8
0700817 1 HEX HD CAPSCREW, M8X45, GR8.8 (Prior to SN 0160076806,
Excluding 0160076010, 0160076011 and 0160076012)
2 0700818 1 HEX HD CAPSCREW, M8X50, GR8.8 (SN 0160076806 to
Present, Including 0160076010, 0160076011 and 160076012)
3 0760608 2 HEX HD CAPSCREW, M6X16, GR8.8
4 0761210 5 HEX HD CAPSCREW, M12X20, GR8.8
5 8769123 2 COVER PLATE
6 3290801 1 HEX NUT, M8X1.25
7 3311001 1 HEX NUT, 10-24, GR2
8 3740080 1 WEATHER PROOF RELAY
9 3900306 1 HEX HD SCREW, 10-24X0.5
10 4711000 1 WASHER
12 4771000 1 STAR WASHER
13 1001150479 2 WASHER
14 4811900 7 WASHER, 8mm (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
14 4811900 6 WASHER, 8mm (SN 0160076806 to Present, Including
0160076010, 0160076011 and 160076012)
15 4812100 5 WASHER, 12mm
16 8303034 2 TRUSS HD SCREW, 1/4-20X0.75
17 8750042 2 CLAMP SET
18 10719267 2 CLAMP
19 1001126841 1 A/IC DRIER
20 1001138262 1 A/C CONDENSER, (includes Fan 70026993)
21 1001138264 1 CONDENSER OUTLET TUBE
22 1001138265 1 CONDENSER SUPPLY TUBE
23 1001138266 1 DRIER OUTLET TUBE
24 1001138267 1 EVAPORATOR INLET
25 1001138269 1 DRIER MOUNT BRACKET
26 1001138345 1 CONDENSER MOUNT BRACKET
27 1001139803 1 CONDENSER BOTTOM COVER
28 8223531 1 A/C PRESSURE SWITCH
29 1001138263K 1 A/C MOUNT BRACKET
30 1001142236 1 A/C CONDENSER HARNESS, (See Separate Breakdown in
Electrical Section)
31 1001151088 2 BOLT, 5/16-18X1, GR5
32 0760808 6 HEX HD CAPSCREW, M8X16, GR8.8
33 1001150508 2 BOLT, M6X18, GR8.8
34 1001150509 4 WASHER
35 4811902 1 WASHER, 8mm (notshown)
36 70026993 1 Suction Blower, 12V

31200725 G5-18A/2505H 191



SECTIONG- CAB

FIGURE 6-12. AC SYSTEM INSTALLATION

ART_1001139688-E

31200725

G5-18A/2505H

192



SECTIONG6- CAB

FIGURE 6-12. AC SYSTEM INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001139688 Ref AC SYSTEM INSTALLATION, (notavailableto order, see items 2 E

thru 23 for service)

2 1001156849 1 ROD ASSY W/LOCKNUT

2 8305630 1 HEX LOCKNUT, M10X1.5

2 1001144375 1 ROD END, M10X100

3 4812000 9 WASHER, 10mm

4 4812100 2 WASHER, 12mm

5 4891700 2 WASHER, 7/16

7 0681614 3 HEX HD CAPSCREW, 3/8-16X1-3/4

8 8305038 1 HEX NUT, M10X1.5

9 8310297 2 HEX HD CAPSCREW, M12X35, GR10.9

11 8310748 1 HEX HD CAPSCREW, M10X50, GR8.8

12 1001080789 1 A/C COMPRESSOR PUMP

13 1001131818 1 SLEEVE, SPLIT BUSHING

14 1001143815 1 HOSE ASSY, COMPRESSOR TO EVAPORATOR

15 1001143816 1 HOSE ASSY, COMPRESSOR TO CONDENSER

16 1001144359 1 BELT

17 1001144373 1 TENSION ARM PLATE

19 1001144378 1 ENGINE/AC MOUNT SUPPORT

20 1001147071 1 A/C GROUND HARNESS

21 Ref HEATER INSTALLATION, (notshown), (See ENGINE AND

ATTACHING PARTS SECTION for Breakdown)
22 3271601 3 HEX NUT, 3/8-16, GR8
23 1001227091 1 DECAL, A/C INSTALLATION

31200725 G5-18A/2505H 193



SECTIONG- CAB

FIGURE 6-13. HEATER ASSEMBLY

ART_1001195348-C

31200725

G5-18A/2505H

194



SECTIONG6- CAB

FIGURE 6-13. HEATER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001195348 1 HEATER ASSEMBLY C
1 70022805 1 BLOWER MOTOR
70025925 1 HEATER COIL

31200725 G5-18A/2505H 195



SECTIONG- CAB

FIGURE 6-14. HEATER ASSEMBLY WITH AC

ART_1001195347-C

31200725

G5-18A/2505H

196



SECTIONG6- CAB

FIGURE 6-14. HEATER ASSEMBLY WITH AC

ITEM PART NUMBER QTY DESCRIPTION REV
1001195347 1 HEATER ASSEMBLY WITHAC C
1 70022805 1 BLOWER MOTOR
2 70027632 1 COIL
3 70024386 1 THERMOSTAT
4 91514272 1 EXPANSION VALVE

31200725 G5-18A/2505H 197






SECTION 7- CONTROLS

SECTION 7 - CONTROLS

31200725 G5-18A/2505H 199



SECTION7- CONTROLS

FIGURE 7-1. BRAKE

201
% 205
203/%

202

ﬁ 215

04

2

PAL4694

200 G5-18A/2505H 31200725



SECTION 7- CONTROLS

FIGURE 7-1. BRAKE

ITEM PART NUMBER QTY DESCRIPTION REV
1001102456 1 BRAKE ASSY, (includes items 1thru 14) (Prior to SN 0160076806, E
Excluding 0160076010, 0160076011 and 0160076012)
1001189734 1 BRAKE ASSY, (includesitems 1thru 14) (SN 0160076806 to B
Present, Including 0160076010, 0160076011 and 160076012)
1 0641406 1 HEX HD CAP SCREW, 1/4-20X3/4, GR5
2 0681414 1 HEX HD CAP SCREW, 1/4-20X1 3/4, GR8
3 4761400 1 WASHER, 1/4
4 88521304 1 HEX LOCKNUT, 1/4-20
5 1001102427 1 BRAKE SPRING (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
5 1001189733 1 BRAKE SPRING (SN 0160076806 to Present, Including
0160076010, 0160076011 and 160076012)
6 1001102428 2 BEARING (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)
6 1001189738 2 BEARING (SN 0160076806 to Present, Including 0160076010,
0160076011 and 160076012)
7 1001102433 1 HEX NUT, M8X1-1/4 (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
7 3290801 1 NUT, M8X1.25 (SN 0160076806 to Present, Including
0160076010, 0160076011 and 160076012)
8 1001102434 1 CLEVIS PIN (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)
8 3430507 1 CLEVIS PIN (SN 0160076806 to Present, Including 0160076010,
0160076011 and 160076012)
9 1001102435 1 UNIVERSAL CLEVIS YOKE (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
9 1001189743 1 UNIVERSAL CLEVIS YOKE (SN 0160076806 to Present,
Including 0160076010, 0160076011 and 160076012)
10 3470003 1 COTTER PIN, 2X20 (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
10 3450304 1 COTTER PIN (SN 0160076806 to Present, Including
0160076010, 0160076011 and 160076012)
11 1001102438 1 BRAKE SUPPORT MOUNT (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
11 1001189745 1 BRAKE SUPPORT MOUNT (SN 0160076806 to Present,
Including 0160076010, 0160076011 and 160076012)
12 1001102439 1 BRAKE WELDMENT LEVER (Prior to SN 0160076806,
Excluding 0160076010, 0160076011 and 0160076012)
12 1001189803 1 BRAKE WELDMENT LEVER (SN 0160076806 to Present,
Including 0160076010, 0160076011 and 160076012)
13 1001102440 1 BRAKE PUSH ROD (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
13 1001189839 1 BRAKE PUSH ROD (SN 0160076806 to Present, Including
0160076010, 0160076011 and 160076012)
14 1001102441 1 BRAKE SHAFT PIN (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
14 1001189850 1 BRAKE SHAFT PIN (SN 0160076806 to Present, Including
0160076010, 0160076011 and 160076012)
101 0641508 2 HEX HD CAPSCREW, 5/16-18X1, GR5
102 4711500 2 WASHER, 5/16
103 Ref BRAKE MASTER CYLINDER VALVE, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
151 0641408 4 HEX HD CAPSCREW, 1/4-20X1, GR5
155 4761400 4 LOCKWASHER, 1/4
201 1001081153 1 HYDRAULIC LINE HOSE

31200725 G5-18A/2505H 201



SECTION7- CONTROLS

202

ITEM PART NUMBER QTY DESCRIPTION REV
202 1001081151 1 BRAKE RESERVOIR ANGLE
203 1001081152 1 BRAKE RESERVOIR
204 80325 1 COTTER HAIRPIN
205 1001156087 2 HOSE CLAMP
215 8303034 2 TRUSS SOCKET HD CAPSCREW, 1/4-20X3/4
G5-18A/2505H 31200725






SECTION7- CONTROLS

FIGURE 7-2. ACCELERATOR

PY8391

204 G5-18A/2505H 31200725



SECTION 7- CONTROLS

FIGURE 7-2. ACCELERATOR

ITEM PART NUMBER QTY DESCRIPTION REV
80383410 1 ACCELERATOR PEDAL ASSY, (includesitems 1thru 10)
1 70020551 1 SENSOR KIT, (includes items 2 & 3)
2 N.S.S. 1 SCREW
3 N.S.S. 1 SENSOR
4 70023325 1 PEDAL KIT, (includes items 5thru 7)
5 N.S.S. 1 SPRING
6 7026481 1 PEDAL ARM
7 N.S.S. 1 PEDAL PIN
8 N.S.S. 1 CLAMP
9 N.S.S. 1 SCREW
10 N.S.S. 1 BRACKET
101 0100011 AR LOCTITE 242
102 0641406 2 HEX HD CAPSCREW, 1/4-20X3/4
103 1001138003 1 ACCELERATOR PEDAL BRACKET
202 0641408 3 HEX HD CAPSCREW, 1/4-20X1
209 4761400 3 LOCKWASHER, 1/4
31200725 G5-18A/2505H 205



SECTION7- CONTROLS

FIGURE 7-3. STEERING COLUMN

e,

A,

P

{l

@
\ )
\\\é/g’

(118

\ 6
7 1B \
A e
o » :’,

ART_31200725-7-3

206 G5-18A/2505H 31200725



SECTION 7- CONTROLS

FIGURE 7-3. STEERING COLUMN

ITEM PART NUMBER QTY DESCRIPTION REV
1 1001081223 1 FIXED STEERING COLUMN, (includesitems 3thru 5) B
2 1001080826 1 TILT STEERING COLUMN, (includes items 3thru 7) D
3 70020923 1 NUT, M18X1-1/2
4 70020924 1 WASHER
5 70020925 1 RUBBER CAP
6 70020926 1 BELLOWS
7 70020927 1 LOCKING HANDLE
8 1001153629 1 STEERING COLUMN BOOT
9 1001180796 2 TRUSS HD SCREW, 1/4-20X1 (Prior to SN 0160083100)

10 0100035 AR LOCTITE, 222 (SN 0160083100 to Present)

11 0630518 2 SCREW (SN 0160083100 to Present)

12 4811700001 2 WASHER, 6mm (SN 0160083100 to Present)

101 1001080462 1 STEERING WHEEL, (includes items 102 thru 107) D

102 70020913 1 NUT

103 70020914 1 BOLT

104 70020915 1 WASHER

105 70020916 1 KNOB

106 70020917 1 WASHER

107 70020918 1 CAP

201 4641506 1 ORBITAL STEERING VALVE, (includesitem202) (Prior to SN C
0160076806, Excluding 0160076010, 0160076011 and
0160076012)

201 1001194017 1 ORBITAL STEERING VALVE (SN 0160076806 to Present,
Including 0160076010, 0160076011 and 160076012)

202 70020578 1 SEAL KIT

203 0641608 4 HEX HD CAPSCREW, 3/8-16X1 (Prior to SN 0160076806,
Excluding 0160076010, 0160076011 and 0160076012)

203 0761012 4 HEX HD CAPSCREW, M10X25, GR8.8 (SN 0160076806 to
Present, Including 0160076010, 0160076011 and 160076012)

249 4832100 1 SPRING, LOCKWASHER, M12 (notshown) (SN 0160076806 to
Present, Including 0160076010, 0160076011 and 160076012)

301 1001080380 1 F-N-R SWITCH C

302 1001080900 1 LEVER ASSY CLAMP

303 1001108079 2 HEX HD CAPSCREW, M5X40

401 1001080463 1 CENTER CAP, (G5-18A & 2505H)

31200725 G5-18A/2505H 207



SECTION7- CONTROLS

FIGURE 7-4. BOOM JOYSTICK

PAP17290

31200725

G5-18A/2505H

208



SECTION 7- CONTROLS

FIGURE 7-4. BOOM JOYSTICK

ITEM PART NUMBER QTY DESCRIPTION REV
1001080256 1 BOOM JOYSTICK, (includes items 1 thru 20) D
1 70020769 1 HANDLE ASSY
2 70020770 1 STRAIGHT LEVER KIT, (includes items 3thru 4)
3 N.S.S. 1 STRAIGHT LEVER
4 N.S.S. 1 HEX NUT
5 70020771 1 RUBBER BOOT
6 80264138 1 CARDAN KIT, (includes item 7)
7 N.S.S. 1 SHIM
8 91404013 1 RETAINING PLATE
9 80264139 1 GROMMET KIT
10 91404016 1 UPPER BODY
11 N.S.S. 1 LOWER BODY
12 91304025 2 PLUNGER AND GUIDE KIT
13 91514224 4 REGULATING UNIT
14 91504028 1 RETURN SPRING
15 91504029 1 RETURN SPRING
16 Kit 1 O-RING
17 Kit 1 O-RING
18 Kit 2 DOWEL PIN
19 Kit 1 O-RING
20 Kit 1 SCREW ASSY
109 3931412 4 SOCKET HD SCREW, 1/4-20X3/4
K1 91404326 1 SEAL KIT, (includesitems 16 thru 20)

31200725 G5-18A/2505H 209






SECTION 8- HYDRAULIC CIRCUITS

SECTION 8 - HYDRAULIC CIRCUITS

31200725 G5-18A/2505H 211



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-1. SUPPLY CIRCUIT

1108

1112

101

516 ﬁ/
&
¥ 102

201

/
8

404 g5 s

2505H & 25.5

PY9041

212 G5-18A/2505H 31200725



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-1. SUPPLY CIRCUIT

ITEM PART NUMBER QTY DESCRIPTION REV
1 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
6 2111012 1 ADAPTER, CONNECTOR, (includes o-ring)

101 Ref BOOM JOYSTICK, (See CONTROLS SECTION for Breakdown)

102 2150406 1 ADAPTER, 45, (includes o-ring)

201 Ref  |BRAKE VALVE OPTIONS, (See HYDRAULIC COMPONENTS
SECTION for Breakdown) (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)

204 80333184 1 CHECK FITTING

205 86561311 1 FITTING

301 Ref ORBITAL STEERING VALVE, (See CONTROLS SECTION for
Breakdown)

302 2130404 1 ADAPTER, 90, (includes o-ring)

303 2130606 1 ADAPTER, 90, (includes o-ring)

304 2220591 1 ADAPTER, CONNECTOR, (includes o-ring)

403 80333184 1 CHECK FITTING, (2505H & 25.5)

404 1001098069 1 FITTING, (2505H & 25.5)

506 1001080602 1 HOSE ASSY (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)

506 1001209063 1 HOSE ASSY (SN 0160076806 to Present, Including 0160076010,
0160076011 and 160076012)

513 1001145223 1 HOSE ASSY (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)

513 1001080356 1 HOSE ASSY (SN 0160076806 to Present, Including 0160076010,
0160076011 and 160076012)

515 1001145225 1 HOSE ASSY

516 1001144756 1 HOSE ASSY

611 1001144697 1 HOSE ASSY

613 1001144738 1 HOSE ASSY (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)

613 1001202141 1 HOSE ASSY (SN 0160076806 to Present, Including 0160076010,
0160076011 and 0160076012)

614 1001144749 1 HOSE ASSY

615 1001144750 1 HOSE ASSY

620 1001144755 1 HOSE ASSY

626 1001144763 1 HOSE ASSY

628 80633030 2 HEAVY DUTY BAND CLAMP (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)

628 80633030 1 HEAVY DUTY BAND CLAMP (SN 0160076806 to Present,
Including 0160076010, 0160076011 and 0160076012)

630 2221229 1 ADAPTER, DIAGNOSTIC NIPPLE

631 8430032 1 DUST CAP

632 88662482 1 LOCKNUT

633 1001152967 1 HOSE ASSY

701 0761214 2 HEX HD CAPSCREW, 12X30mm, GR8.9, (torqueto 64 Ib-ft/87Nm)

702 2221257 1 ADAPTER, CONNECTOR

703 2144611 1 CONNECTOR

704 2170410 1 ADAPTER, BRANCH TEE, (includes o-ring)

705 2170412 1 ADAPTER, BRANCH TEE, (includes o-ring)

706 2170704 1 SWIVEL NUT RUN TEE

707 2170804 1 ADAPTER, BRANCH TEE, (includes o-ring)

710 4812100 2 WASHER, 12mm

31200725 G5-18A/2505H 213



SECTION 8- HYDRAULIC CIRCUITS

214

ITEM PART NUMBER QTY DESCRIPTION REV
713 1001119721 1 ADAPTER, STRAIGHT, (includes o0-ring)
714 Ref HYDROSTATIC DRIVE PUMP, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
715 Ref |GEAR PUMP, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
719 8430032 2 DUST CAP
720 8430082 2 ADAPTER, CONNECTOR, (includes o-ring)
721 8770296 1 ADAPTER, CONNECTOR, (includes o-ring)
722 88662480 1 ADAPTER, CONNECTOR, (includes o-ring)
803 0641522 3 HEX HD CAPSCREW, 5/16-18X2-3/4, GR5
807 2220592 1 ADAPTER, 90 (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)
807 2112020 1 ADAPTER, 90 (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)
813 2171712 2 FLANGE KIT
814 2171716 2 FLANGE KIT
815 4711400 1 WASHER, 1/4
817 4891500 3 WASHER, 5/16
818 8303114 1 HEX HD CAPSCREW, 0.250-20X2.250, GR5
822 1001142155 1 PRIORITY VALVE ASSY, (includes items 901 thru 905) A
901 2110404 1 ADAPTER, CONNECTOR, (includes o-ring)
902 2130608 1 ADAPTER, 90, (includes o-ring)
903 2131010 1 ADAPTER, 90, (includes o-ring)
904 2151010 1 ADAPTER, 45, (includes o-ring)
905 1001080143 1 PRIORITY VALVE B
905 70020575 1 SEAL KIT
1009 Ref DRIVE MOTOR, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
1104 Ref ADAPTER, 45, (includes o-ring), (See ENGINE AND ATTACHING
PARTS SECTION for Breakdown)
1108 Ref FAN MOTOR, (See ENGINE AND ATTACHING PARTS SECTION
for Breakdown)
1112 Ref HOSE ASSY, (See ENGINE AND ATTACHING PARTS SECTION
for Breakdown)
1202 1001081333 1 ADAPTER, CONNECTOR, (includes o-ring) (Priorto SN
0160076806, Excluding 0160076010, 0160076011 and
0160076012)
Gb5-18A/2505H 31200725






SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-2. DUMP CIRCUIT

1123

1005

TO TANK

1125

1006 1009
@ w0
TO TANK «
1004
@
TO TANK @/ 714
/9 <
112 701
! & 709
708

2505H & 25.5

PY9001

216 G5-18A/2505H 31200725



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-2. DUMP CIRCUIT

ITEM PART NUMBER QTY DESCRIPTION REV
1 Ref  |MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
6 2131212 1 ADAPTER, 90, (includes o-ring)

101 Ref BOOM JOYSTICK, (See CONTROLS SECTION for Breakdown)

102 2150406 1 ADAPTER, 45, (includes o-ring)

201 Ref BRAKE VALVE OPTIONS, (See HYDRAULIC COMPONENTS
SECTION for Breakdown) (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)

202 2130404 1 ADAPTER, 90, (includes o-ring)

301 Ref ORBITAL STEERING VALVE, (See CONTROLS SECTION for
Breakdown)

305 2130608 1 ADAPTER, 90, (includes o-ring)

402 80233257 1 ADAPTER, CONNECTOR, (includes o-ring)

501 0641634 2 HEX HD CAPSCREW, 3/8-16X4-1/4, GR5

503 4711600 2 WASHER, 3/8

504 Ref PILOT SELECT VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)

505 0100011 1 LOCTITE 242, (notshown)

506 88662523 1 TINNERMAN NUT, (notshown) (SN 0160076806 to Present,
Including 0160076010, 0160076011 and 0160076012)

602 2110606 1 ADAPTER, CONNECTOR, (includes o-ring)

701 2170506 1 ADAPTER, RUN TEE, (includes o-ring)

707 1001080582 1 HOSE ASSY (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)

707 1001202297 1 HOSE ASSY (SN 0160076806 to Present, Including 0160076010,
0160076011 and 160076012)

708 1001080585 1 HOSE ASSY

709 1001080586 1 HOSE ASSY

714 1001145224 1 HOSE ASSY

803 0681606 4 HEX HD CAPSCREW, 3/8-16X3/4, GR8

806 2110812 1 ADAPTER, CONNECTOR, (includes o-ring)

807 2130812 1 ADAPTER, 90, (includes o-ring)

808 2131212 1 ADAPTER, 90, (includes o-ring)

809 2131216 2 ADAPTER, 90, (includes o-ring)

810 2172312 1 ADAPTER, SWIVEL NUT ELBOW, (includes o-ring)

815 4711600 4 WASHER, 3/8

827 Ref HYDRAULIC FILTER ASSY, (See ENGINE AND ATTACHING
PARTS SECTION for Breakdown)

828 Ref CHARGE PUMP FILTER ASSY, (See ENGINE AND ATTACHING
PARTS SECTION for Breakdown)

907 1001129900 1 HOSE ASSY (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)

907 1001209089 1 HOSE ASSY (SN 0160076806 to Present, Including 0160076010,
0160076011 and 0160076012)

1004 2110808 1 ADAPTER, CONNECTOR, (includes o-ring) (Priorto SN
0160076806, Excluding 0160076010, 0160076011 and
0160076012)

1004 2170108 2 ADAPTER, CONNECTOR, (includes o-ring) (SN 0160076806 to
Present, Including 0160076010, 0160076011 and 0160076012)

1005 2151216 1 ADAPTER, 45, (includes o-ring) (Prior to SN 0160076806,
Excluding 0160076010, 0160076011 and 0160076012)

1005 2151212 1 ADAPTER, 45, (includes o-ring) (SN 0160076806 to Present,
Including 0160076010, 0160076011 and 0160076012)

31200725 G5-18A/2505H 217



SECTION 8- HYDRAULIC CIRCUITS

ITEM PART NUMBER QTY DESCRIPTION REV

1006 2111616 1 ADAPTER, CONNECTOR, (includes o-ring) (Priorto SN
0160076806, Excluding 0160076010, 0160076011 and
0160076012)

1006 1001208854 1 ADAPTER, CONNECTOR, (includes o-ring) (SN 0160076806 to
Present, Including 0160076010, 0160076011 and 0160076012)

1009 2170306 1 ADAPTER, RUN TEE, (includes o-ring) (Priorto SN 0160076806,
Excluding 0160076010, 0160076011 and 0160076012)

1009 2170406 1 ADAPTER, RUN TEE, (includes o-ring) (SN 0160076806 to
Present, Including 0160076010, 0160076011 and 0160076012)

1010 2170408 1 ADAPTER, BRANCH TEE, (includes o-ring) (Priorto SN
0160076806, Excluding 0160076010, 0160076011 and
0160076012)

1010 2170808 1 ADAPTER, BRANCH TEE, (includes o-ring) (SN 0160076806 to
Present, Including 0160076010, 0160076011 and 0160076012)

1013 2170908 1 ADAPTER, SEAL, (notshown) (SN 0160076806 to Present,
Including 0160076010, 0160076011 and 0160076012)

1023 2170712 1 ADAPTER, RUN TEE, (includes o-ring)

1024 2220550 1 ADAPTER, CONNECTOR, (includes o-ring), (notshown) (SN
0160076806 to Present, Including 0160076010, 0160076011 and
0160076012)

1112 1001144737 1 HOSE ASSY

1116 1001144751 1 HOSE ASSY

1118 1001144753 1 HOSE ASSY

1119 1001144754 1 HOSE ASSY

1122 1001144757 1 HOSE ASSY

1123 1001144759 1 HOSE ASSY

1124 1001144760 1 HOSE ASSY

1125 1001144761 1 HOSE ASSY

1129 1001151288 1 HOSE ASSY

1211 8770248 1 ADAPTER, 90, (includes o-ring)

1214 Ref HYDROSTATIC DRIVE PUMP, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)

1217 1001151264 1 ADAPTER, 45, (includes o-ring)

1218 2170712 1 ADAPTER, RUN TEE, (includes o-ring)

1302 Ref ADAPTER, 90, (includes o-ring), (See ENGINE AND ATTACHING
PARTS SECTION for Breakdown)

1303 2130808 1 ADAPTER, 90, (includes o-ring)

1307 Ref RADIATOR, (See ENGINE AND ATTACHING PARTS SECTION for
Breakdown)

1308 Ref FAN MOTOR, (See ENGINE AND ATTACHING PARTS SECTION
for Breakdown)

1313 Ref HOSE ASSY, (See ENGINE AND ATTACHING PARTS SECTION
for Breakdown)

1402 1001081333 1 ADAPTER, CONNECTOR, (includes o-ring) (Priorto SN
0160076806, Excluding 0160076010, 0160076011 and
0160076012)

1509 Ref DRIVE MOTOR, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)

1510 1001144255 1 ADAPTER, CONNECTOR, (includes o-ring)

218 Gb5-18A/2505H 31200725






SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-3. STEER SELECT

_ 304
Twp 303 TO FRONT STEERING CYLINDER
305 @ é/ 506
402 506%

TO REAR STEERING CYLINDER

%/601

PAP31520

220 G5-18A/2505H 31200725



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-3. STEER SELECT

ITEM PART NUMBER QTY DESCRIPTION REV
1 1001080247 1 HOSE ASSY
2 1001080248 1 HOSE ASSY
3 1001080249 1 HOSE ASSY
101 88212229 2 SOCKET HD CAPSCREW, 5/16-18X1-1/2
119 1001080243 1 STEERING SELECT VALVE ASSY, (includes items 201 thru 204) F
201 2110608 1 ADAPTER
202 Ref STEERING SELECT VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
203 2130608 2 ELBOW, 90
204 2150608 1 ELBOW, 45
301 Ref ORBITAL STEERING VALVE, (See CONTROLS SECTION for
Breakdown)
303 2130606 1 ADAPTER, 90, (includes o-ring)
304 2220591 1 ADAPTER, CONNECTOR
305 2130608 1 ADAPTER, 90, (includes o-ring)
402 1001080250 1 HOSE ASSY
411 1001114213 1 HOSE ASSY
506 1001081333 2 ADAPTER, CONNECTOR, (includes o-ring)
601 1001081333 2 ADAPTER, CONNECTOR, (includes o-ring)

31200725 G5-18A/2505H 221



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-4. SERVICE/PARK BRAKE

2505H & 25.5

TO FRONT AXLE

PY8450

222 G5-18A/2505H 31200725



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-4. SERVICE/PARK BRAKE

ITEM PART NUMBER QTY DESCRIPTION REV
2 0641514 2 HEX HD CAPSCREW, 5/16-18X1-3/4, GR5
11 2170704 1 SWIVEL TEE (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)
16 4711500 2 WASHER, 5/16
101 Ref BRAKE VALVE OPTIONS, (See HYDRAULIC COMPONENTS
SECTION for Breakdown) (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
103 1001081334 1 ADAPTER, (includes o-ring) (Priorto SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
227 1001144764 1 HOSE ASSY
302 8770241 1 ELBOW, 90
303 2221285 1 ELBOW, 90, LONG
503 1001080251 1 HOSE ASSY
510 1001106622 1 HOSE ASSY
602 2145004 1 STRAIGHT FITTING, (includes o-ring)
701 80233256 1 ELBOW, 90, (2505H & 25.5)
701 2150404 1 ELBOW, 45, (G5-18A)
803 Ref SCREW, 1/4-20X3/4, (2505H & 25.5), (See CAB SECTION for
Breakdown)
803 Ref SCREW, 1/4-20X1-1/2, (G5-18A), (See CAB SECTION for
Breakdown)

31200725 G5-18A/2505H 223



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-5. BOOM JOYSTICK (G5-18A)

G5-18A

301

TOPORT4 702

TO PORTT

TO PORT 1%

601~

‘-. VLA
" TOPORT P/%\ \ \
2

_____ Y : ] ? 16 !
1030 . 106 AT

S e o 16
104

e e U i TO DRIVE
% e 7 ¥ Y PUMP

TO PORT P5

TO PORT P4

504

——TO PORT P1

TO PORT P6 504

501

TO PORT P2

PY8460

224 G5-18A/2505H 31200725



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-5. BOOM JOYSTICK (G5-18A)

ITEM PART NUMBER QTY DESCRIPTION REV
4 1001080265 1 HOSE ASSY
5 1001080266 1 HOSE ASSY
7 Ref HOSE ASSY, (See DUMP CIRCUIT for Breakdown)
12 1001129895 2 HOSE ASSY
16 1001144756 1 HOSE ASSY
103 1001129889 3 HOSE ASSY
104 1001129891 1 HOSE ASSY
105 1001129893 1 HOSE ASSY
106 1001129894 1 HOSE ASSY
201 2110404 8 STRAIGHT FITTING, (includes o-ring)
203 Ref PILOT SELECT VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
301 Ref BOOM JOYSTICK, (See CONTROL SECTION for Breakdown)
302 2150406 4 ADAPTER, 45, (includes o-ring)
401 Ref TEE FITTING, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
501 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
504 2110406 8 STRAIGHT FITTING, (includes o-ring)
601 Ref ADAPTER, 45, (See SUPPLY CIRCUIT for Breakdown)
702 Ref ADAPTER, 45, (See DUMP CIRCUIT for Breakdown)
31200725 G5-18A/2505H 225



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-6. BOOM JOYSTICK (2505H & 25.5)

2505H/25.5

401

TOPORT4 702

TO PORT P

TO DRIVE
PUMP

~
<
o
>
o

TO PORT P6
TO PORT P5

TO PORT P7

TO PORT P8

TO PORT P4
TO PORT P3

TOPORTP2™ ¢
TO PORT P1¥,

31200725

G5-18A/2505H

226



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-6. BOOM JOYSTICK (2505H & 25.5)

ITEM PART NUMBER QTY DESCRIPTION REV
5 Ref HOSE ASSY, (See DUMP CIRCUIT for Breakdown)
10 1001129895 2 HOSE ASSY
11 1001129898 2 HOSE ASSY
15 1001144756 1 HOSE ASSY
101 1001129887 1 HOSE ASSY
102 1001129888 1 HOSE ASSY
103 1001129889 3 HOSE ASSY
104 1001129891 1 HOSE ASSY
105 1001129893 1 HOSE ASSY
106 1001129894 1 HOSE ASSY
201 2110404 12 STRAIGHT FITTING, (includes o-ring)
204 Ref PILOT SELECT VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
205 1001132795 1 PRESSURE SENSOR
301 Ref BOOM JOYSTICK, (See CONTROLS SECTION for Breakdown)
302 2150406 4 ADAPTER, 45, (includes o-ring)
401 Ref TEE FITTING, (See DUMP CIRCUIT for Breakdown)
501 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
504 2110406 8 STRAIGHT FITTING, (includes 0-ring)
601 Ref ADAPTER, 45, (See SUPPLY CIRCUIT for Breakdown)
702 Ref ADAPTER, 45, (See DUMP CIRCUIT for Breakdown)
31200725 G5-18A/2505H 227



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-7. LIFT CYLINDER (G5-18A)

G5-18A

PY8480

228 G5-18A/2505H 31200725



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-7. LIFT CYLINDER (G5-18A)

ITEM PART NUMBER QTY DESCRIPTION REV
1 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
7 2111010 1 ADAPTER, (includes o-ring)
9 2170110 1 STRAIGHT FITTING, (includes o-ring)
110 1001080279 2 HOSE ASSY
202 2131010 2 ELBOW, 90
301 Ref LIFT CYLINDER, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
1001109664 Ref REMOTE GREASE INSTALLATION, (ifequipped), (notavailableto B
order, see items 401 thru 408 for service)
401 1001109663 1 BRACKET
402 1001081413 1 HOSE ASSY
403 0700510 2 HEX HD CAPSCREW, M5X20, GR8.8
404 4811600 2 WASHER, 5MM
405 3290505 2 HEX LOCKNUT, M5X8
406 8520001 1 FITTING
407 2220612 1 ELBOW, 90
408 80623016 1 ADAPTER
501 Ref REAR LICENSE PLATE HOLDER INSTALLATION, (G5-18A), (See
FRAME AND ATTACHING PARTS SECTION for Breakdown)

31200725 G5-18A/2505H 229



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-8. LIFT CYLINDER (2505H & 25.5)

2505H/25.5

PY8490

230 G5-18A/2505H 31200725



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-8. LIFT CYLINDER (2505H & 25.5)

ITEM PART NUMBER QTY DESCRIPTION REV
1 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
7 2111010 1 ADAPTER, (includes o-ring)
9 2170110 1 STRAIGHT FITTING, (includes o-ring)
110 1001132411 1 HOSE ASSY
111 1001132412 1 HOSE ASSY
202 2111010 2 ADAPTER, CONNECTOR, (includes o-ring)
301 Ref LIFT CYLINDER, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
1001081426 Ref REMOTE GREASE INSTALLATION, (ifequipped), (notavailableto A
order, see items 401 thru 405 for service)
1001109664 Ref REMOTE GREASE INSTALLATION, (ifequipped), (notavailableto B
order, see items 401 thru505 for service)
401 2220612 1 ELBOW, 90
402 8520001 1 FITTING
403 80623016 1 ADAPTER
404 1001081413 1 HOSE ASSY
405 8584003 3 CABLE TIE
501 1001109663 1 BRACKET
503 0700510 2 HEX HD CAPSCREW, M5X20, GR8.8
504 4811600 2 WASHER, 5MM
505 3290505 2 HEX LOCKNUT, M5X8
601 Ref REAR LICENSE PLATE HOLDER INSTALLATION, (ifequipped),
(See FRAME AND ATTACHING PARTS SECTION for Breakdown)
602 Ref REAR LICENSE PLATE HOLDER INSTALLATION, (ifequipped),
(See FRAME AND ATTACHING PARTS SECTION for Breakdown)

31200725 G5-18A/2505H 231



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-9. EXTEND/RETRACT CYLINDER

204

Y4

PY8530

232 G5-18A/2505H 31200725



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-9. EXTEND/RETRACT CYLINDER

ITEM PART NUMBER QTY DESCRIPTION REV
1 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
7 2111010 2 ADAPTER, (includes o-ring)

103 0641514 1 HEX HD CAPSCREW, 5/16-18X1-3/4, GR5

111 Ref EXTEND/RETRACT CYLINDER, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)

137 8769128 1 TWIN COVER PLATE

138 8769139 1 CLAMP SET, 3/4 DIA

140 1001001556 2 ADAPTER

150 1001080203 1 TUBE ASSY

151 1001080204 1 TUBE ASSY

204 1001080293 1 HOSE ASSY

205 1001080309 1 HOSE ASSY

301 0641516 1 HEX HD CAPSCREW, 5/16-18X2, GR5

302 0641607 2 HEX HD CAPSCREW, 3/8-16X7/8, GR5

303 4751600 2 WASHER, 3/8

304 77133137 1 COVER PLATE

305 77323029 1 CLAMP SET

306 1001097684 1 LICENSE BRACKET HOSE CLAMP SUPPORT, (See FRAME AND
ATTACHING PARTS SECTION for Breakdown)

31200725 G5-18A/2505H 233



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-10. TILT AND COMPENSATING

PY8550

234 G5-18A/2505H 31200725



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-10. TILT AND COMPENSATING

ITEM PART NUMBER QTY DESCRIPTION REV
1 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
5 2110810 2 ADAPTER, (includes o-ring)
10 2170708 2 SWIVEL TEE
104 2110808 1 ADAPTER, (includes o-ring)
108 2150808 1 ADAPTER, (includes o-ring)
202 0641512 3 HEX HD CAPSCREW, 5/16-18X1-1/2, GR5
210 Ref TILT CYLINDER, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
212 2131008 2 ELBOW, 90
235 8769122 4 TWIN CLAMP, 5/8 DIA
236 8769123 4 TWIN COVER PLATE
249 1001080394 1 TWIN SPACER
252 1001080205 1 TUBE ASSY
253 1001080206 1 TUBE ASSY
254 1001080209 1 TWIN LINE HOSE ASSY
255 0641516 1 HEX HD CAPSCREW, 5/16-18X2, GR5
306 1001080437 1 HOSE ASSY
307 1001080438 1 HOSE ASSY
308 1001081347 1 HOSE ASSY
309 1001081348 1 HOSE ASSY
401 0641516 1 HEX HD CAPSCREW, 5/16-18X2, GR5
404 77133137 1 COVER PLATE
405 77323029 1 CLAMP SET
502 Ref TILT COMPENSATING CYLINDER, (See HYDRAULIC
COMPONENTS SECTION for Breakd own)

31200725 G5-18A/2505H 235



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-11. AUXILIARY HYDRAULICS

AUXILIARY HYDRAULICS WITH
HYDRAULIC QUICK COUPLER

418

STANDARD AUXILIARY HYDRAULICS

NOTE:

LOCTITE® 242"(ITEM 301) MUST BE
USED ON ALL BOLT THREADS.

PY8560

236 G5-18A/2505H 31200725



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-11. AUXILIARY HYDRAULICS

ITEM PART NUMBER QTY DESCRIPTION REV
1 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS

SECTION for Breakdown)

11 2170308 2 TEE FITTING, (includes o-ring)

101 1001080294 1 HOSE ASSY, (without Rear Aux)

101 1001135799 1 HOSE ASSY, (with Rear Aux)

102 1001080308 1 HOSE ASSY, (without Rear Aux)

102 1001135799 1 HOSE ASSY, (with Rear Aux)

201 0641516 1 HEX HD CAPSCREW, 5/16-18X2, GR5

204 77133137 1 COVER PLATE

205 77323029 1 CLAMP SET

1001080301 Ref  |AUXILIARY HYDRAULICS WITHHYDRAULIC QUICK COUPLER L
INSTALLATION, (if equipped), (notavailableto order, seeitems 301
thru 336 for service)
1001080237 Ref STANDARD AUXILIARY HYDRAULICS INSTALLATION, (25.5 -CE F

and AUS), (G5-18A & 2505H, ifequipped), (notavailable to order,
see items 301 & 302, 319 thru 321, 327 & 328, 332, 403, 406 & 418
for service)

301 0100011 AR LOCTITE 242

302 0641512 3 HEX HD CAPSCREW, 5/16-18X1-1/2, GR5

303 0641614 2 HEX HD CAPSCREW, 3/8-16X1-3/4, GR5

305 2111010 2 ADAPTER, (includes o-ring)

306 2150606 2 ELBOW, 45

308 2221290 2 ELBOW, 90

310 2220218 2 ADAPTER, (includes o-ring)

311 3931548 2 SOCKET HD CAPSCREW, 5/16-18X3

316 8305645 2 HEX LOCKNUT, 3/8-16

317 8307110 2 WASHER, 3/8

319 8769122 4 CLAMP SET, 5/8 DIA

320 8769123 4 COVER PLATE

321 1001080394 1 TWIN LINE CLAMP SPACER

322 Ref AUXILIARY BOOM HARNESS, (notshown),(See ELECTRICAL

SECTION for Breakdown)

323 1001001556 2 ADAPTER

324 1001090103 2 FITTING

325 1001100916 1 BRACKET

326 Ref DIVERTOR VALVE, (See HYDRAULIC COMPONENTS SECTION

for Breakdown)

327 1001080207 1 TUBE ASSY

328 1001080208 1 TUBE ASSY

331 90027187 AR CABLE TIE STRAP, (notshown)

332 0641516 1 HEX HD CAPSCREW, 5/16-18X2

334 1001080299 1 TRI-LINE HOSE ASSY

335 8305626 2 HEX LOCKNUT, 5/16

336 8307106 2 PLAIN WASHER, 5/16

403 1001090103 2 FITTING

406 2221290 2 ELBOW, 90

418 1001080209 1 TWIN LINE HOSE ASSY

31200725 G5-18A/2505H 237



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-12. REAR AUXILIARY HYDRAULICS

PAL6060

202

238 G5-18A/2505H 31200725



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-12. REAR AUXILIARY HYDRAULICS

ITEM PART NUMBER QTY DESCRIPTION REV
1001135759 Ref  |REAR AUXILIARY HYDRAULIC INSTALLATION, (notavailableto A
order,seeitems 1, 4, 7,11, 12, 14 thru 17 & 21 thru 23 for service)
(Prior to SN 0160076806, Excluding 0160076010, 0160076011
and 0160076012))
1001201114 Ref REAR AUXILIARY HYDRAULIC INSTALLATION, (notavailableto A
order,see items 1, 4, 7,11, 12, 14 thru 17 & 21 thru 23 for service)
(SN 0160076806 to Present, Including 0160076010, 0160076011
and 0160076012)
1 0641408 4 HEX HD CAPSCREW, 1/4-20X1, GR5
4031918 2 HEX SOCKET HD CAPSCREW, M8X70
7 4711400 4 WASHER, 1/4
11 1001080240 1 TRAILER HITCH BRACKET
12 Ref AUXILIARY HYDRAULIC SWITCH, (notshown), (See
ELECTRICAL SECTION for Breakdown)
14 1001135801 2 HOSE ASSY
15 1001135803 1 HOSE ASSY
16 1001135805 1 HOSE ASSY
17 1001135807 Ref DIVERTOR VALVE INSTALLATION, (notavailableto order, see A
items 101 thru 105)
21 0100011 AR LOCTITE 242
22 1001101235 2 ADAPTER, (includes o-ring)
23 Ref HOSE ASSY, (See AUXILIARY HYDRAULICS for Breakdown)
101 2110810 2 ADAPTER, (includes o-ring)
102 2131010 1 ADAPTER, 90, (includes o-ring)
103 2150810 2 ADAPTER, 45, (includes o-ring)
104 2170210 1 ADAPTER, 90, LONG, (includes o-ring)
105 Ref DIVERTOR VALVE, (See HYDRAULIC COMPONENTS SECTION
for Breakdown)
1001101039 1 QUICK DISCONNECT KIT, (FLAT FACED), (ifequipped), (includes A
items 201 thru 204)
1001101040 1 QUICK DISCONNECT KIT, (AG STYLE), (ifequipped), (includes A
items 201 thru 204)
201 1001101041 1 MALE COUPLING, (FLAT FACED)
201 1001001241 1 MALE COUPLING, (AG STYLE)
202 1001101042 1 FEMALE COUPLING, (FLAT FACED)
202 1001001240 1 FEMALE COUPLING, (AG STYLE)
203 8420053 1 DUST CAP
204 8420055 1 DUST PLUG, (FLAT FACED)
204 1001001557 1 DUST PLUG, (AG STYLE)
302 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
303 Ref CLAMP SET, (See AUXILIARY HYDRAULICS for Breakdown)
403 Ref ADAPTER, (See AUXILIARY HYDRAULICS for Breakdown)

31200725 G5-18A/2505H 239



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-13. AUXILIARY HYDRAULICS PRESSURE RELIEF

302

o
TR
\
i
N
,

(=]
[
©

TO PORT 3A

< I

|
"

PY8570

3

§
2210 PORT 3A

31200725

G5-18A/2505H

240



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-13. AUXILIARY HYDRAULICS PRESSURE RELIEF

ITEM PART NUMBER QTY DESCRIPTION REV
7 Ref HOSE ASSY, (See DUMP CIRCUIT for Breakdown)
8 1001129925 1 HOSE ASSY
9 1001129926 1 HOSE ASSY
101 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
111 Ref TEE FITTING, (See AUXILIARY HYDRAULICS for Breakdown)
202 2110606 2 STRAIGHT FITTING, (includes o-ring)
203 Ref PILOT SELECT VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
302 Ref STRAIGHT FITTING, (includes o-ring), (See DUMP CIRCUIT for
Breakdown)
309 Ref TEE FITTING, (See DUMP CIRCUIT for Breakdown)

31200725 G5-18A/2505H 241



SECTION 8- HYDRAULIC CIRCUITS

FIGURE 8-14. HYDRAULIC TANK BREATHER INSTALLATION

IF EQUIPPED WITH HEATER

ART_31200725-8-14_1

242 G5-18A/2505H 31200725



SECTION 8- HYDRAULIC CIRCUITS

IF EQUIPPED WITH HEATER AND AC

ART_31200725-8-14_2

31200725 G5-18A/2505H 243



SECTION 8- HYDRAULIC CIRCUITS
FIGURE 8-14. HYDRAULIC TANK BREATHER INSTALLATION

244

ITEM PART NUMBER QTY DESCRIPTION REV
1001182755 Ref HYDRAULIC TANK BREATHER INSTALLATION, (ifequipped with C
heater) (includes items 1thru 15) (SN 0160067308 to Present)
1001186376 Ref HYDRAULIC TANK BREATHER INSTALLATION, (ifequipped with B

heater and AC) (includesitems 1, 2, 3, 6, 7, 8, 10, 11, 14, 15) (SN
0160067308 to Present)

1 0641406 2 HEX HD CAP SCREW, 1/4-20X3/4 (if equipped with heater)

1 0641406 1 HEX HD CAP SCREW, 1/4-20X3/4 (if equipped with heater and

AC)

2 2221198 1 BARBED FITTING, 90

3 4711400 3 NARROW WASHER, 1/4 (ifequipped with heater)

3 4711400 2 NARROW WASHER, 1/4 (ifequipped with heater and AC)

4 4711900 1 NARROW WASHER, 9/16

5 4751400 2 WIDE WASHER, 1/4

6 8305004 2 HEX NUT (ifequipped with heater)

6 8305004 1 HEX NUT (ifequipped with heater and AC)

7 8405006 1 GEAR CLAMP

8 8406102 2 WIRE CLIP (ifequipped with heater)

8 8406102 1 WIRE CLIP (ifequipped with heater and AC)

10 1001182224 1 TANK BREATHER HOSE BRACKET

11 1001185024 1 AIR BREATHER

13 1001196601 1 BOLT FT METRIC, M8 X 1.25 X 10MM, GR8.8

14 1001154405 7 FUEL LINE HOSE, 1/2 in

15 1001232888 1 FITTING

G5-18A/2505H 31200725



SECTION9- HYDRAULIC COMPONENTS

SECTION 9 - HYDRAULIC COMPONENTS

31200725 G5-18A/2505H 245



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-1. LIFT CYLINDER (G5-18A) (Prior to SN 0160076806, Excluding 0160076010,0160076011
and 0160076012)

106 PAP17381

246 G5-18A/2505H 31200725



SECTION9- HYDRAULIC COMPONENTS

FIGURE9-1. LIFT CYLINDER (G5-18A) (Prior to SN 0160076806, Excluding 0160076010,0160076011
and 0160076012)

ITEM PART NUMBER QTY DESCRIPTION REV
1684511 1 LIFT CYLINDER, (G5-18A), (includes items 1thru 18) G
1 70020370 4 BUSHING
2 70020371 1 CASE ASSY
3 70020372 1 PISTON
4 70020373 1 HEAD GLAND
5 70020374 1 ROD
6 8036629 3 SET SCREW, 3/8-16X3/4
7 70020375 2 GREASE FITTING
8 70020376 1 COUNTERBALANCE VALVE
9 Kit 1 O-RING
10 Kit 1 O-RING
11 Kit 1 O-RING
12 Kit 1 BACK-UP RING
13 Kit 1 DISO-PAC
14 Kit 1 DZR SEAL
15 Kit 1 ROD WIPER
16 Kit 1 PRECISION WEARBAND
17 Kit 2 PRECISION WEARBAND WITH OIL SLOTS
18 Kit 2 LOCKING INSERT
104 1001080155 1 CYLINDER ROD PIN
106 0641810 1 HEX HD CAPSCREW, 1/2-13X1-1/4
107 0681844 1 HEX HD CAPSCREW, 1/2-13X5-1/2
108 4711800 1 PLAIN WASHER, 1/2
109 7139886 1 PIN RETENTION SPACER
110 88521208 1 LOCKNUT, 1/2-13
113 1001080313 1 CYLINDER BASE PIN
K1 70020377 1 SEAL KIT, (includes items 9thru 18)

31200725 G5-18A/2505H 247



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-2. LIFT CYLINDER (G5-18A) (SN 0160076806 to Present, Including 0160076010,
0160076011 and 160076012)

ART_1001200579-8

248 G5-18A/2505H 31200725



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-2. LIFT CYLINDER (G5-18A) (SN 0160076806 to Present, Including 0160076010,
0160076011 and 160076012)

ITEM PART NUMBER QTY DESCRIPTION REV
1001200579 1 LIFT CYLINDER, (G5-18A) B
1 70027260 1 BARREL ASSEMBLY
2 70027261 1 ROD ASSEMBLY
3 70027256 1 GLAND
4 70027259 1 RETAIN RING
5 70027258 1 DRY BEARING
6 70027257 1 PISTON
7 70022564 1 STEEL BALL
8 70023369 1 SET SCREW
9 70027251 4 BUSH
10 70027263 1 COUNTERBALANCE VALVE
11 70026308 2 GREASE NIPPLE
12 70005433 2 HEX.SOC.PLUG
13 70023371 3 SOCKET PLUG
14 70027262 1 SEAL KIT
15 Kit 1 DUST WIPER
16 Kit 1 ROD SEAL
17 Kit 1 BACK UP RING
18 Kit 1 BUFFER RING
19 Kit 1 O-RING
20 Kit 1 BACK UP RING
21 Kit 1 O-RING
22 Kit 1 PISTON SEAL
23 Kit 1 WEAR RING
24 Kit 1 O-RING
25 Kit 1 BACK UP RING

31200725 G5-18A/2505H 249



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-3. LIFT CYLINDER (2505H & 25.5)

2505H & 25.5

20}/@ N\’

210

206 PAL5961

250 G5-18A/2505H 31200725



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-3. LIFT CYLINDER (2505H & 25.5)

ITEM PART NUMBER QTY DESCRIPTION REV
1001132210 1 LIFT CYLINDER ASSY, (2505H & 25.5), (CE), (includesitems 1 A
thru 4)
1 1001132161 Ref LIFT CYLINDER, (notavailableto order,use 1001132210 for A
replacementoritems 101 thru 120 for service)
2 1001132207 1 FLOW CONTROL VALVE, (torqueto 30-35 Ib-ft)
3 1001132208 1 CHECK VALVE, (torqueto 20-25 Ib-ft)
4 1001132209 1 COUNTERBALANCE VALVE, (torqueto 45-50 Ib-ft)
101 70020370 4 BUSHING
102 70023973 1 CYLINDER BARREL
103 70020372 1 PISTON
104 70020373 1 HEAD GLAND
105 70023974 1 CYLINDER ROD
106 8036629 3 SET SCREW, 3/8-16X3/4
107 70020375 2 GREASE FITTING
111 Kit 1 O-RING
112 Kit 1 O-RING
113 Kit 1 O-RING
114 Kit 1 BACK-UP RING
115 Kit 1 DISO-PAC
116 Kit 1 DZR SEAL
117 Kit 1 ROD WIPER
118 Kit 1 PRECISION WEARBAND
119 Kit 2 PRECISION WEARBAND WITH OIL SLOTS
120 Kit 2 LOCKING INSERT
204 1001080155 1 CYLINDER ROD PIN
206 0641810 1 HEX HD CAPSCREW, 1/2-13X1-1/4
207 0681844 1 HEX HD CAPSCREW, 1/2-13X5-1/2
208 4711800 1 PLAIN WASHER, 1/2
209 7139886 1 PIN RETENTION SPACER
210 88521208 1 LOCKNUT, 1/2-13
213 1001080313 1 CYLINDER BASE PIN
K1 70020377 1 SEAL KIT, (includes items 111 thru 120)

31200725 G5-18A/2505H 251



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-4. LIFT CYLINDER (2505H & 25.5)

ART_1001180490-A

252 G5-18A/2505H 31200725



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-4. LIFT CYLINDER (2505H & 25.5)

ITEM PART NUMBER QTY DESCRIPTION REV
1001180490 1 LIFT CYLINDER ASSY, (2505H & 25.5), (AUS), (includes items 1 A

thru 21)

1 70020370 4 BEARING

3 70020372 1 PISTON

4 70020373 1 HEAD GLAND

5 70023974 1 ROD WELDMENT

6 70027314 2 PLUG

7 8036629 3 SET SCREW

8 70020375 2 LUBE FITTING

9 1001132209 1 COUNTERBALANCE VALVE

10 1001132208 1 CHECK VALVE

11 1001132207 1 SOLENOID VALVE

12 Kit 1 O-RING

13 Kit 1 O-RING

14 Kit 1 O-RING

15 Kit 1 BACK-UP RING

16 Kit 1 DISO-PAC

17 Kit 1 SEAL

18 Kit 1 SEALED ROD WIPER

19 Kit 1 WEARBAND

20 Kit 2 WEARBAND

21 Kit 2 LOCKING INSERT

101 70020377 1 SEAL KIT, (includes items 12 thru 21)

31200725 G5-18A/2505H 253



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-5. EXTEND/RETRACT CYLINDER (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)

@ PAL3923

254 G5-18A/2505H 31200725



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-5. EXTEND/RETRACT CYLINDER (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)

ITEM PART NUMBER QTY DESCRIPTION REV
1684517 1 EXTEND/RETRACT CYLINDER, (includesitems 1 thru21) D
1 70020394 1 CASE ASSY
2 70020395 1 PISTON
3 70020396 1 HEAD GLAND
4 70020397 1 ROD SPACER
5 70020398 1 ROD
6 70020399 4 BUSHING
7 70020400 1 SET SCREW, 1/4-20X44
8 70020376 1 COUNTERBALANCE VALVE
9 Kit 1 O-RING
10 Kit 1 O-RING
11 Kit 1 O-RING
12 Kit 1 SQUARE RING
13 Kit 2 BACK-UP RING
14 Kit 1 BACK-UP RING
15 Kit 1 U-CUP
16 Kit 1 BUFFER SEAL
17 Kit 1 PISTON SEAL
18 Kit 1 ROD WIPER
19 Kit 2 PRECISION WEARBAND
20 Kit 2 PRECISION WEARBAND
21 Kit 2 LOCKING INSERT
104 0641628 1 HEX HD CAPSCREW, 3/8-16X3-1/2
126 8305645 1 HEX LOCKNUT, 3/8-16
128 8310160 AR SHIM WASHER, 1.50X0.048X3.00
131 8522012 AR ANTI-SEIZE LUBE
133 8642207 2 RETAINING RING, 1.50
142 1001080116 1 BASE PIN
143 1001080117 1 ROD PIN
K1 70020401 1 SEAL KIT, (includes items 9thru 21)

31200725 G5-18A/2505H 255



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-6. EXTEND/RETRACT CYLINDER (SN 0160076806to Present, Including 0160076010,
0160076011 and 0160076012)

ART_1001201668

256 G5-18A/2505H 31200725



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-6. EXTEND/RETRACT CYLINDER (SN 0160076806 to Present, Including 0160076010,
0160076011 and 0160076012)

ITEM PART NUMBER QTY DESCRIPTION REV
1001201668 1 EXTEND/RETRACT CYLINDER A
1 70027610 1 PISTON ASSEMBLY, (includesitems 101 & 102)
2 70027611 1 RETAINER ASSEMBLY, (includes items 103 thru 108)
3 70027612 1 ROD ASSEMBLY
4 70020376 1 COUNTER BALANCE VALVE
5 70027638 1 SEAL KIT, (includes items 101 thru 109)
101 Kit 1 PISTON SEAL
102 Kit 2 WEAR RING
103 Kit 1 O-RING
104 Kit 1 BACK UP RING
105 Kit 1 BUFFER RING
106 Kit 1 ROD SEAL
107 Kit 1 WIPER
108 Kit 1 BUSHING
109 Kit 1 WEAR RING

31200725 G5-18A/2505H 257



SECTION9- HYDRAULIC COMPONENTS

FIGURE9-7. TILT CYLINDER (Prior to SN 0160076806, Excluding 0160076010,0160076011 and
0160076012)

134 127

1 PAL4133

258 G5-18A/2505H 31200725



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-7. TILT CYLINDER (Prior to SN 0160076806, Excluding 0160076010,0160076011 and

0160076012)
ITEM PART NUMBER QTY DESCRIPTION REV
1684515 1 TILT CYLINDER, (includesitems 1 thru21) G
1 70020370 4 BUSHING
2 70020378 1 CASE ASSY
3 70020379 1 PROTECTIVE COVER
4 70020380 1 PISTON
5 70020381 1 HEAD GLAND
6 70020382 1 ROD
7 8035767 2 SPRING LOCKWASHER, 3/8
8 70020384 2 HEX HD CAPSCREW, 3/8-16X1
9 8036633 3 SET SCREW, 3/8-16X0.63
10 70020375 2 LUBE FITTING
11 70020376 1 COUNTERBALANCE VALVE
12 Kit 1 O-RING
13 Kit 1 O-RING
14 Kit 1 O-RING
15 Kit 1 BACK-UP RING
16 Kit 1 DISO-PAC
17 Kit 1 DZR SEAL
18 Kit 1 ROD WASHER
19 Kit 1 PRECISION WEARBAND
20 Kit 2 PRECISION WEARBAND
21 Kit 2 LOCKING INSERT
127 8307904 AR SHIM WASHER, 2.00X0.048X3.00
131 8522012 AR ANTI-SEIZE LUBE
132 8522031 AR MULTI-PURPOSE GREASE
134 8642224 2 RETAINING RING, 2.00
145 1001080152 1 BASE PIN
K1 70020389 1 SEAL KIT, (includes items 12thru 21)

31200725 G5-18A/2505H 259



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-8. TILT CYLINDER (SN 0160076806to Present, Including 0160076010, 0160076011 and
0160076012)

ART_1001200581-B

260 G5-18A/2505H 31200725



SECTION9- HYDRAULIC COMPONENTS

FIGURE9-8. TILT CYLINDER (SN 0160076806 to Present, Including 0160076010, 0160076011 and

0160076012)
ITEM PART NUMBER QTY DESCRIPTION REV
1001200581 1 TILT CYLINDER A
1 70027252 1 BARREL ASSEMBLY
2 70027253 1 ROD ASSEMBLY
3 70027242 1 GLAND
4 70027244 1 RETAIN RING
5 70004637 1 DRY BEARING
6 70027243 1 PISTON
7 70022564 1 STEEL BALL
8 70023369 1 SET SCREW
9 70027251 4 BUSH
10 70026308 2 GREASE NIPPLE
11 1001189888 1 COUNTER BALANCE VALVE
12 70027254 1 COVER
13 70027249 2 HEX.BOLT
14 70027250 2 WASHER
15 70023373 2 SOCKET PLUG
16 70023371 3 SOCKET PLUG
17 70027255 1 SEAL KIT
18 Kit 1 DUST WIPER
19 Kit 1 ROD SEAL
20 Kit 1 BACK UP RING
21 Kit 1 BUFFER RING
22 Kit 1 O-RING
23 Kit 1 BACK UP RING
24 Kit 1 O-RING
25 Kit 1 PISTON SEAL
26 Kit 1 WEAR RING
27 Kit 1 O-RING
31200725 G5-18A/2505H 261



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-9. COMPENSATING CYLINDER (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)

110

PAL4144

262 G5-18A/2505H 31200725



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-9. COMPENSATING CYLINDER (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)

ITEM PART NUMBER QTY DESCRIPTION REV
1684512 1 COMPENSATING CYLINDER, (includes all items) C
1 70020390 4 BUSHING
2 70020391 1 CASE ASSY
3 70020380 1 PISTON
4 70020381 1 HEAD GLAND
5 70020393 1 ROD
6 8036633 3 SET SCREW, 3/8-16X0.63
7 70020375 2 LUBE FITTING, 1/8-27
8 Kit 1 O-RING
9 Kit 1 O-RING
10 Kit 1 O-RING
11 Kit 1 BACK-UP RING
12 Kit 1 DISO-PAC
13 Kit 1 DSR SEAL
14 Kit 1 ROD WIPER
15 Kit 1 PRECISION WEARBAND
16 Kit 2 PRECISION WEARBAND
17 Kit 2 LOCKING INSERT
103 1001080154 1 CYLINDER ROD PIN
106 0641810 1 HEX HD CAPSCREW, 1/2-13X1-1/4
108 7139886 1 PIN RETENTION SPACER
109 4711800 1 PLAIN WASHER, 1/2
110 88521208 1 LOCKNUT, 1/2-13
111 0681836 1 HEX HD CAPSCREW, 1/2-13X4-1/2
112 1001080312 1 CYLINDER BASE PIN
K1 70020389 1 SEAL KIT, (includes items 8thru 17)

31200725 G5-18A/2505H 263



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-10. COMPENSATING CYLINDER (SN 0160076806 to Present, Including 0160076010,
0160076011 and 0160076012)

ART_1001200580-B

264 G5-18A/2505H 31200725



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-10. COMPENSATING CYLINDER (SN 0160076806 to Present, Including 0160076010,
0160076011 and 0160076012)

ITEM PART NUMBER QTY DESCRIPTION REV
1001200580 1 COMPENSATING CYLINDER A
1 70027246 1 BARREL ASSEMBLY
2 70027247 1 ROD ASSEMBLY
3 70027242 1 GLAND
4 70027244 1 RETAIN RING
5 70004637 1 DRY BEARING
6 70027243 1 PISTON
7 70022564 1 STEEL BALL
8 70023369 1 SET SCREW
9 70027245 4 BUSH
10 70026308 2 GREASE NIPPLE
11 70023372 2 HEX PLUG
12 70027248 1 SEAL KIT
13 Kit 1 DUST WIPER
14 Kit 1 ROD SEAL
15 Kit 1 BACK UP RING
16 Kit 1 BUFFER RING
17 Kit 1 O-RING
18 Kit 1 BACK UP RING
19 Kit 1 O-RING
20 Kit 1 PISTON SEAL
21 Kit 1 WEAR RING
22 Kit 1 O-RING

31200725 G5-18A/2505H 265



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-11. FORK LOCKING CYLINDER

102

PAL3833

266 G5-18A/2505H 31200725



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-11. FORK LOCKING CYLINDER

ITEM PART NUMBER QTY DESCRIPTION REV
1001080334 1 FORK LOCKING CYLINDER, (includes items 1 thru 16) D
1 70021270 1 CASE ASSY
2 70021271 1 PISTON
3 70021272 1 HEAD GLAND
4 70021273 1 ROD
6 70021275 1 LOCKNUT
7 Kit 1 O-RING
8 Kit 1 O-RING
9 Kit 1 O-RING
10 Kit 1 BACK-UP RING
11 Kit 1 DISO-PAC
12 Kit 1 DEEP Z-SEAL
13 Kit 1 ROD WIPER
14 Kit 2 PRECISION WEARBAND
15 Kit 1 PRECISION WEARBAND
16 Kit 1 LOCKING INSERT
101 3391410 2 SPLIT PIN
102 8001888 2 PIN
103 8002110 2 CLEVIS PIN
104 2130404 2 ADAPTER, 90
K1 70021276 1 SEAL KIT, (includes items 7thru 16)

31200725 G5-18A/2505H 267



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-12. SIDETILT CARRIAGE CYLINDER AND GRAPPLE BUCKET CYLINDER

K1 PAL6191

268 G5-18A/2505H 31200725



FIGURE 9-12. SIDETILT CARRIAGE CYLINDER AND GRAPPLE BUCKET CYLINDER

SECTION9- HYDRAULIC COMPONENTS

ITEM PART NUMBER QTY DESCRIPTION REV
7029590 1 SIDE TILT CARRIAGE CYLINDER ASSY, (G5-18A, 2505H & 25.5), A
(includesitems 1 thru 18)
70021363 1 UNIVERSAL SIDE TILT CARRIAGE CYLINDER ASSY, (G5-18A), A
(includes items 1 thru 18)
70021363 2 GRAPPLE BUCKET CYLINDER ASSY, (G5-18A, 2505H & 25.5), A
(includes items 1 thru 18)
1 70021468 2 COUNTERBALANCE VALVE
2 90554045 2 GREASE FITTING
3 70021465 1 BARREL, (includes block valve), (SIDETILT CARRIAGE
CYLINDER)
3 70021463 1 BARREL, (includesblock valve), (GRAPPLE BUCKET AND
UNIVERSAL SIDE TILT CARRIAGE CYLINDER)
4 70021440 1 HEX NUT, (torque to 244-249 |b-ft/311-338 Nm)
5 70021451 2 PISTON
6 70021446 1 GLAND
7 70021445 1 ROD, (SIDE TILT CARRIAGE CYLINDER)
70021462 1 ROD, (GRAPPLE BUCKET AND UNIVERSAL SIDE TILT
CARRIAGE CYLINDER)
8 70021448 2 BUSHING
9 Kit 1 O-RING
10 Kit 1 PISTON RING
11 Kit 1 O-RING
12 70021444 1 WASHER
13 Kit 1 O-RING
14 Kit 1 BACK-UP RING
15 Kit 1 SEAL
16 Kit 1 O-RING
17 Kit 1 ROD WIPER
18 70021447 1 BUSHING
101 70021349 2 HEX HD CAPSCREW, 0.38X1.00
103 90554042 2 LOCKWASHER, 0.38
105 70021350 2 FLAT WASHER, 0.38
115 70021348 1 PIN
116 70021351 1 PIN
K1 70021452 1 SEAL KIT, (includesitems 9thru 11 & 13 thru 17)
31200725 G5-18A/2505H 269



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-13. UNIVERSAL SIDE SHIFT CYLINDER

K1

PAL4942

270 G5-18A/2505H 31200725



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-13. UNIVERSAL SIDE SHIFT CYLINDER

ITEM PART NUMBER QTY DESCRIPTION REV
70022108 1 UNIVERSAL SIDE SHIFT CYLINDER, (G5-18A, 2505H & 25.5), A

(includes all items)

1 70022113 1 CYLINDER BARREL

2 70021448 2 BUSHING

3 70021440 1 HEX NUT

4 Kit 1 PISTON RING

5 Kit 1 O-RING

6 70021451 1 PISTON

7 Kit 1 O-RING

8 70021444 1 WASHER

9 Kit 1 O-RING

10 Kit 1 BACK-UP RING

11 Kit 1 O-RING

12 70021446 1 GLAND

13 Kit 1 POLY-PAK SEAL

14 Kit 1 ROD WIPER

15 70021462 1 CYLINDER ROD

16 70021447 1 BUSHING

17 90554045 2 GREASE FITTING

K1 70021452 1 SEAL KIT, (includesitems 4,5, 7,9 thru11, 13 & 14)

31200725 G5-18A/2505H 2711



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-14. MAIN CONTROL VALVE

31200725

G5-18A/2505H

272



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-14. MAIN CONTROL VALVE

ITEM PART NUMBER QTY DESCRIPTION REV
1001080176 1 MAIN CONTROL VALVE WITH AUX, (includes items 1 thru 18) B
1 91084008 1 LH END COVER ASSY, (includesitems 7 & 8)
2 91404182 1 LIFT VALVE SECTION ASSY, (includes items 9 thru 13)
3 91404186 1 TILT VALVE SECTION ASSY, (includes items 9 thru 15)
4 70020718 1 AUX VALVE SECTION ASSY, (includes items 9 thru11, 14 & 15)
5 70020719 1 CROWD VALVE SECTION ASSY, (includes items 9thru 11, 14 &
15)
6 91084278 1 RH END COVER ASSY, (includes item 16)
7 70021543 1 RELIEF VALVE, 3500PS| 20GPM
8 70020716 1 MAIN RELIEF SEAL KIT
9 91094023 4 HYD REMOTE POSITIONER
10 91094024 4 HYD REMOTE POSITIONER
11 91084233 8 SEAL
12 91084010 3 LOAD CHECK PLUG
13 7029865 3 PLUG SEAL KIT
14 70021459 1 RELIEF CARTRIDGE, 3800PSI 20GPM
15 70021352 4 RELIEF CARTRIDGE, 3800PS| 10GPM
16 70020717 5 RELIEF CARTRIDGE SEAL KIT
17 91084279 1 PLUG
18 91084019 1 BOLT ASSY
101 4891500 3 WASHER, 5/16
102 0641522 3 HEX HD CAPSCREW, 5/16-18X2-3/4, GR5
K1 70022921 1 COMPLETE VALVE SEAL KIT

31200725 G5-18A/2505H 273



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-15. FRONT DRIVE MOTOR

PY8520

31200725

G5-18A/2505H



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-15. FRONT DRIVE MOTOR

ITEM PART NUMBER QTY DESCRIPTION REV
1001138823 1 FRONT DRIVE MOTOR, (includes all items) B
2 70024933 1 ROTARY GROUP
3 70024934 1 PORT PLATE W/ACCESSORIES
4 70024935 1 CONTROL PART
4 70003170 1 COIL
5 70024936 1 FLUSHING VALVE W/ORIFICE
10 70024938 THREADED PIN
11 80334492 1 SEALING NUT
K1 70024939 1 SEAL KIT
K2 70024937 1 SEAL KIT, ROTARY GROUP

31200725 G5-18A/2505H 275



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-16. HYDROSTATIC DRIVE PUMP

PY8500

31200725

G5-18A/2505H



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-16. HYDROSTATIC DRIVE PUMP

ITEM PART NUMBER QTY DESCRIPTION REV
1001138887 1 HYDROSTATIC DRIVE PUMP, (includes all items) C
1 70024940 1 CHARGE PUMP
2 70024941 1 CONTROL MODULE
3 70024942 1 CONTROL CARTRIDGE W/ORIFICE
4 70024945 2 PRESSURE RELIEF VALVE
5 70022726 2 CONTROL SOLENOID
K1 70024943 1 SEAL KIT, (includes items K3 thru K6)
K2 70024944 1 SEAL KIT, ROTARY GROUP, (shaftseal and retaining ring)
K3 70024947 1 SHAFT SEAL KIT
K4 70024948 1 PUMP SEAL KIT
K5 70024949 1 CHARGE PUMP SEAL KIT
K6 70024950 1 CONTROL SEAL KIT

31200725 G5-18A/2505H 277



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-17. GEAR PUMP

1 PY8510

278 G5-18A/2505H 31200725



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-17. GEAR PUMP

ITEM PART NUMBER QTY DESCRIPTION REV
1001139997 1 GEAR PUMP, (includes all items) B
1 Kit 1 SHAFT OIL SEAL
2 N.S.S. 1 BODY ASSY
3 Kit 2 PRE-LOAD SEAL
4 Kit 2 LOAD SEAL
5 Kit 2 WEAR PLATE
6 Kit 4 SEALING RING
7 N.S.S. 1 GEAR PLATE ASSY, (includes drive shaft,idler shaftand dowel
pins)
8 Kit 2 WEAR PLATE
9 N.S.S. 1 BEARING PLATE ASSY
10 N.S.S. 1 GEAR PLATE ASSY, (includesidlerdrive shaft, coupling, idler
shaft and dowel pins)
11 N.S.S. 1 COVER ASSY, (includes fasteners)
K1 70024951 1 SHAFT SEAL KIT, (includesitem 1)
K2 70024952 1 UNIT SEAL KIT, (includesitems 1, 3,4 & 6)
K3 70024953 1 MINOR REPAIR KIT, (includesitems 1, 3thru 6 & 8)
31200725 G5-18A/2505H 279



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-18. DIVERTOR VALVE

ART_1001104477

280 G5-18A/2505H 31200725



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-18. DIVERTOR VALVE

ITEM PART NUMBER QTY DESCRIPTION REV
1001104477 Ref DIVERTOR VALVE D
1 70020764 1 COIL
2 70021531 1 KIT, RETAINER
3 N.S.S. 1 NUT
4 N.S.S. 1 O-RING
5 N.S.S. 1 O-RING

31200725 G5-18A/2505H 281



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-19. STEERING SELECT VALVE

31200725

G5-18A/2505H

282



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-19. STEERING SELECT VALVE

ITEM PART NUMBER QTY DESCRIPTION REV
4641519 NLA STEERING SELECT VALVE, (nolonger available, order item 101 C
for service or replacement), (includes items 1 thru 3)
1 70020866 1 VALVE BODY
70020867 2 SEAL KIT
3 70020868 2 COIL
101 1001153748 1 STEERING SELECT VALVE

31200725 G5-18A/2505H 283



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-20. PILOT SELECT VALVE

G5-18A

2505H & 25.5

PAL5920

31200725

G5-18A/2505H

284



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-20. PILOT SELECT VALVE

ITEM PART NUMBER QTY DESCRIPTION REV
1001130178 1 PILOT SELECT VALVE, (G5-18A), (includesitems 1, 3 thru 5) A
1001132342 1 PILOT SELECT VALVE, (2505H & 25.5), (includes items 1thru 6) A

1 1101244 3 DIRECTIONAL VALVE, (G5-18A), (torqueto 20 Ib-ft)

1 8033761 3 SEAL KIT

1 1101244 4 DIRECTIONAL VALVE, (2505H & 25.5), (torqueto 20 Ib-ft)

1 8033761 4 SEAL KIT

2 70023945 1 PROPORTIONAL VALVE, (2505H & 25.5), (torqueto 20 Ib-ft)
3 70023946 1 DIRECTIONAL VALVE, (torqueto 20 Ib-ft)

4 70002386 4 COIL, (G5-18A), (torqueto 5 Ib-ft)

4 70002386 6 COIL, (2505H & 25.5), (torqueto 5 Ib-ft)

5 10837580 1 LOAD SENSE CHECK VALVE, (torqueto 20 Ib-ft), (notshown)
5 7010543 1 SEAL KIT

6 70002064 1 ORIFICE, 0.047IN, (2505H & 25.5), (torqueto 4 Ib-ft), (notshown)

31200725 G5-18A/2505H 285



SECTION9- HYDRAULIC COMPONENTS

286

FIGURE 9-21. BRAKE VALVES

PARK BRAKE RELEASE VALVE - 2505H & 25.5 102

PARK BRAKE RELEASE VALVE - G5-18A

202

G5-18A/2505H

31200725



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-21. BRAKE VALVES

ITEM PART NUMBER QTY DESCRIPTION REV
4641474 1 BRAKE VALVE, (inchingvalve) (Prior to SN 0160076806, A
Excluding 0160076010, 0160076011 and 0160076012)
1 70020921 1 SEAL KIT
1001098153 1 PARK BRAKE RELEASE VALVE, (2505H & 25.5) C
101 70020922 1 SEAL KIT
102 70022847 1 MICROSWITCH KIT
1001080359 1 PARK BRAKE RELEASE VALVE, (G5-18A), (includes items 201 B
thru 203)
201 7012941 1 CARTRIDGE
201 7010543 1 SEAL KIT
202 70020871 1 BODY
203 7024872 1 COIL
1001080262 1 BRAKE MASTER CYLINDER VALVE, (includesitems 301 thru 303) C
301 70020919 1 SEAL KIT
302 70020920 1 RUBBER BOOT
303 70021475 1 FITTING
31200725 G5-18A/2505H 287



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-22. MP BUCKET CYLINDER

ART_70028274

288 G5-18A/2505H 31200725



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-22. MP BUCKET CYLINDER

ITEM PART NUMBER QTY DESCRIPTION REV
70028274 1 MP BUCKET CYLINDER ASSEMBLY
1 70028273 1 BARREL
2 70028270 1 ROD
3 70028257 1 SPACER
4 70028258 1 NUT
5 Kit 1 PISTON SEAL
6 70028254 1 PISTON
7 Kit 1 SEAL
8 Kit 1 O-RING
9 Kit 1 ROD SEAL
10 70028255 1 RETAINER
11 Kit 1 ROD WIPER
12 70028256 4 BUSHING
13 70026502 1 CHECK VALVE
14 70024129 2 FITTING
15 70024734 1 CHECK VALVE SERVICE KIT
16 70024692 1 FITTING
17 70028277 1 SEAL KIT, (includesitems5,7, 8,9 &11)

31200725 G5-18A/2505H 289



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-23. AIR SHUT OFF VALVE

290 G5-18A/2505H 31200725



SECTION9- HYDRAULIC COMPONENTS

FIGURE 9-23. AIR SHUT OFF VALVE

ITEM PART NUMBER QTY DESCRIPTION REV
1001204032 Ref AIR SHUT OFF VALVE A
1 70028514 1 KIT, SOLENOID 12V
N.S.S. 1 SOLENOID
N.S.S. 1 COIL, 12v
N.S.S. 1 O-RING
2 70028515 1 KIT, SWITCH
N.S.S. 1 SWITCH, BALL
N.S.S. 1 O-RING
3 70028516 1 KIT, FLANGE AND HARDWARE
N.S.S. 1 FLANGE, FEMALE
N.S.S. 1 FLANGE, MALE
N.S.S. 4 BOLT
N.S.S. 8 WASHER
N.S.S. 4 LOCKNUT
4 70028517 1 HANDLE
N.S.S. 1 HANDLE, RESET
N.S.S. 1 PIN

31200725 G5-18A/2505H 201






SECTION10- ELECTRICAL

SECTION 10 - ELECTRICAL

31200725 G5-18A/2505H 293



SECTION 10- ELECTRICAL

FIGURE 10-1. ENGINE COMPARTMENT ELECTRICAL INSTALLATION

233 217
204'204

A

o2
INZ 5%
S0 114
-~
107
‘Q 104

PY8440

294 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

FIGURE 10-1. ENGINE COMPARTMENT ELECTRICAL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV

1001139683 Ref |BLOCK HEATER INSTALLATION, (ANSI, ifequipped), (not B
available to order, see items 1 & 2 for service)
1001159207 Ref BLOCK HEATER INSTALLATION, (CE, if equipped), (notavailable A
to order, seeitems 1 & 2 for service)
1 1001095650 AR LOCKING COMPOUND
1001140312 1 BLOCK HEATER, (ANSI, if equipped)
2 1001159206 1 BLOCK HEATER, (CE, if equipped)

104 0761210 2 HEX HD CAPSCREW, M12X20, GR8.8, (torqueto 88 Nm/65 Ib-ft)

107 4812100 2 WASHER, 12mm

111 80673023 1 CLIP

114 Ref ENGINE HARNESS, (See ENGINE HARNESS for Breakdown)

122 0760808 1 HEX HD CAPSCREW, M8X16, GR8.8, (torqueto 26 Nm/20 |b-ft)

123 4811900 1 WASHER, 8mm

124 8406112 1 CLIP

125 1001142242 1 150 AMP LINK HARNESS

204 0641410 4 HEX HD CAPSCREW, 1/4-20X1-1/4, (torqueto 8 Ib-ft/10.8 Nm)

208 3271405 4 HEX NUT, 1/4-20, GR8

211 3310401 3 HEX NUT, #4-40, GR2

212 3311001 2 HEX NUT, #10-24, GR2

214 3910408 3 SCREW, #4-40X1/2

215 4750400 3 WASHER, #4

216 4711000 4 WASHER, #10

217 4711400 4 WASHER,1/4

225 77383377 1 STARTER RELAY

233 1001156314 1 PLATE

240 0721005 2 SCREW #10-24X5/8

31200725 G5-18A/2505H 295



SECTION 10- ELECTRICAL

FIGURE 10-2. BOOM AND FRAME ELECTRICAL INSTALLATION

235
IF EQUIPPED WITH BATTERY QUICK N
DISCONNECT =
\J Noz2 222
104 303 .9 S 219 \| 207/
— e S | [ 218
3 i 207 | e 230
® s N [ La;i’/
o 301 N i/l 238
~209 302 A sSN Y l

T =" 218

ART_31200725-10-2_1

296 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

404

409
408
406

407

N
=i

I

403 >

T 402

A A
=< /? 97

ART_31200725-10-2_2

297

G5-18A/2505H

31200725



SECTION 10- ELECTRICAL

FIGURE 10-2. BOOM AND FRAME ELECTRICAL INSTALLATION

298

ITEM PART NUMBER QTY DESCRIPTION REV
1001081120 Ref BATTERY INSTALLATION, (notavailableto order, see items 1 thru C
6 for service) (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)
1001200613 Ref BATTERY INSTALLATION, (notavailableto order, see items 1 thru A
6 for service) (SN 0160076806 to Present, Including 0160076010,
0160076011 and 0160076012)
1 0400075 1 12V BATTERY
2 1001081123 1 J-BOLT
3 3311508 2 HEX NUT, 5/16-18
4 1001112697 1 PLATE
6 0630455 1 J-BOLT
1001193591 Ref BATTERY DISCONNECT INSTALLATION, (ifequipped), (not B
available to order, see items 104 thru 106 for service) (Prior to SN
0160076806, Excluding 0160076010, 0160076011 and
0160076012)
1001201826 Ref |BATTERY DISCONNECT INSTALLATION, (ifequipped), (not A
available to order, see items 104 thru 106 for service) (SN
0160076806 to Present, Excluding 0160076010, 0160076011 and
0160076012)
104 1001192142 1 SWITCH
105 1001135846 1 BAR
106 1001135845 1 BRACKET
1001141234 Ref ELECTRICAL INSTALLATION, (notavailable to order, see items E
201 thru 243 for service) (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
1001200612 Ref ELECTRICAL INSTALLATION, (notavailableto order, see items E
201 thru 246 for service) (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)
201 0641404 2 HEX HD CAPSCREW, 1/4-20X1/2, GR5, (torqueto 8 Ib-ft/11 Nm)
203 0641408 4 HEX HD CAPSCREW, 1/4-20X1, GRS, (torqueto 8 Ib-ft/11 Nm)
204 Ref ENGINE COMPARTMENT ELECTRICAL COMPONENTS, (See
ENGINE COMPARTMENT ELECTRICAL INSTALLATION for
Breakdown)
205 0641415 3 HEX HD CAPSCREW, 1/4-20X1-7/8, GR5, (torqueto 8 Ib-ft/11
Nm)
206 0641611 1 HEX HD CAPSCREW, 3/8-16X1-3/8, GR5, (torqueto 30 Ib-ft/41
Nm)
207 0791004 4 SCREW, #10-24X1/2
209 3271601 1 HEX NUT, 3/8-16
210 3300143 1 HEX LOCKNUT, 3/8-16
217 4711400 5 WASHER, 1/4 (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)
217 4711400 9 WASHER, 1/4 (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)
218 4711600 2 WASHER, 3/8
219 4761000 2 LOCKWASHER, #10
220 4761400 4 LOCKWASHER, 1/4
221 4761600 1 LOCKWASHER, 3/8
222 8303839 2 SCREW, #10-32X1/2
223 8305624 2 HEX LOCKNUT, 1/4-20
226 1001141066 1 GREEN POWER MODULE RELAY
227 1001080409 1 BUS BAR
228 1001080410 1 BRACKET
229 1001127589 1 RED POWER MODULE RELAY
Gb5-18A/2505H 31200725



SECTION10- ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
230 1001080424 1 YELLOW POWER MODULE RELAY
231 1001080619 1 NEGATIVE BATTERY CABLE
232 1001092585 1 BUS BAR INSULATOR
234 1001196254 1 CONTROL MODULE
235 Ref FRAME HARNESS, (See FRAME HARNESS for Breakdown)
236 1001143995 1 GROUND CABLE (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
236 1001209102 1 GROUND CABLE (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)
237 1001149466 1 POSITIVE BATTERY CABLE
238 91143357 1 HORN
239 8406003 1 CLIP
243 1001141581 1 CONNECTOR MOUNT
244 0100011 AR LOCTITE 242, (notshown)
245 0100035 AR LOCTITE 222, (notshown)
246 1001201252 1 MOUNT, ELECTRICAL COMPONENTS, (notshown)
301 1001142011 1 FRAME BASE JUMPER HARNESS, (G5-18A)
302 1001140635 1 FRAME BASE JUMPER HARNESS, (G5-18A, if equipped with drive
lights)
303 1001122280 2 FRAME FUNCTION JUMPER HARNESS, (G5-18A) B
303 4460464 4 TERMINAL
303 4460897 2 CONNECTOR
303 4920017 0.5 ft WIRE, 16 GA
303 1001143553 Ref FRAME BASE JUMPER HARNESS INSTALLATION, (2505H & D
25.5), (notavailableto order, see items 401 thru 409 for service)
(Prior to SN 0160076806, Excluding 0160076010, 0160076011
and 0160076012)
303 1001209103 Ref FRAME BASE JUMPER HARNESS INSTALLATION, (2505H & B
25.5), (notavailableto order, see items 401 thru 410 for service)
(SN 0160076806 to Present, Including 0160076010, 0160076011
and 0160076012)
401 3931448 2 SOCKET HD CAPSCREW, 1/4-20X3
402 4711400 6 WASHER, 1/4
403 88631566 2 ROLL PIN
404 Ref FRAME OPTION HARNESS, (See FRAME OPTION HARNESS
for Breakdown)
405 1001122287 NLA LSI MODULE (No longer available, use 1001226247 for Service or
replacement)
405 1001226247 2 LSI MODULE
406 3311001 1 HEX NUT, #10-24, GR2
407 3740080 1 RELAY
408 4711000 1 WASHER, #10
409 77143016 1 SCREW, #10-24X3/4
410 3300454 1 SPECIAL NUT, (notshown)
522 Ref BOOM AUXILIARY ELECTRIC HARNESS, (See BOOM AUX
HARNESS for Breakdown)
531 90027187 AR CABLE TIE
1001131864 Ref LSI SENSOR INSTALLATION, (2505H & 25.5), (notavailable to C
order, see items 601 thru 606 for service)
601 1001160730 1 REAR AXLE LSI SENSOR
603 5272012 2 HEX SOCKET HD SCREW, M10X40, GR12.9
604 1001125465 AR LOCTITE 7063
605 1001129425 AR LOCTITE ADHESIVE AND ACTIVATOR
606 1001116128 AR POLYSILOXANE SEALANT
31200725 G5-18A/2505H

299



SECTION 10- ELECTRICAL

300

ITEM PART NUMBER QTY DESCRIPTION REV
1001130475 Ref BOOM PROXIMITY SENSOR INSTALLATION, (2505H & 25.5, if D
equipped), (notavailableto order, seeitems 701 thru 709)
701 0641406 2 HEX HD CAPSCREW, 1/4-20X3/4, GR5
702 3310805 4 HEX LOCKNUT, 8-32, GR2
703 3930812 4 SOCKET HD CAPSCREW, 8-32X3/4
704 4711400 2 WASHER, 1/4
705 4750800 4 WASHER
706 1001121021 2 PROXIMITY SENSOR
707 1001121953 6 PROXIMITY SENSOR SHIM
708 1001122290 1 BOOM PROXIMITY SENSOR BRACKET
709 Ref LSI BOOM SENSOR HARNESS, (See LS| BOOM SENSOR
HARNESS for Breakdown)
801 1001099810 1 BACKUP ALARM

G5-18A/2505H

31200725






SECTION 10- ELECTRICAL

FIGURE 10-3. CAB ELECTRICAL INSTALLATION

402

PY8730

302 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

FIGURE 10-3. CAB ELECTRICAL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
6 3300454 4 SPECIAL NUT
9 4761400 2 WASHER, 1/4
18 Ref CAB SWITCHES, (See CAB SWITCHES for Breakdown)
27 1001080983 1 BRACKET
28 1001080986 4 SCREW, #12-24
29 1001080987 4 LOCKNUT, #12-24, GR2
30 1001080988 4 WASHER, #12
31 1001081049 2 GROMMET
37 Ref MODE SELECT HARNESS, (See MODE SELECT HARNESS for
Breakdown)
41 1001108194 4 SOCKET HD CAPSCREW, 1/4-20X0.62
45 1001114867 1 12V POWER SOCKET
47 1001137657 1 DISPLAY GAUGE
49 Ref CAB HARNESS, (See CAB HARNESS for Breakdown)
50 1001080418 1 GROUND CABLE
53 0641406 2 HEX HD CAPSCREW, 1/4-20X3/4, GR5, (torqueto 6 Ib-ft/10 Nm)
108 1001100966 1 JUMPER HARNESS, (G5-18A)
108 4460464 4 TERMINAL
108 4460932 1 CONNECTOR
108 4920017 0.5 ft WIRE, 16 GA
201 1001080379 1 IGNITION SWITCH, (includes key)
203 Ref IGNITION SWITCH JUMPER HARNESS, (See IGNITION SWITCH
JUMPER HARNESS for Breakdown)
301 Ref CAB ROOF HARNESS, (See CAB ROOF HARNESS for
Breakdown)
1001080844 Ref RADIO PREP INSTALLATION, (ifequipped), (notavailableto order, B
see items 401 & 402 for service)
401 1001080956 2 SPEAKER
402 1001080959 1 ANTENNA
451 2920209 1 DOME LIGHT
1001143120 Ref LSI DISPLAY INSTALLATION, (2505H & 25.5), (notavailable to C
order, see items 501 thru507 for service)
501 3290405 4 HEX LOCKNUT, M4X0.7
502 4811400 4 WASHER, 4mm
503 1001110269 4 SCREW, M4X20
504 1001173661 1 LSI DISPLAY
505 1001127397 1 LSI LIGHT
506 1001127546 1 LSI DECAL
507 1001153633 1 FRONT ROPS BAR COVER
551 0721008 2 SCREW, #10-24X1, (2505H & 25.5), (G5-18A, if equipped with drive
lights)
552 3311005 2 HEX LOCKNUT, #10-24, GR2, (2505H & 25.5), (G5-18A, if
equipped with drive lights)
554 4360658 1 BRAKE LIGHT SWITCH, (2505H & 25.5), (G5-18A, if equipped with
drivelights)
555 4751000 2 WASHER, #10, (2505H & 25.5), (G5-18A, if equipped with drive
lights)
601 1001137985 1 DASH MOUNT
602 Ref OVERHEAD CONSOLE COVER, (See CAB SECTION for
Breakdown)

31200725 G5-18A/2505H 303



SECTION 10- ELECTRICAL

FIGURE 10-4. CAB SWITCHES

31200725

G5-18A/2505H

304



SECTION10- ELECTRICAL

FIGURE 10-4. CAB SWITCHES

ITEM PART NUMBER QTY DESCRIPTION REV
1 1001080372 1 JOYSTICK LOCKOUT SWITCH, (2505H & 25.5)
2 1001080378 1 STEER SELECT SWITCH
3 1001080366 1 BOOM WORK LIGHT SWITCH, (if equipped)
4 1001080369 1 FRONT WORK LIGHT SWITCH, (ifequipped)
5 1001080376 1 REAR WORK LIGHT SWITCH, (if equipped)
6 1001080368 1 FRONT WIPER SWITCH, (if equipped)
7 1001080367 1 FRONT WINDSHIELD WASHER SWITCH, (ifequipped)
8 1001080377 1 SKYLIGHT AND REAR WIPER SWITCH, (ifequipped)
9 1001080365 1 BEACON LIGHT SWITCH, (ifequipped)
10 1001080364 1 FRONT/REAR AUXILIARY HYDRAULIC SWITCH, (ifequipped)
11 1001080370 1 HAZARD LIGHT SWITCH, (if equipped)
12 1001080978 1 LIFT/LOADER JOYSTICK PATTERN SWITCH
13 1001080374 1 PARK BRAKE SWITCH, (G5-18A)
13 1001080373 1 LMI OVERRIDE SWITCH, (2505H & 25.5)
14 1001080371 1 HORN SWITCH
15 1001080375 1 HYDRAULIC QUICK COUPLER SWITCH
16 1001104654 1 AUXILIARY HYDRAULICS PRESSURE RELIEF SWITCH
17 1001145204 1 REVERSE FAN SWITCH, (if equipped)
18 1001139938 1 TRAILER INDICATOR, (ifequipped)
19 1001080494 14  |COVER
20 1001139937 1 TURN/HIGH BEAM INDICATOR, (if equipped)

31200725 G5-18A/2505H 305



SECTION 10- ELECTRICAL

FIGURE 10-5. WORK LIGHTS

OPEN CAB, WORK LIGHT
INSTALLATION

OPEN CAB, BEACON
LIGHT INSTALLATION

ENCLOSED CAB, WORK LIGHT/
BEACON LIGHT INSTALLATION

PY8790

306 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

BOOM WORK LIGHT INSTALLATION

ART_31200725-10-5b

31200725 G5-18A/2505H 307



SECTION 10- ELECTRICAL

FIGURE 10-5. WORK LIGHTS

308

ITEM PART NUMBER QTY DESCRIPTION REV
1001143558 Ref WORK LIGHT INSTALLATION, (enclosed cab,ifequipped), (not B
available to order, see items 1 thru 13 for service)
1001103139 Ref BEACON LIGHT INSTALLATION, (enclosed cab, ifequipped), (not D
available to order, see items 2, 3, 7 & 11 for service)
1001113154 Ref WORK LIGHT INSTALLATION, (open cab,if equipped), (not C
available to order, see items 1 thru 7, 10 thru 12, 102, 104, 111, 113
thru 117 for service)
1001113155 Ref BEACON LIGHT INSTALLATION, (open cab, if equipped), (not B
available to order, see items 2, 3, 7, 111, 113 thru 116 & 151 for
service)
1001177903 Ref |WORK LIGHT INSTALLATION, (enclosed cab, ifequipped), (for B
homologation machines) (notavailable to order, seeitems 1 thru 13
for service)
1 2920206 4 LIGHT
1 70020796 1 BULB
2 4461174 12V TERMINAL
3 Ref CAB SWITCHES, (See CAB SWITCHES for Breakdown)
6 1001080669 Ref BOOM LIGHT INSTALLATION, (notavailableto order, seeitems D
201 thru 206 for service)
1001177904 Ref BOOM LIGHT INSTALLATION, (enclosed cab, ifequipped), (for A
homologation machines), (notavailable to order, see items 201
thru 206 & 305, 306 & 309 for service)
7 1001217623 1 BEACON LIGHT
7 70020186 1 BULB
8 1001108127 4 HEX LOCKNUT, M6X1
9 1001108129 4 WASHER, 6mm
10 1001109565 2 JUMPER HARNESS
11 Ref ROOF WORKLIGHT HARNESS, (See Separate Breakdown in this
Section)
12 1001111341 4 GROMMET, (enclosed cab)
12 1001111341 2 GROMMET, (open cab)
13 1001142981 2 JUMPER HARNESS
102 3290605 4 HEX LOCKNUT, M6X1
104 4811700 4 WASHER, 6mm
111 4460488 5 MOUNTING BASE, (open cab,work lightinstallation)
111 4460488 2 MOUNTING BASE, (open cab, beacon lightinstallation)
113 8881802 9 TIE STRAP, (open cab, work lightinstallation)
113 8881802 2 TIE STRAP, (open cab, beacon lightinstallation)
114 4711400 9 WASHER, 1/4, (open cab, work lightinstallation)
114 4711400 7 WASHER, 1/4, (open cab, beacon lightinstallation)
115 8303034 5 SCREW, 1/4-20X3/4, (open cab, work lightinstallation)
115 8303034 3 SCREW, 1/4-20X3/4, (open cab, beacon lightinstallation)
116 85941016 4 1/2IN CLAMP, (open cab, work lightinstallation)
116 85941016 3 1/2IN CLAMP, (open cab, beacon lightinstallation)
117 85941017 1 P-CLAMP
151 Ref BEACON WORKLIGHT HARNESS, (See BOOM WORKLIGHT
HARNESS for Breakdown)
201 Ref BOOM WORKLIGHT HARNESS, (See BEACON WORKLIGHT
HARNESS for Breakdown)
203 4240032 14 TIE STRAP
204 2920206 2 LIGHT
204 70020796 1 BULB
205 4831700 2 LOCKWASHER, 6mm

G5-18A/2505H

31200725



SECTION10- ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
206 3290601 1 HEX NUT, M6 X 1

305 0760607 2 HEX HD SCREW, M6X14

306 0761017 4 HEX HD SCREW, M10X45

309 1001178283 2 BRACKET

31200725 G5-18A/2505H 309



SECTION 10- ELECTRICAL

FIGURE 10-6. DRIVE LIGHTS

ART_31200725-10-6

310 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

FIGURE 10-6. DRIVE LIGHTS

ITEM PART NUMBER QTY DESCRIPTION REV
1001146297 Ref DRIVE LIGHT INSTALLATION, (G5-18A, if equipped), (notavailable B
to order, seeitems 1 thru 21 for service) (Prior to SN 0160070386)
1001190792 Ref DRIVE LIGHT INSTALLATION, (G5-18A, if equipped), (notavailable B
to order, seeitems 1 thru 21 for service) (SN 0160070387 through
0160076805)
1001213876 Ref DRIVE LIGHT INSTALLATION, (G5-18A, if equipped), (notavailable B

to order, seeitems 1 thru 21 for service) (SN 0160076806 to
Present, Including 0160076010, 0160076011 and 0160076012)

1001081398 Ref DRIVE LIGHT INSTALLATION, (AUS, UK and Ireland - 2505H & B
25.5, if equipped), (notavailableto order, see items 1, 2, 4,7, 9, 11,
18, 19, 308 thru 310 for service) (Prior to SN 0160070386)

1001190710 Ref DRIVE LIGHT INSTALLATION, (AUS, UK and Ireland - 2505H & A
25.5, if equipped), (notavailableto order, see items 1, 2, 4, 7, 9, 11,
18, 19, 308 thru 310 for service) (SN 0160070387 through
0160076805)

1001213878 Ref DRIVE LIGHT INSTALLATION, (AUS, UK and Ireland - 2505H & A
25.5, if equipped), (notavailableto order, seeitems 1, 2, 4,7, 9, 11,
18, 19, 308 thru 310 for service) (SN 0160076806 to Present,
Including 0160076010, 0160076011 and 0160076012)

1001080918 Ref DRIVE LIGHT INSTALLATION, (CE and GERMANY - 2505H, 25.5, K
if equipped), (notavailableto order, seeitems 1, 2, 4, 5,7, 9, 11, 15,
18 & 19 for service) (Prior to SN 0160070386)

1001190791 Ref DRIVE LIGHT INSTALLATION, (CE and GERMANY - 2505H, 25.5, A
if equipped), (notavailableto order, seeitems 1, 2,4, 5,7, 9, 11, 15,
18 & 19 for service) (SN 0160070387 through 0160076805)
1001213877 Ref DRIVE LIGHT INSTALLATION, (CE and GERMANY - 2505H, 25.5, A
if equipped), (notavailableto order, seeitems 1, 2,4, 5,7, 9, 11, 15,
18 & 19 for service) (SN 0160076806 to Present, Including
0160076010, 0160076011 and 0160076012)

1 0641410 6 HEX HD CAPSCREW, 1/4-20X1-1/4, GR5, (torqueto 8 Ib-ft/10.8
Nm)

2 0641514 3 HEX HD CAPSCREW, 5/16-18X1-3/4, GR5, (torqueto 17 |b-ft/23
Nm)

2 0641532 3 HEX HD CAPSCREW, 5/16-18X4, (G5-18A, if equipped) (SN

0160076806 to Present, Including 0160076010, 0160076011
and 0160076012)

3 Ref BRAKE LIGHT COMPONENTS, (See CAB ELECTRICAL
INSTALLATION for Breakdown)

4 Ref LICENSE PLATE LIGHT COMPONENTS, (See FRAME AND
ATTACHING PARTS SECTION for Breakdown)

5 2920208 1 RH DRIVE LIGHT

5 7029969 1 12V BULB

5 7029970 2 12Vv-55W BULB

7 3311505 3 HEX LOCKNUT, 5/16-18, GR2

9 4711400 6 WASHER, 1/4

11 4891500 6 WASHER, 5/16

13 Ref HAZARD LIGHT SWITCH, (See CAB SWITCHES for Breakdown)

14 1001080381 1 TURN SIGNAL-HEADLIGHT SWITCH

15 1001080913 Ref LH DRIVE LIGHT INSTALLATION, (notavailableto order, see B
items 101 & 102 for service) (Prior to SN 0160070386)

15 1001190709 Ref LH DRIVE LIGHT INSTALLATION, (notavailableto order, see A
items 101 & 102 for service) (SN 0160070387 through
0160076805)

15 1001213892 Ref LH DRIVE LIGHT INSTALLATION, (notavailableto order, see A

items 101 & 102 for service) (SN 0160076806 to Present,
Including 0160076010, 0160076011 and 0160076012)

31200725 G5-18A/2505H 311



SECTION 10- ELECTRICAL

312

ITEM PART NUMBER QTY DESCRIPTION REV
16 1001100781 1 RELAY FLASHER, (G5-18A)
17 1001100965 1 JUMPER HARNESS, (G5-18A)
17 4460464 2 TERMINAL
17 4460466 2 TERMINAL
17 4460932 1 CONNECTOR
17 4920017 0.25 ft WIRE, 16 GA
17 1001129784 2 JUMPER HARNESS, (for homologation machines)
18 1001101533 Ref RH TAIL LIGHT INSTALLATION, (notavailableto order, see items D
201 thru 204 for service)
19 1001101534 Ref LH TAIL LIGHT INSTALLATION, (notavailableto order, 201, 202, C
204 & 253 for service)
21 Ref TURN/HIGH BEAM INDICATOR, (See CAB SWITCHES for
Breakdown)
101 1001133821 1 BRACKET (Prior to SN 0160070386)
101 1001190640 1 BRACKET (SN 0160070387 through 0160076805)
101 1001213893 BRACKET (SN 0160076806 to Present, Including 0160076010,
0160076011 and 0160076012)
102 2920207 1 LH DRIVE LIGHT
102 7029969 1 12V BULB
102 7029970 2 12V-55W BULB
201 3290807 2 HEX LOCKNUT, M8X1.25
202 4811900 2 WASHER, 8mm
203 8001989 1 RH TAIL LIGHT
203 0388450 4 12Vv-21W BULB
203 0313279 2 12v-10W BULB
204 1001081322 1 BRACKET
253 8001991 1 LH TAIL LIGHT
253 0388450 4 12Vv-21W BULB
253 0313279 2 12Vv-10W BULB
308 1001002778 1 RH DRIVE LIGHT
308 7029969 1 12V BULB
308 7029970 1 12V-55W BULB
308 7029971 1 12Vv-21W BULB
309 1001002779 LH DRIVE LIGHT
309 7029969 1 12V BULB
309 7029970 1 12V-55W BULB
309 7029971 1 12V-21W BULB
310 1001133821 1 BRACKET (Prior to SN 0160070386)
310 1001190640 1 BRACKET (SN 0160070387 through 0160076805)
310 1001213893 1 BRACKET (SN 0160076806 to Present, Including 0160076010,
0160076011 and 0160076012)
401 1001119336 1 MOUNT, HEADLIGHT (LH), (forhomologation machines) (Priorto
SN 0160076806, Excluding 0160076010, 0160076011 and
0160076012)
401 1001213896 1 MOUNT, HEADLIGHT (LH), (for homologation machines) (SN
0160076806 to Present, Including 0160076010, 0160076011 and
0160076012)
402 1001119337 1 MOUNT, HEADLIGHT (RH), (for homologation machines)
403 0641514 6 HEX HD CAPSCREW, 5/16-18X1-3/4, GR5, (torqueto 17 Ib-ft/23
Nm), (for homologation machines) (Priorto SN 0160076806,
Excluding 0160076010, 0160076011 and 0160076012)
403 0641514 3 HEX HD CAPSCREW, 5/16-18X1-3/4, GR5, (torqueto 17 Ib-ft/23
Nm), (forhomologation machines) (SN 0160076806 to Present,
Including 0160076010, 0160076011 and 0160076012)
Gb5-18A/2505H 31200725




SECTION10- ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV

408 3311505 6 HEX LOCKNUT, 5/16-18, GR2, (for homologation machines)

410 4891500 12 WASHER, 5/16, (for homologation machines)

411 0641532 3 HEX HD CAPSCREW, 5/16-18X4 (SN 0160076806 to Present,
Including 0160076010, 0160076011 and 0160076012)

501 1001119336 1 MOUNT, HEADLIGHT (LH), (2505H & 25.5 - Italy), (if equipped)
(Prior to SN 0160076806, Excluding 0160076010, 0160076011
and 0160076012)

501 1001213896 1 MOUNT, HEADLIGHT (LH), (2505H & 25.5 - ltaly), (if equipped)
(SN 0160076806 to Present, Including 0160076010, 0160076011
and 0160076012)

502 1001119337 1 MOUNT, HEADLIGHT (RH), (2505H & 25.5 - Italy), (if equipped)

503 0641514 3 HEX HD CAPSCREW, 5/16-18X1-3/4, GRS, (torqueto 17 Ib-
ft/23Nm), (2505H & 25.5 - Italy), (ifequipped) (Priorto SN
0160076806, Excluding 0160076010, 0160076011 and
0160076012)

503 0641532 3 HEX HD CAPSCREW, 5/16-18X1-3/4, GR5, (torqueto 17 Ib-
ft/23Nm), (2505H & 25.5 - Italy), (ifequipped) (SN 0160076806 to
Present, Including 0160076010, 0160076011 and 0160076012)

508 3311505 3 HEX LOCKNUT, 5/16-18, GR2, (2505H & 25.5 - Italy), (if equipped)

510 4891500 6 WASHER, 5/16, (2505H & 25.5 - ltaly), (ifequipped)

511 1001129784 2 JUMPER HARNESS, (2505H & 25.5 - Italy), (if equipped)

31200725 G5-18A/2505H 313



SECTION 10- ELECTRICAL

FIGURE 10-7. ENGINE HARNESS

@\ 34
35

36
(RL148)

== (MS302)

38 \ )
39 =
(EC169)

N a3
\ 2

e o 44
(EC322-)

ART_1001156229_1-E

314 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

CCONNECTOR PART NUMBER: 8220045 CCONNECTOR PART NUMBER: 1001126362
CAV 1 USES 4923287 FUSIBLE LINK USE CAVITY PLUG 1001126391 WHERE APPLICABLE
CONN | wike WIRE TERMINAL | SEAL
POS | COLOR | LABEL I SAvce l el | PIN PIN | hid frtod -2 e GAUGE ot TERMRAL SN T0
v Toona  rseeuwizon | 12 aws [ wa [ [ suo 13 | BLK | TWISTEDPARS _ CAMSHAFT | 075 mm' | TW.PAIR | 1001126363 | 1001126364 X37 (52)
14 | WHT 075 mm’ | TW.PAIR | 1001126363 1001126364 X37 (37)
15| WHT CRANKSHAFT | 075 mm’ | TW.PAIR | 1001126363 | 1001126364 X37(39)
17 WHT 106-1 FUEL LOW PRESS 075 mm’ FLRYW 1001126363 1001126364 X38(61)
x 19 BLK ¥ MPROP 15 mm’ TW.PAIR 1001126363 1001126364 X37 (4)
45 20 | wHT TWISTEDPAIR7-1 _ MPROP | 1.5 mm’' | TW.PAIR | 1001126363 | 1001126364 X37 (5)
‘CONNECTOR PART NUMBER: 4461095 21 BLK TWISTED PAIR 9 CRANKSHAFT | 0.75 mm’ TW.PAIR 1001126363 1001126364 X37 (54)
ATTAGH 4451970 RESISTOR CAP. 22 | Wt 1002 VREF 075 mm' | FLRYW | 1001126363 | 1001126364 X37 (24)
‘g‘s" :'&':. ""‘EL GAUGE e 7"‘:‘/::“‘- s:fu’- T0 23 | WHT | 10631 BOOSTPRESSTEMP | 075 mm' | FLRYW | 1001126363 | 1001126364 X37 (43)
T RED N3 HI 16 AWG GXL s $55(1) WHT 1006 COOLING TEMP 075 mm® FLRYW 1001126363 1001126364 X37 (28)
T HE IR T o £036! SR 25 | WHT | 1004 FUELRAILPRES 075 mm' | FLRYW | 1001126363 | 1001126364 X37 (26)
r 60465 26| WHT 10641 OILPRESS 075 mm' | FLRYW | 1001126363 | 1001126364 X37 (44)
27 WHT 1012 SIGRTN 075 mm® FLRYW 1001126363 1001126364 X37 (29)
WHT | 1007 BOOSTPRESSTEMP | 075 mm' | FLRYW | 1001126363 | 1001126364 X37 (a0)
29 WHT 100-5 BOOST PRESS/TEMP 075 mm’ FLRYW 1001126363 1001126364 X37 (27)
31 | WHT | 1003 FUELRAILPRES 075 mm' | FLRYW | 1001126363 | 1001126364 X37 (25)
x46 32 WHT 100-1 FUEL RAIL PRES 075 mm’ FLRYW 1001126363 1001126364 X37 (7)
35 | BLK TWISTEDPAR3 1)1 15 mm' | TWPAIR | 1001126363 | 1001126364 X37 (16)
CONNECTOR PART NUMBER: 2902443 37 | BK TWISTEDPARY  INJ4 15 mm' | TWPAIR | 1001126363 | 1001126364 X37 (18)
‘g’“s“ t:& W‘REL GAUGE oET TER:‘[':“‘- 5:;“- T0 38 | WHT N3 1.5 mm' | TWPAIR | 1001126363 | 1001126364 X37 (32)
A Tve n::f o T o Trt ST a0 | wHT TWISTEDPARG  IN)2 15 mm' | TWPAIR | 1001126363 | 1001126364 X37 (46)
oK = ¥ S i San a1 | Bk N2 15 mm' | TWPAIR | 1001126363 | 1001126364 X37 3)
< 42 WHT N4 15 mm’ TW.PAIR 1001126363 1001126364 X37 (48)
= a6 | wHT 1065 EGRSIG 075 mm' | FLRYW | 1001126363 | 1001126364 X38 (85)
. a7_| wHT TWISTEDPAIR10 _ EGR+ 15 mm' | TWPAIR | 1001126363 | 1001126364 X37 (19)
48 BLK TWISTED PAIR 10 EGR- 1.5 mm* TW.PAIR 1001126363 1001126364 X37 (20)
K
LR 1 - W00 ||y ws g ors | ruw | fooviaeses | toorvasses | asen
R RED N2 H 16 AWG XL 2461071 552 51 WHT 1042 EGRGND 075 mm® FLRYW 1001126363 1001126364 X38 (82)
3 & 57 4461008
K 58 4461008
T 59 4461008
60 4461008
R
': sﬂliﬁnm Cll;‘:; “CIN 5 :: :z 5‘:“1.'-0 Lectl.zal M:::(a“(;:) 61 BLK N3 1.5 mm’ TW.PAIR 1001126365 4461054 X37 (2)
62 | WHT TWISTED PAIR 3 N1 15 mm’ TW.PAIR | 1001126365 4461054 X37(33)
CONNECTOR PART NUMBER: 4461095
ATTACH 4461070 RESISTOR CAP CONNECTOR PART NUMBER: 1001133714
CONN| wike WIRE TERMINAL SEAL
CONN| wike WIRE TERMINAL | SEAL GAUGE JhoET 10
05 | e LABEL GAUGE JhoeT o o 10 POS | COLOR LABEL PIN PIN
T RED CANSG HI 16 AWG GXL 4460465 $55(1) 1 WHT 148-29  COOLANT 075 mm’ FLRYW 1001133715 1001135650 X38 (29)
s | BIK TR 16 AWG oL RGOS ssa (1) 2 | wHT 1051 SIGRTN 075 mm' | FLRYW | 1001133715 | 1001135650 X38 (87)
< 2460466 3 | WHT 1052 COOLANTLVL 075 mm* FLRYW 1001133715 1001135650 X38(13)
4 1001135651
'CONNECTOR PART NUMBER: 1001117022 — M5302
CoNn] W VIRE PR P TERMINAL | SEAL oy CONNECTOR PART NUMBER: 1001117125
POS | COLOR LABEL PIN PIN CONN| wiRe l WIRE | CAUGE I - | TERMINAL I SEAL 10
1 WHT 048-22:2 GP SENSE 12 AWG GXL 1001116734 RL60-1 (1) POS: |:COL08 RABEL P L)
2 | GRY 048221 GPSENSE 075 mm' | FLRYW | 1001116733 X37(23) T[] L [waws | o | wa [ xssm
RL60 Xin
CONNECTOR PART NUMBER: 1001142938
| CONNECTOR FART NUMDER: L CONN| wite WIRE TERMINAL SEAL
CONN| wiRe WIRE TERMINAL | SEAL POS | COLOR LABEL GAUGE Inar PIN PIN To
GAUGE JHOET 10 | POS |
| POS | cowor Eas ] L] 1| whT 048223 GLOWPLG 8 AWG GXL__| 1001142940 | 1001142941 s117(2)
L i 9934 1N 16,.AWS ] 1001104519 S51(1) 2 WHT 048-224  GLOWPLG 8 AWG GXL 1001142940 1001142941 5117 (2)
2 BLK 000402 GPRLY 0.75 mm® FLRYW 1001104519 X37 (35)
CONNECTOR PART NUMBER: 4460891
'CONNECTOR PART NUMBER: 1001117106
OREQUIVELANT NOT TO EXCEED 0.25 INCH MAX FROM CENTER TO OUTSIDE DIAMETER -~ ] GAUGE noat TERMCIAL: | oo 10
OF RING TERMINAL
oni] e R T T 1| wHT 0901 FUELPUMP 14 AWG GXL 4460942 X180 (1)
POS | COLOR I LABEL I GAUGE | Ao I PIN l PIN | To 2 | B 00063 GND 14 AWG GXL 4460942 5292(1)
1 | ReD | 001-11 GLOWPLUG | sawe | ox | N/A | [ s31202
RL60-1 CONNECTOR PART NUMBER: 1001138110
CONNECTOR PART NUMBER: 1001117106 CONN| WiRE WIRE GAUGE ey TERMINAL SEAL. To
OR EQUIVELANT NOT TO EXCEED 0.25 INCH MAX FROM CENTER TO OUTSIDE DIAMETER POS | COLOR LABEL PN PIN
OF RIl TERMINAL )| WHT 048-73  STSOL 075 mm® FLRYW 1001138111 1001138113 X38(73)
CONN| Wik WIRE TERMINAL | SEAL 2 | GRY 0828 STRLY() 075 mm' | FLRYW | 1001138111 | 1001138113 X38 (28)
GAUGE JHOET 10
POS | COLOR LABEL PIN PIN
1 WHT 04822 GLOWPLG 8 AWG GXL N/A S117(1)
1| WHT 048222 GPSENSE 12_AWG GXL NIA FCe1(1)

ART_1001156229_2-E

31200725 G5-18A/2505H 315



SECTION 10- ELECTRICAL

316

G5-18A/2505H

MsS283 X56
CONNECTOR PART NUMBER: 4460933 CONNECTOR PART NUMBER: 1001116990
ATTACH 1001119020 BUSS BA PINS: 1,2,3,5,6,7 USE JLG CABLE 4922099
PINS: 1707 &9, 11 USE JLG CABLE 4922099 Nk | e Wi TEAL | SEAL.
CONN| wie WIRE TERMINAL | SEAL POS | COLOR LABEL Shuae Your PIN PN 19
POS | COLOR LABEL GAUEE pail PIN PIN 10
|05 | 1| R0 CABLE7 _CANHI 18_AWG CABLE | 1001118380 Ms283 (2)
3 _J[ s CABES CANH 18 AWG CABLE 4450465 X3617) 2 | BK CABLE7 _CANLO 18_AWG CABLE | 1001118380 Ms283 (4)
2 | CAME7 CANW 18 AWG CASLE 4460485 X56{1) SHIELD CABLE? _CANS 18_AWG SHLD | 1001118380 Ms283 (6)
3 | B CABLES _ CANLO 18_AWG CABLE 4460465 X356 (6) 1001118391
4 | K CAME? CANLO 18 AWG CABLE 4480465 xs612) 5 | SHIELD CABLES _CANS 18_AWG SHLD | 1001118380 Ms283 (5)
s CAES  CANS 18 AWG SHD 4460465 X86(5) 6 | BK CABLES _CANLO 18_AWG CABLE | 1001118380 Ms283 (3)
] CAMET_(CANS 18 AWG SHLD 4360565 X36.3) 7 RED CABLES _CANHI 18_AWG CABLE | 1001118380 Ms283 (1)
7 CABLES  CANS 10_Aws SHLD 4450485 X38(NC) 8 GRY 04810 IGNS 075 mm' | FLRYW | 1001118380 X38 (35)
LT LS 00044 @D 16 AWG GXL 4460465 Sa9242) 9 | wHT 07882 ACCOMP 16_AWG GXL 1001118380 Ms302 (1)
CH LS CAMLEE: CANLO AK AWG CARCE AREUESS X38(76) 10 | WHT 14826 FUELPUMP CONTROL 075 mm' | FLRYW | 1001118380 X38(26)
10 | BLK AN 10 16_AWG GXL 4460465 X6 (F) " 1001718391
R EL CAMES: 1K AWG CARLE ANGOES X38 (54) 12 | wer 04823 Ivs2 075 mm' | FLRYW | 1001118380 X38 (16)
TAE 0. 16 AWG G MEoS X6 00) 13 | GRY 04822 APSSIG 075 mm' | FLRYW | 1001118380 X38 (63)
14 | vEL 0571 APSSV 075 mm' | FLRYW | 1001118380 X38 (46)
15 | vEL €295 IGN 16_AWG GXL 1001118380 551(2)
16 | BK 0588 APSGND 075 mm' | FLRYW | 1001118380 X38 (62)
X43
CONNECTOR PART NUMBER: 1001130900
sl Ve e [ wm | A ]
1| B 00052_GND 10_AWG GXL N/A 549 (2)
1| B 00065 GND 12 AWG GXL NA 5292(1) X319
ONNECTOR PART NUMBER: 4460897
CONN| wite WIRE
POS | COLOR LABEL anvar, i i Jo
X37 1| Wt 002 FUELPUMP 14_AWG GXL 4460941 EC322+ (1)
2 BLK 000632 GND 14_AWG GXL 4460941 EC322-(1)
CONNECTOR PART NUMBER: 100113395
USE CAVITY PLUG 1001230935 OR 1001230936 WHERE APPLICABLE
b [ v o GAUGE et T, o 10
2 | 8K w3 15 mm' | TWPAIR | 1001126351 X39 (61)
3 | B w2 15 mm' | TWPAIR | 1001126351 X39 (41)
4 | 8K TWISTEDPAR7 _ MPROP | 15 mm' | TW.PAIR | 1001126351 X39 (19
s | wHr TWISTEDPAR7-1__ WPROP | 15 mm' | TW.PAIR | 1001126351 X39 (20) X40
7 | WHr 1001 FUELRAILPRES 075 mm' | FLRYW | 1001230934 X39(32) CONNECTOR PART NUMBER: 1001116983
16 | 8K TWISTEDPAR3 _ INJ1 15 mm' | TWPAIR | 1001126351 X39(35) CONN| wie WIRE AR S TERMINAL SEAL %
18 | BLK TWISTEDPAIRA N4 15 mm' | TW.PAIR | 1001126351 X39(37) FOS' | COLR EABEL PH L)
9 | whT WSHMRN By | 15 me | -TWPAR | Tootizesst X39 (47) 1| wHT 1031 WATERFUEL 075 mm' | FLRYW | 1001116706 | 1001137578 X38 (64)
20 | 8K 0w | 15 mw | TWPAR | 1001126351 X35 (48) 2 | wHT 1032 WATERIFUEL 075 mm' | FLRYW | 1001116706 | 1001137578 X38(57)
23 GRY 048-22-1 GP SENSE 075 mm’ FLRYW 1001230934 FC61(2)
24 WHT 1002 VREF 075 mm’ FLRYW 1001230934 X39 (22)
25 | wHT 1003 FUELRAILPRES 075 mm' | FLRYW | 1001230934 X3931)
26 | WHT 1004 FUELRAILPRES 075 mm' | FLRYW | 1001230934 X39 (25)
27 | WHT | 1005  BOOSTPRESSTEMP | 075 mm' | FLRYW | 1001230934 X39(29)
28 | WHT 1006 COOLINGTEMP 075 mm' | FLRYW | 1001230934 X39 (24)
29 | wHT 1012 SIGRIN 075 mm' | FLRYW | 1001230934 X39 (27)
32 | wht TWISTEDPARS  INJ3 15 mm' | TWPAIR | 1001126351 X39 (38) X38
33 WHT LA 15 mm? TW.PAIR | 1001126351 X39 (62)
35 | BLK 000402 GPRLY 075 mm' | FLRYW | 1001126351 RL60 (2) CONNECTOR PART NUMBER: 1003139938
| e e o e Nt | | USECAVIYPLUG 001z3093 0 0013003 WHERE APPLCABLE
39 | WHT | TWISTEDPARS  CRANKSHAFT | 075 mm’ | TW.PAIR | 1001230934 X39(15)
40 | WHT | 1007  BOOSTPRESSTEMP | 075 mm' | FLRYW | 1001230934 X39(28) o fet et GAUGE noer TEMemaL - T
43 | WHT | 10631  BOOSTPRESSTEMP | 075 mm' | FLRYW | 1001230934 X3923) T weo T 5 md | FiRvW | Tootianer | 1001180368 e
“ ] w 10641 __ 0N PRESS 075 mm' | FLRYW | 1001230934 X39 (26) 2 | B 000521 GND 25 mm' | FLRYW | 1001182361 | 1001182365 549(1)
4 | W IMSIEDPARG: 12 15 mm' | TW.PAIR | 1001126351 139 140} 3 | R0 061142 PWR 25 mm' | FLRYW | 1001182361 | 1001182365 548 (1)
a8 | wr TWISTEDPARA  INJ4 15 mm' | TWPAIR | 1001126351 X39 (42) re T T 25 mao | FIRTW | Tootiaasei. | 1001isz365 a5 (1)
52 BLK TWISTEDPAIRS  CAMSHAFT | 075 mm’ | TW.PAIR | 1001230934 X39(13) 5 RED 061143 PWR 25 mm' FLRYW 1001182361 1001182365 548 (1)
54 | Bk RMKSHAFT | 075 mm’ | TW.PAIR [ 10012 X39 (21) 6 | BK 000523 __GND 25 mm' | FLRYW | 1001182361 | 1001182365 549 (1)
2, 13| whr 1052 COOLANTLVL 075 mm' | FLRYW | 1001230934 X192(3)
L 1001230038 15 1001230934
16 | WHT 823 vs2 075 mm' | FLRYW | 1001230934 X56(12)
26 | WHT | 14826 FUELPUMPCONTROL | 075 mm' | FLRYW X56(10)
28 | GRY 04828 STRLY() 075 mm' | FLRYW | 1001230934 RL148 (2]
X151 29 | WHT 14829 COOLANT 075 mm' | FLRYW | 1001126351 X192(1)
S ONNECTONDART NOMAER T 35 | GRY 04810 IGNS 075 mm' | FLRYW | 1001230934 X56 (8)
CONN| wee WIRE . o TERMINAL Im\ll o aa | wHT 1022 EGRSV 075 mm' | FLRYW | 1001230934 X39 (50)
POS | col0R LABEL PIN PIN s 1001230935
1 | ReD | 06114 PWR | 10 awe GXL_ | 91143339 | 548 (2) a6 | YEL 0571 APSSV. 075 mm' | FLRYW | 1001230934 X56 (14)
52 1001230935
53 | BIK CABLETS _ CANLO 18_AWG CABLE | 1001230934 s54.01)
54 | RED CABLEG  CANHI 18_AWG CABLE Ms283 (11)
X180 57 | wHT 1032 WATERFUEL 075 mm' | FLRYW X40 (2)
61 | wAT 1061 FUELLOWPRESS 075 _mm' | FLRYW X39(17)
[ CONNECTOR PANTHUMBER: 4181017 62 | BK 0588 APSGND 075 _mm' | FLRYW | 1001230934 X56 (16)
o] fer A Pt GAUGE noar TEOL: | s 10 63 | GRY 082 AP 075 mm' | FLRYW | 1001230934 X56(13)
1| wHT 0501 FUELPUMP 14_AWG GXL 4460508 EC169 (1) CHELL 1517 WATRAR 075 mm' | FLRYW xao)
= o 68 1001230934
73 | WHT 04873 sTsoL 075 _mm' | FLRYW | 1001126351 RL148 (1)
75 | ReD CABLETS _ CANHI 18_AWG CABLE | 1001230934 555 (1)
76 | BIK CABLEG CANLO 18_AWG CABLE | 1001230934 Ms283 (9)
78 1001230935
EC322- 82 | wHT 1042 EGRGND 075 mm' | FLRYW | 1001230934 X39 (51)
CONNECTOR PART NUMBER: 8220051 85 | WHT 1065 EGRSIG 075 mm' | FLRYW | 1001230934 X39 (46)
CONN| wike WIRE TERMINAL | SEAL 86
|.ROS | coLon LABEL | GAUGE I et ‘ PN I""I o 87 | wWHT 1051 SIGRTN 075 _mm' | FLRYW X192(2)
1 (e ] 000632 GND [aaws [ oxe | [T wwa 88 | VEL @951 1N 075 mm' | FLRYW | 1001230934 55102)
9 1001230935
9 1001230935
NC_| SHIELD CABLEG CANS 18_AWG SHLD M5283 (7)
EC322+ NC | SHIELD CABLE1S  CANS 18_AWG SHLD X46 (NC)
CONNECTOR PART NUMBER: 8220051
TERMINAL | SEAL
I GAUGE I oer [ 7 I'INI 10
| 14 awe oxL_ | | | x3190m)

ART_1001156229_3-E

31200725




SECTION10- ELECTRICAL

FIGURE 10-7. ENGINE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001156229 1 ENGINE HARNESS, (includes all items) E

1 8220045 1 TERMINAL RING
2 4923287 1 FUSE
3 2902443 1 CONNECTOR
4 4461071 6 TERMINAL
5 N.S.S. 7 PLUG
6 4461095 1 CONNECTOR
7 4460465 2 TERMINAL
8 4460466 1 PLUG
9 4461095 1 CONNECTOR
10 4460465 2 TERMINAL
11 4460466 1 PLUG
12 1001117022 1 CONNECTOR
13 1001116734 1 TERMINAL
14 1001116733 1 TERMINAL
15 4460994 1 CONNECTOR
16 1001104519 2 TERMINAL
17 1001117106 1 TERMINAL RING
18 1001117106 1 TERMINAL RING
19 1001133714 1 CONNECTOR
20 1001133715 3 TERMINAL
21 1001135650 3 SEAL
22 1001135651 1 PLUG
23 4460933 1 CONNECTOR
24 4460465 12 TERMINAL
25 1001126362 1 CONNECTOR
26 1001126363 28 TERMINAL
27 1001126365 2 TERMINAL
28 4461008 4 PLUG
29 1001126364 28 SEAL
30 4461054 2 SEAL
31 1001142938 1 CONNECTOR
32 1001142940 2 TERMINAL
33 1001142941 2 SEAL
34 1001138110 1 CONNECTOR
35 1001138111 2 TERMINAL
36 1001138113 2 SEAL
37 1001117125 1 CONNECTOR
38 4460891 1 CONNECTOR
39 4460942 2 TERMINAL
40 1001130900 1 TERMINAL RING
41 4460897 1 CONNECTOR
42 4460941 2 TERMINAL
43 8220051 1 CONNECTOR
44 N.S.S. 1 PLUG
45 8220051 1 CONNECTOR
46 N.S.S. 1 PLUG
47 1001116983 1 CONNECTOR
48 1001116706 2 TERMINAL
49 1001137578 2 SEAL

31200725 G5-18A/2505H 317



SECTION 10- ELECTRICAL

318

ITEM PART NUMBER QTY DESCRIPTION REV
50 1001116967 1 CONNECTOR
51 91143339 1 TERMINAL
52 4461017 1 CONNECTOR
53 4460508 1 TERMINAL
54 4460466 1 PLUG
55 1001116990 1 CONNECTOR
56 1001118380 14 TERMINAL
57 1001118391 2 PLUG
58 1001133957 1 CONNECTOR
59 1001126351 13 TERMINAL
60 1001230934 15 TERMINAL
61 1001230935 2 PLUG
62 1001133956 1 CONNECTOR
63 1001182361 6 TERMINAL
64 1001230934 22 TERMINAL
65 1001126351 2 TERMINAL
66 1001230935 6 TERMINAL
67 N.S.S. 2 PLUG
68 1001182365 6 SEAL

G5-18A/2505H 31200725






SECTION 10- ELECTRICAL

FIGURE 10-8. FRAME HARNESS

320

G5-18A/2505H

RL139 RL97 X119
INN | WIRI WIRI
P08 BOLOR ChBEL GAUGE JACKET oy e GAUGE JACKET e i e GAUGE ACKET
1| YEL 062-1-2_KEY 1 16 AWG | GXL 1| GRN 0794 FT 16 AWG | GXL 1| YEL 062-1_KEY 1 16 AWG | GXL
2 | WHT | 14826 FUEL PUMP CONT |16 AWG | GXL 2 |GRN 0251 AUX 16 AWG | GXL 2 | RED 061-5 KEY 16 AWG | GXL
3 | GRN 026-2 FT 16 AWG | GXL 3
4 GRN 026-3 FT 16 AWG | GXL 4 YEL 062-2 PK BRK 16 AWG | GXL
RL71 5 | BLK 000-5-7 GND 16 AWG | GXL 5 | YEL 0623 FIRAUX 16 AWG | GXL
6 | YEL 0624 GAUGE 16 AWG | GXL
08 EOLOR ABEL fowiee pEEn 7 | YEL 051-3 BM WK LP 16 AWG | GXL
1| YEL 062-1-1 KEY | 16 AWG | GXL RL75 8 | WHT 051-5 BOOM LP 16 AWG | GXL
2 | BIK 000-5-9 GND 16 AWG | GXL 9 | YEL 051-2 FRWKLP 16 AWG | GXL
c;%NSN CV(V,‘LROER vagf]_ GAUGE JACKET 10 | YEL 051-4 RR WK LP 16 AWG | GXL
1 | BLK 00053 GND 16 AWG | GXL 11| YEL 062-9 BEACON 16 AWG | GXL
SN207 2 [ VEL 0801 FCNLIO 16 AWG | GXL 12| WHT 070-1-1_LIGHTNG 16 AWG | GXL
3 13 | WHT 076-3_FIRAUX 16 AWG | GXL
CONNIIRE | e GAUGE [IACKET 4 | BLK 000-3-20 GND 16 AWG | GXL 14_| WHT 065-2-1_CRB STR 16 AWG | GXL
R, 5 [ BLK 00054 GND 16 AWG | GXL 15 | WHT 065-3-1 4W STR 16 AWG | GXL
1 WHT 052-3 VEH SPD 5V 18 AWG | GXL
16 | WHT 052-1 HORN 16 AWG | GXL
2 | WHT 052-2 VEHSPDSEN |18 AWG | GXL
3 | BLK 102-9 VEHSPDGND |18 AWG | GXL 17 | WHT 483 Ioh S 16 AWG | GXL
HV157 18 | BLK CABLE 4 CANLO 18 AWG |CABLE|
19 | WHT 048-9 FUEL SENS 16 AWG | GXL
c;%NsN c"é‘,_“é,; L"ng,_ GAUGE JACKET 20 | RED CABLE 4 CAN HI 18 AWG [CABLE
RL71-R 1 TwhT 7041 VAR SF CON 76 AWG | oL 21_[SHIELD CABLE 4 CANS 18 AWG | SHLD
SO ViRE e 2 TBIK 0004-2 GND 16 AWG | GXL 22 | WHT 101-1 FAN CYCLE 16 AWG | GXL
POS COLOR LABEL GAUGE |IACKEY 23 | WHT 1012 FANDEMAND |16 AWG | GXL
1| RED 061-1 B+ 10 AWG | GXL 24 | WHT 007-1_FNR-F 16 AWG | GXL
1| RED 061-1-1_B+ 10 AWG | GXL 1 25 | WHT 0081 FNR-R 16 AWG | GXL
SN207 26 | WHT 076-4 SW QK CPLR 16 AWG | GXL
27 | WHT 076-5 SW QK CPLR 16 AWG | GXL
28 | BLU 008-2-2_BU LPS 16 AWG | GXL
29 | WHT 073-9 AC PRES 16 AWG | GXL
30 | RED 061-2 RR PWR 16 AWG | GXL
18 Hvis7 31
RL71R 2 X279
Sad CPOONS” e Res GAUGE JACKET
FC73 | 061 FUSIBLELINK16GA | 16 AWG | FUSIBLE LINK
RL139-Y % !
X116
7
RL139 R WIRE
X116 \%\ RL97 17 x110 POS COLOR LABEL RIS BACKET
1| BLK 000-3 GND 10 AWG | GXL
1| BLK 0004 GND 12 AWG | GXL
8 1| BLK 000-5 GND 12 AWG | GXL
e A A FCT73
o8 EoLoR i RALIGE: |AGKEY
A1 | YEL | 062-2 PKBRK |16 AWG | GXL
A10 | YEL | 62:95 ECMIGN |16 AWG | GXL
A2 YEL 062-3-2 F/RAUX |16 AWG | GXL
A3 | YEL | 0624 GAUGE |16 AWG | GXL
A4 | YEL | 0625 JOYSTK |16 AWG | GXL
A5 | YEL 062-6 IGN |16 AWG | GXL
X120 A6 | YEL 0627 IGN |16 AWG | GXL
SONNTWIRE T RLgs A7 :E:: 062-8 BKUP 16 AWG | GXL
A8 062-9 BEACON | 16 AWG | GXL
FOS; COLOR LABEL GAUGE pACKET CONN| WIRE WIRE GAUGE ACKET A9 | YEL | 06219 LSIIGN |16 AWG | GXL
T [IRED 061441-2 Bt 10.AWG | GXL FOS EOLOR LABEL B10 | WHT | _008-1-2 FNR-R |16 AWG | GXL
1| RED 06113 B+ 10 AWG | GXL 1 | GRN 026-3 FT 16 AWG | GXL = TRED e oI G
2 ‘g:; 0262 JOVSTIC IRTAWE XL, | B8 | WHT | 070121 LIGHTNG|16 AWG | GXL
3 coibibE 16 AWG | GXL B9 | YEL | 0628 BKUP |16 AWG | GXL
RL139-Y 5 | BLK 000-5-5 GND 16 AWG | GXL ;‘0 EED DETOKEV: 116 AWGH oXt
Cp?o"sN vg]l{(g vagﬁ GAUGE PACKE" C2 | RED | 0614 CLRSKY |16 AWG | GXL
1| WHT [ 090-1 FUEL PUMP [14 AWG | GxL RL96 C3 | RED [ 061-2-3 RRPWR [16 AWG | GXL
C4 | YEL | 0512 FRWKLP |16 AWG | GXL
CONN|WIRE WIRE C5 | YEL | 0513 BMWKLP |16 AWG | GXL
RL139-R POS COLOR LABEL GAUGE JACKED C6 | YEL | 051-4 RRWKLP [16 AWG | GXL
1 | GRN 026-2 FT 16 AWG | GXL cs
CP%NSN Vélfg val;é | GAUGE PACKE'I 2 | WHT 026-1-1 JOY STK 16 AWG | GXL D1 | RED 061-1-2 B+ 10 AWG | GXL
R0 | G o e | o 3 | WHT 026-4 FRM LDR SW 16 AWG | GXL D10 | BLU | 0082 BULPS |16 AWG | GXL
4 | WHT 026-5 FRM LDR SW 16 AWG | GXL D2 |RED | 06111 B+ |10 AWG | GXL
5 | BLK 000-5-6_GND 16 AWG | GXL D3 [RED| 06113 B+ |10 AWG | GXL
D4 | YEL | 051-11 WKLP |12 AWG | GXL
RL72 D5 | YEL | 051-1-2 WKLP |12 AWG | GXL
CONN[WIRE WIRE e o X274 D6 | YEL | 051-12 WKLP |12 AWG | GXL
POS COLOR LABEL CONNIWIRE WIRE D7 | BLK | 000-5-1 GND |16 AWG | GXL
1| YEL 062-34_I1GN 16 AWG | GXL POS [OLOI LABEL GAUGE JACKET D8 | YEL | 051-1 WKLP |12 AWG | GXL
2 | BLK 000-3-17 GND 16 AWG | GXL 1| BLK | 000-6 GND [12 AWG | GxL D9 | BLK | 00052 GND |16 AWG | GXL
PY9110

31200725



SECTION10- ELECTRICAL

CONN| WIRE WIRE CONN| WIRE WIRE GAUGE ACKET CONN[WIRE WIRE
POS [COLOR LABEL GAUGE JACKET | POS COLOR LABEL POS COLOR LABEL GAUGE JACKET
1| WHT 04823 IVS2 16 AWG | GXL 1T [WHT 065-2-1 CRB STR 16 AWG | GXL A | WHT 008-1-3_FNR-R 16 AWG | GXL
2 | WHT 048-22_APS SIG 16 AWG | GXL 2 | BK 0004-6 GND 16 AWG | GXL B | WHT 007-3 FNR-F 16 AWG | GXL
3 | WHT 057-1 APS 5V 16 AWG | GXL c
4 [ WAT 058-8 APS GND 16 AWG | GXL
5 | WHT 084-3 PWRMGT XMIT | 16 AWG | GXL HV78
6 | WHT | 084-4 PWRMGT RECEIVE |16 AWG | GXL EORRTWIEE WIRE o e X226
7 | BIK CABLE 10 CAN LO 18 AWG |CABLE POS COLOR LABEL CONNIRE WIE
8 | RED CABLE 10 CAN HI 18 AWG |CABLE| 1 | WHT 065-3-1 4W STR 16 AWG | GXL POS COLOR LABEL GAUGE JACKET
9 [SHIELD CABLE 10 CAN S 18 AWG | SHLD 2 | BLK 000-4-1 GND 16 AWG | GXL 1| BLK 00033 GND 16 AWG | GXL
10 2 | BK 000-3-23 GND 16 AWG | GXL
1
2
26 CONN[WIRE WIRE
X124 POS COLOR LABEL BdGE garkey
1 [ WHT 007-2 FNR-F 16 AWG | GXL
T BLK 000-3-15 GND 16 AWG | GXL
25 27 CONN|WIRE WIRE
X149 POS COLOR LABEL SAUGE pAcKEY
1| WHT 008-1-4_FNR-REV 16 AWG | GXL
2 |BIK 000-3-16 GND 16 AWG | GXL
21 X182 31
HV79 29
X305 SN144
CONN| WIRE WIRE
ﬁ:ol_oﬂ LABEL GAUGE JACKET
HV107 1| WHT 1022 HYD TMP 16 AWG | GXL
- 2 | BLK 1024 HYPTMPGND | 16 AWG | GXL
_ CONN|WIRE WIRE
20 | POS LOLOR LABEL GAUGE JACKET
1| WHT 101-3 FAN SPD 16 AWG | GXL
HV78 2 | BK 000-4-3 GND 16 AWG | GXL
22 24 Hv140 X124
44
CONN| WIRE WIRE
POS |COLOR LABEL BALGE |JABKET
1 RED CABLE 8 CAN HI 18 AWG | CABLE
2 | BLK CABLE 8 CAN LO 18 AWG | CABLE
3 |SHIELD| CABLE 8 CANS 18 AWG | SHLD
X305 4
SR TRE TE X149 5 |SHIELD| CABLE 4 CANS 18 AWG | SHLD
el A e GAUGE JACKET T o 6 | BLK CABLE 4 CAN LO 18 AWG | CABLE
T TWET 00814 FNRREV 16 AWG o o om»J Jupe | GAUGE PACKE'I 7 | RED CABLE 4 CANHI 18 AWG | CABLE
2 | WHT 008-1-1 FNR-R 16 AWG | GXL 1 | RED | 061-14 PWR [10 AWG | exL Bs 1l AT 453 IONS 16 A0 | 6x
9 WHT 073-8-2 AC COMP 16 AWG GXL
10 | WHT | 148-26 FUEL PUMP CONT |16 AWG | GXL
n
HV140 X182 12 | WHT 048-23_IVs2 16 AWG | GXL
CONN| WIRE WIRE CONN|WIRE WIRE 13| WHT 048-22 APS SIG 16 AWG | GXL
POS COLOR LABEL GAUGE (acKEN POS COLOR LABEL BAUGE  JACKEY 14 | WHT 057-1 APS 5V 16 AWG | GXL
A | WHT 101-4 FAN REV 16 AWG | GXL 1 WHT 090-1 FUEL PUMP 14 AWG | GXL 15 YEL 62-9-5 ECM IGN 16 AWG | GXL
B | BLK 000-4-5 GND 16 AWG | GXL 2 16 | WHT 058-8 APS GND 16 AWG | GXL

PY9120

31200725 G5-18A/2505H 321



SECTION 10- ELECTRICAL

CONN[WIRE WIRE CONN|WIRE WIRE CONN| WIRE WIRE
POS [COLOR LABEL SAUGE. jacien POS COLOR LABEL GAUGE JACKET] POS |COLOR LABEL GAUGE ACKET
1| YEL 0626 IGN 16 AWG | GXL 1| WHT 0252 TELE 16 AWG | GXL 1| RED CABLE 8 CAN HI 18 AWG |CABLE|
2 | BK 000-3-7 GND 16 AWG | GXL 2 | WHT 0264 FRMLDRSW |16 AWG | GXL 2 | RED CABLE 10 CAN HI 18 AWG |CABLE
3 | WHT 101-1 FAN CYCLE 16 AWG | GXL 3 | WHT 070-122_LIGHTNG 16 AWG | GXL 3 | BLK CABLE 8 CANLO 18 AWG |CABLE!
4 [WHT 101-2 FAN DEMAND 16 AWG | GXL 4 | WHT 014-1 TILT 16 AWG | GXL 4 CABLE 10 CAN LO 18 AWG |CABLE]
5 5 | WHT 0265 FRMLDRSW |16 AWG | GXL 5 CABLE 8 CANS 18 AWG | SHLD
6 | WHT 052-2 VEHSPDSEN | 18 AWG | GXL 6 | YEL 062-3-3_FIRAUX 16 AWG | GXL 6 CABLE 10 CAN S 18 AWG | SHLD
7 7 | BK 0003-10_GND 16 AWG | GXL 7 CABLE 9 CAN S 18 AWG | SHLD
8 | WHT 101-3_FAN SPD 16 AWG | GXL 8 | GRN 055-2 AUX DCMP 16 AWG | GXL 8 CABLE 11 CANS 18 AWG | SHLD
o | WHT 1014 FAN REV 16 AWG | GXL 9 | BIK CABLE 9 CAN LO 18 AWG |CABLE|
10| WHT 104-1 VAR SP CON 16 AWG | GXL 10 | BLK CABLE 11 CANLO 18 AWG_|CABLE|
1 11| RED CABLE 9 CAN HI 18 AWG |CABLE|
12| WHT 5231 HORNA 16 AWG | GXL 47 12 | RED CABLE 11 CANHI 18 AWG |CABLE|
X94
M " RL315
. CONN| WIRE WIRE
C0299-J2 50S | COLOR LABEL GAUGE  [JACKET
42\~! 1 | RED 061-2-4 RR PWR 16 AWG GXL
C0299-J1 2 WHT 52-3-1 HORNA 16 AWG GXL
48 x89 3
38 9 43 4 | WHT 523 HORN 16 AWG | GXL
X185 MS295-2 . 5 | BK 000-4-9 GND 16 AWG | GXL
St AHO9
X98 T
MS295-1 —f"\ 50
SN77 36 40 Ms265 Hy100
49 HV102
576 45 51 53
Hvso 46 54
X89 \; HV85
CONN|WIRE WIRE
Errip b e GAUGE JACKET HV80
1| wHT 0515 BOOM LP 76 AWG | GXL | |CONN]WIRE WIRE Shuet kel HV101
2 [ BLK 000-3-11_GND 16 AWG | GXL | [ POS COLOR LABEL
1| WHT 076:3_F/RAUX 16 AWG | GXL
X83 2 | BK 00036 GND 16 AWG | GXL MS295-1
CONN| WIRE WIRE
CONN|WIRE WIRE GAUGE JACKET
POS SoLoR SR e o JS76 Pis Cg'égR CABL;A:E(L:AN HI 18 AWG |CABLE,
e LT e e -S| [CONNTWIRE ne GAUGE ACKET | B | BLK CABLE 11 CAN LO 18 AWG |CABLE
2 | YEL 062-19_LSIIGN 16 AWG | GXL | | POS LOLOR LABEL e
R T OGaLE 5w e LE CABLE 11 CAN S 18 AWG | SHLD
X94 2 | GRN 0792 FT 16 AWG | GXL
3 |GRN 025-1 AUX 16 AWG | GXL
CONN|WIRE WIRE GAUGE packe] L4 [GRN 079-3 FT 16 AW( XL MS295-2
POS COLOR LABEL CONN| WIRE WIRE GAUGE laciel
1| WHT 076-4 SW QK CPLR 16 AWG | GXL POS |COLOR LABEL
2 |[WHT 0765 SWQKCPLR |16 AWG | GXL HV101 A_| RED CABLE 14 CAN HI 18 AWG [CABLE
3 B | BLK CABLE 14 CAN LO 18 AWG |CABLE,
4 oL :‘g'S)ER DBeL GAUGE JACKET | C [SHIELD CABLE 14 CAN S 18 AWG | SHLD
1| WHT 014-1_TILT 16 AWG | GXL
AH99 2 |BK 000-3-18_ GND 16 AWG | GXL C0299-J2
CONN|WIRE WIRE CONN| WIRE WIRE
POS COLOR LABEL GAUGE JACKET HV85 POS |COLOR LABEL GAUGE JACKET
T | BLU 00821 BUWRN 76 AWG | GXL | |CONNTWIRE e 1| WHT 1021 HYD TMP 16 AWG | GXL
2 | BK 000-3-14_GND 16 AWG | GXL | | POS COLOR LABEL SAUCE JACKEN [T | WT 1023 HYD TMP 16 AWG | GXL
1| GRN 055-2 AUX DCMP 16 AWG | GXL | [ 3 | BIK 102-4 HYPTMPGND |16 AWG | GXL
2 | BLK 000-35_GND 16 AWG | GXL | | 4 | WHT 052-3 VEH SPD 5V 18 AWG | GXL
X264 5 -
6 | BLK 102-9 VEHSPDGND |18 AWG | GXL
CONN|WIRE WIRE
—_— 33 | |Fos Loton LABEL GAUGE JACKEY HV102 7
1| WHT 061-10 COND FAN 12 AWG | GXL | [CONNTWIRE WIRE 8
\~L- 2 | WHT 073-82 AC COMP 16 AWG | GXL | | POS COLOR LABEL GAUGE JACKEY | 19 | 'RED CABLE 9 CANHI 18 AWG |CABLE|
34 3 | BIK 000-6 GND 12 AWG | GXL 1| WHT 0252 TELE 16 AWG | GXL | | 10 | BLK CABLE 9 CANLO 18 AWG |CABLE|
4 | WHT 073-9 AC PRES 16 AWG | GXL 2 | BLK 000-3-4_GND 16 AWG | GXL 1 _{ WHT 084-3 PWRMGTXMIT _ | 16 AWG | GXL
5 12 | WHT | 084-4 PWR MGT RECEIVE |16 AWG | GXL
AH74-G NIC_[SHIELD CABLE 9 CANS 18 AWG | SHLD
X185 HV100 Ne |
CONN[WIRE WIRE
CONN| WIRE WIRE oaue Dacked | POS FoLOR LABEL GAUGE JACKET
POS |COLOR LABEL 1 | GRN 055-1 AUX 16 AWG | GXL AH74-G
A | BIK 000-38 GND 16 AWG | GXL |[ 2 | BLK 000-3-19 GND 16 AWG | GXL | [CONN[WIRE WIRE GAUGE backel
8 | RED 061-4 CLRSKY 16 AWG | GXL POS [OLOI LABEL
C | RED CABLE 14 CAN HI 18 AWG |CABLE| 1| BLK | 000-3-12 GND [16 AWG | GxL
D | BK CABLE 14 CANLO 18 AWG |CABLE| SN77
E_|SHIELD CABLE 14 CAN S 18 AWG | SHLD | [CONNTWIRE WIRE
F POS COLOR LABEL GAUGE HACKE] AH74
G 1| WHT 048-9 FUEL SENS 16 AWG | GXL | [CONNIWIRE WE
W | YEL 0627 IGN 16 AWG | oXL || 2 POS 0L04 LABEL GAUGE {AGKET
J 3 | BLK 00039 GND 16 AWG | GXL | | 1 | WHT | 522 HORN [16 AWG | GxXL
PY9130

322

G5-18A/2505H

31200725



SECTION10- ELECTRICAL

FIGURE 10-8. FRAME HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001140634 1 FRAME HARNESS, (includes all items) C
1 4461262 1 CONNECTOR
1 1001107854 3 TERMINAL
2 1001117106 1 RING TERMINAL, 1/4
3 1001117106 1 RING TERMINAL, 1/4
4 1001080361 1 MAIN FUSE BOX ELECTRICAL ASSY B
4 1001116726 22 TERMINAL
4 1001116727 2 PLUG
4 1001116725 8 TERMINAL
4 8220081 22 SEAL
4 8220089 8 SEAL
5 4460043 1 RING TERMINAL, 1/4
6 4460312 1 RING TERMINAL, 1/4
7 8220115 1 RING TERMINAL, 3/8
8 4460019 1 RING TERMINAL, 3/8
9 1001116950 1 CONNECTOR
9 4460465 2 TERMINAL
10 1001116952 1 CONNECTOR
10 4460465 2 TERMINAL
11 1001116953 1 CONNECTOR
11 4460465 2 TERMINAL
12 8220045 1 RING TERMINAL, 5/16
13 4460374 1 CONNECTOR
13 1001116733 4 TERMINAL
13 1001128128 1 TERMINAL
14 4460374 1 CONNECTOR
14 1001116733 5 TERMINAL
15 4460374 1 CONNECTOR
15 1001116733 4 TERMINAL
15 1001128128 1 TERMINAL
16 4460374 1 CONNECTOR
16 1001116733 5 TERMINAL
17 1001116921 1 CONNECTOR
17 4460465 29 TERMINAL
17 4460466 2 TERMINAL
18 4460891 1 CONNECTOR
18 80604018 1 WEDGE LOCK
18 4460465 2 TERMINAL
19 4460891 1 CONNECTOR
19 80604018 1 WEDGE LOCK
19 4460465 2 TERMINAL
20 4460891 1 CONNECTOR
20 80604018 1 WEDGE LOCK
20 4460465 2 TERMINAL
21 4460933 1 CONNECTOR
21 80604016 1 WEDGE LOCK
21 4460465 9 TERMINAL
21 4460466 3 TERMINAL
22 4460891 1 CONNECTOR
22 80604018 1 WEDGE LOCK

31200725 G5-18A/2505H 323



SECTION 10- ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV

22 4460465 2 TERMINAL

23 1001116950 1 CONNECTOR

23 4460465 2 TERMINAL

24 4460742 1 CONNECTOR

24 4460457 2 TERMINAL

25 1001116966 1 CONNECTOR

25 91143340 1 TERMINAL

26 1001116977 1 CONNECTOR

26 1001118381 14 TERMINAL

26 1001118391 2 TERMINAL

27 4461018 1 CONNECTOR

27 4460509 1 TERMINAL

27 4460466 1 TERMINAL

28 4460891 1 CONNECTOR

28 80604018 1 WEDGE LOCK

28 4460465 2 TERMINAL

29 4460891 1 CONNECTOR

29 80604018 1 WEDGE LOCK

29 4460465 2 TERMINAL

30 4460891 1 CONNECTOR

30 80604018 1 WEDGE LOCK

30 4460465 2 TERMINAL

31 4460891 1 CONNECTOR

31 80604018 1 WEDGE LOCK

31 4460465 2 TERMINAL

32 4460539 1 CONNECTOR

32 77363244 1 WEDGE LOCK

32 4460465 2 TERMINAL

32 4460466 1 TERMINAL

33 4460260 1 CONNECTOR

33 4460259 1 TERMINAL

34 4460043 1 RING TERMINAL, 1/4

35 1001116948 1 CONNECTOR

35 1001118385 2 TERMINAL

36 4460930 1 CONNECTOR

36 80604025 1 WEDGE LOCK

36 4460465 8 TERMINAL

37 4460884 1 CONNECTOR

37 80604021 1 WEDGE LOCK

37 4460465 4 TERMINAL

38 1001112612 1 Connector

38 4460464 6 TERMINAL

38 4460466 3 TERMINAL

39 4460539 1 CONNECTOR

39 77363244 1 WEDGE LOCK

39 4460465 3 TERMINAL

40 1001116812 1 CONNECTOR

40 91554019 1 WEDGE LOCK

40 4460465 3 TERMINAL

41 1001116774 1 CONNECTOR

41 4460915 1 WEDGE LOCK
324 Gb5-18A/2505H 31200725



SECTION10- ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV

41 1001126008 10 TERMINAL

41 4460518 3 TERMINAL

42 1001116808 1 CONNECTOR

42 4460915 1 WEDGE LOCK

42 1001126008 9 TERMINAL

42 4460518 3 TERMINAL

43 4460891 1 CONNECTOR

43 80604018 1 WEDGE LOCK

43 4460465 2 TERMINAL

44 4460374 1 CONNECTOR

44 1001116733 4 TERMINAL

44 1001128128 1 TERMINAL

44 3740080 1 RELAY, WEATHER PROOF

45 1001121726 1 CONNECTOR

45 8220125 2 TERMINAL

45 1001116747 1 TERMINAL

45 4460748 1 TERMINAL

46 4460891 1 CONNECTOR

46 80604018 1 WEDGE LOCK

46 4460465 2 TERMINAL

47 4460884 1 CONNECTOR

47 80604021 1 WEDGE LOCK

47 4460465 2 TERMINAL

47 4460466 2 TERMINAL

48 4460891 1 CONNECTOR

48 80604018 1 WEDGE LOCK

48 4460465 2 TERMINAL

49 4460933 1 CONNECTOR

49 80604016 1 WEDGE LOCK

49 4460465 12 TERMINAL

50 4461118 1 CONNECTOR

50 1001107854 2 TERMINAL

51 4460891 1 CONNECTOR

51 80604018 1 WEDGE LOCK

51 4460465 2 TERMINAL

52 4460891 1 CONNECTOR

52 80604018 1 WEDGE LOCK

52 4460465 2 TERMINAL

53 4460891 1 CONNECTOR

53 80604018 1 WEDGE LOCK

53 4460465 2 TERMINAL

54 4460891 1 CONNECTOR

54 80604018 1 WEDGE LOCK

54 4460465 2 TERMINAL
31200725 G5-18A/2505H

325



SECTION 10- ELECTRICAL

326

FIGURE 10-9. FRAME OPTION HARNESS

CONN| WIRE WIRE CONN| WIRE WIRE CONN| WIRE WIRE
POS | COLOR LABEL GAUGE | MAOKET| |Bos | coLor LABEL GAUBE: [ACKET| I'mos | coLoR LABEL GANGE: |JaciET
1| BLK 000-10-3 GND 16 AWG | oXL 1| YEL 062-25 IGN 18 AWG | OXL 1| YEL 062-20 IGN 18 AWG | OXL
2 | WHT 071-12:2_LHTALL 16 AWG | OXL 2 | BK 000-9-14_GND 18 AWG | XL 2 | BK 00-9-13 GND 18 AWG | OXL
3 | WHT 00824 LHBU 16 AWG | GXL 3 | WHT 0812 BMSTATE 2 18 AWG | OXL 3 | WHT 0769 LSIOR 18 AWG | OXL
4 | wAr 07153 LHTRN 16 AWG | GXL 4 | WHT 008-1-3 DR REV 18 AWG | XL 4 | wAT 025-2 TELE CMD 18 AWG | GXL
5 | WHT 071-16-3_LH STOP 16 AWG | GXL 5 | WHT 076:8_LSI CIO 18 AWG | GXL 5 | WHT 007-3 DR FWD 18 AWG | OXL
6 6 | wHT 0767 JS CIO 18 AWG | OXL 6 | WAT 081-1_BM STATE 1 18 AWG | OXL
7 7 | WHT 1051 FNRLIO 16 AWG | GXL 7 | WHT 0821 LFT MODE 18 AWG | GXL
8 8 | WHT 082-2 LFTDWN 18 AWG | OXL
HV176 9 9 | WHT 083-1 TELE OUT 18 AWG | GXL
10 0 | WHT 083-2 TELE MODE 18 AWG | OXL
CONN| WIRE WIRE WHT %
I [ owee [oow [ R e
1| WHT 083-2 TELE MODE 18 AWG | GXL
2 | BK 000-9-11_GND 16 AWG | oXL CO301-J2
X178 CONN| WIRE WIRE
CONN| WIRE WIRE Fos | oouon LABEL il il
O e N GAUGE  |JACKET| 1| WAT 086-1 +5V PRES SEN 18 AWG | OXL
s YT R 2 | WHT 087-1 PRS SENSE 18 AWG | GXL
: 3 | BLK 088-1 AGND 18 AWG | GXL
LB163 2
5
6
7 | WHT 106-1 SEATSW 1 18 AWG | GXL
8
) 9 | ReD CANZ HI 16 AWG | GXL
10 | BIK CAN2 LO 18 AWG | OXL
11| WHT 084-1 TRANSMIT 18 AWG | GXL
12 | WHT 084-2 RECEIVE 18 AWG | GXL
CONN| WIRE WIRE
POS | COLOR LABEL GANGE |JACKEX
A | BIK CABLE 13 CANLO 18 AWG | CABLE
8 | RED CABLE 13 CANHI 18 AWG | CABLE
5 HV176 C | SHIELD CABLE 13 CANS 18 AWG | SHLD
HV173 6 X178
HV175
C0301-J1
MS114-1
C0301-J2
7 8 MS114-3
C0300-J2 C0O300-J1
X294
CONN| WIRE WIRE
POS | COLOR LABEL BAUGE || JASKET)
1 [ wHT 0821 LFT MODE 18 AWG | GXL
2 | BIK 000-9-8 GND 16 AWG | OXL CO30012
HV175 MS114-2 CONN| WIRE WIRE
CONN| WIRE WIRE CONN| WIRE WIRE FOS | COLOR LEE SAUGE [ReE
POS | COLOR LABEL GAUGE |JACKET| | bos | cOLOR LABEL GAUGE  JACKET| | 1
1| WHT 083-1_TELE OUT 18 ANG | OXL A | BLK CAN2 LO 18 AWG | GXL 2
2 | BIK 000-9-10 GND 16 AWG | GOXL B | RED CAN2 HI 16 AWG | GXL 3
c 4 | WHT 89-1 MOD CONFIG 18 AWG | OXL
X294 5 | WAT 089-1 MOD CONFIG 18 AWG | OXL
6
MS114-3 7 | WAT 107-1 SEATSW2 18 AWG | OXL
CONN| WIRE WIRE GAUGE loAcieT
POS | COLOR LABEL CoNN] WIRE WIRE 8
1| YEL 062-25_IGN 16 AWG GXL_| | POS | COLOR LABEL GAUGE |JACKET| ™5 T RED CAN1 HI 16 AWG GXL
2 | WHT 084-2 RECEIVE 18 AWG | GXL A | BLK CAN1 LO 18 AWG | GXL 10 | BK CAN1 LO 18 AWG | GXL
3 | Wt 084-1 TRANSMIT 18 AWG | OXL 8 | RED CAN1 HI 16 AWG | OXL 1
4 | BK 000815 GND 16 AWG | OXL c 2
PY9160

G5-18A/2505H

31200725



31200725

LB162
O oo e GAUGE  |JACKET.
1| BIK 000-10-4_GND 16 AWG | oXL
2 | WHT 071-112 RHTAIL 16 AWG | OXL
3 | WHT 00823 RHBU 16 AWG | oXL
4 | WHT 07163 RHTRN 16 AWG | GXL
5 | WHT 071-16-1 RH STOP 16 AWG | GXL
6
7
LB165
1| WHT 071-124_LICLP 16 AWG | GXL
2 | BIK 000-10-1 GND 16 AWG | GXL
14
LB162
16
LB165
X184
1| WHT 080-1 FCNL/O 18 AWG | GXL
2 | YEL 06219 _IGN 16 AWG | GXL
X170
1| YEL 06223 IGN 16 AWG | GXL
2 | BIK 000-10-5 GND 16 AWG | oXL
3 | WHT 081-1_BM STATE 1 18 AWG | GXL
4 | YEL 06222 IGN 16 AWG | OXL
5 | BLK 000-106 GND 16 AWG | GXL
6 | WHT 081-2_BM STATE 2 18 AWG | GXL
SN177
O] R, HiRe GAUGE  |JACKET,
1| WHT 0861 +5V PRES SEN 18 AWG | GXL
2 | BK 088-1 AGND 18 AWG | OXL
3 | WHT 087-1 PRS SENSE 18 AWG | OXL
SN297
08| color ABEL GAUGE  |IACKET
A | RED Lsi1 Lsi 16 AWG | GXL
B | BLU LS| PWR 16 AWG | oXL
c | BK si2 Lsi 16 AWG | GXL
NC | SHIELD Lsi's 18 AWG | SHLD

MS164-5|

SECTION10- ELECTRICAL

MS164-1
CONN| WIRE WIRE
POS ‘ COLOR | LABEL GAUGE IJACKET
1 | WHT | 071-5-4 LHTRN 16 AWG | GXL
MS164-3
CONN| WIRE WIRE
POS | COLOR ‘ LABEL ‘ GAVGE |JA°KET
1 | BLK | 000-10-2 GND [ 16 awG | oxL
MS164-4
CONN| WIRE WIRE
POS | COLOR LABEL | BAUGE |JA°KET
1 [ WHT | 071-6-4 RHTRN [ 16AaWG | oxL
MS164-5
CONN| WIRE WIRE
POS I COLOR [ LABEL l GAUGE |JA°KET
1| WHT | 071-11-3 RHTAIL [ 16 AawG | oxL
MS164-6
CONN|~ WIRE WIRE
POS‘COLOR‘ LABEL ‘ GAUGE |JA°KET
1| WHT | 071-16-2 STOP [ 16 AaWwG | oxL
MS164-1 Ms1e4-6
MS164-7
CONN| WIRE WIRE
POS I COLOR ‘ LABEL GAUGE IJACKET
1| WHT 071-12-3 LHTAIL [ 16 AwG | exL
HV174
CONN| WIRE WIRE
POS | COLOR LABEL GAUCE  [AGEY
1| WHT 082-2 LFT DWN 18 AWG GXL
2 BLK 000-99 GND 16 AWG GXL
20 | sN297
Br MS189
21
HV174
X184 22
MS189
CONN| WIRE WIRE
POS | COLOR LABEL GAUCE  [JAGHEY
1 YEL 062-19 IGN 16 AWG GXL
2 YEL 06224 IGN 16 AWG GXL
3 YEL 06225 IGN 18 AWG GXL
4 YEL 06220 IGN 18 AWG GXL
5 YEL 062-25_IGN 16 AWG GXL
6
7 YEL 062-22_IGN 16 AWG GXL
8 YEL 062-23_IGN 16 AWG GXL
PY9170

G5-18A/2505H

327



SECTION 10- ELECTRICAL

328

G5-18A/2505H

CONN| WIRE WIRE CONN| WIRE WIRE
P0S | COLOR LABEL GAUGE  |JACKET| POS | COLOR LABEL GAUSE. RGeS
1 WHT 084-3 PWR MGT XMIT 16 AWG GXL 1 WHY 078-3 STR PRES SW 16 AWG GXL
2 | WHT 071-6-1 RHTRN 16 AWG GXL 2 BLK 000-9-12 GND 16 AWG GXL
3 | WHT 071-5-1_LHTRN 16 AWG XL
4 | WHT 071-12_LHSDLP 16 AWG GXL
5 | WHT 071-11_RHSDLP 16 AWG GXL
6 | WHT 071-10_LHHDLP LO 16 AWG | OXL X187
7 | WHT 071-9 RH HDLP LO 16 AWG GXL CONN| WIRE WIRE
GAUGE  |JACKET
8 WHT 071-8 LH HDLP HI 16 AWG GXL POS | COLOR LABEL
9 | WHT 0717 _RH HDLP HI 16 AWG GXL 1 WHT 048-23 IVS2 16 AWG GXL
10 | WHT 077-3 RH STOP 16 AWG GXL 2 WHT 048-22 APS SIG 16 AWG GXL
1 WHT 071-16 BULP 16 AWG GXL 3 WHT 057-1_APS 5V 16 AWG GXL
12| WHT 008-22_BULP 16 AWG GXL 4| WHT 058-8 APS GND 16 AWG oXL
13 | WHT 084-4 PWR MGT RECEIVE | 16 AWG GXL 5 WHT 084-3 PWR MGT XMIT 16 AWG GXL
14 | WHT 058-8 APS GND 16 AWG GXL 6 | WHT | 084-4 PWRMGTRECEIVE | 16 AWG GXL
15 | WHT 0571 APS 5V 16 AWG XL 7 | BK CABLE 13 CAN LO 18 AWG | CABLE
16 | WHT 0768 LSICIO 18 AWG XL 8 | RED CABLE 13 CAN HI 18 AWG | CABLE
7 | WAT 0769 LSIOR 18 AWG OXL 9 | SHIELD CABLE 13 CAN S 18 AWG | SHLD
18 | SHIELD LSl § 18 AWG SHLD 10
19 [ BLU LSI PWR 16 AWG GXL "
20 | WHT 048-22_APS SIG 16 AWG GXL 12
21 | WHT 048-23_1VS2 16 AWG GXL
22 | WHT 076-7_JS CIO 18 AWG GXL
23 | WHT 0851 LSILP 18 AWG GXL
2
2 27 SN172-1
26 | WHT 106-1 SEAT SW 1 18 AWG GXL
27 | WHT 107-1_SEAT SW2 18 AWG GXL
28 | WHT 078-3 STR PRES SW 16 AWG GXL
29
30 | RED Lsi1_Lsi 16 AWG GXL
31 BLK LSI2 Lsl 16 AWG GXL RL193 28 X188
26 29 X179
l X187 31\.
LB160
X183 X222
CONN| WIRE WIRE
POS | COLOR LABEL QAUGE | IAGKET] LB161
A | WHT 00813 DR REV 18 AWG GXL 30
B | WHT 007-3 DR FWD 18 AWG GXL
c | YEL 062-24_IGN 16 AWG GXL
RL193
CONN| WIRE WIRE
POS | COLOR LABEL BAUGE  [JARBET
1 BLK 000-3-3 GND 16 AWG GXL LB160
2 | BLK 000-9-13 GND 16 AWG GXL
CONN| WIRE WIRE
3 POS | COLOR LABEL GAUGE: |JAGKEN
4 | BLK 000-3-23 GND 16 AWG GXL 1 BLK 000-94 GND 16 AWG GXL
5 | WHT 105-1_FNRL/O 16 AWG GXL 2 | WHT 071-10_LH HDLP LO 16 AWG GXL
3 | WHT 071-8_LH HDLP HI 16 AWG GXL
4 | WHT 071-121_LHSDLP 16 AWG GXL
5 | WHT 07152 LHTRN 16 AWG GXL
X222 6
CONN| WIRE WIRE
POS | COLOR LABEL SRR [JAEKE
1 BLK 000-3-3 GND 16 AWG GXL
2 | BIK 000-3-23 GND 16 AWG | OXL LB161
CONN| WIRE WIRE
POS | COLOR LABEL GAUGE. |JAGKET
1 BLK 000-9-3 GND 16 AWG GXL
X179 2 | WHT 0719 RH HDLP LO 16 AWG GXL
CONN] WIRE WIRE 3 | WHT 071-7_RHHDLP HI 16 AWG oXL
POS | COLOR LABEL GAUGE  [WAckET| 4 | whT 071-11-1_RHSDLP 16 AWG | GXL
1 BLK 000-10 GND 10 AWG GXL 5 | WHT 071-62 RHTRN 16 AWG GXL
1 BLK 000-9 GND 10 AWG GXL 6
PY9180

31200725



FIGURE 10-9. FRAME OPTION HARNESS

SECTION10- ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
1001140635 1 FRAME OPTION HARNESS, (includes all items) C
1 1001116774 1 CONNECTOR
1 4460915 1 WEDGE LOCK
1 1001126008 8 TERMINAL
1 4460518 4 TERMINAL PLUG
2 1001116808 1 CONNECTOR
2 4460915 1 WEDGE LOCK
2 1001126008 12 TERMINAL
3 4460891 1 CONNECTOR
3 80604018 1 WEDGE LOCK
3 4460465 2 TERMINAL
4 4460891 1 CONNECTOR
4 80604018 1 WEDGE LOCK
4 4460465 2 TERMINAL
5 4460891 1 CONNECTOR
5 80604018 1 WEDGE LOCK
5 4460465 2 TERMINAL
6 4460897 1 CONNECTOR
6 80604017 1 WEDGE LOCK
6 4460464 1 TERMINAL
6 4460466 1 TERMINAL PLUG
7 1001116774 1 CONNECTOR
7 4460915 1 WEDGE LOCK
7 4460518 7 TERMINAL PLUG
7 1001126008 5 TERMINAL
8 1001116808 1 CONNECTOR
8 4460915 1 WEDGE LOCK
8 1001126008 7 TERMINAL
8 4460518 5 TERMINAL PLUG
9 1001116996 1 CONNECTOR
9 1001118392 5 TERMINAL
9 4461008 2 TERMINAL PLUG
10 4460761 1 CONNECTOR
10 4460227 4 TERMINAL
11 4460539 1 CONNECTOR
11 77363244 1 WEDGE LOCK
11 4460465 2 TERMINAL
11 4460466 1 TERMINAL PLUG
12 1001116812 1 CONNECTOR
12 91554019 1 WEDGE LOCK
12 4460465 2 TERMINAL
12 4460466 1 TERMINAL PLUG
13 1001116812 1 CONNECTOR
13 91554019 1 WEDGE LOCK
13 4460465 3 TERMINAL
14 1001116996 1 CONNECTOR
14 1001118392 5 TERMINAL
14 4461008 2 TERMINAL PLUG
15 4460260 1 CONNECTOR
15 4460259 1 TERMINAL
31200725 G5-18A/2505H 329



SECTION 10- ELECTRICAL

330

ITEM PART NUMBER QTY DESCRIPTION REV
16 1001117133 1 CONNECTOR
16 1001118385 2 TERMINAL
17 4460894 1 CONNECTOR
17 80604023 1 WEDGE LOCK
17 4460465 6 TERMINAL
18 4460911 1 CONNECTOR
18 1001126008 3 TERMINAL
19 4460539 1 CONNECTOR
19 77363244 1 WEDGE LOCK
19 4460465 4 TERMINAL
20 4460851 1 CONNECTOR
20 80604025 1 WEDGE LOCK
20 4460465 7 TERMINAL
20 4460466 1 TERMINAL PLUG
21 4460897 1 CONNECTOR
21 80604017 1 WEDGE LOCK
21 4460464 2 TERMINAL
22 4460891 1 CONNECTOR
22 80604018 1 WEDGE LOCK
22 4460465 2 TERMINAL
23 4460536 1 CONNECTOR
23 80604019 1 WEDGE LOCK
23 4460464 3 TERMINAL
24 4460897 1 CONNECTOR
24 80604017 1 WEDGE LOCK
24 4460464 2 TERMINAL
25 4460970 1 CONNECTOR
25 80363179 1 WEDGE LOCK
25 4460464 9 TERMINAL
25 4460466 3 TERMINAL PLUG
26 4460374 1 CONNECTOR
26 3740080 1 RELAY
26 1001116733 4 TERMINAL
26 1001128128 1 TERMINAL PLUG
27 1001117026 1 CONNECTOR
27 1001116729 2 TERMINAL
28 1001121960 1 CONNECTOR
28 4460464 28 TERMINAL
28 4460466 3 TERMINAL PLUG
29 8220164 1 RING TERMINAL
30 4460894 1 CONNECTOR
30 80604023 1 WEDGE LOCK
30 4460465 5 TERMINAL
30 4460466 1 TERMINAL PLUG
31 4460894 1 CONNECTOR
31 80604023 1 WEDGE LOCK
31 4460465 5 TERMINAL
31 4460466 1 TERMINAL PLUG

G5-18A/2505H 31200725






SECTION 10- ELECTRICAL

FIGURE 10-10. CAB HARNESS (Prior to SN 0160076806, Excluding 0160076010,0160076011 and
0160076012)

332

SWo1 SWO09 GD167
CONN| WIRE WIRE
GAUGE JACKET, CONN WIRE WIRE
POS COLOR| LABEL O | ek GAUGEACKET T . e preemn
1 1 POS | COLOR LABEL
2 | YEL 062-12_IGN 16 AWG | GXL e 28257 TIoN WG| —aL 1| YEL 06243 1GN 16 AWG| GXL
(2 et 63123 1GN ETAWG KL 3 | WHT | 0764 SWQKCPLR |16 AWG| GXL 2 [ RED CAN HI 16 AWG| GXL
3 | WHT 076-9 LSIOR 16 AWG | GXL 2 3 BLK CANLO 16 AWG| GXL
4 5 | BIK 000-7-6_GND 16 AWG| GXL 4 | BIK 000-8-5 GND 16 AWG| GXL
5 5 [WHT| o768 sWakcoim | 16 AWG] oo 5 | WHT | 0489 FUELSENSE |16 AWG GXL
6 7 T BIK 000-8-10 GND 16 AWG| GXL 6 | RED CABLE1CANHI |18 AWG| CABLE|
7 | BLK 000-8-11_GND 16 AWG| GXL 7 [ BIK 000-8-11 GND 16 AWG| GXL 7 | BIK CABLE 1CAN LO 18 AWG| CABLE!
7 | BLK 000-8-12 GND 16 AWG| GXL 8 | WHT 07014 LIGHTING 16 AWG| GXL 8 | WHT 077-22 PKBRKIND |16 AWG| GXL
8 | WHT 070-1-5_LIGHTING |16 AWG| GXL + TWhT 0705 LICHTNG |16 AwG| oXC 9 | WHT 078-3 STRPRES | 16 AWG| GXL
8 | WHT 070-16_LIGHTING |16 AWG| GXL 10 | WHT 06541 2WSTR |16 AWG| GXL
SN11 1| WHT 06532 AWSTR |16 AWG| GXL
SWo08 12 | WHT 065-2-2 CRBSTR |16 AWG, GXL
CONN WIRE WIRE 13
GAUGE|JACKET|
CONN| WIRE WIRE POS |COLOR LABEL
oty Bl e GAUGE JACKET| 2 14 e
1_|WHT | 077-1 VALVEPKBRK |16 AWG| GXL 2 [Rep T B 16 AWG| GXL NG CABLE1GANS SAWG| SHLD
2 | YEL 002:21. IGN 16 AWG| GXL 3 | WHT 071-16_BU LP 16 AWG| GXL
3 | WHT | 07721 STENABLE |16 AWG| GXL P
4
5 | BLK 000-8-13 GND 16 AWG| GXL
5 | BLK 000-8-8 GND 16 AWG| GXL
6 |WHT | 07722 PKBRKIND |16 AWG| GXL
6 | WHT | 07725 PKBRKIND |16 AWG| GXL
7 | BLK 000-8-10 GND 16 AWG| GXL
7 | BLK 000-8-9 GND 16 AWG| GXL
8 | WHT 070-1-3 LIGHTING 16 AWG| GXL
8 | WHT 070-14 LIGHTING |16 AWG| GXL
CONN| WIRE WIRE ms18 Swa2-F /
POS [COLOR LABEL SAUQE IACKET) 34 /'
A | RED CAN HI 16 AWG| GXL |
B CANLO 16 AWG SW31 (
[ |
SW29 it
SW20 SW26 'ﬂw
LB326 I—-7
GD167 \ 49
X166 )
WH34-A
/’\ »
750 ¢ 52
WH34-F
.~ HV36
CONN WIRE WIRE
|08 |COLOR e GAUGEACKET.
10 1 | WHT 074-7 RWPR 16 AWG| GXL
2 | BIK 000-6-5 GND 16 AWG| GXL
CONN WIRE WIRE l" LB326
GAUGEACKET
POS |COLOR LABEL LB325 OR PART NUMBER: 1001117119
1 | WHT | 070-1-18 LIGHTING |16 AWG| GXL CONNECTOR PART NUMBER: 1001117119 CONN| WIRE WIRE GAUGE |JACKET]
2 | RED 0617 B+ 16 AWG| GXL CONN| WIRE WIRE POS (COLOR LABEL
3 | WHT 071-2 HDLP LO 16 AWG| GXL POS |COLOR LABEL GAUGE (IACKET, 1A | WHT 071-15FLASHER | 16 AWG | GXL
4 | WHT 071-3_HDLP HI 16 AWG| GXL 1A | WHT 07114 LTRN 16 AWG | GXL 18 | BLK 000-8-14 GND 16 AWG | GXL
5 | RED 061-8-1 B+ 16 AWG| GXL 1A | WHT 07117 RTRN 16 AWG | GXL 2A | WHT 077-3 RH STOP 16 AWG | GXL
6 | WHT 071-5:5_LTRN 16 AWG| GXL 1B | BLK 000-8-12 GND 16 AWG | GXL 28 | BLK 000-8-15 GND 16 AWG | GXL
7 | WHT 0714 TRN PWR 16 AWG| GXL 2A | WHT 071-33HDLPHI__ | 16 AWG | GXL 28 | BIK 000-8-16 GND 16 AWG | GXL
8 | WHT 071-6:5 RTRN 16 AWG| GXL 28 | BLK 000-8-13 GND 16 AWG | GXL
28 | BLK 000-8-14 GND 16 AWG | GXL
WH12 CONN WIRE WIRE
GAUGE JACKET|
CONNAWIRE WIRE GAUGE [ACKET] WH13-F | EOS JcoLORy LASEL
POS |COLOR| LABEL 1 | whT 0071 FNRF 16 AWG| GXL
1| WHT 0742 WPRL 14 AWG| GXL CONN WIRE WIRE P 2 | WhT 07713 FNRLVR |16 AWG| GXL
2 | WHT 074-3 WPRH 14 AWG| GXL | POs |coLOR| LABEL 3 | WHT 008-1 FNR-R 16 AWG| GXL
3 | WHT 0745 WPR P 14 AWG| GXL 1 | WHT 074-6 FR WASH 16 AWG| GXL 4 |
4 2 | BIK 000-6-2 GND 16 AWG| GXL | 5 | WHT | 0482 PKBRKRLY |16 AWG| GXL
5 | BIK 000-6-3 GND 14 AWG| GXL 2 | BIK 000-6-5 GND 16 AWG| GXL 6 | WHT 048-1 START 16 AWG| GXL

G5-18A/2505H

ART_1001140633_1-H

31200725



SECTION10- ELECTRICAL

CONN|WIRE WIRE
CONN|WIRE WIRE Sl POS COLOR LABEL GALGE INCHEY CONNWIRE e GAUGE ACKET
POS COLOR LABEL 1| YEL 062-1_IGN RLY 16 AWG | GXL
3 5 B | YEL 06218 IGN 12 AWG | GXL
2 | WHT 052-1 HORN 16 AWG | GXL 3 [WHT 0481 START 16 AWG | OXL c m‘; 0784 /AT A6ANG | GXL,
3 | RED 061-2-2 HORNSW | 16 AWG | GXL 2 |RED 0615 KEY 16 AWG | GXL L] O et 4AWG Lox
n - L | WHT 073-3 FANL 14 AWG | GXL
2 - M| WHT 073-2 FANM 14 AWG | GXL
6
7 | BLK 000-8-16_GND 16 AWG | GXL
7 | BLK 000-8-17 GND 16 AWG | GXL MS18 SW23
8 | WHT 070-1-6_LIGHTING |16 AWG | GXL CONN| WIRE WIRE SORRTTIRE WIRE
8 | WHT 070-1-7_LIGHTING | 16 AWG | GXL POS COLOR LABEL GAUGE [ACKET POS COLOR LABEL GALGE (ACKERY
1| RED 0612-1 RPWR 16 AWG | GXL T
2 BLK 000-8-4 GND 16 AWG | GXL 2 YEL 051-4 RRWK LP 16 AWG | GXL
X15 3 | WHT 051-7 RRWKLP 16 AWG | GXL
SW19 :
CONN| WIRE WIRE 5
POS |COLOR| LABEL CAUGE IACKE CONN|WIRE WIRE s
POS COLOR LABEL BAUGE JACKEY
1| YEL 062-12-2_IGN 16 AWG | GXL % B 7 | BLK 000-6-23 GND 16 AWG | GXL
2 | WHT 076:8_LSICIO 16 AWG | GXL 7 | BLK 000-8-24 GND 16 AWG | GXL
3 | BIK 00072 GND 16 AWG | GXL 2 ] YEL 06225 4N G AWG | GAL 8 |WHT | 070-1-14_LIGHTING |16 AWG | GXL
4 3 _[WHT 076-7_JS C/O 16 AWG | GXL 8 |WHT| 070115 LIGHTING |16 AWG | GXL
5 [SHIELD TR 57w [ehiD 2 [WHT 065-1 LOCKOUT |16 AWG | GXL
s T RED K TR B 5 | YEL 06223 IGN 16 AWG | GXL
7T 8K o7 TET NS 5 | YEL 06224 IGN 16 AWG | GXL SW29
s 8w TSIPWR 16 WG | G 6 | WHT 065-4-2 2W STR 16 AWG | GXL
o [WiT %551 S 6 AnGi| G 7 | BLK 000-8-19 GND 16 AWG | GXL CONN| WIRE WIRE PR ip—
SHIELD| 7| BIK 000-8-20 GND 16 AWG | GXL PaS OLOH LABRL
10 CABLE 3 CAN S 18 AWG | SHLD . = i
1| RED CABLE 3 CAN HI 18 AWG |CABLE 8 [WHT| 070110 LIGHTING |16 AWG | GXL ! 741 WRRP 14 AWG | OXL
YEL 062-17_IGN 14 AWG | GXL
2 [ BK CABLESCANLD |18 AWG |cABLE 8 |WHT |  070-1-11 LIGHTING |16 AWG | GXL 2
3 | WHT 074-1 WPR 14 AWG | GXL
4 [ WhT 074-2 WPRL 14 AWG | GXL
X16 SW20 4| WHT 074-2-1 WPRL 14 AWG | GXL
5 |WHT 074-1 WPR 14 AWG | GXL
CONN| WIRE WIRE T b P GAUGE JACKET 6 | WHT 074-3 WPRH 14 AWG | GXL
el Mips GAUGE ACKET POS COLOR LABEL
LOR LABEL 3 7 | BLK 000-8-24 GND 16 AWG | GXL
1 S'é': 000-7-3 GND 16 AWG | GXL 6 [WHT 0653 4W STR 16 AWG | GXL 7 | BIK 000-8-25 GND 16 AWG | GXL
2 062-13-1 _IGN 16 AWG | GXL 9 | BLK 000-820 GND. 16 AWG | GXL 8 | WHT 070-1-15_LIGHTING |16 AWG | GXL
3 | RED 061-9 B+ 16 AWG | GXL 9 | BLK 000-821 GND 16 AWG | GXL 8 | WHT 070-1-16 LIGHTING |16 AWG | GXL
4 [ WHT 074-9 RWPR 16 AWG | GXL o
10 [WHT | 070-1-11 LIGHTING |16 AWG | GXL
5 |WHT 074-8 RWPR 14 AWG | GXL
e o e o 10 |WHT | 070112 LIGHTING |16 AWG | GXL SW30
7 11| WHT 065-2 CRB STR 16 AWG | GXL
i 12 conmlwned R GAUGE JACKET
13| WHT 065-1 LOCKOUT | 16 AWG | GXL e TwT e T TR
13| WHT 065-1-1 LOCKOUT |16 AWG | GXL
X17 ™ 2 | YEL 062-15_IGN 16 AWG | GXL
15 | WHT 065-4 2W STR 16 AWG | GXL 2 1¥E, DEZH ST IEN ABTAWS X,
CONN| WiRE WIRE GAUGE JACKET 16 | WHT 065-1-1 LOCKOUT |16 AWG | GXL 3
| Fo5 £OLO ARt 16 | WHT 06512 STRSEL |16 AWG | OXL 4 {wHT 0724 WERIL Ll R
1| WHT 06512 STRSEL |16 AWG | GXL 5 | WHT 074-4 WPR P 14 AWG | GXL
2 | YEL 062-2-2_IGN 16 AWG | GXL 6 | WHT 0745 WPR P 14 AWG | GXL
3 | WHT 070-1-2 LIGHTING __ |16 AWG | GXL SW21 7 | BLK 000-8-25 GND 16 AWG | GXL
4 | YEL 062-44_IGN 16 AWG | GXL o W e 7 | BIK 000-8-26 GND 16 AWG | GXL
e e GAUGE ACKET 8 |WHT |  0701-16 LIGHTING |16 AWG | GXL
MS290-1 ; 8 |WHT |  070-1-17 LIGHTING |16 AWG | GXL
o vt 2 | YEL 051-3 BM WK LP 16 AWG | GXL
O WRE! HRe: GAUGE DACKET i WHT 051-5 BOOM LP 16 AWG | GXL SW31
A | BLK CABLE2 CANLO |18 AWG |CABLE| 2 SONNWIRE .
B | RED CABLE 2 CAN HI 18 AWG |CABLE 5 POS COLOR LABEL GAUGE JACKET
SHIELD|
c CABLE 2 CAN S 18 AWG | SHLD B TGS T e T TWHT 074-9 RWPR 16 AWG | XL
7 | BLK 000-8-22 GND 16 AWG | GXL 2 ]YeL 062:16_ IGN FANG [ SGXL
MS290-2 8 |WHT | 070-1-12 LIGHTING |16 AWG | GXL 2 | YEL 062-16-1_IGN 14AWG ONL
I e 8 |WHT|  070-1-13 LIGHTING |16 AWG | GXL 3_[WHT 074-8 RWPR 14 AWG | GXL
GAUGE ACKET 4
POS |COLOR| LABEL 5 | YEL 062-16-1_IGN 14 AWG | GXL
A | Buic CABLE 1 CANLO 18 AWG CABLE SW26 6 | WHT 0747 R WPR 16 AWG | GXL
B S:ZDD CABLE 1 _CAN HI 18 AWG |CABLE SoRRTWRE nE 7 TBIK SR O % AWE |6k
C _[SHIELI CABLE 1 CAN S 18 AWG | SHLD POS COLOR LABEL GAMGE (IACKEY 8 |WHT | 070-1-17 LIGHTING |16 AWG | GXL
1
MS290-3 2 | YEL 051-2 FRWKLP 16 AWG | GXL
3 | WHT 051-6 FRWKLP 16 AWG | GXL X215
CONN| WIRE WIRE 4
POS |COLOR| LABEL GAUGE. IACKEY s com ‘gﬁ% pes ‘ GAUGE lJACKET
i e
7 | BLK 000-8-22 GND 16 AWG | GXL
C |SHIELD|  CABLES CANS 18 AWG | SHLD TRE REEIGND WG | GRE
X22 8 |WHT | 070113 LIGHTING |16 AWG | GXL X216
WHT E
8 070-1-14_LIGHTING | 16 AWG | GXL CONN ViR ViRE pr— lJACKE'I
CONN|WIRE WIRE CAUGE:ARES
POS COLOR LABEL 1 | RED | 061-6 BATTERY 10 AWG | GXL
1| WHT 051-6 FR WK LP 16 AWG | GXL SW32-AC
2 | BIK 00083 GND 16 AWG | GXL
CONN| WIRE WIRE
3 | WHT 051-7 RRWKLP 16 AWG | GXL POS COLOR LABEL GAUGE JACKEY X217
4 | BLK 000-8-2 GND 16 AWG | GXL A | WHT 073-6 AC 16 AWG | GXL CONN|WIRE WIRE poy——
5 | WHT 072-1 BEACONLP |16 AWG | GXL B | WHT 0735 AC 16 AWG | GXL POS COLO LABEL
6 | BLK 000-8-1 GND 16 AWG | GXL Cc | BLK 000-6-8 GND 16 AWG | GXL 1 [ Bk ] 000-5 GND | 6 AWG |EPDM

ART_1001140633_2-H

31200725 G5-18A/2505H 333



SECTION 10- ELECTRICAL

334

SW145 WH34-AC
NN i) GAUGE JACKET CONNIWIRE s OAUGEAIAGKEN
1 1| WHT 0736 AC 16 AWG | GXL
2 | YEL 062-152_IGN 16 AWG | GXL 2 |WHT| 0739 ACPRESSW |16 AWG | GXL
3 | WHT 101-1 FANCYCLE |16 AWG | GXL
4
5 | YEL 062-15-1_IGN 16 AWG | GXL
5 | YEL 062-152_IGN 16 AWG | GXL
6 | WHT 101-2 FANDEMAND |16 AWG | GXL SW33
7 | BLK 000-8-18_ GND 16 AWG | GXL o S
7 | BLK 000-8-19 GND 16 AWG | GXL ZONN | WRE ne GAUGE JIACKET
8 |WHT | _ 070-1-10 LIGHTING |16 AWG | GXL Ve Saatn 1GN e T ok
8 |WHT| _ 070-19 LIGHTING |16 AWG | GXL Wi s FoasiE e awe T oxt
3 | RED 061-8-3 FLASHER __ |16 AWG | GXL
4
5 | WHT 07141 FLASHER |16 AWG | GXL
7
X206 8 |WHT| 07018 LIGHTING |16 AWG | GXL
S R 8 va:iKT 070-1-9_LIGHTING |16 AWG | GXL

SHE M [owcpost  |elm mes jums o
A | WHT 04822 APS SIG 16 AWG | GXL
B |WHT|  0566-1 APSGND |16 AWG | GXL 17_{WHT 0715 LTRN 16 AWG | GXL
=TT T ReSer s 17| WHT 07151 _LHTRN 16 AWG | GXL
= 18 | WHT 0716 RTRN 16 AWG | GXL
= TwT T e o 18| WHT 07161 RHTRN |16 AWG | GXL
F | WHT 05862 APSGND | 16 AWG | GXL

X28
X266 CONN] WIRE: e GAUGE [IACKET

CONN|WIRE WIRE GAUGE backed o -

P05 LOLOR CABEL 1 084-3 PWR MGT XMIT_| 16 AWG | GXL
T Bk 000-8.30 GND 76 AWG | XL 2 | WHT 07161 RHTRN |16 AWG | GXL
T Bk 00088 GND 16 AWG | GXL 3 | WHT 07151 LHTRN |16 AWG | GXL

4 | WHT 07112 LHSDLP |16 AWG | GXL
5 | WHT 071-11 RHSDLP |16 AWG | GXL
6 | WHT | 071-10 LHHDLPLO |16 AWG | GXL
7 | WHT | 071-9 RHHDLPLO |16 AWG | GXL
8 | WHT | 071-8 LHHDLPHI |16 AWG | GXL
X27 9 | WHT | 0717 RHHDLPHI |16 AWG | GXL
10| WHT 0773 RHSTOP |16 AWG | GXL

CONN| WIRE WIRE = el 1| WHT 071-16_BULP 16 AWG | GXL

POSHGOLOR LABEL SAUGE: JACE 12| WHT 008-22 BULP 16 AWG | GXL
; ;:IIS 06(2;21»;6:;'” 1: :ﬁg g;t 13_| WHT | 084-4 PWR MGT RECEIVE | 16 AWG | GXL

14 | WHT 0588 APSGND | 16 AWG | GXL
3 15 | WHT 057-1 APS5V. 16 AWG | GXL
4 L 062:2 16N 16 AWG | GXL 16 | WHT 0768 _LSI CIO 16 AWG | GXL
5_TYEL 0323 1GN 16 AWG.]_cit 17| WHT 076:9_LSIOR 16 AWG | GXL
s [ YEL 96244 IGN 16:AWG | G 18_|SHIELD Lsi s 18 AWG | SHLD
7 | YEL 051-3 BMWKLP |16 AWG | GXL o 1 8w TSR W AR
el wseomns femelon] i smis wews (e or

21 | WHT 04823 IVS2 16 AWG | GXL
10 | YEL 0514 RRWKLP |16 AWG | GXL > VAT T 560 TEANE B
M| YEL 062-9 BEACON 16 AWG | GXL > T WAT S B ANG-GXC
12 | WHT 070-1-1_LIGHTING |16 AWG | GXL =
13 | WHT 076:3_F/RAUX 16 AWG | GXL o
14 | WHT 06521 CRBSIR: |16.AWG | GXL 26 | WHT 106-1 SEATSW1 |16 AWG | GXL
15 [iWHT OE531dWSTR __[16:AWGT] GXL 27 | WHT 107-1 SEATSW2 |16 AWG | GXL
16| WHT 052-1 HORN 16 AWG | GXL 25 TWHT R E T T
17 | WHT 0483 IGNS 16 AWG | GXL =
18 | BLK CABLE2 CANLO |18 AWG [CABLE = TRED TR NG R
19 | WHT | 048-9 FUELSENSE |16 AWG | GXL T T EANGIoxT

20 | RED CABLE2 CANHI |18 AWG |CABLE|
21 [SHIELD| _ CABLE2 CANS 18 AWG | SHLD
22 | WHT 1011 FANCYCLE |16 AWG | GXL
23 | WHT | 101-2 FANDEMAND |16 AWG | GXL
24 | WHT 007-1 FNRF 16 AWG | GXL
25 | WHT 008-1 FNRR 16 AWG | GXL X166
26 | WHT | 0764 SWQKCPLR |16 AWG | GXL CONN| WIRE WIRE orvoe Inored
27 | WHT | 076-5 SWQKCPLR |16 AWG | GXL POS COLOR LABEL
28 | WHT 00822 BULP 16 AWG | GXL 1| YEL 062-13-3_IGN 16 AWG | GXL
29 | WHT 073-9 AC PRES SW 16 AWG | GXL 2 | WHT 106-1 SEAT SW 1 16 AWG | GXL
30 | RED 061-2 RR PWR 16 AWG | GXL 3 | YEL 062-13-2_IGN 16 AWG | GXL
31 4 | WHT 107-1 SEATSW2 |16 AWG | GXL

G5-18A/2505H

SN35
1 [ YEL 062-24_IGN 16 AWG | GXL
2 | WHT 07724 PKBRK 16 AWG | GXL
3 | WHT 07712 PKBRK 16 AWG | GXL
HV36
O e e GAUGE JACKET
1| WHT 077-1-1_PKBRK 16 AWG | GXL
2 | BLK 000-8-30 GND 16 AWG | GXL
WH34-F
el At e GAUGE ACKET
1 [ WHT 0731 FANH 14 AWG | GXL
2 [ BK 000-7-1 GND 14 AWG | GXL
3 [WHT 0733 FANL 14 AWG | GXL
4 [ wHT 0732 FANM 14 AWG | GXL
SW24
g R GAUGE ACKET
1
2 | YEL 062-9 BEACON 16 AWG | GXL
3 | WHT 072-1 BEACONLP |16 AWG | GXL
4
5
6
7 | BLK 000-8-29 GND 16 AWG | GXL
8 |WHT | 07017 LIGHTING |16 AWG | GXL
8 |WHT | 07018 LIGHTING |16 AWG | GXL
SW25
CoNNwIRe ] e GAUGE JACKET
1
2 | YEL 0623 IGN 16 AWG | GXL
2 | YEL 06231 _IGN 16 AWG | GXL
3 | WHT 0763 FIRAUX 16 AWG | GXL
4
5
6
7 | BLK 000-828 GND 16 AWG | GXL
7 | BLK 000-829 GND 16 AWG | GXL
8

ART_1001140633_3-H

31200725



SECTION10- ELECTRICAL

FC343 X159
(s:gg?g%%ré PéxERTTA :iugNBE% - 1001080763 CONNECTOR PART NUMBER: 4460761
CONN| WIRE WIRE TERMINAL

CONN | WRE WIRE onuce | soer | TERMINAL o POS | COLOR LABEL GAUGE | MOET) ey o
POS | COLOR LABEL PIN 1 YEL 06214 IGN 16 AWG | GXL 4460267 FC343 (F24_A)
F21_ A | YEL 062-11 IGN 16 AWG | GXL | 1001116710 SW33 (1) 9 WHT | 0844 PWRMGTRECEIVE |16 AWG | GXL 4460267 X28 (13)
F21.B | YEL 062-101__IGN 16 AWG | GXL | 1001116712 $214 (2) 3 | WHT 0843 PWRMGTXMT |16 AWG | OXL | 4460267 X28 (1)
F21 B | YEL 062-10-2_IGN 16 AWG | GXL | 1001116712 | FC343 (F22_B) 2 | BIK 00089 GND 16 AWG | GXL | 4460705 SW08 (7)
F22 A | YEL 06212 IGN 16 AWG | GXL | 1001116712 SW01 (2)

F22 B | YEL 062-10-2__IGN 16 AWG | GXL | 1001116710 | FC343 (F21_B)

F23 A | YEL 06213 _IGN 16 AWG | GXL | 1001116710 $270 (2)

F23 B | YEL 062103 IGN 16 AWG | GXL | 1001116712 $214(2)

F23 B | YEL 062104 IGN 16 AWG | GXL | 1001116712 | FC343 (F24_B) X341

F24 A | YEL 062-14__IGN 16 AWG | GXL | 1001116712 X159 (1) -

F24 B | YEL 062-104_ IGN 16 AWG | GXL | 1001116710 | FC343 (F23_B) :;:':E;;(E)R EARY, NUMS;::E 2460019 CTTIYE

F25 A | YEL 06215 IGN 16 AWG | GXL | 1001116710 SW30 (2) POS | COLOR LABEL GAUGE | JACKET PIN TO
F258 | YEL 062-105__IGN 16_AWG | GXL | 1001116710 S214(2) 1 | BIK 00015 GND 16 AWG | GXL NA FC343 (R13_85)
F26 A | YEL 06216 IGN 14 AWG | GXL | 1001116711 SW31(2) T T8Ik 00016 GND 16 AWG | GXL NA FC343 (R14_85)
F26 B | YEL 062106 IGN 14 AWG [ GXL | 1001116711 S214 (2) =
F27 A | YEL 062-17__IGN 14 AWG | GXL | 1001116711 SW29 (2)

F27.B | YEL 062-10-7__IGN 14 AWG | GXL | 1001116711 $214 (2)

F28 A | YEL 06218 IGN 12 AWG | GXL | 1001116712 SW32-F (B)

F28 B | YEL 062-108 _IGN 12 AWG | GXL | 1001116712 $214 (2) X342

:222—‘; CONNECTOR PART NUMBER: 4460043

Fa0A CP%NSN cvélfga &';5_ GAUGE WOET TER%NAL 10
F30.B 1 = FUSE LINK 16 AWG | FUSIBLE LINK NA 5345 (2)
F31_A | WHT 0717 RHHDLPHI 16 AWG | GXL | 1001116710 X28 (9)

F31. B | WHT 07131 HOLPHI 16 AWG | GXL | 1001116712 | FC343 (F32_B)

F31.B | WHT 0717 HDLP HI 16 AWG | GXL | 1001116712 | FC343 (R14_87)

F32_ A | WHT 0714 LHHDLPHI 16 AWG | GXL | 1001116710 X28 (8)

F32 B | WHT 07131 HOLPHI 16 AWG | GXL | 1001116712 | FC343 (F31_B)

F32.B | WHT 071-33 _ HOLPHI 16 AWG | GXL | 1001116712 LB325 (2A)

F33 A | WHT 0719 RHHDLPLO 16 AWG | GXL | 1001116710 X28 (7)

F33 8 | WHT 07121 __HDLPLO 16 AWG | GXL | 1001116712 | FC343 (F34_B)

F33 B | WHT 0719 HDLPLO 16 AWG | GXL | 1001116712 | FC343 (R13_87)

F34 A | WHT 071-10__LHHDLPLO 16 AWG | GXL | 1001116710 X28 (6)

F34 B | WHT 07121 HDLPLO 16 AWG | GXL | 1001116710 | FC343 (F33_B)

F35 A | WHT 071-11__RHSDLP 16 AWG | GXL | 1001116710 X28 (5)

F35 8 | WHT 07113 LIGHTING 16 AWG | GXL | 1001116710 $213(2)

F36_A | WHT 07112 LHSDLP 16 AWG | GXL | 1001116710 X28 (4)

F36_B | WHT 07114 LIGHTING 16 AWG | GXL | 1001116710 S213(2)

F37_ A | RED 0617 B+ 16 AWG | GXL | 1001116710 SW14 (2)

F37.B | RED 06161 B+ 16 AWG | GXL | 1001116710 $212(2)

F38_A | RED 0618 B 16 AWG | GXL | 1001116710 S67 (2)

F38 B | RED 0618 B+ 12 AWG | GXL | 1001116712 $345 (1)

F39 A | RED 0619 B+ 16 AWG | GXL | 1001116710 X16 (3)

F39 B | RED 06163 B+ 16 AWG | GXL | 1001116710 $212(2)

F40_A | WHT 0735 AC 16 AWG | GXL | 1001116710 SW32-AC (B)

F40_B | WHT 0734 AC 16 AWG | GXL | 1001116710 SW32-F (C)

F41_A

F418

F42_A

F42. B

R11.30 | WHT 0482 PKBRKRLY 16 AWG | GXL | 1001116710 SW10 (5)

R11_85 | WHT 0772 PKBRK 16 AWG | GXL | 1001116712 S204 (2)

R11_85 | WHT 07721 STENABLE |16 AWG | GXL | 1001116712 SW08 (3)

R11._86 | BLK 00075 GND 16 AWG | GXL | 1001116710 | FC343 (X1_31)

R11_87 | WHT 0483 IGNS 16 AWG | GXL | 1001116710 X27 (17)
R11_87a

R12.30 | BLK 000813 GND 16 AWG | GXL | 1001116710 SWO08 (5)

R12_85 | WHT 07723 PKBRK 16 AWG | GXL | 1001116710 S204 (2)

R12.86 | BLK 000817 _GND 16 AWG | GXL | 1001116710 SWO5 (7)

R12_87 | WHT 07725 PKBRKIND |16 AWG | GXL | 1001116710 SWO08 (6)
R12_87a

R13_30 | RED 061621 B+ 16 AWG | GXL | 1001116710 $340 (2)

R13.85 | BLK 000-15_GND 16 AWG | GXL | 1001116710 X341 (1)

R13_86 | WHT 0712__HDLPLO 16 AWG | GXL | 1001116710 SW14 (3)

R13_87 | WHT 0719 HDLPLO 16 AWG | GXL | 1001116710 | FC343 (F33_B)
R13_87a

R14_30 | RED 061622 B+ 16 AWG | GXL | 1001116710 $340 (2)

R14_85 | BLK 000-16_GND 16 AWG | GXL | 1001116710 X341 (1)

R14_86 | WHT 0713 HDLPHI 16 AWG | GXL | 1001116710 SW14 (4)

R14_87 | WHT 0717 HDLPHI 16 AWG | GXL | 1001116710 | FC343 (F31_B)
R14_87a

X1_31 | BK 000-74__GND 16 AWG | GXL | 1001116735 $220 (1)

X131 | BK 00075 GND 16 AWG | GXL | 1001116735 | FC343 (R11_86)

X1_49 | WHT 07113 FLASHER 16 AWG | GXL | 4460419 SW33 (2)

X1_49a | WHT 0714 TRNPWR 16 AWG | GXL | 1001116735 SW14(7)

X1_49a | WHT 07141 FLASHER 16 AWG | GXL | 1001116735 SW33 (5)

X1_C1

X1_C2 | WHT 07115 FLASHER 16 AWG | GXL | 1001116735 LB326 (1A)

ART_1001140633_4-H

31200725 G5-18A/2505H 335



SECTION 10- ELECTRICAL

FIGURE 10-10. CAB HARNESS (Prior to SN 0160076806, Excluding 0160076010,0160076011 and

336

0160076012)
ITEM PART NUMBER QTY DESCRIPTION REV
1001140633 1 CAB HARNESS, (includes all items) H
1 4460019 1 RING TERMINAL, 3/8, 10-12 AWG
2 8220115 1 RING TERMINAL, 3/8, 6 AWG
3 1001117106 1 RING TERMINAL, 1/4, 8 AWG
4 4460043 1 RING TERMINAL, 1/4
5 1001116920 1 CONNECTOR
5 4640464 29 TERMINAL
5 4460466 2 PLUG
6 1001121961 1 CONNECTOR
6 4460465 28 TERMINAL
6 4460466 3 PLUG
7 1001230931 1 CONNECTOR
7 1001116748 5 TERMINAL
7 1001116751 1 TERMINAL, CAVITY PLUG
8 1001103012 1 CONNECTOR
8 1001116698 2 PLUG
8 1001107854 2 TERMINAL
8 1001104498 2 SEAL
9 1001127066 1 CONNECTOR
9 1001118385 5 TERMINAL
10 4460994 1 CONNECTOR
10 1001118385 3 TERMINAL
11 4460994 1 CONNECTOR
11 1001118385 2 TERMINAL
12 4460536 1 CONNECTOR
12 1001116815 1 CONNECTOR
12 4640464 2 TERMINAL
12 4460466 1 PLUG
12 1001116815 1 RECEPTICAL
13 1001117081 1 CONNECTOR
13 1001118385 4 TERMINAL
13 1001116723 4 TERMINAL
14 1001117081 1 CONNECTOR
14 1001118385 3 TERMINAL
14 1001116723 8 TERMINAL
15 1001117081 1 CONNECTOR
15 1001118385 1 TERMINAL
15 1001116723 6 TERMINAL
16 4460894 1 CONNECTOR
16 4460465 5 TERMINAL
16 4460466 1 TERMINAL
17 4460930 1 CONNECTOR
17 4460465 8 TERMINAL
18 1001117119 1 CONNECTOR
18 1001118385 1 TERMINAL
18 1001116723 5 TERMINAL
20 4460894 1 CONNECTOR
20 4460465 3 TERMINAL
20 4460466 3 PLUG
Gb5-18A/2505H 31200725



SECTION10- ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
21 4460872 1 CONNECTOR
21 4460871 13 TERMINAL
21 4460905 2 PLUG
22 1001117119 1 CONNECTOR
22 1001118385 2 TERMINAL
22 1001116723 3 TERMINAL
24 1001116812 1 CONNECTOR
24 4460945 1 TERMINAL
24 4460465 3 TERMINAL
24 4460945 1 CONNECTOR
25 1001116812 1 CONNECTOR
25 4460465 3 TERMINAL
26 4460539 1 CONNECTOR
26 4460465 3 TERMINAL
27 4460851 1 CONNCTOR
27 4460465 4 TERMINA
27 4460942 2 TERMINAL
27 4460466 2 PLUG
28 4460933 1 CONNECTOR
28 4460465 11 TERMINAL
28 4460466 1 PLUG
29 4460894 1 CONNECTOR
29 4460465 6 TERMINAL
30 4460884 1 CONNECTOR
30 4460465 4 TERMINAL
31 1001117081 1 CONNECTOR
31 1001118385 2 TERMINAL
31 1001116723 4 TERMINAL
33 4460761 1 CONNECTOR
33 4460267 3 TERMINAL
33 4460705 1 TERMINAL
34 4460994 1 CONNECTOR
34 1001118385 2 TERMINAL
35 1001117081 1 CONNECTOR
35 1001118385 4 TERMINAL
35 1001116723 6 TERMINAL
36 1001117082 1 CONNECTOR
36 1001118385 3 TERMINAL
36 1001116723 8 TERMINAL
37 1001117081 1 CONNECTOR
37 1001118385 2 TERMINAL
37 1001116723 4 TERMINAL
38 1001117081 1 CONNECTOR
38 1001118385 2 TERMINAL
38 1001116723 4 TERMINAL
39 1001117081 1 CONNECTOR
39 1001118385 2 TERMINAL
39 1001116723 4 TERMINAL
40 1001117081 1 CONNECTOR
40 1001118385 5 TERMINAL
40 1001116723 6 TERMINAL

31200725 G5-18A/2505H 337



SECTION 10- ELECTRICAL

338

ITEM PART NUMBER QTY DESCRIPTION REV
41 1001117081 1 CONNECTOR
41 1001118385 4 TERMINAL
41 1001116723 6 TERMINAL
42 1001117081 1 CONNECTOR
42 1001118385 6 TERMINAL
42 1001116723 2 TERMINAL
43 1001117059 1 CONNECTOR
43 1001116736 3 TERMINAL
44 1001117080 1 CONNECTOR
44 1001116723 5 TERMINAL
45 1001117079 1 CONNECTOR
45 1001118385 4 TERMINAL
45 1001116723 8 TERMINAL
46 1001117081 1 CONNECTOR
46 1001118385 1 TERMINAL
46 1001116723 4 TERMINAL
47 1001117081 1 CONNECTOR
47 1001118385 3 TERMINAL
a7 1001116723 2 TERMINAL
48 1001117081 1 CONNECTOR
48 1001118385 3 TERMINAL
48 1001116723 6 TERMINAL
49 4460884 1 CONNECTOR
49 4460465 4 TERMINAL
50 4460994 1 CONNECTOR
50 1001118385 2 TERMINAL
51 1001118385 1 CONNECTOR
51 4460268 4 TERMINAL
52 4461262 1 CONNECTOR
52 1001107854 3 TERMINAL
52 1001104498 1 SEAL
53 4460891 1 CONNECTOR
53 4460465 2 TERMINAL
54 4460043 1 RING TERMINAL, 1/4
55 4460019 1 RING TERMINAL, 3/8
56 1001080763 1 CONNECTOR
56 1001116710 37 TERMINAL
56 1001116712 17 TERMINAL
56 1001116711 4 TERMINAL
56 1001116735 5 TERMINAL
56 4460419 1 TERMINAL
56 80983191 1 FUSE, 10AMP
56 8229242 1 FUSE, 5AMP
56 80983191 2 FUSE, 10AMP
56 8229242 1 FUSE, 5AMP
56 8229244 1 FUSE, 15AMP
56 8229246 2 FUSE, 20AMP
56 8229245 1 FUSE, 30AMP
56 8229243 6 FUSE, 7.5AMP
56 8229244 3 FUSE, 15AMP
56 1001095704 4 FUSE, 35AMP

G5-18A/2505H

31200725



SECTION10- ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
56 1001100781 1 FUSE, 10AMP

31200725 G5-18A/2505H 339



SECTION 10- ELECTRICAL

FIGURE 10-11. CAB HARNESS (SN 0160076806 to Present, Including 0160076010, 0160076011 and
160076012)

48 |
(MS290-3) |

DETAILA

45
46
(Ms290-2)
79
80
81
23 s (LB326) 82
24 : B
(X22)

84 86
44
4’//{/& (GD167) g7 co

(LB325) 69 65

/7 70 66
( (swo1) 67
/!% (SW08)

71
72
73
74 (SWo9)
) 75
X4 swie) 76
? N (SW10)
61
62
63 (WH13-R)

64
57 (wH13-F)
58

(SN11)

ART_1001208593_1-G

340 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

gy 1A

125 132 135

122 126 133 136

123 127 W24) )
124 (sW25)

(SW33)

120

118 121
15 119 sw3zeR)

109 116 (sw37e-ac)
103 110 o)
97 104 111 /»‘r /j
94 98 105 (SW29) g, 7 ”
o5 99 (SW26) J g
96 (SW20) /,)///'\
92 (swi9) } :

128
106 112 129

N
100 107 113 (X384)
. 101 108 (i)
z 4 103, SWaa!
(Sw21)
=]
NZ
137
138
(X166)

139
140

151 152
(x397) (X396)

ART_1001208593_2-G

31200725 G5-18A/2505H 341



SECTION 10- ELECTRICAL

FIGURE 10-11. CAB HARNESS (SN 0160076806 to Present, Including 0160076010, 0160076011 and

342

160076012)
ITEM PART NUMBER QTY DESCRIPTION REV
1001208593 Ref Cab Harness G
1 4460019 1 Terminal Ring
2 8220115 1 Terminal Ring
3 1001117106 1 Terminal Ring
4 4460043 1 Terminal RIng
5 1001117064 NLA Connector, (no longer available, use 1001230931 for replacement)
5 1001230931 1 Connector
6 91554014 NLA Terminal, (no longer available, use 1001116748 for replacement)
6 1001116748 5 Terminal
7 1001128128 1 Plug
8 1001111961 1 Connector
9 4460465 28 Terminal
10 4460466 3 Plug
11 1001116920 1 Connector
12 4460464 29 Terminal
13 4460466 2 Plug
14 4460851 1 Connector
15 4460465 4 Terminal
16 4460942 2 Terminal
17 4460466 2 Plug
18 4460933 1 Connector
19 4460465 11 Terminal
20 4460466 1 Plug
21 4460884 1 Connector
22 4460465 4 Terminal
23 4460894 1 Connector
24 4460465 6 Terminal
25 4460894 1 Connector
26 4460465 3 Terminal
27 4460466 3 Plug
28 1001080763 1 Connector
29 1001116710 30 Terminal
30 1001116712 16 Terminal
31 1001116711 4 Terminal
32 1001116735 5 Terminal
33 4460419 1 Terminal
34 80983191 3 Fuse, 10 AMP
35 8229242 2 Fuse, 5 AMP
36 8229244 4 Fuse, 15 AMP
37 8229246 2 Fuse, 20 AMP
38 8229245 1 Fuse, 30 AMP
39 8229243 6 Fuse, 7.5 AMP
40 1001095704 2 Realy, 35 AMP
41 1001100781 1 Realy, 10 AMP
42 1001116812 1 Connector
43 4460945 1 Terminal, 3 Way "T" Receptacle
44 4460465 3 Terminal
45 4460539 1 Connector
46 4460465 3 Terminal
G5-18A/2505H 31200725



SECTION10- ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
47 1001116812 1 Connector
48 4460465 3 Terminal
49 1001117081 1 Connector
50 1001118385 2 Terminal
51 1001116723 4 Terminal
52 4460761 1 Connector
53 4460267 3 Terminal
54 4460705 2 Terminal
55 1001103012 1 Connector
56 1001107854 2 Terminal
57 1001116698 2 Plug
58 1001104498 2 Seal
59 1001127066 1 Connector
60 1001118385 4 Terminal
61 4460994 1 Connector
62 1001118385 2 Terminal
63 4460994 1 Connector
64 1001118385 3 Terminal
65 1001117081 1 Connector
66 1001118385 3 Terminal
67 1001116723 8 Terminal
68 1001117081 1 Connector
69 1001116723 6 Terminal
70 1001118385 1 Terminal
71 1001117081 1 Connector
72 1001118385 4 Terminal
73 1001116723 4 Terminal
74 4460894 1 Connector
75 4460465 5 Terminal
76 4460466 1 Plug
77 4460930 1 Connector
78 4460465 8 Terminal
79 1001117119 1 Connector
80 1001118385 2 Terminal
81 1001116723 4 Terminal
82 4460872 1 Connector
83 4460871 13 Terminal
84 4460905 2 Plug
85 1001117119 1 Connector
86 1001116723 6 Terminal
87 1001118385 1 Terminal
88 4460536 1 Connector
89 1001116815 1 Terminal
90 4460464 2 Terminal
91 4460466 1 Terminal
92 4460994 1 Connector
93 1001118385 2 Terminal
94 1001117081 1 Connector
95 1001118385 4 Terminal
96 1001116723 6 Terminal
97 1001117082 1 Connector

31200725 G5-18A/2505H 343



SECTION 10- ELECTRICAL

344

ITEM PART NUMBER QTY DESCRIPTION REV
98 1001118385 3 Terminal
929 1001116723 8 Terminal

100 1001117081 1 Connector
101 1001118385 2 Terminal
102 1001116723 4 Terminal
103 1001117081 1 Connector
104 1001118385 2 Terminal
105 1001116723 4 Terminal
106 1001117081 1 Connector
107 1001118385 2 Terminal
108 1001116723 4 Terminal
109 1001117081 1 Connector
110 1001118385 5 Terminal
111 1001116723 6 Terminal
112 1001117081 1 Connector
113 1001118385 4 Terminal
114 1001116723 6 Terminal
115 1001117081 1 Connector
116 1001118385 6 Terminal
117 1001116723 2 Terminal
118 1001117059 1 Connector
119 1001116736 3 Terminal
120 1001117080 1 Connector
121 1001116723 5 Terminal
122 1001117079 1 Connector
123 1001118385 4 Terminal
124 1001116723 8 Terminal
125 1001117081 1 Connector
126 1001116723 4 Terminal
127 1001118385 1 Terminal
128 4460459 1 Connector
129 4460457 3 Terminal
130 2400060 1 Fuse Holder
131 1001117081 1 Connector
132 1001118385 3 Terminal
133 1001116723 2 Terminal
134 1001117081 1 Connector
135 1001118385 3 Terminal
136 1001116723 6 Terminal
137 4460884 1 Connector
138 4460465 4 Terminal
139 80963062 1 Connector
140 4460475 4 Terminal
141 1001197624 1 Connector
142 1001197714 3 Terminal
143 4460891 1 Connector
144 4460897 1 Terminal
145 4460465 2 Terminal
146 4461262 1 Connector
147 1001107854 3 Terminal
148 1001104498 3 Seal
G5-18A/2505H 31200725



SECTION10- ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
149 4460891 1 Connector
150 4460465 2 Terminal
151 8220051 1 Connector
152 8220051 1 Connector
153 4460897 1 Connector
154 1001218381 1 Resistor
155 1001135350 1 Cap
156 4460464 2 Plug
157 3990013 1 Diode, 4 AMP
158 3990013 1 Diode, 4 AMP
159 4460043 1 Terminal RIng

31200725 G5-18A/2505H 345



SECTION10- ELECTRICAL
FIGURE 10-12. CAB ROOF HARNESS

346

X298

GOl e b GAUGE  [JACKET
1 YEL. 062-12-2 IGN 16 AWG GXL
2 | WHT 076:8_LSIC/O 16 AWG | GXL
3 BLK 000-7-2 GND 16 AWG GXL
4
5 SHIELD LSl S 18 AWG SHLD
6 | ReD LSICABLE 1 18 ANG | CABLE
7 BLK LSI CABLE 2 18 AWG CABLE
8 BLU LSI CABLE PWR 18 AWG CABLE
9 | WHT 0851 _LSILP 16 AWG | GXL
10| SHIELD CABLE 12 CANS 18 ANG | SHLD
1 | RED CABLE 12 CAN HI 18 ANG | CABLE
12 BLK CABLE 12 CAN LO 18 AWG CABLE

GD237

[t Bt ne GAUGE  |[JACKET
1 | YEL 062122 IGN 16 AWG | OXL
2 | BLK 00076 GND 16 AWG | OXL
3 | WHT 076-8_LsICIO 16 AWG | GXL
4 | ReD LSI CABLE 1 18 AWG | CABLE
5 | BIK LSI CABLE 2 18 AWG | CABLE
6 | BLU LSI CABLE PWR 18 AWG | CABLE
7 | RED CABLE 12 CAN HI 18 AWG | CABLE
8 | BLK CABLE 12 CANLO 18 ANG | CABLE
NC | SHIELD CABLE 12 CANS 18 AWG | SHLD

LB238+
CONN| WIRE WIRE
POS | COLOR LABEL | GAUGE “'ACKET
1| WHT | 085-1_LSILP [ 16 AW | ox.
MS243+
CONN| WIRE WIRE
LB238- POS COLOR| LABEL | GAlGE |J"C'<ET
1| WHT | 052-3 SPEAKER+ 16 AawG | oxt
1 [ BK | 000-7-10 GND [16awGe | oxu
MS243-
CONN| WIRE WIRE
WH241-P POS | COLOR LABEL | GAUGE |”‘CKET
1 | BLK 058-1 SPEAKER- 16 AWG | GXL
|_5233+3 C%NSNI Bt | WIBE | GAUGE ‘JALKEI [ l | |
1| WHT | 074-9 RWPR [1aawe | oxu
WH240-W
WH241-W CONN| WIRE WIRE
POS COLOR| LABEL GAUGE |""°KET
CONN| e VIRE | GAUGE ‘JACKET 1 | WHT | 07482 ROOFWPR | 14 AWG | GXL
1| WHT | 074-8-1 REAR WPR [ 1aavGe | oxu
WH241-G GHeEHE
CONN|  WIRE WIRE CF%'\‘lecvéToER| LABEL GAUGE |J"CKET
POS l COLOR I LABEL I SaucE ["ACKET
T e ] e e me o 1| BK | 000-6-7 GND [ 1aawG | oxL
MS242-GRY MS244+
CONN| WIRE WIRE
1 1| WHT | 052-4 SPEAKER+ [ 16 AawG | oxu
2
3
4 RED 061-9 PWR 16 AWG GXL MS244-
5
ONN| WIRE WIRE
6 POS | COLOR ‘ LABEL l GICE IJACKET
; ;ﬁt 006010'_17{'91 G'sg :: :x‘é g:t 1| BK | 058-2 SPEAKER- [16awG | oxu
x223 1
X223 MS242-BRN LB239
CONN| WIRE WIRE
CONN R e GAUGE  |JACKET| |G| WIRE ne GAUGE  [JACKET|| POS | COLOR LABEL GAUGE: |JACKET
1 | BIK 000-7-3 GND 16 AWG GXL 1 1
> Ve T G Bawe TEa I & 2 | YEL 062-13-2_IGN 16 AWG | GXL
3 | RED 061-0 PWR 16AWG | GXL || 3 | BIK 0582 SPEAKER- 16 AWG | GXL
4 | WHT 0749 RWPR 14 AWG | GXL || 4 | WHT 052-4 SPEAKER+ 16 AWG | GXL
5 | WHT 0748 RWPR 14AWG | OXL || 5 | BIK 058-1 SPEAKER- 16 AWG | GXL LB239-G
6 | BIK 00064 GND 14 AWG | GXL || 6 | WHT 052-3 SPEAKER+ 16 AWG | GXL |[Gonn] WIRE WiE
7 7 POS COLOR| LABEL CAUGE: | JACKEY
8 8 1 [ Bk | 000-7-8 GND | 16 AWG GXL
PY9060

G5-18A/2505H

31200725



SECTION10- ELECTRICAL

FIGURE 10-12. CAB ROOF HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001142010 1 CAB ROOF HARNESS, (includes all items) C
1 1001116813 1 CONNECTOR
1 91503106 1 WEDGE LOCK
1 4460464 3 TERMINAL
1 4460941 3 TERMINAL
1 4460466 2 PLUG
2 4460970 1 CONNECTOR
2 80363179 1 WEDGE LOCK
2 4460464 11 TERMINAL
2 4460466 1 PLUG
3 1001118387 1 TERMINAL
4 1001118387 1 TERMINAL
5 4460930 1 CONNECTOR
5 80604025 1 WEDGE LOCK
5 4460465 9 TERMINAL
6 4460994 1 CONNECTOR
6 1001118385 1 TERMINAL
7 4460260 1 CONNECTOR
7 4460259 1 TERMINAL
8 1001116984 1 CONNECTOR
8 1001116710 4 TERMINAL
9 1001116985 1 CONNECTOR
9 1001116710 3 TERMINAL
10 4460260 1 CONNECTOR
10 4460259 1 TERMINAL
11 8220007 1 RING TERMINAL
12 1001116982 1 CONNECTOR
12 1001118379 1 TERMINAL
13 1001117002 1 CONNECTOR
13 1001116705 1 TERMINAL
14 4460260 1 Connector
14 4460259 1 TERMINAL
15 4460260 1 CONNECTOR
15 4460259 1 TERMINAL
16 8220007 1 RING TERMINAL
17 1001117002 1 CONNECTOR
17 1001116705 1 TERMINAL
18 1001116982 1 CONNECTOR
18 1001118379 1 TERMINAL
31200725 G5-18A/2505H 347



SECTION 10- ELECTRICAL

FIGURE 10-13. ROOF WORKLIGHT HARNESS

OPEN CAB
TO FRONT RIGHT WORKLIGHT
2 LB105
LB105 CONN|  WIRE
POS |DESIGNATIONCOLOR GAUGE | TVPE
FRONT OF 1 | 051-6-1 BLU | 16 AWG| GXL
CAB 2 | 000-8-27 BLK | 16 AWG| GXL
\ TO BEACON LIGHT
CONN| _ WIRE
2 POS |DESIGNATIONPOLOR GAUGE | TVPE
LB106 1| o721 BLU [ 16 AWG| GXL
2 | 000-8-1 BLK |16 AWG| GXL
TO REAR LEFT WORKLIGHT
CONN|  WIRE
X22 POS |DESIGNATIONFOLOR GAUGE | TVPE
1| 05172 BLU [ 16 AWG| GXL
2 | 000-8-30 BLK |16 AWG| GXL
1 TO CAB HARNESS
TO FRONT LEFT WORKLIGHT O pESIaN = ONCOLOR GAUGE | TYPE
LB106 1| 0516 BLU [ 16 AWG| GXL
CONN| WIRE 2 | 000-83 BLK |16 AWG| GXL
POS |DESIGNATIONCOLOR GAUGE | TYPE 3 | 0517 BLU [ 16 AWG| GXL
1 | 05162 BLU [ 16 AWG| GXL 4 | o000-82 BLK |16 AWG| GXL
2 | 000-8-28 BLK | 16 AWG| GXL 5 | 0721 BLU | 16 AWG| GXL
6 | 000-8-1 BLK | 16 AWG| GXL
TO REAR RIGHT WORKLIGHT
CONN| _ WIRE
POS |DESIGNATIONCOLOR GAUGE | TYPE
1| 05171 BLU |16 AWG| GXL
2 | 000-8-29 BLK | 16 AWG| GXL
ENCLOSED CAB
102
X105
FR%I}\EOF TO FRONT RIGHT WORKLIGHT
v\ X105
CONN|  WIRE
ey T1oNCOLOR GAUGE | TVPE
1| 05161 BLU | 16 AWG| GXL
102 2 | 000-827 BLK | 16 AWG| GXL
X1 06 TO REAR LEFT WORKLIGHT
CONN|  WIRE
X104 b B 1oNCOLOR GAUGE | TYPE
1| 05172 BLU | 16 AWG| GXL
X22 MS109 / 2 | 000-8-30 BLK | 16 AWG| GXL
1 02 TO FRONT LEFT WORKLIGHT
101 \ \ e X106
CONN|  WIRE
N— 208 ATIONCOLOR GAUGE | TYPE
1| 05162 BLU [ 16 AWG| GXL
TO REAR RIGHT WORKLIGHT 2 000-8-28 BLK | 16 AWG| GXL
CONN|  WIRE YO CAB
o8 IDESIGNATIONCOLOR GAUGE |TYPE 102 X22
1| 05171 BLU | 16 AWG| GXL SONN—WiRE
2 | 000-829 BLK | 16 AWG| GXL POS TioNPOLOH GAUGE | TYPE
1 |o516 BLU | 16 AWG| GXL
O BEACON LIGHT 2 | 00083 BLK [ 16 AWG| GXL
MS109 3 [ 0517 BLU | 16 AWG| GXL
CONN|  WIRE 4 | o000-82 BLK [ 16 AWG| GXL
COLOR GAUGE |TVPE
POS L TION 5 | 0721 BLU [ 16 AWG| GXL
1| o721 BLU | 16 AWG| GXL 6 | 000-8-1 BLK |16 AWG| GXL
2 | 000-8-1 BLK | 16 AWG| GXL
PAL6070

348

G5-18A/2505H




SECTION10- ELECTRICAL

FIGURE 10-13. ROOF WORKLIGHT HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001111156 1 ROOF WORKLIGHT HARNESS, (open cab, if equipped), (includes C
items 1 thru 4)
1 4460899 1 CONNECTOR, (includes wedgelock)
1 80604022 1 WEDGE LOCK
1 4460464 6 TERMINAL
2 4461115 2 CONNECTOR
2 1001103564 2 WEDGE LOCK
2 4460746 4 TERMINAL
2 4460458 4 SEAL
3 4460891 2 CONNECTOR, (includes wedgelock)
3 80604018 2 WEDGE LOCK
3 4460465 4 TERMINAL
4 4460994 1 CONNECTOR
4 1001104519 2 TERMINAL
1001109566 1 ROOF WORKLIGHT HARNESS, (enclosedcab, if equipped), B
(includes items 101 thru 103)
101 4460899 1 CONNECTOR, (includes wedgelock)
101 80604022 1 WEDGE LOCK
101 4460464 6 TERMINAL
102 4460891 4 CONNECTOR, (includes wedge lock)
102 80604018 4 WEDGE LOCK
102 4460465 16 TERMINAL
103 4460994 1 CONNECTOR
103 1001104519 2 TERMINAL

31200725 G5-18A/2505H 349



SECTION 10- ELECTRICAL

FIGURE 10-14. BOOM WORKLIGHT HARNESS

P
,’::i::::j:;i:::I;rt%{

] \‘3
4

PAL4681

350 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

FIGURE 10-14. BOOM WORKLIGHT HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001080656 1 BOOM WORKLIGHT HARNESS, (includes all items) C
1 4460897 1 CONNECTOR
2 80604017 1 WEDGE LOCK
3 4461115 2 CONNECTOR
4 1001103564 2 TERMINAL

31200725 G5-18A/2505H 351



SECTION 10- ELECTRICAL

FIGURE 10-15. BEACON WORKLIGHT HARNESS

POS DESIGNATION
1 072-1 BLU | 16 AWG| GXL

[\J/ 2 | 000-8-1 BLK | 16 AWG| GXL

MS157 MS157
CONN\ _ WIRE 01 0R GAUGE |TYPE

\

[
CONN WIRE
1
16 AWG
16 AWG

352 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

FIGURE 10-15. BEACON WORKLIGHT HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001110723 1 BEACON WORKLIGHT HARNESS, (includes all items) B
1 4460899 1 CONNECTOR
1 91503104 1 WEDGE LOCK
1 4460466 4 PLUG
1 4460464 2 TERMINAL
2 4460994 1 CONNECTOR
2 1001104519 2 TERMINAL

31200725 G5-18A/2505H 353



SECTION 10- ELECTRICAL

FIGURE 10-16. BOOM AUX HARNESS

NN

-

Sew

ART_1001080397-8

354 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

FIGURE 10-16. BOOM AUX HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001080397 1 BOOM AUX HARNESS, (includes all items) B
1 2820171 0.25 ft HEAT SHRINK, INSULATE
2 4460464 4 TERMINAL
3 4460465 2 TERMINAL
4 4460891 1 CONNECTOR
5 4923141 34.83 ft WIRE, 4 CONDUCTOR 16 GA CABLE
6 1001220853 14 ft LOOM, 3/8
7 4460932 1 CONNECTOR

31200725 G5-18A/2505H 355



SECTION 10- ELECTRICAL

FIGURE 10-17. LSIBOOM SENSOR HARNESS

356

SN44
NN DESIIRE N COLOR GAUGE | TYPE
1 | 062-22 YEL | 16 AWG | GXL
2 | 000-10-6 BLK | 16 AWG | GXL
3 | 0812 WHT | 16 AWG | GXL
SN178
N DESISIEHoN COLOR  GAUGE |  TYPE
1 | 062-23 YEL | 16 AWG | GXL
2 | 000105 BLK | 16 AWG | GXL
081-1 WHT | 16 AWG

G5-18A/2505H

X160
s pESIMTION COLOR GAUGE |  TYPE
1 | 062-23 YEL | 16 AWG | GXL
2 000-10-5 BLK 16 AWG GXL
3 | 0811 WHT | 16 AWG | GXL
4 | 06222 YEL | 16 AWG | GXL
5 | 000-10-6 BLK | 16 AWG | GXL
6 081-2 WHT | 16 AWG GXL

PY9080

31200725



SECTION10- ELECTRICAL

FIGURE 10-17. LSI BOOM SENSOR HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001129801 1 LSI BOOM SENSOR HARNESS, (includes all items) A

1 4460899 1 CONNECTOR

1 91503104 1 WEDGE LOCK

1 4460464 6 TERMINAL

2 4461262 1 CONNECTOR

2 1001107854 3 TERMINAL

3 4461262 1 CONNECTOR

3 1001107854 3 TERMINAL

31200725 G5-18A/2505H 357



SECTION 10- ELECTRICAL

FIGURE 10-18. IGNITION SWITCH JUMPER HARNESS

SW18_| SW18_S

CONN _ WIRE CONN WIRE
POS DESIGNATIOROLORGAUGE ITYPE| - [50g hesigNATIORCLORCAUGE [TYPE

1 |B RED| 16 AWG| GXL 1 |F ORG| 16 AWG| GXL
YEL| 16 AWG| GXL 1|8 GRY| 16 AWG| GXL

CF%NSNJESYéﬁEﬂoE OLORGAUGE |TYPE
1] YEL| 16 AWG| GXL
2 2
3 |s GRY| 16 AWG| GXL
4 B RED| 16 AWG| GXL
5 | F ORG| 16 AWG| GXL
6
SW18_B
SW18 B SW18 F
CF%NSNDESYéﬁETIOE OLORGAUGE TYPE| (M IR GOLORGAUGE TYPE
1 B RED| 16 AWG| GXL 1 |F ORG| 16 AWG| GXL
11 YEL| 16 AWG| GXL 1 |s GRY| 16 AWG| GXL

PY9090

358 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

FIGURE 10-18. IGNITION SWITCH JUMPER HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001100053 1 IGNITION SWITCH JUMPER HARNESS, (includes all items) B
1 4460899 1 CONNECTOR
1 91503104 1 WEDGE LOCK
1 4460464 4 TERMINAL
1 4460466 2 PLUG
2 4460042 4 RING TERMINAL

31200725 G5-18A/2505H 359



SECTION 10- ELECTRICAL

FIGURE 10-19. MODE SELECT HARNESS

360

SW120

N s (GOLORGAUGE (TYPE
1 | 02521 |GRN| 16 AWG| GXL
2 | 026-4 GRN| 16 AWG| GXL
3 | 01412 |GRN| 16 AWG| GXL
4 | 01411 |GRN| 16 AWG| GXL
5 | 026-5 GRN| 16 AWG| GXL
6 | 02522 |GRN| 16 AWG| GXL
7 | 000-4-14 |BLK| 16 AWG| GXL
8
9
10

X27

SW145

§
__
O\
X27
CIDO()NSNDESYCY‘ﬁleoﬁ OLORGAUGE |TYPE
1 | 0252 GRN| 16 AWG| GXL
2 | 026-4 GRN| 16 AWG| GXL
3 | 070-1-22  |BLU| 16 AWG| GXL
4 | 0141 GRN| 16 AWG| GXL
5 | 0265 GRN| 16 AWG| GXL
6 | 062-3-3 | YEL| 16 AWG| GXL
7 | 000-4-13  |BLK| 16 AWG| GXL
8 | 055-2 GRN| 16 AWG| GXL

G5-18A/2505H

CONN  WIRE
POS DESIGNATIOROLORGAUGE TYPE
1
2 | 06233  |YEL| 16 AWG| GXL
3 | 0552 GRN| 16 AWG| GXL
4
5
6
7 | 000-4-15 |BLK| 16 AWG| GXL
8 | 070-122 |BLU| 16 AWG| GXL
PY9100

31200725



SECTION10- ELECTRICAL

FIGURE 10-19. MODE SELECT HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001098235 1 MODE SELECT HARNESS, (includes all items) D

1 4460931 1 CONNECTOR

1 91503106 1 WEDGE LOCK

1 4460464 8 TERMINAL

2 1001117081 1 CONNECTOR

2 1001104519 7 TERMINAL

3 1001117081 1 CONNECTOR

3 1001104519 4 TERMINAL

31200725 G5-18A/2505H 361



SECTION 10- ELECTRICAL

362

FIGURE 10-20. HEATER JUMPER HARNESS

WH39-F
TO HVAC FAN
CF%NSN DE S:gllﬁfﬂ ON COLOR | GAUGE TYPE
1 073-3 YEL | 14 AWG | GXL
2 000-7-1 BLK | 14 AWG | GXL
3 073-1 ORG | 14 AWG | GXL
4 073-2 RED | 14 AWG | GXL

X39-F
C%“SN DES:’éﬁfﬂON COLOR| GAUGE | TYPE
A 073-1 ORG 14 AWG GXL
B 0732 RED | 14 AWG | GXL
Cc 073-3 YEL 14 AWG GXL
D 000-7-1 BLK 14 AWG GXL PY8340

G5-18A/2505H 31200725



SECTION10- ELECTRICAL

FIGURE 10-20. HEATER JUMPER HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001110377 1 HEATER JUMPER HARNESS, (includes all items) C
1 1001119032 1 CONNECTOR
1 4460268 4 TERMINAL
2 1001117011 1 CONNECTOR
2 1001116701 4 TERMINAL

31200725 G5-18A/2505H 363



SECTION 10- ELECTRICAL

FIGURE 10-21. CLEARSKY ASSEMBLY

ART_31200725-10-21

31200725

G5-18A/2505H

364



SECTION10- ELECTRICAL

FIGURE 10-21. CLEARSKY ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001144725 Ref CLEARSKY ASSEMBLY, (includesitems 1 thru19) (Prior to SN C
0160076806, Excluding 0160076010, 0160076011 and
0160076012)
1001201469 Ref CLEARSKY ASSEMBLY, (includesitems 1 thru20) (SN A
0160076806 through 0160082511, Including 0160076010,
0160076011 and 0160076012)
1 0641410 3 HEX HD CAPSCREW, 1/4-20X1-1/4
2 0641426 4 HEX HD CAPSCREW, 1/4-20X3 1-1/4
3 0641856 1 HEX HD CAPSCREW, 1/4-20X7
4 3290601 3 HEX NUT, M6X1
5 4031707 2 HEX SOC HD SCREW, M6X16
6 4031709 1 HEX SOC HD SCREW, M6X16
7 4711400 11 WASHER, 1/4
8 4811700 3 FLAT WASHER, 7/16
9 4891800 2 WASHER, 1/2 (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)
10 8305624 4 HEX LOCKNUT, 1/4-20
11 90021705 1 SUPPORT CLAMP
12 90027471 1 WASHER, 1/2 (Prior to SN 0160076806, Excluding 0160076010,
0160076011 and 0160076012)
13 1001100443 1 TELEMATICS ANTENNA
14 1001100876 1 TELEMATICS ANTENNA COVER
15 1001153697 1 CLEARSKY HARNESS
16 Ref CLEARSKY DECAL, (notshown) (see DECALS SECTION for
Breakdown)
17 Ref RADIO FREQUENCY DECAL, (notshown) (see DECALS
SECTION for Breakdown)
18 1001146479 1 CLEARSKY MODULE BRACKET
19 1001146481 1 CLEARSKY ANTENNA BRAACKET (Prior to SN 0160076806,
Excluding 0160076010, 0160076011 and 0160076012)
19 1001201468 1 CLEARSKY ANTENNA BRAACKET (SN 0160076806 to Present,
Including 0160076010 and 0160076011 and 0160076012)
20 0100011 AR LOCTITE 242 (notshown)

31200725 G5-18A/2505H 365



SECTION 10- ELECTRICAL

FIGURE 10-22. REVERSE SENSING SYSTEM INSTALLATION G5-18A

ART_31200725-10-22

366 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

FIGURE 10-22. REVERSE SENSING SYSTEM INSTALLATION G5-18A

ITEM PART NUMBER QTY DESCRIPTION REV

1001184687 Ref REVERSE SENSING SYSTEM INSTALLATION, (includesitems 1 A
thru 10), (G5-18A) (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)

1001201151 Ref REVERSE SENSING SYSTEM INSTALLATION, (includesitems 1 D

thru5 & 7 thrul1l), (G5-18A) (SN 0160076806 to Present,
Including 0160076010, 0160076011 and 0160076012)

1 0140011 1 AUDIBLE SIGNAL DEVICE
3931414 4 SOC HD CAPSCREW (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)
2 5271609 4 SOC HD CAPSCREW (SN 0160076806 to Present, Including

0160076010, 0160076011 and 0160076012)

3 4240033 1 CABLE TIE STRAP

4 0682220 2 HEX HD CAPSCREW, 3/4-10X2-1/2, GR8

5 4752200 2 WASHER,3/4

6 88501012 2 HEX NUT, 3/4-10 (Prior to SN 0160076806, Excluding
0160076010, 0160076011 and 0160076012)

7 Ref REVERSE SENSOR HARNESS, (See REVERSE SENSOR
HARNESS for Breakdown)

8 1001182358 NLA REVERSE SENSOR CONTROL (no longer available, use
1001189997 forreplacement)

8 1001189997 1 REVERSE SENSOR OBJECT

9 1001182662 1 AUDIBLE ALARM BRACKET

10 1001184685 1 BACKUP SENSOR MOUNTING BRACKET

11 0100011 AR LOCTITE 242 (notshown)

31200725 G5-18A/2505H 367



SECTION 10- ELECTRICAL

FIGURE 10-23. REVERSE SENSOR HARNESS G5-18A

6—£&—5
(X05)

ART_1001190914-8

368 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

FIGURE 10-23. REVERSE SENSOR HARNESS G5-18A

ITEM PART NUMBER QTY DESCRIPTION REV
1001190914 Ref |REVERSE SENSOR HARNESS, (includes allitems), (G5-18A) B

1 4461118 2 CONNECTOR

1 1001107854 2 TERMINAL

2 4461227 2 CONNECTOR

2 1001104497 2 TERMINAL

3 1001175733 1 CONNECTOR

4 1001098122 2 TERMINAL RING

31200725 G5-18A/2505H 369



SECTION 10- ELECTRICAL

FIGURE 10-24. TELEMATICS HARNESS INSTALLATION

ART_1001196461-A

370 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

FIGURE 10-24. TELEMATICS HARNESS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001196461 Ref TELEMATICS HARNESS INSTALLATION A
1 1001112796 1 CONNECTOR
2 4460465 3 TERMINAL
3 4460466 6 PLUG
4 4460884 1 CONNECTOR, (includesrear seal)
5 4460465 3 TERMINAL
6 4460466 1 PLUG

31200725 G5-18A/2505H 371



SECTION 10- ELECTRICAL

FIGURE 10-25. TELEMATICS INSTALLATION, UNITED RENTALS

ART_1001195610-A

372 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

FIGURE 10-25. TELEMATICS INSTALLATION, UNITED RENTALS

ITEM PART NUMBER QTY DESCRIPTION REV
1001195610 Ref TELEMATICS INSTALLATION, UNITED RENTALS A
1 NSS 1 TELEMATICS KIT
1001195423 1 HARNESS, JUMPER

31200725 G5-18A/2505H 373



SECTION 10- ELECTRICAL

FIGURE 10-26. CLEARSKY CONTROLLER (Priorto SN 0160082511)

ART_31200725-10-26

374 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

FIGURE 10-26. CLEARSKY CONTROLLER (Priorto SN 0160082511)

ITEM PART NUMBER QTY DESCRIPTION REV
1001115238 1 CLEARSKY CONTROLLER, (G5-18A - ANSI), (if equipped), (not F
available to order, see items 1 thru 4 for service)
1001102831 1 CLEARSKY CONTROLLER, (2505H & 25.5 - CE), (if equipped), G
(notavailableto order, seeitems 1 thru4 for service)
1001132733 1 CLEARSKY CONTROLLER, (2505H & 25.5 - AUS), (ifequipped), E
(notavailableto order, seeitems 1 thru4 for service)
1 1001100443 1 Antenna
3 1001140322 1 Decal
4 1001151032 1 Controller, (G5-18A- ANSI)
4 1001144406 1 Controller, (2505H & 25.5 - CE)
4 1001141478 1 Controller, (2505H & 25.5 - AUS)

31200725 G5-18A/2505H 375



SECTION 10- ELECTRICAL

FIGURE 10-27. AC CONDENSER HARNESS

¢ (RL267)
(SN123-1) o

(SN123-2)

(X269) 17

18
(x284)

1
2
3
4
5
6

(X268)

ART_1001142236-8

376

G5-18A/2505H 31200725



SECTION10- ELECTRICAL

FIGURE 10-27. AC CONDENSER HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001142236 1 AC CONDENSER HARNESS B

1 1001121727 1 CONNECTOR

2 8220162 2 TERMINAL

3 1001116729 2 TERMINAL

4 1001116727 1 TERMINAL

5 8220089 2 SEAL

6 4460458 2 SEAL

7 4460374 1 CONNECTOR

8 1001116734 2 TERMINAL

9 1001116733 2 TERMINAL

10 1001128128 1 TERMINAL

11 4460260 2 CONNECTOR

12 4460259 1 TERMINAL

13 4460891 2 CONNECTOR

14 4460942 2 TERMINAL

31200725 G5-18A/2505H 377



SECTION 10- ELECTRICAL

378

7

101
(X1677)

FIGURE 10-28. TELEMATICS HARNESS

G5-18A/2505H

102
103
(X1678)

ART_1001227066-A

31200725



SECTION10- ELECTRICAL

FIGURE 10-28. TELEMATICS HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001227066 Ref TELEMATICS HARNESS A
1 1001226400 0.33 ft INSULATE, HEAT SHRINK
2 1001227068 3.3 ft CABLE
101 1001227266 1 CONNECTOR
102 1001129407 1 CONNECTOR
103 4460464 4 TERMINAL

31200725 G5-18A/2505H 379



SECTION 10- ELECTRICAL

FIGURE 10-29. TELEMATICS INSTALLATION

2205

£

.w.n&hnnub\u\

ART_1001228593-A

31200725

G5-18A/2505H

380



SECTION10- ELECTRICAL

FIGURE 10-29. TELEMATICS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001228593 Ref TELEMATICS INSTALLATION (SN 0160076806 to Present, A
Including 0160076010, 0160076011 and 0160076012)
1 3290505 2 HEX LOCKNUT, M5X8
2 4240032 AR TIE STRAP, (notshown)
3 4460234 AR TERMINAL, MOUNT CABLE TIE, (notshown)
4 4811600 2 WASHER, 5mm
5 1001215898 1 DUST CAP CONNECTOR
6 1001219082 1 CONTROL MOUNT BRACKET
7 1001226831 1 TELEMATIC GATEWAY HARNESS (See Separate Breakdown in
this Section)
8 1001229458 1 GATEWAY CONTROLLER

31200725 G5-18A/2505H 381



SECTION 10- ELECTRICAL

FIGURE 10-30. TELEMATIC GATEWAY HARNESS

(CO1613-J1)

(X1606)

ART_1001226831-A

382 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

FIGURE 10-30. TELEMATIC GATEWAY HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001226831 Ref TELEMATIC GATEWAY HARNESS (SN 0160076806 to Present, A
Including 0160076010, 0160076011 and 0160076012)
1 4460933 1 CONNECTOR
2 1001116692 5 TERMINAL
3 4460466 7 PLUG
4 4460539 1 CONNECTOR
5 4460465 2 TERMINAL
6 4460466 1 PLUG
7 1001116812 1 CONNECTOR
8 4460465 2 TERMINAL
9 4460466 1 PLUG
10 4460539 1 CONNECTOR
11 4460465 2 TERMINAL
12 4460466 1 PLUG
13 1001116812 1 CONNECTOR
14 4460465 2 TERMINAL
15 4460466 1 PLUG
16 4460539 1 CONNECTOR
17 4460465 2 TERMINAL
18 4460466 1 PLUG
19 1001116812 1 CONNECTOR
20 4460465 2 TERMINAL
21 4460466 1 PLUG
22 1001116808 1 CONNECTOR
23 1001116694 2 TERMINAL
24 4460518 10 PLUG
25 1001116774 1 CONNECTOR
26 1001116694 4 TERMINAL
27 4460518 8 PLUG
28 1001112796 1 CONNECTOR
29 1001116692 5 TERMINAL
30 4460466 3 PLUG
31 4460945 3 TERMINAL, 3 WAY "T" RECEPTACLE
32 1001116815 2 CONNECTOR, PLUG 3-PIN

31200725 G5-18A/2505H 383



SECTION 10- ELECTRICAL

FIGURE 10-31. CLEAR SKY INSTALLATION

%

/
/
h

K
h
H
|
H
H
\
\
|
H
|
|
i
i

|

i
\

ART_31200725-10-31

384 G5-18A/2505H 31200725



SECTION10- ELECTRICAL
FIGURE 10-31. CLEAR SKY INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001227458 Ref [CLEAR SKY INSTALLATION (NA) (includes items 1thru 6) (SN A
0160076806 to Present, Including 0160076010, 0160076011 and
0160076012)
1001228961 Ref CLEAR SKY INSTALLATION (CE) (includes items 1thru 6) (SN A
0160076806 to Present, Including 0160076010, 0160076011 and
0160076012)
1 4240032 AR TIE STRAP
2 4460234 AR TERMINAL, MOUNT CABLE TIE
3 1001116815 1 CONNECTOR, PLUG 3-PIN
4 1001226739 1 CLEARSKY TELEMATICS HARNESS (See Separate Breakdown
in this Section)
5 1001226796 1 MODULE (NA)
5 1001228954 1 MODULE (CE)
6 1001226799 1 ANTENNA

31200725 G5-18A/2505H 385



SECTION 10- ELECTRICAL

FIGURE 10-32. CLEARSKY TELEMATICS HARNESS

(X1599)

10
1

12
(X1597)

ART_1001226739-A

386 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

FIGURE 10-32. CLEARSKY TELEMATICS HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001226739 Ref CLEARSKY TELEMATICS HARNESS (SN 0160076806 to Present, A
Including 0160076010, 0160076011 and 0160076012)
1 1001226636 1 CONNECTOR
2 1001116731 16 TERMINAL
3 1001226637 8 PLUG
4 1001144147 1 CONNECTOR
5 4460464 2 TERMINAL
6 4460466 1 PLUG
7 4460894 1 CONNECTOR
8 4460465 6 TERMINAL
9 1001226541 1 CONNECTOR, DT 6 PIN 2X3 BUSSBAR
10 1001112796 1 CONNECTOR
11 4460465 8 TERMINAL
12 4460466 1 PLUG

31200725 G5-18A/2505H 387



SECTION 10- ELECTRICAL

FIGURE 10-33. CLEARSKY INSTALLATION 3-WIRE

ART_31200725-10-33

388 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

FIGURE 10-33. CLEARSKY INSTALLATION 3-WIRE

ITEM PART NUMBER QTY DESCRIPTION REV

1001229107 Ref CLEARSKY INSTALLATION 3-WIRE (NA) (includes items 1 & 2) B
(SN 0160076806 to Present, Including 0160076010, 0160076011
and 0160076012)

1001233237 Ref CLEARSKY INSTALLATION 3-WIRE (CE) (includes items 1 & 2) A
(SN 0160076806 to Present, Including 0160076010, 0160076011
and 0160076012)

1001226328 1 MODULE, 3W TCU (NA)

1001233236 1 MODULE, 3W TCU (CE)

1001227066 Ref TELEMATICS HARNESS (See Separate Breakdown in this
Section)

31200725 G5-18A/2505H 389



SECTION 10- ELECTRICAL

FIGURE 10-34. CONTROL ACCESSORY

31200725

G5-18A/2505H

390



SECTION10- ELECTRICAL

FIGURE 10-34. CONTROL ACCESSORY

ITEM PART NUMBER QTY DESCRIPTION REV
1001203181 Ref CONTROL ACCESSORY C
1 1001215630 1 PC BOARD
2 0861493 1 BOX, CIRCUIT CARD
3 1001215631 1 DECAL
4 1001215632 1 SOFTWARE (notshown)

31200725 G5-18A/2505H 391



SECTION 10- ELECTRICAL

FIGURE 10-35. AIR SHUT OFF VALVE FRAME HARNESS

T

15 22
25 16 23
26 (Fc1336) 24

(FC1334)

(RL1319)

(RL1318)

11

(riz1e) 12
M7 o
\ / 10 18
N (X1309) 19
20

(FC1335)

ART_1001233235-B

392 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

FIGURE 10-35. AIR SHUT OFF VALVE FRAME HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001233235 Ref AIR SHUT OFF VALVE FRAME HARNESS B

1 1001116812 1 CONNECTOR
2 4460465 2 TERMINAL
3 4460466 1 PLUG
4 1001116812 1 CONNECTOR
5 4460465 2 TERMINAL
6 4460466 1 PLUG
7 4460539 1 CONNECTOR
8 4460465 2 TERMINAL
9 4460466 1 PLUG
10 1001187079 1 TERMINAL RING
11 1001207171 1 TERMINAL RING
12 1001189077 1 TERMINAL RING
13 1001231397 1 CONNECTOR
14 8229261 1 FUSE
15 1001231400 2 TERMINAL
16 1001231403 2 SEAL
17 1001231397 1 CONNECTOR
18 8229234 1 FUSE
19 1001231400 2 TERMINAL
20 1001231403 2 SEAL
21 1001231397 1 CONNECTOR
22 8229235 1 FUSE
23 1001231401 2 TERMINAL
24 1001231402 2 SEAL
25 4460884 1 CONNECTOR
26 4460465 4 TERMINAL
27 4460891 1 CONNECTOR
28 1001157890 2 TERMINAL
29 4460742 1 CONNECTOR
30 4460475 2 TERMINAL
31 4460458 2 SEAL
32 1001231398 1 CONNECTOR
33 1001231400 4 TERMINAL
34 1001231406 1 PLUG
35 1001231404 4 SEAL
36 1001231398 1 CONNECTOR
37 1001231401 2 TERMINAL
38 1001231400 2 TERMINAL
39 1001231401 1 PLUG
40 1001231402 2 SEAL
41 1001231404 2 SEAL
42 1001116774 1 CONNECTOR
43 1001126008 4 TERMINAL
44 4460518 8 PLUG
45 1001116808 1 CONNECTOR
46 1001126008 9 TERMINAL
47 4460518 3 PLUG
48 4460761 1 CONNECTOR
49 1001118378 4 TERMINAL

31200725 G5-18A/2505H 393



SECTION 10- ELECTRICAL

394

ITEM PART NUMBER QTY DESCRIPTION REV

50 4460321 1 PLUG

51 4460809 4 TERMINAL

52 4460945 1 TERMINAL

53 1001143551 1 SEAL

54 1001218358 1 LANYARD, ROPE
55 1001116815 1 PLUG

G5-18A/2505H 31200725






SECTION 10- ELECTRICAL

FIGURE 10-36. AIR SHUT OFF VALVE HARNESS

1
(SW1323)

2
(SW1324)

3
(LB1325)

4
(LB1326)

(X1338)

ART_1001233213-B

396 G5-18A/2505H 31200725



SECTION10- ELECTRICAL

FIGURE 10-36. AIR SHUT OFF VALVE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001233213 Ref AIR SHUT OFF VALVE HARNESS B

1 8220035 1 RING TERMINAL

2 8220035 1 RING TERMINAL

3 8220108 1 RING TERMINAL

4 8220108 1 RING TERMINAL

5 4460932 1 CONNECTOR

6 4460464 4 TERMINAL

31200725 G5-18A/2505H 397






SECTION11- DECALS

SECTION 11 - DECALS

31200725 G5-18A/2505H 399



SECTION 11- DECALS

FIGURE 11-1. CAB AND FRAME DECALS

2505H & 25.5 GERMANY

G5-18A & 2505H 25.5

13

ART_31200725-11-1_1

400 G5-18A/2505H 31200725



SECTION11- DECALS

15

1002

ENGLISH/FRENCH

(ISO and AUS)

413

406

VIEW A-A

VIEW OF
BATTERY COVER

ART_31200725-11-1_2

401

G5-18A/2505H

31200725



SECTION 11- DECALS

FIGURE 11-1. CAB AND FRAME DECALS

402

ITEM PART NUMBER QTY DESCRIPTION REV
1001147650 Ref COMMON DECAL INSTALLATION, (ISO), (notavailableto order, D
See items 1 thru29 & 124 on CAB AND FRAME DECALS and
items on BOOM DECALS for service)
1001145850 Ref COMMON DECAL INSTALLATION, (ANSI), (notavailableto order, F
See items 1 thru3, 5, 7, 9thru 14, 17, 20 thru 30, 105,124 & 125 on
CAB AND FRAME DECALS and items on BOOM DECALS for
service)
1001147779 Ref COMMON DECAL INSTALLATION, (AUS), (notavailableto order, D
See items 1 thru29 & 124 on CAB AND FRAME DECALS and
items on BOOM DECALS for service)
1001163326 Ref |COMMON DECAL INSTALLATION, (ENGLISH/FRENCH), (not C
available to order, See items 1, 2, 3,5 thru14, 17, 20 thru 28 and
125 on CAB AND FRAME DECALS and items on BOOM DECALS
for service)
1 1701500 4 LIFT DECAL
2 1702300 4 TIE DOWN DECAL
3 1706098 1 ETHER START WARNING DECAL, (ISO and AUS)
3 1706300 1 ETHER START WARNING DECAL, (ANSI)
3 1001163212 1 ETHER START WARNING DECAL, (ENGLISH/FRENCH)
4 1706209 1 PARK BRAKE DECAL, (ISO and AUS)
5 1706281 1 BATTERY WARNING DECAL, (ISO and AUS)
5 1706296 1 BATTERY WARNING DECAL, (ANSI)
5 1001163174 1 BATTERY WARNING DECAL, (ENGLISH/FRENCH)
6 1001163206 1 CARRY PERSONNEL DECAL, (ENG/ FR)
7 1706283 NLA DO NOT JUMP DECAL, (ISO and AUS), (notshown), (no longer
available, order 1001101895 for replacement)
7 1706851 NLA DO NOT JUMP DECAL, (ANSI), (notshown), (no longer available,
order 1707078 for replacement)
7 1001163321 NLA DO NOT JUMP DECAL, (ENGLISH/FRENCH), (notshown),(no
longer available, order 1001233558 for replacement)
8 1706284 1 ELECTROCUTION HAZARD DECAL, (ISO and AUS)
8 1001163210 1 ELECTROCUTION HAZARD DECAL, (ENGLISH/FRENCH)
9 1706285 2 MOVING PARTS DECAL, (ISO and AUS)
9 1706301 2 ROTATING PART WARNING DECAL, (ANSI)
9 1001163222 2 MOVING PARTS DECAL, (ENGLISH/FRENCH)
10 1706287 NLA READ MANUAL DECAL, (ISO and AUS), (notshown), (no longer
available, order 1001101895 for replacement)
10 1706303 NLA READ MANUAL DECAL, (ANSI), (notshown), (no longer
available, order 1707078 for replacement)
10 1001163273 NLA READ MANUAL DECAL, (ENGLISH/FRENCH), (notshown), (no
longer available, order 1001233558 for replacement)
11 1706288 NLA TIP OVER WARNING DECAL, (ISO and AUS), (nolonger
available, order 1001101895 for replacement)
11 1706306 NLA TIP OVER WARNING DECAL, (ANSI), (nolonger available, order
1707078 forreplacement)
11 1001163285 1 DECAL, WARNING TIP OVER, (ENGLISH/FRENCH)
12 1706289 NLA VEHICLE ROLL AWAY DECAL, (ISO and AUS), (notshown), (no
longer available, order 1001101895 for replacement)
12 1706767 NLA VEHICLE ROLL AWAY DECAL, (ANSI), (notshown), (nolonger
available, order 1707078 for replacement)
12 1001163291 NLA VEHICLE ROLL AWAY DECAL, (ENGLISH/FRENCH), (not
shown), (no longer available, order 1001233558 for replacement)
13 1706292 2 PINCH POINT DECAL, (ISO and AUS)
13 1706302 2 PINCH POINT DECAL, (ANSI)
G5-18A/2505H 31200725



SECTION11- DECALS

ITEM PART NUMBER QTY DESCRIPTION REV
13 1001163223 3 PINCH POINT DECAL, (ENGLISH/FRENCH)
14 1706293 NLA RUN-OVER HAZARD DECAL, (ISO and AUS), (notshown), (no
longer available)
14 1706304 NLA RUN-OVER HAZARD DECAL, (ANSI), (notshown), (no longer
available, order 1707078 for replacement)
14 1001163276 NLA RUN-OVER HAZARD DECAL, (ENGLISH/FRENCH), (notshown),
(no longer available, order 1001233558 for replacement)
15 3700016 4 REFLECTOR, (ISO and AUS)
16 3931579 2 REFLECTOR, (ISO and AUS)
17 4100181 1 HYDRAULIC OIL FILL DECAL
18 8005670 1 READ OPERATORS MANUAL DECAL, (ISO and AUS)
20 8005870 1 EMERGENCY EXIT DECAL
21 91563220 1 OIL LEVEL DECAL
22 1001092877 1 CRUSH HAZARD WARNING DECAL, (ISO and AUS)
22 1706850 1 CRUSH HAZARD WARNING DECAL, (ANSI)
22 1001163304 1 CRUSH HAZARD WARNING DECAL, (ENGLISH/FRENCH)
23 1001092878 1 NO RIDERS DECAL, (ISO and AUS)
23 1706768 1 NO RIDERS DECAL, (ANSI)
23 1001163300 1 NO RIDERS DECAL, (ENGLISH/FRENCH)
24 1001156576 1 FUSE COVER DECAL
25 1001100107 1 LUBE CHART
26 1001101071 1 JOYSTICK DECAL
27 1001139942 1 HOT FLUID WARNING DECAL, (ISO and AUS)
27 1001139578 1 HOT FLUID WARNING DECAL, (ANSI)
27 1001163323 1 HOT FLUID WARNING DECAL, (ENGLISH/FRENCH)
28 1001150347 1 MAINTENANCE CHART DECAL, (ISO and AUS)
28 1001146038 1 MAINTENANCE CHART DECAL, (ANSI)
28 1001146038 1 MAINTENANCE CHART DECAL, (ENGLISH/FRENCH)
29 1001101895 1 DECAL, WARNING, (ISO and AUS)
29 1001233558 1 DECAL, WARNING/DANGER, (ENGLISH/FRENCH)
29 1707078 1 DECAL, WARNING, (ANSI)
30 1001231801 1 DECAL, WARNING PROP 65 DIESEL (ANSI)
105 1706299 1 CONTACTING POWER LINES WARNING DECAL, (ANSI)
124 1001200101 1 MANUAL LOCATION DECAL, (1ISO, AUS and ANSI)
125 1001223453 1 DECAL, ICES (CAN)
201 1001139654 1 ULTRA LOW SULFUR FUEL DECAL, (I1SO), (ifequipped for ULS)
201 1001125387 1 ULTRA LOW SULFUR FUEL DECAL, (ANSI), (ifequipped for ULS)
201 1001163355 1 ULTRA LOW SULFUR FUEL DECAL, (ENGLISH/FRENCH), (if
equipped for ULS)
301 1001143852 1 EXPORT DECAL, (ISO), (if equipped for LS)
305 8005671 2 CYLINDER LOCK WARNING DECAL
1001148095 Ref DECAL INSTALLATION, (2505H - CE), (notavailableto order, See B
items 401 thru406 on CAB AND FRAME DECALS and items on
BOOM DECALS for service)
1001148091 Ref DECAL INSTALLATION, (G5-18A), (notavailableto order, See F
items 402 thru406 on CAB AND FRAME DECALS and items on
BOOM DECALS for service)
1001148098 Ref DECAL INSTALLATION, (2505H - AUS), (notavailableto order, B
See items 401 thru 403, 406 AND 407 on CAB AND FRAME
DECALS and items on BOOM DECALS for service)
1001196889 Ref SDF DECAL INSTALLATION, (25.5-CE), (notavailableto order, A
See items 401 thru 404 & 408 thru414 on CAB AND FRAME
DECALS and items on BOOM DECALS for service) (SN
0160070386 to Present)

31200725 G5-18A/2505H 403



SECTION 11- DECALS

404

ITEM PART NUMBER QTY DESCRIPTION REV

401 1705087 1 SOUND POWER DECAL, (2505H - CE)

401 1705084 1 SOUND POWER DECAL, (2505H - AUS), (25.5 - CE and AUS)

402 N.S.S. 4 AMTAK FASTENER

403 N.S.S. 1 SN PLATE

404 1001131271 1 PATENT TELEHANDLERS DECAL

406 1001151781 2 JLG DECAL, 2505H

406 1001151782 1 JLG DECAL, G5-18A

407 8466306 1 TILT ANGLE GAUGE

408 1001153293 1 DEUTZ-FAHR HOOD DECAL (Prior to SN 0160070386)

408 1001197106 1 DECAL, DEUTZ-FAHR LOGO HOOD (SN 0160070386 to

Present)

409 1001153294 1 AGROVECTOR LOGO DECAL (Prior to SN 0160070386)

409 1001152401 1 DECAL, SDF LOGO (SN 0160070386 to Present)

413 1001153298 1 DEUTZ-FAHR CAB LOGO DECAL (Prior to SN 0160070386)

413 1001197104 1 DECAL, DEUTZ-FAHR LOGO CAB (SN 0160070386 to Present)

414 1001197105 1 DECAL, DEUTZ-FAHR CAB (SN 0160070386 to Present)

501 1001102000 1 CAPACITY CHART BOOKLET, ENGLISH UNIT, (ANSI), (G5-18A), E
(use with hydraulic or manual quick coupler) (Priorto SN
0160086931)

501 1001102000 1 CAPACITY CHART BOOKLET, ENGLISH UNIT, (ANSI), (G5-18A), F
(use with hydraulic or manual quick coupler) (SN 0160086931 to
Present)

501 1001151994 1 CAPACITY CHART BOOKLET, ENGLISH UNIT, (ISO), (2505H), F
(use with hydraulic or manual quick coupler) (Priorto SN
0160086931)

501 1001151994 1 CAPACITY CHART BOOKLET, ENGLISH UNIT, (ISO), (2505H), G
(use with hydraulic or manual quick coupler) (SN 0160086931 to
Present)

501 1001126677 1 CAPACITY CHART BOOKLET, ENGLISH UNIT, (ANSI), (G5-18A), D
(use with universal quick coupler) (Prior to SN 0160086931)

501 1001126677 1 CAPACITY CHART BOOKLET, ENGLISH UNIT, (ANSI), (G5-18A), E
(use with universal quick coupler) (SN 0160086931 to Present)

501 1001151996 1 CAPACITY CHART BOOKLET, ENGLISH UNIT, (ISO), (2505H), D
(use with universal quick coupler) (Prior to SN 0160086931)

501 1001151996 1 CAPACITY CHART BOOKLET, ENGLISH UNIT, (ISO), (2505H), E
(use with universal quick coupler) (SN 0160086931 to Present)

501 1001152000 1 CAPACITY CHART BOOKLET, ENGLISH UNIT, (AUS), (2505H), G
(use with hydraulic or manual quick coupler) (Priorto SN
0160086931)

501 1001152000 1 CAPACITY CHART BOOKLET, ENGLISH UNIT, (AUS), (2505H), H
(use with hydraulic or manual quick coupler) (SN 0160086931 to
Present)

501 1001152002 1 CAPACITY CHART BOOKLET, ENGLISH UNIT, (AUS), (2505H), G
(use with universal quick coupler) (Prior to SN 0160086931)

501 1001152002 1 CAPACITY CHART BOOKLET, ENGLISH UNIT, (AUS), (2505H), H
(use with universal quick coupler) (SN 0160086931 to Present)

501 1001117326 1 CAPACITY CHART BOOKLET, METRIC UNIT, (ANSI), (G5-18A), D
(use with hydraulic or manual quick coupler) (Priorto SN
0160086931)

501 1001117326 1 CAPACITY CHART BOOKLET, METRIC UNIT, (ANSI), (G5-18A), E
(use with hydraulic or manual quick coupler) (SN 0160086931 to
Present)

501 1001126685 1 CAPACITY CHART BOOKLET, METRIC UNIT, (ANSI), (G5-18A), C
(use with universal quick coupler) (Prior to SN 0160086931)

501 1001126685 1 CAPACITY CHART BOOKLET, METRIC UNIT, (ANSI), (G5-18A), D
(use with universal quick coupler) (SN 0160086931 to Present)

1001144379 1 HOMOLOGATION PLATE INSTALLATION, (2505H, 25.5 - F
G5-18A/2505H 31200725



SECTION11- DECALS

ITEM PART NUMBER QTY DESCRIPTION REV
Germany), (includes items 601 & 602)

601 2080057 4 FASTENER

602 1001138051 1 HOMOLOGATION IDENTIFICATION PLATE

701 1001081158 3 SPEED DECAL, 30KPH, (ISO), (2505H, 25.5 - Germany), (if
equipped)

702 2603207 3 SPEED DECAL, 20KPH, (I1SO), (2505H, 25.5 - Germany), (if
equipped)

703 2999964 1 SPEED DECAL, 40KPH, (2505H, 25.5 - ltaly), (ifequipped)

703 1001189317 1 SPEED DECAL, 40KPH, (2505H, 25.5 - Italy homologation)

801 1001173936 1 EAC DECAL

901 1001127735 1 BOOM POSITION DECAL, (forhomologation machines)

1001 1001116208 1 DECAL CLEARSKY

1002 1001120989 1 DECAL RADIO FREQUENCY

1101 1001160072 1 DECAL, REVERSE SENSING SYSTEM (ENGLISH) (G5-18A)

1101 1001160945 1 DECAL, REVERSE SENSING SYSTEM (FRENCH) (G5-18A)

1101 1001160916 1 DECAL, REVERSE SENSING SYSTEM (ISO) (G5-18A)

1201 1001129842 2 DECAL, ATTACHMENT HEIGHT

31200725 G5-18A/2505H 405



SECTION 11- DECALS

406

FIGURE 11-2. BOOM DECALS

/
LG = :

N
412
/
DEUNZEEANREIsS" . o
=
411
// (o8 |
D EUNyZ: EA R ool ©
13 @ : 1604 O
B
LI//220

VIEW A-A

G5-18A/2505H

PY8720

31200725



SECTION11- DECALS

FIGURE 11-2. BOOM DECALS

ITEM PART NUMBER QTY DESCRIPTION REV

1001147650 Ref COMMON DECAL INSTALLATION, (I1SO), (notavailableto order, D
See items 6 thru15 on BOOM DECALS and items on CAB AND
FRAME DECALS forservice)

1001145850 Ref COMMON DECAL INSTALLATION, (ANSI), (notavailableto order, F
See items 13 & 104 on BOOM DECALS and items on CAB AND
FRAME DECALS forservice)

1001147779 Ref COMMON DECAL INSTALLATION, (AUS), (notavailableto order, D
see items 13, 15 & 220 on BOOM DECALS and items on CAB AND
FRAME DECALS forservice)

1001163326 Ref COMMON DECAL INSTALLATION, (ENGLISH/FRENCH), (not C
available to order, see item 6 on BOOM DECALS and items on CAB
AND FRAME DECALS forservice)

6 1706282 1 CARRY PERSONNEL DECAL, (I1SO)

6 1001163206 1 CARRY PERSONNEL DECAL, (ENGLISH/FRENCH)

13 1706292 1 PINCH POINT DECAL, (ISO and AUS)

13 1706302 1 PINCH POINT DECAL, (ANSI)

15 3700016 2 REFLECTOR, (ISO and AUS)

104 1706298 1 ATTACHMENT FALLING OFF WARNING DECAL, (ANSI)
220 8006038 1 NO RIDERS WARNING DECAL, (AUS)
316 4105262 1 BOOM ANGLE INDICATOR DECAL
358 1001099783 1 BOOM EXTEND DECAL

1001148095 Ref DECAL INSTALLATION, (2505H - CE), (notavailableto order, See B

items 405 on BOOM DECALS and items on CAB AND FRAME
DECALS forservice)

1001148091 Ref DECAL INSTALLATION, (G5-18A), (notavailableto order, See C
items 405 on BOOM DECALS and items on CAB AND FRAME
DECALS for service)

1001148098 Ref DECAL INSTALLATION, (2505H - AUS), (notavailableto order, B
See items 405 on BOOM DECALS and items on CAB AND FRAME
DECALSL for service)

1001196890 Ref SDF DECAL INSTALLATION, (25.5 - AUS), (notavailableto order, B
See items 411 & 412 on BOOM DECALS and items on CAB AND
FRAME DECALS forservice) (SN 0160070386 to Present)

405 1001151781 2 JLG LOGO DECAL
411 1001153296 1 DEUTZ-FAHR DECAL, RH BOOM
412 1001153297 1 DEUTZ-FAHR DECAL, LH BOOM

31200725 G5-18A/2505H 407



SECTION 11- DECALS

FIGURE 11-3. CLEARSKY DECAL INSTALLATION

ART_1001229461-A

408 G5-18A/2505H 31200725



SECTION11- DECALS

FIGURE 11-3. CLEARSKY DECAL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001229461 Ref CLEARSKY DECAL INSTALLATION (SN 0160076806 to Present, A
Including 0160076010, 0160076011 and 0160076012)
1 1001116208 1 CLEARSKY DECAL
1001120989 1 RADIO FREQUENCY DECAL

31200725 G5-18A/2505H 409






SECTION 12 - RECOMMENDED SPARE PARTS

SECTION 12 - RECOMMENDED SPARE PARTS

31200725 G5-18A/2505H 411



SECTION 12 - RECOMMENDED SPARE PARTS

FIGURE 12-1. RECOMMENDED SPARE PARTS

412

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note: The following list will service fleets of machines (built to
current production per date on the front cover) with repair parts
which can beinstalled in the field. Parts from the list should be
replaced when inventory is depleted to keep service parts
stock supplied. For further information, contact your JLG
dealer or the JLG Industries Parts Department.
Ref Boom
1001080209 1 Boom Hose, Twin Line, (Tilt), (Mechanical Quick Coupler)
1001080299 1 Boom Hose, Twin Line, (Aux), (Hydraulic Quick Coupler)
1001080209 1 Boom Hose, Twin Line, (Aux)
7082362 2 Spacer, 0.134
7126182 2 Spacer, 0.0747
7300518 6 Spacer, 0.0747
1001096584 AR Shim, 0.0359
1001096585 AR Shim, 0.0359
7300032 8 Wear Pad, 15.88
7300034 4 Wear Pad, 15.9
1001080391 2 Wear Pad Spacer, 1.00
Ref Engine
1001080707 1 Fuel Cap Assy
1001141459 1 Hydraulic Oil Filter Element
1001148423 1 Fan
1001136834 1 Deaeration Tank Cap
70024190 1 Air Filter Primary Element
70024191 1 Air Filter Secondary Element
1001144359 1 Belt, Air Conditioning
1001161228 1 Filter Kit, 500 Hour, (if equipped for ULS)
1001161229 1 Filter Kit, 500 Hour, (if equipped for LS)
1001161230 1 Filter Kit, 2000 Hour, (if equipped for ULS), (if equipped for LS)
Ref Drive Train
91474512 3 Breather
91514087 1 Plug, Front/Rear Hub
70021177 1 Plug, Front/Rear Hub Magnetic
80204117 4 Plug, Rear Hub
Ref Hydraulic
1001080092 1 Hydraulic Tank Cover Gasket
1001145882 1 Hydraulic Cap Assy
1001080256 1 Boom Joystick
70020769 1 Boom Joystick Handle Assy
70020389 1 Seal Kit, Comp. Cylinder
70020401 1 Seal Kit, Extend/Retract Cylinder
70020389 1 Seal Kit, TiltCylinder
70020377 1 Seal Kit, Lift Cylinder
70021276 1 Seal Kit, Fork Locking Cylinder
70021452 1 Seal Kit, Side TiltCarriage Cylinder and Grapple Bucket Cylinder
70020922 1 Seal Kit, Park Brake Lever
70020919 1 Seal Kit, Brake Valve Master Cylinder
70020867 2 Seal Kit, Steer Select Valve
70020370 4 Bushings, Tilt/Lift Cylinder
G5-18A/2505H 31200725



SECTION 12 - RECOMMENDED SPARE PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
70020399 4 Bushings, Extend/Retract Cylinder
70020390 4 Bushings, Comp Cylinder

Ref Electrical
0400075 1 12V Battery
91143357 1 Horn
1001099810 1 Back Up Alarm
Ref Misc.
8342813 1 Exterior Door Key
1001102157 3 Padlock
31200743 1 Operation and Safety Manual
31200751 1 Operation and Safety Manual, (25.5)
31200926 1 Service Manual

PART NUMBER INDEX

31200725 G5-18A/2505H 413



SECTION 12 - RECOMMENDED SPARE PARTS

0100011.....16, 29, 30, 39,
43, 100, 107, 161, 169
181, 185, 188, 205,
217, 237, 239, 299,

365, 367
0100019.......cceevveenne. 100
0100020.......cccevvvrneen. 100
0100035......100, 207, 299
0100071.....cccvvviiiinne 16
0100081................ 23, 105
0100090................ 24, 105
0100093......cccviieine 15
01043892.........ccueennee. 185
0140011......ccvvviinn. 367
0240143......cccviee 53
0275492.....cccvvvevene. 161
0275494......ccviiis 39
0275505.......ccccccveneee. 147
02757 78....oeeviiiee 15
0275779....ooeiiiiie 16
0313279....ccoveeeeeeee. 312
0388450.......cccccvvenenn. 312
0400075.............. 298, 413
0630383......cceeeieeine 16
0630399.......cccevvivnen 100
0630455........cccccvieee. 298
0630464.............. 169, 175
0630468......161, 188, 189
0630518.......cccceveeneee. 207
0641403......cccovvvveenenns 14
0641404.............. 189, 298

0641406 23, 97, 171, 201,
205, 244, 300, 303

0641408.....201, 205, 239,
298
0641410.....162, 295, 311,
365
0641415.......ccevcvveeee. 298
0641426.............oo... 365
0641505........ccccceeennne 22
0641506................ 14, 100
0641508.............. 161, 201
0641509........cccccveenenne 22
0641512.............. 235, 237

0641514 14, 17, 223, 233,
311, 312, 313

0641516 22, 27, 117, 147,
233, 235, 237

0641518.............. 188, 189
0641522.............. 214, 273
0641532......117, 311, 313
0641605...........ccvvenns 23
0641607 ................ 27, 233
0641608.......... 22, 45, 207
0641610........ccccueeneee. 100
0641611......cccevvvennee. 298
0641612........ccccecvveennne 22
0641614.........ccccvvnee. 237
0641624.......cccovvvvinns 14
0641628.............c.c..... 255
0641634.......ccocecvvenenee. 217
0641810......247, 251, 263
0641830......ccccceveeenne 15
0641836.......ccccccvvvinenne 14
0641852........ccecveenee 14
0641856................ 15, 365

414

0642014 ... 94 0791004.......ccoeveeee 298
0642032.........cccuveee. 51, 53 0791404 ......ccovieeeriene 22
0642212 ......ccoevvene 16 0791607 ......ccvieeenne 22
0642216 ......ccceeeveenns 47 0801601B ......ccceereennee 39
0651410......ccevviinnne 181 0811408........coevuvennee. 104
0681414 ......ccoovve 201 0811510.....ccccevrienen. 107
0681506.........ccvvneen 105 0861493........cccciees 391
0681510 .....cceeiiivines 111 0903083.......ccoviveeen. 29
0681516.......ccevviennne 23 0903366..........cccveeeennne 53
0681518......ccceveieeiins 23 1001001240 ...47, 89, 239
0681606........ 97, 101, 217 1001001241 ...47, 89, 239
0681608.....105, 113, 117 1001001422 ................. 15
0681610....... 97, 101, 113 1001001556 ....... 233, 237
0681614 .......cceevvvnee. 193 1001001557 ...47, 89, 239
0681832.................. 45, 47 1001002778 ............... 312
0681836.......ccccvvneen 263 1001002779 ............... 312
0681844 ....... 39, 247, 251 1001003064 ................. 69
0682018.................. 29, 30 1001003299 ................. 47
0682034 .......ccevvvveeen. 94 1001003680 ............... 104
0682220....15, 16, 29, 30, 1001007527 ......cccueenee. 61
367 1001007529 .......cccc... 61
0682228 .......cccvvine. 161 1001007539 ..........c...... 61
0682230......cceeverenene 161 1001008436 ................. 16
0682264 .........ccccveene 125 1001008475 ................. 16
0682414 ........ccovvvves 100 1001008479 .......covveuee 47
0682424 ... 100 1001008605 ................. 69
0682440.......coeecvvenenen. 161 1001008666 ................. 69
0692020 .......ceevvinenn 100 1001008742 ............... 181
0700510.............. 229, 231 1001008979 ................. 47
0700610 .....ccccevveveienes 160 1001009062 ................. 16
0700615 .......ccceevevins 40 1001009094 ................. 47
0700815.......ccoeveeenee 191 1001009126 ............... 168
0700817 ...ccvvvvirnienns 191 1001009163 ............... 104
0700818.......cccceveeneee 191 1001010838 ................. 16
0700827 .....cocvvnne 51, 53 1001055652 ................. a7
0701014 ... 43 1001061633 ................. 47
0701015 40 1001061659 ................. 47
0701018......cccevivieee, 43 1001061660 ................. 47
0701027 ...ooveiiiiiiins 47 1001061662 ................. 47
0701029 ......ccvviiiiins 79 1001061891 ................. 47
0720606 ........ccccvvenee. 100 1001061892 ................. 47
0721005 ......ccccovvviees 295 1001061893 ..........cc..e. 47
0721008.........ccecveneee 303 1001062117 ................. 47
0760508..........cccveee. 94 1001062773 ............... 119
0760605 .........cccvvvnnne 45 1001080050 ................. 43
0760607 ................ 40, 309 1001080086 ................. 14
0760608................. 40, 191 1001080092 ......... 23, 412
0760610 ......cccceevvennne 85 1001080116 ............... 255
0760806 .................. 16, 30 1001080117 ............... 255
0760808...... 94, 107, 191, 1001080124 ................. 39
295 1001080143 ............... 214
0760810................ 69, 105 1001080152 ............... 259
0760812.........cccvrneee 101 1001080154 ............... 263
0760814 .......cooeveeene 121 1001080155 ....... 247, 251
0760828 ........ccoceeeene 115 1001080171 ................. 14
0761010......... 43, 94, 104 1001080176 ............... 273
0761012.............. 104, 207 1001080203 ............... 233
0761014 .....cccovevene 104 1001080204 ............... 233
0761016 .......cccveviennnne 40 1001080205 ............... 235
0761017 ..o 309 1001080206 ............... 235
0761210.............. 191, 295 1001080207 ............... 237
0761214 ................ 83, 213 1001080208 ............... 237
0761216................ 53, 127 1001080209 ...... 235, 237,
0761221 ....cvvvevieeeen, 53 412
0761612 ......ccceeieenene 61 1001080212 ............... 147
0771619 ..o 29 1001080216 ............... 147
G5-18A/2505H

1001080229................ 125
1001080237..........c.... 237
1001080240................ 239
1001080243................ 221
1001080247 ................ 221
1001080248................ 221
1001080249................ 221
1001080250................ 221
1001080251................ 223
1001080253.................. 39
1001080254.................. 39
1001080256........ 209, 412
1001080262................ 287
1001080265................ 225
1001080266................ 225
1001080279................ 229
1001080293................ 233
1001080294................ 237
1001080299........ 237, 412
1001080301................ 237
1001080308................ 237
1001080309................ 233
1001080312................ 263
1001080313........ 247, 251
1001080314.................. 39
1001080333.................. 45
1001080334................ 267
1001080356................ 213
1001080359................ 287
1001080361................ 323
1001080364................ 305
1001080365................ 305
1001080366................ 305
1001080367................ 305
1001080368................ 305
1001080369................ 305
1001080370................ 305
1001080371........c.c... 305
1001080372................ 305
1001080373................ 305
1001080374................ 305
1001080375................ 305
1001080376................ 305
1001080377.......ccue..e. 305
1001080378................ 305
1001080379........ 171, 303
1001080380................ 207
1001080381................ 311
1001080382........ 162, 181
1001080383................ 181
1001080391.......... 43, 412
1001080394........ 235, 237
1001080397 ..........c..... 355
10010804009................ 298
1001080410................ 298
1001080418................ 303
1001080424................ 299
1001080437 ................ 235
1001080438................ 235
1001080462................ 207
1001080463................ 207
1001080494................ 305
1001080499................ 181
1001080557 ..........c.... 184
1001080565.................. 45
1001080571.........cueneeee 15
31200725



1001080573
1001080582
1001080585
1001080586
1001080602
1001080612
1001080619
1001080644
1001080656
1001080669
1001080686
1001080707
1001080763
1001080789
1001080796
1001080797
1001080798
1001080801
1001080811
1001080821
1001080822
1001080824
1001080826
1001080844
1001080847
1001080848
1001080852
1001080861
1001080862
1001080863
1001080866

1001080867J0 ..

1001080872
1001080876
1001080877
1001080891
1001080900
1001080913
1001080918
1001080926
1001080930
1001080931
1001080932
1001080933
1001080944
1001080945
1001080947
1001080951
1001080952
1001080953
1001080954
1001080955
1001080956
1001080957
1001080959
1001080960
1001080969
1001080970
1001080974
1001080975
1001080976
1001080977
1001080978
1001080983
1001080985
1001080986
1001080987

31200725

171, 303
171, 303

SECTION 12 - RECOMMENDED SPARE PARTS

1001080988......... 171, 303

1001080992................ 161
1001081000.................. 23
1001081023................ 184
1001081044................ 184
1001081045................ 184
1001081046................ 184
1001081047................ 184
1001081048................ 184

1001081049....... 171, 184,
303

1001081050................ 184
1001081069................ 184
1001081071................ 125
1001081073................ 184
1001081086................ 127
1001081093................ 171
1001081100................ 147
1001081105.................. 16
1001081106.................. 15
1001081107 ......cccueeneee. 15
1001081120................ 298
1001081123................ 298
1001081151................ 202
1001081152................ 202
1001081153................ 201
1001081158................ 405
1001081161................ 175
1001081163................ 175
1001081185.................. 14
1001081187................ 175
1001081222................ 149
1001081223................ 207
1001081234................ 162
1001081235................ 168
1001081236................ 168
1001081239................ 169
1001081241................ 168
1001081242................ 168
1001081243................ 168
1001081244................ 168
1001081246................ 168
1001081247 ................ 168
1001081248................ 168
1001081249................ 168
1001081266................ 168
1001081268................ 168
1001081280................ 168
1001081281................ 168
1001081282................ 168
1001081283................ 168
1001081284................ 168
1001081285................ 168
1001081286................ 161
1001081287 ................ 161
1001081289................ 168
1001081296................ 161
1001081298................ 161
1001081299K ............... 22
1001081301................ 172
1001081302................ 172
1001081306................ 181
1001081307 ................ 181
1001081308................ 181
1001081309................ 181
1001081310................ 181
1001081311................ 181

1001081314 ............... 169
1001081322 ............... 312
1001081328 ........cccueee 24
1001081331 ............... 185
1001081332 ............... 185
1001081333 ...... 127, 139,
214, 218, 221
1001081334
1001081347
1001081348
1001081357
1001081358
1001081363
1001081364
1001081375
1001081376
1001081394
1001081398
1001081413
1001081420
1001081421
1001081422
1001081425
1001081426
1001090103
1001090344
1001092585
1001092877
1001092878
1001093171
1001093826
1001093827
1001094555
1001094556
1001095650 .40, 147, 295
1001095704 ....... 338, 342
1001096584 ......... 43, 412
1001096585
1001096730
1001097159
1001097160
1001097205
1001097252
1001097255
1001097283
1001097319
1001097628
1001097640
1001097684
1001097728
1001097729
1001098069
1001098122
1001098153
1001098171
1001098235
1001098472
1001099425
1001099457
1001099458
1001099613
1001099614
1001099615
1001099699
1001099783
1001099810
1001099831

G5-18A/2505H

1001099887 .................. 15
1001100053........ 171, 359
1001100107.......cc...... 403

1001100443........ 365, 375
1001100781....... 312, 339,
342
1001100876
1001100916
1001100965
1001100966
1001101039
1001101040
1001101041...45, 71, 239
1001101042...45, 71, 239
1001101071
1001101185
1001101235
1001101451
1001101533
1001101534
1001101895
1001101977
1001101978
1001101979
1001101981
1001102000
1001102157
1001102323
1001102324
1001102327
1001102330
1001102331
1001102332
1001102333
1001102427
1001102428
1001102433
1001102434
1001102435
1001102438
1001102439
1001102440
1001102441
1001102456
1001102831
1001103012
1001103139
1001103509
1001103533
1001103564
1001104008
1001104009
1001104022
1001104025
1001104435
1001104477
1001104497
1001104498
343, 344
1001104519
353, 361
1001104654
1001104784
1001104944
1001104966
1001105474
1001105475




SECTION 12 - RECOMMENDED SPARE PARTS

1001105476 ................. 69
1001105990 ....... 127, 139
1001106622 ............... 223

1001107854 ...... 323, 325,
336, 338, 343, 344,

357, 369
1001107997 ............... 168
1001108078 ............... 175
1001108079 ............... 207
1001108115 ............... 161
1001108127 ............... 308
1001108129 ............... 308
1001108152 ............... 175
1001108155 ............... 175
1001108161 ............... 168

1001108194 ....... 171, 303
1001108196 ....... 171, 185

1001108242 ............... 161
1001108547 ............... 168
1001108548 ......... 27, 168
1001108549 ......... 27, 168
1001108552 ............... 168
1001109113 ................. 61
1001109365 ....... 165, 168
1001109417 ............... 168
1001109478 ............... 168
1001109565 ............... 308
1001109566 ............... 349

1001109663 ....... 229, 231
1001109664 ....... 229, 231

1001110067 ............... 168
1001110269 ............... 303
1001110377 ............... 363
1001110433 ....... 188, 189
1001110723 ............... 353
1001110849 ........... 30, 33
1001111156 ............... 349
1001111341 ............... 308
1001111961 ............... 342
1001112058 ............... 175
1001112612 ............... 324
1001112618 ................. 51
1001112621 ................. 69
1001112627 ................. 69
1001112697 ............... 298
1001112793 ................. 53
1001112796 ...... 371, 383,
387
1001113038 ................. 53
1001113047 ....... 188, 189
1001113154 ............... 308
1001113155 ............... 308
1001113277 .....oeeneee 184
1001113279 .............. 184
1001114213 ............... 221
1001114675 ............... 161
1001114867 ....... 171, 303
1001115238 ............... 375
1001115871 ............... 149
1001116128 ............... 299
1001116208 ....... 405, 409
1001116692 ............... 383
1001116694 ............... 383
1001116698 ....... 336, 343
1001116701 ............... 363
1001116705 ............... 347
1001116706 ............... 317

416

1001116710....... 338, 342
347

1001116711........ 338, 342

1001116712........ 338, 342

10011167283....... 336, 337

338, 343, 344
1001116725................ 323
1001116726................ 323

1001116727 ........ 323, 377
1001116729........ 330, 377

1001116731................ 387
1001116733....... 317, 323
325, 330, 377

1001116734........ 317, 377
1001116735........ 338, 342
1001116736........ 338, 344

1001116747 ................ 325
1001116748........ 336, 342
1001116751................ 336

1001116774....... 324, 329
383, 393

1001116808....... 325, 329
383, 393

1001116812....... 324, 329
337, 342, 343, 383, 393

1001116813................ 347
1001116815....... 336, 343
383, 385, 394
1001116920........ 336, 342
1001116921................ 323
1001116948................ 324
1001116950........ 323, 324
1001116952................ 323
1001116953................ 323
1001116966................ 324
1001116967 ................ 318
1001116977 ................ 324
1001116982................ 347
1001116983................ 317
1001116984................ 347
1001116985................ 347
1001116990................ 318
1001116996................ 329
1001117002................ 347
1001117011................ 363
1001117022................ 317
1001117026................ 330
1001117059........ 338, 344
1001117064................ 342

1001117079........ 338, 344

1001117080........ 338, 344

1001117081....... 336, 337
338, 343, 344, 361

1001117082........ 337, 343

1001117106....... 317, 323
336, 342

1001117119....... 336, 337
343

1001117125................ 317
1001117133................ 330
1001117158................ 171
1001117326................ 404
1001117498.................. 47
1001117945.................. 61
1001118378................ 393
1001118379................ 347
1001118380................ 318

1001118381 ............... 324
1001118385 ...... 324, 330,
336, 337, 338, 343

344, 347
1001118387 ..cooovvvnenn, 347
1001118391 .......318, 324
1001118392 .....covvvnnnns 329
1001119032 ......oovvvenn, 363

1001119336 ....... 312, 313
1001119337 ....... 312, 313

1001119721 ............... 214
1001119727 ............... 113
1001120989 ....... 405, 409
1001121021 ............... 300
1001121337 ...ccceeuvneee 22
1001121514 ............... 104
1001121726 ............... 325
1001121727 ............... 377
1001121953 ............... 300
1001121960 ............... 330
1001121961 ............... 336
1001122219 ................. 23
1001122280 ............... 299
1001122287 ............... 299
1001122290 ............... 300
1001125387 ............... 403
1001125465 ............... 299
1001125774 ............... 185
1001125775 ............... 184
1001126008 ...... 325, 329,
330, 393
1001126227 ............... 184
1001126234 ............... 185
1001126253 ............... 184
1001126257 ............... 184
1001126351 ............... 318
1001126362 ............... 317
1001126363 ............... 317
1001126364 ............... 317
1001126365 ............... 317
1001126677 ............... 404
1001126685 ............... 404
1001126841 ............... 191
1001127066 ....... 336, 343
1001127397 ............... 303
1001127546 ............... 303
1001127589 ............... 298
1001127735 ............... 405
1001127967 ............... 104
1001128006 ............... 149
1001128007 ............... 149
1001128128 ...... 323, 325,
330, 342, 377
1001128144 ............... 104
1001128478 ............... 104
1001129407 ............... 379
1001129425 ............... 299
1001129784 ....... 312, 313
1001129801 ............... 357
1001129842 ............... 405
1001129887 ............... 227
1001129888 ............... 227

1001129889 ....... 225, 227
1001129891 ....... 225, 227
1001129893 ....... 225, 227
1001129894 ....... 225, 227
1001129895 ....... 225, 227

G5-18A/2505H

1001129898................ 227
1001129900................ 217
1001129925................ 241
1001129926................ 241
1001130178.......c..c..... 285
1001130220.................. 23
1001130289K ............... 15
1001130291.................. 15
1001130338.................. 39
1001130475................ 300
1001130900................ 317
1001131271................ 404
1001131818................ 193
1001131864................ 299
1001132161................ 251
1001132168.................. 23
1001132178................ 104

1001132207 ........ 251, 253
1001132208........ 251, 253
1001132209........ 251, 253

1001132210................ 251
1001132342................ 285
1001132411................ 231
1001132412................ 231
1001132453.................. 39
1001132733............... 375
1001132795................ 227
1001133714................ 317
1001133715..........c... 317
1001133821........ 117, 312
1001133822.......... 14, 117
1001133956................ 318
1001133957......cccueue 318
1001135350................ 345
1001135650................ 317
1001135651................ 317
1001135759............... 239
1001135799................ 237
1001135801................ 239
1001135803................ 239
1001135805................ 239
1001135807.......ccevnee 239
1001135845................ 298
1001135846................ 298
1001136095.................. 94

1001136834........ 104, 412
1001136975..94, 97, 101,
117

1001137099.................. 16
1001137138.......c.coce.. 15
1001137271 .....cocvuvenene 14
1001137454........ 184, 188
1001137574................ 185
1001137578................ 317

1001137657 ........ 171, 303
1001137985........ 171, 303

1001137998................ 162
1001138001................ 185
1001138003................ 205
1001138051................ 405
1001138110................ 317
1001138111................ 317
1001138113................ 317
1001138262................ 191
1001138263K ............. 191
1001138264................ 191
1001138265................ 191
31200725



1001138266
1001138267
1001138269
1001138310
1001138310D ............. 184
1001138311
1001138345
1001138396
1001138462
1001138463
1001138464
1001138465
1001138466
1001138478
1001138584
1001138703
1001138821
1001138822
1001138823
1001138824
1001138827
1001138877
1001138887
1001138888
1001139011
189
1001139042
1001139043
1001139155
1001139177
1001139578
1001139654
1001139668
1001139670
1001139671
1001139681
1001139682
1001139683
1001139684
1001139686
1001139688
1001139691
1001139801 ....... 184, 189
1001139801D .... 184, 189
1001139803
1001139884
1001139937
1001139938
1001139942
1001139974
1001139975
1001139997
1001140269
1001140270
1001140312
1001140322
1001140633
1001140634
1001140635
1001140671
1001140684
1001140686
1001140698
1001140700
1001140701
1001140702
1001140703

31200725

SECTION 12 - RECOMMENDED SPARE PARTS

1001140704................ 149
1001141019................ 113
1001141027 ......covuvvvenns 94
1001141049................ 149
1001141051................ 149
1001141066................ 298
1001141213.................. 30
1001141234................ 298
1001141287................ 117
1001141310................ 107
1001141321................ 149
1001141322................ 149
1001141323................ 149
1001141324................ 149
1001141329................ 149
1001141459...95, 97, 412
1001141460.......... 97, 101
1001141461............ 95, 97
1001141462.......... 97, 101
1001141478................ 375
1001141534.................. 22
1001141551................ 111
1001141581................ 299
1001141591................ 117
1001141717 ..o 94
1001141718.......... 97, 101
1001141779................ 105
1001141780................ 105
1001141786................ 104
1001141787 ................ 104
1001141788................ 104
1001141789................ 104
1001141791................ 104
1001141796................ 104
1001141801................ 104
1001141834................ 104
1001141881................ 104
1001141896................ 104
1001141944................ 104
1001141973................ 101
1001141974................ 101
1001141975.................. 97
1001141976......cccvveennes 97
1001141977 ................ 101
1001141978................ 101
1001142010................ 347
1001142011................ 299
1001142055................ 177
1001142092.................. 22
1001142095.................. 22
1001142101................ 149
1001142116.................. 23
1001142155................ 214
1001142236........ 191, 377
1001142242................ 295
1001142259........ 107, 109
1001142265.................. 22
1001142266.................. 22
1001142267 .................. 22
1001142393.................. 22
1001142680.......... 14, 100
1001142696.................. 97
1001142859................ 107
1001142870.................. 97
1001142938................ 317
1001142940................ 317
1001142941................ 317

1001142970 ................. 97
1001142981 ............... 308
1001143041 ............... 105
1001143118 ............... 175
1001143120 ............... 303
1001143142 ................. 22
1001143201 ............... 107
1001143216 ............... 111
1001143254 ............... 115
1001143255 ............... 115
1001143304 ....... 111, 113
1001143389
1001143391
1001143422
1001143467
1001143468
1001143551
1001143553
1001143558
1001143632
1001143640 ................. 94
1001143641
1001143642
1001143643
1001143671
1001143689
1001143707
1001143801
1001143815
1001143816
1001143839
1001143852
1001143879
1001143880 ................. 23
1001143995 ............... 299
1001143997 .....cccuvenee 22
1001144104 ............... 127
1001144105 ............... 139
1001144106 ......... 97, 101
1001144133 ......... 97, 101
1001144147 ............... 387

1001144255 ....... 127, 218
1001144359 ....... 193, 412

1001144364 ................. 24
1001144367 ............... 104
1001144368 ............... 104
1001144369 ................. 22
1001144373 ............... 193
1001144374 ............... 105
1001144375 ............... 193
1001144377 ............... 105
1001144378 ............... 193
1001144379 ............... 404
1001144406 ............... 375
1001144474 ........... 14, 17
1001144692 ............... 105
1001144693 ............... 105
1001144694 ............... 105
1001144695 ............... 105
1001144697 ............... 213
1001144725 ............... 365
1001144737 ............... 218
1001144738 ............... 213
1001144749 ............... 213
1001144750 ............... 213
1001144751 ............... 218
1001144753 ............... 218

G5-18A/2505H

1001144754
1001144755
1001144756
227
1001144757
1001144759
1001144760
1001144761
1001144763
1001144764
1001144990
1001144991
1001144993
1001144995
1001145204
1001145223
1001145224
1001145225
1001145710
1001145850
1001145871
1001145882
1001146038
1001146297
1001146479
1001146481
1001146571
1001146575
1001146830
1001146831
1001146832
1001146887
1001146888
1001147071
1001147650........402, 407
1001147779........402, 407
1001148091........403, 407
1001148095
1001148098
1001148177
1001148294
1001148423
1001148483
1001149466
1001149482
1001149493
1001149495
1001149810
1001149811
1001149828
1001150347
1001150479
1001150508
1001150509
191
1001150596
1001150598
1001151032
1001151086
1001151088
1001151132
1001151133
1001151147
1001151148
1001151150
1001151183
1001151264




SECTION 12 - RECOMMENDED SPARE PARTS

1001151288 ............... 218
1001151643 ............... 189
1001151781 ....... 404, 407
1001151782 ............... 404
1001151983 ................. 23
1001151994 ............... 404
1001151996 ............... 404
1001152000 ............... 404
1001152002 ............... 404
1001152401 ............... 404
1001152967 ............... 213
1001153277 ..cccvveenene. 40
1001153293 ............... 404
1001153294 ............... 404
1001153296 ............... 407
1001153297 ............... 407
1001153298 ............... 404
1001153299 ............... 169
1001153410 ............... 113
1001153411 ............... 113
1001153412 ............... 113
1001153413 ............... 113
1001153624 ............... 171
1001153625 ............... 171
1001153626 ............... 171
1001153627 .......c.o.... 171
1001153629 ............... 207
1001153630 ............... 175
1001153631 ............... 175
1001153633 ............... 303
1001153634 ............... 175
1001153635 ............... 175
1001153697 ............... 365
1001153748 ............... 283
1001154229 ............... 150
1001154405 ............... 244
1001155330 ................. 30
1001155331 ................. 30
1001155701 ................. 30
1001155823 ......... 97, 101
1001156087 ...... 104, 189,
202
1001156229 ............... 317
1001156243 ................. 23
1001156314 ............... 295
1001156315 ................. 23
1001156526 ............... 125
1001156576 ............... 403
1001156577 ............... 171
1001156849 ............... 193
1001157075 ............... 104
1001157088 ............... 115
1001157307 ....cccoueeee. 14
1001157890 ............... 393
1001158104 ........... 14, 17
1001158318 ................. 23
1001158428 ................. 22
1001158561 ......... 97, 101
1001159206 ............... 295
1001159207 ............... 295
1001160072 ............... 405
1001160078 ................. 22
1001160081 ................. 24
1001160084 ................. 22
1001160087 .......c..o...... 22
1001160113 ................. 27
1001160648 ................. 24

418

1001160649.................. 24 1001182361 ............... 318
1001160650.................. 24 1001182365 ............... 318
1001160730................ 299 1001182662 ............... 367
1001160823.................. 27 1001182755 ............... 244
1001160916................ 405 1001184685 ............... 367
1001160945................ 405 1001184687 ............... 367
1001161228.......... 94, 412 1001185024 ......... 95, 244
1001161229.......... 94, 412 10011850584................ 23
1001161230.......... 95, 412 1001186376 ............... 244
1001162486................ 169 1001187079 ............... 393
1001162487 ................ 169 1001187150 ......... 15, 100
1001162771............ 83, 85 1001188496 ............... 162
1001162813................ 169 1001188997 ................. 85
1001162814................ 169 1001189077 ............... 393
1001162815................ 169 1001189305 ......... 97, 101
1001162816................ 169 1001189317 ............... 405
1001162829................ 169 1001189653 ............... 181
1001162830................ 169 1001189705 ................. 85
1001163174................ 402 1001189706 ................. 85
1001163206........ 402, 407 1001189707 .....cccuvvennee 83
1001163210................ 402 1001189709 ................. 83
1001163212................ 402 1001189733 ............... 201
1001163222................ 402 1001189734 ............... 201
1001163223................ 403 1001189738 ............... 201
1001163273................ 402 1001189739 ............... 161
1001163276................ 403 1001189743 ............... 201
1001163285................ 402 1001189745 ............... 201
1001163291................ 402 1001189753 ............... 161
1001163300................ 403 1001189803 ............... 201
1001163304................ 403 1001189839 ............... 201
1001163321................ 402 1001189850 ............... 201
1001163323................ 403 1001189888 ............... 261
1001163324.................. 23 1001189948 ............... 185
1001163326........ 402, 407 1001189997 ............... 367
1001163355................ 403 1001190022 ............... 185
1001163625................. 85 1001190290 ................. 39
1001163938.................. 83 1001190639 ........... 14, 17
1001164237 ......cccoo...... 83 1001190640 ............... 312
1001164273........c.cc..... 83 1001190709 ............... 311
1001165200.................. 94 1001190710 ............... 311
1001165202................ 117 1001190728 ................. 24
10011652083................ 117 1001190743 ................. 22
1001165585................ 169 1001190754 ......cccoe.... 23
1001167706.................. 16 1001190759 ................. 22
1001170488.................. 61 1001190762 ................. 22
1001172953................ 189 1001190764 ................. 22
1001173661................ 303 1001190779 .....cccueeee. 14
1001173936................ 405 1001190788 ................. 22
1001175733................ 369 1001190791 ............... 311
1001177469................ 169 1001190792 ............... 311
1001177470................ 169 1001190914 ............... 369
1001177471................ 169 1001191635 ................. 17
1001177575.......ccoc.... 53 1001191640 ................. 24
1001177636................ 169 1001191643 ................. 24
1001177640................ 169 1001191820 ................. 22
1001177903................ 308 1001191830 ............... 105
1001177904................ 308 1001191833 .......ccoeenee. 24
1001178283................ 309 1001191834 ................. 24
1001178811................ 169 1001192022 ................. 24
1001178934.................. 53 1001192128 ............... 105
1001179547 ................ 181 1001192129 ............... 105
1001180466.................. 67 1001192142 ............... 298
1001180490................ 253 1001192255 ................. 22
1001180796................ 207 1001192256 ............... 105
1001181611.................. 14 1001193316 ............... 100
1001182224................ 244 1001193351 ............... 100
1001182358................ 367 1001193423 ................. 24
G5-18A/2505H

1001193432................ 189
1001193443................ 188
1001193470................ 100
1001193473................ 100
1001193501................ 189
1001193528................ 189
1001193529................ 189
1001193591................ 298
1001193720................ 189
1001193721................ 189
1001193723................ 189
1001193725................ 189
1001193752................ 107
1001193761................ 189
1001193762................ 189
1001193805................ 188
1001193943................ 188
1001193945................ 188
1001193973................ 188
1001193974................ 188
1001193975................ 188
1001193976................ 188
1001194017................ 207
1001194099................ 100
1001194100................ 100
1001195347........ 189, 197
1001195348........ 189, 195
1001195423................ 373
1001195447 ........ 188, 189
1001195493.................. 83
1001195610................ 373
1001195884................ 100
1001196254................ 299
1001196461................ 371
1001196601................ 244
1001196889................ 403
1001196890................ 407
1001197027 ................ 179
1001197099................ 181
1001197104................ 404
1001197105................ 404
1001197106................ 404
1001197401............c..... 22
1001197490.................. 16
1001197623.................. 14
1001197624................ 344
1001197714................ 344
1001197799................ 188
1001197965................ 100
1001198349.................. 23
1001198730................ 100
1001199321.................. 14
1001200101................ 403
1001200247.........coc..... 23
1001200378............ 29, 30
1001200579................ 249
1001200580................ 265
1001200581................ 261
1001200598.................. 16
1001200599.................. 29
1001200600.................. 29
1001200601.................. 29
1001200602.................. 30
1001200603.................. 30
1001200612................ 298
1001200613................ 298
1001200614................ 125
31200725



1001200682
1001200683
1001200684
1001200685
1001200796
1001200797
1001200850
1001200851
1001200924
1001200925
1001200928
1001200945
1001201083
1001201085
1001201086
1001201114
1001201151
1001201252
1001201468
1001201469
1001201526
1001201527
1001201538
1001201659
1001201668
1001201814
1001201826
1001202141
1001202247
1001202297
1001202341
1001202342
1001202343
1001202344
1001202345
1001202347
1001202352
1001202939
1001203181
1001204032
1001204045
1001204047
1001204360
1001204362
1001204363
1001204385
1001204464
1001204469
1001204470
1001204674
1001204676
1001204677
1001204678
1001204679
1001204853
1001204854
1001204856
1001205397
1001205502
1001206603
1001207171
1001207837
1001208110
1001208119
1001208593
1001208616
1001208617

31200725

1001208759
1001208854
1001209063
1001209089
1001209102
1001209103
1001209966
1001210402
1001210772
1001213206
1001213627
1001213720
1001213805J
1001213806
1001213808
1001213809
1001213876
1001213877
1001213878
1001213892
1001213893
1001213896
1001213955
1001213994
1001214454
1001215630
1001215631
1001215632
1001215778
1001215898
1001215941
1001216948
1001217487
1001217623
1001218358
1001218381
1001219082
1001220705
1001220853
1001223453
1001226247
1001226328
1001226400
1001226541
1001226636
1001226637
1001226739
1001226796
1001226799
1001226831
1001227066
1001227068
1001227077
1001227091
1001227266
1001227458
1001227964
1001228273
1001228447
1001228593
1001228643
1001228954
1001228961
1001228975
1001229107
1001229458
1001229461

SECTION 12 - RECOMMENDED SPARE PARTS

.................. 16 1001230503
................ 218 1001230931
................ 213 1001230934
................ 217 1001230935
................ 299 1001231397
................ 299 1001231398

188, 189 1001231400
................ 161 1001231401
................ 107 1001231402
.................. 14 1001231403
................ 161 1001231404
................ 188 1001231406
................ 16 1001231801
................ 125 1001232888
.................. 15 1001233213
................ 125 1001233235
................ 311 1001233236
................ 311 1001233237
................ 311 1001233303
................ 311 1001233304
................ 312 1001233305

312, 313 1001233558
................ 117 1001233784
................ 117 1001234507
.................. 83 1001234973
................ 391 1001239184
................ 391 1001239539
................ 391 101977201
................ 177 1060628..........cceevenee.
................ 381 10701275
................ 121 10719267
.................. 71 10837580
.................. 88 10837724
................ 308 1101244 ..o
................ 394 1170002.......cccciien
................ 345 1170028.......cccceeeenee

121, 381 1170058.........ccovvvveen
................ 188 1271599
................ 355 1320130...ccccvireereens
................ 403 1321716
................ 299 14404793
................ 389 1684511 .....ccveiene
................ 379 1684512......ccvvvveine
................ 387 1684515.......ccciies
................ 387 1684517 ...cccvvieeine
................ 387 1701500.......ccceviuernnee

385, 387 1702300.......cccccoeererne
................ 385 1705084.......ccccvevene
................ 385 1705087 .....covveeine

381, 383 1706098.........ccceveene

379, 389 1706209.......ccccoveriene
................ 379 1706281.......ccccvveeene
................ 121 1706282.......ccccveine
................ 193 1706283........cccvvvine
................ 379 1706284........cccveeene
................ 385 1706285.......cccccoeeeene
................ 121 1706287 ...cccvvvvieeiinne
................ 121 1706288..........coeevuenne
.................. 39 1706289.......cccccvevene
................ 381 1706292..............
................ 121 1706293.......cccoceene
................ 385 1706296........cccovereeene
................ 385 1706298..........cccevueene
.................. 94 1706299.......ccccceene
................ 389 1706300.......ccccovervene
................ 381 1706301 .......ccccceenne
................ 409 1706302..............

G5-18A/2505H

1706303
1706304
1706306
1706702
1706767
1706768
1706846
1706850
1706851
1707078
1784861
2080057
2110404
2110406
2110606
2110608
2110808
2110810
2110812
2111010.... 229, 231, 233,
237

2111012 213
2111212 ... 104
2111616 ... 218
2112020 ... 214

2130404 ...... 45, 213, 217,
267

2130606..... 105, 213, 221

2130608..... 214, 217, 221

2130808.............. 105, 218
2130812....... 97, 101, 217
2131008.......ccccvrnee 235

2131010..... 214, 229, 239
2131212...... 97, 101, 104,
217
2131216
2144611
2145004
2150404
2150406 .... 213, 217, 225,
227
2150606
2150608
2150808
2150810
2151010
2151212
2151216
2160002
2170108
2170110
2170112

2170408
2170410
2170412
2170506
2170704
2170708
2170712
2170804
2170808
2170908
2171712




SECTION 12 - RECOMMENDED SPARE PARTS

2171716, 214
2172312........ 97, 101, 217
2220218.....cccveeee 237
2220239................ 15, 100
2220251....ccociee. 117
2220313, 117
2220550.......ccccviieennn. 218
2220591.............. 213, 221
2220592.....ccccvviieee 214
2220612.............. 229, 231
2221198.....cccie 244
2221229 213
2221257 ... 213
2221285.............. 127, 223
2221290......ccciiiinn, 237
2340030......cccceeiiennne 61
2340037 ..o 61
2340041......ccciiiiiins 61
2340043......ccciieee 61
2340044......cccvviiienns 61
2400060........c.ccuveneee. 344
2420205......cccceieeeine 97
2603207 ......ccovvvniennn, 405
2620052.................. 30, 35
2700118.....cccieiee 74
2820171 v, 355
2902443.......ccee 317
2920204......ccceiieeine 27
2920206........ccccuvenneen. 308
2920207 ....ooooeeeeenn. 312
2920208........cccecvveeee. 311
2920209.............. 175, 303
2999964........coceee 405
31200743....cceveeeee. 413
31200751 ..o 413
31200926..........ceeneee 413
3271405.............. 162, 295

3271501...22, 23, 39, 105
111

3271601...15, 23, 97, 101,
104, 105, 113, 193, 298

3271801......cceeeee 15, 16
3272001.....ccccviiiieins 94
3272201. 14, 17, 125, 161
3272401.............. 100, 161
3282001.......cccevvneen. 100
3290405.......cccceceeneee. 303
3290505.....121, 229, 231,
381
3290507 .....ccccveiieeine 30
3290601. 40, 69, 309, 365
3290605................ 23, 308

201

3290805............ 51, 53, 65
3290807 .....cccveeeene 312
3291005.......ccccciiiins 79
3291007 .....cccoiiiiiins 47
3291201................ 83, 168
3291205.......ccciiiiiins 53
3300143......cccoieee 298
3300240.......ccceueene 51, 53
3300430.....cccciiiiiiiiins 39
3300454.............. 299, 303
3310401......cccevviiennn. 295
3310805........ccccvenee. 300
3311001......191, 295, 299

420

3311005.............. 169, 303
3311405 ... 172
3311501 .............. 188, 189
3311502 ... 100

3311505 14, 17, 117, 311,
313

3311508 ......ceeiine 298
3311608........ccoiis 100
3311705, 39
3312201 ... 47
3340943 ... 23
3391410................ 45, 267
3423258 ... 53
3423275 ... 51, 53
3430507 .....cccvviiinnn 201
3450304 ......cooiiine 201
3470003 ..o 201
3576766 .........cceeeene 125
3700016 .............. 403, 407

3740080....191, 299, 325
330

4460260.....324, 329, 347,
377
4460267 ........c.... 337, 343
4460268.............. 338, 363
4460312......cccvervenee. 323
4460321......cccvvienen. 394
4460374.....323, 325, 330,
377
4460419.............. 338, 342
4460457 .............. 324, 344
4460458......349, 377, 393
4460459.........coccveeee 344
4460464.....161, 299, 303,

312, 324, 329, 330
342, 343, 345, 347
349, 353, 355, 357
359, 361, 379, 387, 397
4460465.....317, 323, 324,
325, 329, 330, 336
337, 338, 342, 343,
344, 345, 347, 349

3760508.................. 51, 53 355, 371, 383, 387, 393
3790152 ..o 121 4460466.....312, 317, 318
3900210 ...ooorrrrrrrrrrnnnn. 39 323, 324, 325, 329
3900302............ 162, 181 330, 336, 337, 342
3900306 ............coree. 191 343, 347, 353, 359
3900393..........crrrrr 43 371, 383, 387, 393
3910408 ............cor.. 295 4460475.............. 344, 393
3930812 ......vvvvvrrrinnne. 300 4460488...................... 308
3931010 ..o 161 4460508...................... 318
3931412.............. 171, 209 4460509.................. 324
3931414 oo, 367 4460518.....325, 329, 383
3931416................ 14, 100 393
3931448 ..........ooocce. 299 4460536 .....330, 336, 343
3931548 ....oooevvvrna. 237 4460539.....324, 329, 330
3931579 ..o 403 337, 342, 383, 393
3944574 ......ovorer. 29 4460705.............. 337, 343
3960600 .............veeoreeenn. 30 4460742.............. 324, 393
3960622 ...........cooomr. 97 4460746...................... 349
3964987 ......oovoore 45 4460748...........coo.. 325
3980039 .........ovooorreenen. 177 4460761 .....329, 337, 343
3984301 ... 131 393
3990013 ......vvvvveerrnn. 345 4460809...................... 394
4031612 ......vvooee. 30 4460851 ......330, 337, 342
4031707 oo 365 4460871.............. 337, 343
4031709 ......ovvvverrrennnn. 365 4460872.............. 337, 343
4031918 ........ovvvor. 239 4460884.....324, 325, 337
4040283 .................. 51, 53 338, 342, 344, 371, 393
4040291 ......ovvvvor. 125 4460891 .....317, 323, 324,
4060803 ..............cooe.. 171 325, 329, 330, 338
4100181 ... 403 344, 345, 349, 355
4105262 ........ovvvo. 407 377, 393
4240017 ... 172 4460894.....330, 336, 337
4240032 .....308, 381, 385 342, 343, 387
4240033 ..........oooo. 367 4460897 .....299, 317, 329
4240084 ..............c.. 149 330, 344, 345, 351
4360658 ...............oo... 303 4460899 .....349, 353, 357
4460019 .... 323, 336, 338, 359

342 4460905.............. 337, 343
4460042 ...........oore. 359 4460911 ... 330
4460043 .... 323, 324, 336, 4460915......324, 325, 329

338, 342, 345 4460930.....324, 336, 343
4460227 ... 329 347
4460234 .............. 381, 385 4460931 ...........coo.... 361
4460259 .... 324, 329, 347, 4460932.....161, 303, 312

377 355, 397

Gb5-18A/2505H

4460933 ....317, 323, 325,
337, 342, 383

4460941 .............. 317, 347

4460942 ....317, 337, 342,
377

4460945 .... 337, 342, 383,
394

4460970.............. 330, 347

4460994 ....317, 336, 337
338, 343, 347, 349, 353

4461008.............. 317, 329
4461017 ..o 318
4461018..........ccceeee. 324
4461021 ... 30
4461054 ........ccceeieen 317
4461071 ... 317
4461095......ccociiiees 317
4461115.............. 349, 351
4461118 .............. 325, 369
4461174 ... 308
4461227 ... 369

4461262 .... 323, 338, 344,
357

4520259 ......cocoviien 149
463929 ... 45
4640113......cccveieee. 155
4640163 .........c.ccceene 150
4640464 ..........ccovee. 336
4641474 ... 287
4641506 ........cceeneene 207
4641519 ......cccvvvren. 283
4711000.....191, 295, 299

4711400 .. 23, 39, 97, 162,
214, 239, 244, 295,
298, 299, 300, 308,
311, 365

4711500....14, 16, 22, 23,
100, 105, 111, 147,
201, 223

4711600 .. 22, 45, 97, 100,
101, 105, 113, 117,

217, 298
4711700 ... 39
4711800..... 247, 251, 263
4711900.....cccciiiieens 244
4712000............ee.. 29, 30
4712200 .....14, 16, 17, 47
4740120 ..o 181
4740281 ... 104
4750400 ........coeeriennen. 295
4750600..........c.... 97, 100
4750800........cceceuvennen. 300
4751000.....cccciiiiirns 303
4751400 .......cccevirnen. 244
4751500 ........ccoeviennen. 161

4751600 ... 15, 22, 27, 233
4752200 ....16, 29, 30, 47
367

4761000 ........cceervenen. 298
4761400....171, 201, 205,
298, 303
4761600................ 45, 298
4762200........... 14, 17, 47
4771000 ........ccoeriennen. 191
4804533 ... 29
4805921 ... 30
4805932.....cciviiiiin 29
31200725



4811400 .......ceevvenen. 303
4811600 30, 94, 121, 229,
231, 381
4811700 .23, 40, 308, 365
4811700001 ................ 207
4811900 16, 94, 105, 107,
121, 188, 191, 295, 312
4811902 ............... 83, 191
4812000 ..40, 43, 94, 104,
193
4812100 83, 94, 191, 193,

213, 295
4812300 .....ccceeeiien 30
4831700 ......ccvvivirnnen. 308
4832100 ......ccoeevvirnnen, 207
4891400 .......cceeveveennen. 104

4891500 14, 17, 101, 117
214, 273, 311, 313

4891600 ........ceecveennnee. 100
4891700 ......ccovvvvirnnn. 193
4891800 ............... 16, 365
4892000 ............... 94, 100
4892200 .......cceeevirnnen. 125
4892400 ............. 100, 161

312

4923141 ... 355
4923287 ....ooeeeeen 317
5220500 ......ccovviiiniinnn 27
5241000 ......cceveierinne 47
5271609 .....ccooeviiiinins 367
5272012 .....cccoeviiiins 299
70002064 .........cccneee 285
70002386 .........eeenenne 285
70003170 .....cooeevveennne 275
70004512 ......cccceeiinns 95
70004637 ........... 261, 265
70005433 .......ccceenne 249
70020173 ........... 135, 145
70020186 .........coeeuneene 308
70020201 ............... 74, 81
70020202 ......covcvvernn 74
70020203 ......oovcveeirnn 74
70020204 ........cceene 74
70020205 ............... 74, 81
70020206 ............... 74, 81
70020230 .....ocoveennne 131
70020231 .....cooevveene 131
70020232 ......ccoveennne 131
70020233 ..o 143
70020234 ........... 131, 143
70020235 .......ccceeeene 131
70020236 ........cveenne 131
70020239 ..o 131
70020240 ........... 131, 143
70020242 ........... 131, 143
70020243 ......oovvven 131
70020244 ........... 131, 143
70020245 ........... 131, 143
70020247 ...131, 137, 143
70020249 ........... 131, 143
70020250 .......ccveennne 131
70020251 ........... 131, 143
70020252 .......ccceeeneee 131
70020253 ........cveenne 131
70020254 .......cccoeeneee 131
70020255 ... 131

31200725

SECTION 12 - RECOMMENDED SPARE PARTS

70020256..........ccconeeeee 131 70020398.................... 255
70020257 ......ooveeeenne 131 70020399............ 255, 413
70020258 .......cccvveiene 131 70020400.........ccevenneen. 255
70020259 .......ccceeeueene 131 70020401............ 255, 412
70020260 .........ceeenenne 131 70020417 ...c.oveiiens 81
70020261 .........cccueeee 131 70020551........ccevnee 205
70020262 ...........c....... 131 70020555.......ccccieene 74
70020263 .......ccceeeneee 131 70020560........c.cvevuennne 63
70020265 .......ccceeennene 131 70020562........cccvvevunenne 63
70020266 .................... 131 70020575......c.cccvvnee 214
70020267 .......cccvveeene 132 70020578......c.ccecvvene. 207
70020269 ... 129, 132, 141 70020621........ccvvenee. 171
70020271 ..o 132 70020716........ccvvnee. 273
70020272 .....ooovveene 145 70020717 ..o 273
70020273 .......ccvvenn 137 70020718........cceeeueee 273
70020274 .......ccveenee 137 70020719......coevenn. 273
70020276 ......ccvcveeennn 137 70020764........cccvvennee. 281
70020279 .......ccvvennne 137 70020769............ 209, 412
70020280........cceeeueeee 137 70020770.....ccoeeeeeneee 209
70020281 .......ccvveninne 137 70020771 ..cccvveeine. 209
70020282............ 135, 137 70020795......cccciinee 175
70020283 ........cccvveine 137 70020796........cccvveneee 308
70020284 ...........couve 137 70020866.................... 283
70020285 ........ccoceueee 137 70020867 ............ 283, 412
70020286 .........ccccueee 137 70020868.................... 283
70020287 ......covvveinn 137 70020871 ......ceevvvvene 287
70020288..................... 143 70020874........cceene. 184
70020289.......ccceveenne 137 70020875......c.ccvcveene 185
70020290........cc0eeuveee 137 70020876.........cceeuee. 184
70020291 .......ccceenee 137 70020877 ... 185
70020292 .......cccvveinne 137 70020878.......ccccvvennee 185
70020293 ........cceceene 137 70020879........cceveuene 185
70020295 .......ccceeeneee 137 70020913........cccevne 207
70020296 .......cccvveeenne 137 70020914........cccvvenee. 207
70020297 ......cccvvenene 137 70020915...........cc.ee 207
70020298 .......cccvveeene 137 70020916........cccveenee. 207
70020299 ........cceeeenne 137 70020917........ccvvnene 207
70020301 ............ 129, 141 70020918..........ccccene 207
70020302............ 129, 141 70020919............ 287, 412
70020303 ........ceeeneee 143 70020920.........cceuee. 287
70020346 .........cconeeee 143 70020921..........ccenee 287
70020370 ..247, 251, 253, 70020922............ 287, 412

259, 412 70020923........cceeevueee. 207
70020371 .....ooccvveee 247 70020924.................... 207
70020372... 247, 251, 253 70020925........cceeneee. 207
70020373 ... 247, 251, 253 70020926.................... 207
70020374 ......ocoeeee 247 70020927 ......ooeveeene 207
70020375 .. 247, 251, 253, 70021038.......ccceeeneee. 169

259, 263 70021075......ccccerne 169
70020376 .. 247, 255, 257, 70021076........ccceeenee 143

259 70021077 ..ocevviveeenee. 169
70020377 .. 247, 251, 253, 70021078........ccevne 169

412 70021079.....cccviernen. 169
70020378.......cccvvennne 259 70021080..........ceeuee. 169
70020379 .....coceieeene 259 70021082........cceeene 169
70020380............ 259, 263 70021090........cccuvenene 169
70020381 ............ 259, 263 70021092........cccvvennee. 169
70020382........ccceeeneee 259 70021093.........cceeeneee 169
70020384 .......cccovenee 259 70021095........cccvveneee 169
70020389 ... 259, 263, 412 70021096............ccuee. 169
70020390............ 263, 413 70021108........ccceeneee 169
70020391 ......ccccvveiene 263 70021147............ 135, 145
70020393 ........cceeeine 263 70021149.......cccevnne 135
70020394 ........ccoeeueee 255 70021150............ 135, 145
70020395 ........cceveinne 255 70021151............ 135, 145
70020396 .........cceeueeee 255 70021152.........c.oeeene 135
70020397 ..o 255 70021155............ 135, 145

G5-18A/2505H

70021156 ........cceenneee 135
70021157 ............ 135, 145
70021158............ 135, 145
70021159............ 135, 145
70021172 ..o 135
70021173 ..o 135

412
70021178
70021181
70021196
70021198
70021199
70021200
70021221
70021242
70021243
70021246
70021270
70021271
70021272
70021273
70021275
70021276
70021338
70021339
70021342
70021343
70021345
70021346
70021347
70021348
70021349
70021350
70021351
70021352
70021356
70021357
70021358
70021359
70021360
70021361
70021362
70021363
70021364
70021365
70021366
70021367
70021368
70021369
70021370
70021384
70021387
70021397
70021399
70021415
70021429
70021430
70021431
70021432
70021433
70021434
70021435
70021436
70021437
70021438
70021440

421



SECTION 12 - RECOMMENDED SPARE PARTS

70021444............ 269, 271
70021445........cccee. 269
70021446............ 269, 271
70021447 ............ 269, 271
70021448............ 269, 271
70021451............ 269, 271
70021452....269, 271, 412
70021459........cccuveneee. 273
70021462............ 269, 271
70021463.................... 269
70021465.........ccoeene. 269
70021468.................... 269
70021475......cocve. 287
70021531 .......oceie. 281
70021543........cccven. 273
70021547 ..o 185
70021558..........coeenenne 79
70021559.......ccccceiiine 79
70021560.........ccceeenenee 79
70021561 ........cccvvennne 79
70021562.........cceeeneee 79
70021563..........ceeenne 79
70021928............ 131, 143
70021929............ 131, 143
70021939.......ccccvene. 131
70021940.......ccccvveenee. 137
70021941 ... 137
70021942........cccvvene. 137
70022097 ...........c... 57, 59
70022102................ 57, 59
70022103................ 57, 59
70022104................ 57, 59
70022105................ 57, 59
70022106........ccocveenens 57
70022107 ....cvveienne 59
70022108.........ccuveneee. 271
70022109......ccccciiiins 59
70022110......cceiiennne 59
700221171 ...ccviiieeine 59
70022112.......ocociis 59
70022113.......ccccie 271
70022564 ....249, 261, 265
70022726........cccuvenene. 277
70022805........... 195, 197
70022818............... 33, 35
70022847 ........cccuvnee. 287
70022896.........ccceeeneee 65
70022897 ........oovvieins 65
70022898..........cceeenee 65
70022899........cccceeene 65
70022900.........ccceviienne 65
70022901 .......ccccienne 65
70022902........cocieiins 65
70022903........cccceiiine 65
70022904 ........cccceeeee 65
70022905.......ccccceeeene 65
70022906..........cceevnnne 65
70022907 ......oevviiiine 65
70022908...........cceeunee. 65
70022910.......ccccvviinne 65
70022911 ..o 65
70022912.......ooovieene 65
70022913.......ccciis 65
70022914........ccceee 65
70022915 65
70022916.........cceeenee 65
70022917 ...ccevviene 65

422

70022918............cccuene 65 70024759......cccciiins 89
70022919 .......cccevee 65 70024761........cccveene 89
70022921 ......ccvvvee. 273 70024765.......ccvvvvenne 89
70022996 .........ceeveneee 71 70024766..........ceeeeneeeee 89
70022998 .......cccvveenee 71 70024768........cccvveveene 89
70023035............ 129, 141 70024770.......cccuvenenns 89
70023036............ 129, 141 70024771....oviiene 89
70023040.........cccneee. 177 70024772 89
70023041 ........coceenee. 177 70024773...ccccvviiiine 89
70023275 ......ocvvieiee 65 70024774........covie. 89
70023325 ......cccivine 205 70024775...ccviieeene 89
70023369 ... 249, 261, 265 70024844..........ccocune. 94
70023371............ 249, 261 70024845........ccceeee 94
70023372 ..o, 265 70024846...........ccuveee. 94
70023373 ..o 261 70024852.............u.. 185
70023900............ 135, 145 70024853.........ccocne 185
70023945 ... 285 70024862..........cc.... 129
70023946 ........ccceeunee 285 70024863.................... 131
70023973 ..o 251 70024864.................... 131
70023974 ............ 251, 253 70024865..........cceueee. 131
70024129 .........coeeuee 289 70024866............ 131, 143
70024130 ......ccvveeinne 71 70024867 ........cceenneee. 131
70024190...... 94, 95, 109, 70024868.................... 131

412 70024869.................... 131
70024191 ...... 94, 95, 109, 70024870........cccvveuee. 131

412 70024871......ccvvvenen. 131
70024386...........c...... 197 70024873........ccevuee 131
70024555 .......cccvveiee 88 70024874........ccovvene. 132
70024679 .......coovvenene 88 70024875........ccvveunee 132
70024681 ...........cceeee. 88 70024876........ccceeeue. 132
70024682 ........ccoeevieen 88 70024877 ..o, 132
70024685...........ccvene 88 70024878............ 135, 145
70024690.........ceeevennee 88 70024879.......oceoeenn 185
70024691 .......ccveeeiinenn 88 70024880............ 135, 145
70024692 .............. 88, 289 70024881............ 135, 145
70024693 ........cceveviennee 88 70024882..........c.ocn.. 135
70024694 ... 88 70024883............ 135, 145
70024695 .........coeenenee 88 70024884............ 135, 145
70024696 ..........ceveeeee 88 70024885............ 135, 145
70024697 .......ccvvenene 88 70024886............ 135, 145
70024699 ........cceenenee 88 70024887 ............ 135, 145
70024700 .......cccovennennee 88 70024888............ 135, 145
70024701 ... 88 70024889............ 135, 145
70024706 .......cccevenennee 88 70024890............ 135, 145
70024707 ..o 88 70024891 ............ 135, 145
70024708........cceveiee 88 70024892............ 135, 145
70024709 ......ccooienee 88 70024893............ 135, 145
70024710 ....ccccvveeinen 88 70024894 ............ 135, 145
70024711 ... 88 70024896.................... 137
70024712 ... 88 70024897 .......occeene 137
70024713 ... 88 70024898..........ccueee. 137
70024714 ... 88 70024899.........ceeuee 137
70024715 .....cccvieee 89 70024927 .......cvvvien. 143
70024716 ........ceveneee 88 70024928.................... 143
70024720 ......ccooevennee 88 70024929..........c.cene 143
70024721 ... 88 70024930........ccceveuneee 145
70024722 ..o 89 70024931.......cccevven. 145
70024723 .......ccvvee 89 70024932........ccevuee 145
70024724 ... 89 70024933........ccvveee 275
70024731 ..o 88 70024934.........ccoue. 275
70024732 ... 89 70024935........cceeee 275
70024733 ..o 89 70024936.......cccceeueee. 275
70024734 .............. 89, 289 70024937 .......oocvvinn 275
70024748 .......ccvvee 89 70024938........ccceveuee 275
70024749 ......ccvvvvinn 89 70024939.......cccvvven. 275
70024750 .......ccovveinee 89 70024940..........c.ccu.. 277
70024756 .......cccvveeennee 89 70024941........coeene 277

G5-18A/2505H

70024942 ... 277
70024943 ... 277
70024944 ... 277
70024945 ... 277
70024947 .......oocveene. 277
70024948 .........ccouee 277
70024949 ... 277
70024950 ........cceeeeenees 277
70024951 ........ccvvees 279
70024952 ........cceeueee 279
70024953 .......cocveenee 279
70025153 ..., 95
70025249 ... 109
70025925 ........cceees 195
70026308 ... 249, 261, 265
70026471 ......ooeveens 71
70026472 ..., 71
70026476 ........ccceeenennn 71
70026481 ........ccceeene 71
70026482 ........ccvvveiee. 71
70026501 .......ccceeeienns 71
70026502 .........coeeenees 289
70026993 ... 191
70027024 ........cceennee 179
70027025 .......occeeeeee 179
70027026 ........ccvvveeenee 179
70027028..........cceuee 179
70027030 ......cccecveeeneee 179
70027032......ccccvvrnee 179
70027033 ..o 179
70027034 ........ccvvees 179
70027035.......ccceieee 179
70027176 ................ 33, 35
70027177 v, 33
70027242 ............ 261, 265
70027243 ............ 261, 265
70027244 ............ 261, 265
70027245 ..o 265
70027246 .........coeeenes 265
70027247 ......oovvee 265
70027248 ........ccoeeuee 265
70027249 ......ooeeeee 261
70027250 ......covvvveenes 261
70027251 ............ 249, 261
70027252 ... 261
70027253 ... 261
70027254 ..o 261
70027255 ... 261
70027256 ........ccuveneeee 249
70027257 ... 249
70027258 .......occvvveenn 249
70027259 ......coeceie 249
70027260 ........cceeeenees 249
70027261 .......oocveeneee 249
70027262 ........ccoeeneee 249
70027263 ..o 249
70027271 ...ocoevviren. 71
70027306 .......ccocvvenenns 67
70027307 ..ccveeieeieene 67
70027308........cceeeiins 67
70027309 ......ccoiiieens 67
70027310 .....ocovvereen. 67
70027311 ..o 67
70027312 ... 67
70027314 ......coocvvees 253
70027591 ..o 119
70027592 ......ooevveiee 119
31200725



70027610 ........ceeenene 257
70027611 ... 257
70027612 ......ccoveennns 257
70027632 ......ocoveenn 197
70027638 ......ccocvveenne 257
70028112 .......cccvvenne 88
70028113 ..o 88
70028114 ..o 89
70028118 ........ccveenne 88
70028120 ........ccveeeneee 88
70028121 ......oooveeen 88
70028122 ......ccocvven 89
70028123 .......cccveee 89
70028124 .......cccvveee 89
70028125 ........ccveenne 89
70028126 .......ccceeene 88
70028127 ...cvvvvveern 89
70028128 .........ceeeueeee 89
70028129 .......cocveeee 88
70028130 ......ccccvveninen 88
70028132 ......cooviee 88
70028133 ..o 89
70028134 ... 88
70028139 .....cococeee 89
70028140 ......cocvveee 89
70028141 ......oovveene 89
70028143 ... 88
70028144 .......cccvveee 88
70028152 .......cccveenine 88
70028153 ... 89
70028154 ......ooviiiine 89
70028155 ... 89
70028156 ......cocvveenene 88
70028157 ....coovvieinn 88
70028158 .........cceeeuene 88
70028165 ........cceeiinns 88
70028166 .........cceueeee 89
70028167 .....ccoocveee 89
70028168 .........c0eevueeee 89
70028169 ........ccoeeeenee 89
70028170 .....ccocvveene 89
70028171 ....oveeen 89
70028172 ..ccvvvvreern, 88
70028253 ........cceeie 71
70028254 ........cveenne 289
70028255 ........ccoeenene 289
70028256 ........cceeennene 289
70028257 ......cooveinne 289
70028258 ... 289
70028259 ......coceeee 71
70028260 .........ceerunene. 71
70028261 ........ccoeeeee 71
70028262 ........ccvveeene 71
70028263 .........cceeueee 71
70028264 .........ccoeeeeee 71
70028265 ........ccoeeunne 71
70028266 .........cveevunene. 71
70028267 ........ocveeeee 71
70028268 .........ceevenee 71
70028269 .........ceeeneeen 71
70028270 .......cocveennnne 289
70028272 .....ovvvveenn, 71
70028273 .......coviine 289
70028274 ............. 71, 289
70028275 .....ovvvveeren 71
70028276 ........ccveeee. 71
70028277 .ccvveveenn 289

31200725

SECTION 12 - RECOMMENDED SPARE PARTS

70028278 .......cceveeee 71 77383377 .. 295
70028282 .......ccceve 71 8001888................ 45, 267
70028438.......cccvveirne 88 8001989.....cccvevvreenn 312
70028439 .......cccvvee 88 8001991......cceeinee 312
70028440 ........ccvevueene 89 8002027 ....ococvveriieiens 45
70028441 ... 89 8002110................ 45, 267
70028442 ..........ooeu 89 8002789.....ccceeiiiens 29
70028443 .......cccvven 89 8005670.......cceevvrennnne 403
70028444 ..o 89 80056 71.....cccvvevuvrennnn 403
70028514 ... 291 8005828..........cceeeueee 149
70028515 .......ccceveneee 291 8005870.......cceevvrennne 403
70028516 .......ccceeenvnne 291 8006038.......cccevveneenn 407
70028517 .......ccvvne 291 8010200.......cccvcurearnnns 29
70030962 .......ccceeennee 109 8010204.......ccoevveeens 29
70030963..........ccceuvenne 109 8010234.......coeviieins 29
7010543 .............. 285, 287 80204005............ 129, 141
7012941 ..o 287 80204065............ 135, 145
7016331 ... 94, 95 80204111.......cccenee 137
7024872 ... 287 80204117...135, 137, 141,
7026481 ........covvvene 205 145, 412
7026798 .............. 177, 179 80204147 ..o 131
7026799 ....ccvveieeine 177 80204178.......cccvvene 131
7026900 ......cccccviinnne 177 80204213.........cceeeueee 143
7026901 ..o 177 80204281.........ccccene. 137
7026902 ..o 177 80233256.......cccuveuee. 223
7026905 ......coeevviiine 177 80233257 ...ccvveeree 217
7026906 ..........cceeennnne 177 80264045..........cccue. 169
7028136 .....ccoeevveene 79 80264138........ccceeeuee. 209
7028137 ..o 79 80264139........ccevuee 209
7028628 ........cocvven 61 80325 ... 202
7028733 .............. 135, 145 80333184.......cccvvene. 213
7029271 ..o 125 80334492.........ccccu. 275
7029300 .............. 135, 145 8033761.....ccceeeenn 285
7029306 ......coeevvvieinn 141 8034800.......ccccecvrennen. 169
7029307 ..o 141 8035487 ..o 171
7029520 ....cccvveiiiene 74 8035632......cceevern 169
7029521 ..o 74 8035767 .....ccvvvvirnne 259
7029590 ......ceiiiiine 269 8036064..........cccveene 169
7029690 ........... 55, 57, 59 80363179............ 330, 347
70296091 .................. 55, 57 80364004.................... 169
7029692 .................. 55, 63 80364005..........ccc.ee. 169
7029700 ......ccevinene 55, 57 80364037 .....ccccccvrene. 169
7029705 ......ccoeinnne 55, 57 8036438......cceevvienenn 185
7029711 .....55, 57, 59, 63 8036461.......c..cceeene 185
7029713 ..o 55, 57 8036463.......ccccveenen 185
7029714 ... 59, 63 8036629......247, 251, 253
7029865 .......ccccevee 273 8036633.............. 259, 263
7029969 .............. 311, 312 80383231.....cccccvvene 188
7029970 .............. 311, 312 80383410.........cceeeuen. 205
7029971 ..o 312 80604016............ 323, 325
7075611 ..o 39 80604017....329, 330, 351
7082362 ................ 43, 412 80604018...323, 324, 325,
7126182 ................ 43, 412 329, 330, 349
7126662 .........ccevene 39 80604019.........cceuee 330
7139886 ..... 247, 251, 263 80604021............ 324, 325
7300032 ................ 43, 412 80604022.................... 349
7300034 ................ 43, 412 80604023.........ccoeennee. 330
7300435 ..o 94 80604025....324, 330, 347
7300518................ 43, 412 80623016............ 229, 231
7301302 .....coviiiiiie 184 806253.......ccciiiiiiiinns 16
77133137 ....27, 188, 233, 806264 .......ccceeeiene 16
235, 237 80633030........cccreuene 213
77133279 ... 188 80673023.........cceeeueee 295
77143016 ..o 299 80963062.................... 344
77323029 ....27, 233, 235, 80983191............ 338, 342
237 82033997............ 162, 181
77363244 ...324, 329, 330 8220007 .....cccvveeereen 347
G5-18A/2505H

8220035.......ccceviin 397
8220045.............. 317, 323
8220051 .............. 317, 345
8220081 ......cceeecveinee 323
8220089.............. 323, 377
8220108.........ccvvrnee 397
8220115..... 323, 336, 342
8220125 325
8220162 377
8220164 ....330
8223531 ...191
8229234 ...393
8229235 393
8229242 .............. 338, 342
8229243 .............. 338, 342
8229244 .............. 338, 342
8229245 .............. 338, 342
8229246 .............. 338, 342
8229261 .....ccceeee 393
8275212 ....ccovveiee 113

8303034....162, 171, 172,
175, 184, 185, 188,
191, 202, 308

8303545..............

8303739 ...
8303839.....ccccceiiins
8305002 .
8305004 .......coeveene
8305038........cceivvieine
8305624 ..............

8305626.......cccccueeneee
8305630......ccceiiuiennne
8305645..............

8307024 ........ccevvvis
8307106
8307109

8310058.......ccceevvieene
8310160.......cceevernnee
8310246 .......ceeveeenee
8310297 ................
8310369 .......ceeeernee
8310420..............
8310658..............
8310748..............
83201102
8342813..............
83483497
8360005..........ccereunene
8405006.......

244
8405101
8405102
8405104
8405201
8405204
8406003
8406102
8406112
8410001
8410009 ..... 115, 184, 188
8410011.....107, 111, 121

423



SECTION 12 - RECOMMENDED SPARE PARTS

8410013............ 188, 189
8420053....45, 47, 89, 239
8420055................ 45, 239
8420227 oo, 104
8420236 ..., 104
8430032............. 213, 214
8430068........orerrnen.. 117
8430082.......vvrerenn.. 214
8466306..........oovenn.... 404
84712749 ..., 115
8520001............ 229, 231
8522012.............. 255, 259
8522031 ..voveereeerernenn. 259
8526203 .......oveeerenann. 150
8584003 ........oveeereeenn. 231
85941016........coovem.... 308
85941017............. 23, 308
8642207 covoveeveeerrnnne. 255
8642224 ..., 259
86561311 .....ccerennn.. 213
86883327 .............. 14, 100
8750042.......vveern.. 191
8769122........45, 235, 237
8769123......45, 191, 235,
237

8769128.......vveereenn. 233
8769139, 233
8770241.............. 127, 223
8770248, 218
8770296 ..., 214
88212210.....oesrrrrnn. 97
88212229.....oovvveen.. 221
88261026........coooem.... 104
424

88261030........cccccueeeee 147 90554062................ 55, 63
88501006 .........cceervennee 22 90554065.......... 55, 57, 63
88501010................ 29, 30 90554076................ 55, 63
88501012....... 16, 29, 367 90554080.........ccceeeuennee 74
88521205.......cccveinne 171 909304 ......ceiieeiieeene 15
88521206 .........cccuuuee 147 91084008.................... 273
88521208 39, 45, 47, 247, 91084010........ccceeueee 273
251, 263 91084019.......ccceeeueee. 273
88521304 ............ 175, 201 91084233.......ccceeruen. 273
88631566..................... 299 91084278.........ccccu.. 273
88662480.........cccueuee 214 91084279......ccoeevvene 273
88662482 .................... 213 91094023.......ccceeevueee. 273
88662523 .........cccueee 217 91094024.................... 273
8866514 ......... 14, 17, 161 91143339.....ccciieren. 318
88671001 ........ceeevennee 39 91143340........cceveuene 324
8880219-OM............... 125 91143357............ 299, 413
8880220 ........ccvvveneen. 125 91304025.......ccceeeueee. 209
8880221 .......cceii 125 91403097 ........ccvvnee 161
8881800......... 94, 97, 101 91403153.......ccceeee 161
8881802 ........ccvvveen. 308 91403217 ...ccovcvveernen. 161
8904001 ... 104 91403412........ccoeeuee 125
90021705......ccvvveneen. 365 91404013........ccceeneee. 209
90027187 ............ 237, 299 91404016.........cceeueee 209
90027471 .............. 15, 365 91404182..........cccne. 273
90027473 ......cceeeene 161 91404186.........ceenee. 273
90028488............cccueee. 107 91404309.......ccceeruneee. 169
90200003................ 51, 53 91404326.........cceuee. 209
90554016 .......cccvveeeennee 77 91413036............ 188, 189
90554017 ...55, 57, 59, 63 91474507 ............ 135, 145
90554020......... 55, 57, 59 91474512...131, 135, 145
90554042 .............. 59, 269 412
90554045....... 55, 77, 269, 91474516.........ccoue. 141
271 91474532.......cccee 143
G5-18A/2505H

91474579 ............ 135, 145
91474580............ 135, 145
91474585 ............ 135, 145
91503104 ... 353, 357, 359
91503106............. 347, 361
91504028.........cccuee. 209
91504029 ........cceeeeee 209

412

91514098............ 129, 141
91514099 .......cccevenee 141
91514117 ............ 135, 145
91514118 ............ 145, 147
91514119 ............ 145, 147
91514120............ 145, 147
91514123 ............ 135, 145
91514154 ........ccvvees 137
91514156 .....ccecvereeee 137
91514157 ... 137
91514188 ............ 135, 145
91514189............ 135, 145
91514224 ... 209
91514272 ..o 197
91554014 ... 342
91554019 ............ 324, 329
91563136.............. 15, 100
91563164 ........cceeeeee 177
91563220 ......c.cccveeneee 403
91565094 .........cceeviene 74
933940 ..o 45

31200725






31200725

I

An Oshkosh Corporation Company

Corporate Office
JLG Industries, Inc.
1JLG Drive
McConnellsburg, PA 17233-9533 USA
& (717) 485-5161 (Corporate)
. (877) 554-5438 (Customer Support)
(717) 485-6417

Visit our website for JLG Worldwide Locations.
www.jlg.com



	SECTION 1 - FRAME AND ATTACHING PARTS
	FIGURE 1-1. FRAME AND ATTACHING PARTS
	FIGURE 1-1. FRAME AND ATTACHING PARTS
	FIGURE 1-2. COVERS
	FIGURE 1-2. COVERS
	FIGURE 1-3. LICENSE PLATE HOLDER INSTALLATION
	FIGURE 1-3. LICENSE PLATE HOLDER INSTALLATION
	FIGURE 1-4. HITCHES
	FIGURE 1-4. HITCHES
	FIGURE 1-5. HITCH ASSEMBLY
	FIGURE 1-5. HITCH ASSEMBLY
	FIGURE 1-6. HITCH ASSEMBLY
	FIGURE 1-6. HITCH ASSEMBLY

	SECTION 2 - BOOM
	FIGURE 2-1. BOOM ASSEMBLY - COMPONENTS
	FIGURE 2-1. BOOM ASSEMBLY - COMPONENTS
	FIGURE 2-2. BOOM ASSEMBLY - PADS AND SHIMS
	FIGURE 2-2. BOOM ASSEMBLY - PADS AND SHIMS
	FIGURE 2-3. QUICK COUPLER
	FIGURE 2-3. QUICK COUPLER
	FIGURE 2-4. UNIVERSAL QUICK COUPLER
	FIGURE 2-4. UNIVERSAL QUICK COUPLER

	SECTION 3 - ATTACHMENTS
	FIGURE 3-1. STANDARD CARRIAGE
	FIGURE 3-1. STANDARD CARRIAGE
	FIGURE 3-2. UNIVERSAL STANDARD CARRIAGE
	FIGURE 3-2. UNIVERSAL STANDARD CARRIAGE
	FIGURE 3-3. SIDE TILT CARRIAGE
	FIGURE 3-3. SIDE TILT CARRIAGE
	FIGURE 3-4. UNIVERSAL SIDE TILT CARRIAGE (G5-18A)
	FIGURE 3-4. UNIVERSAL SIDE TILT CARRIAGE (G5-18A)
	FIGURE 3-5. UNIVERSAL SIDE SHIFT CARRIAGE
	FIGURE 3-5. UNIVERSAL SIDE SHIFT CARRIAGE
	FIGURE 3-6. FORKS
	FIGURE 3-6. FORKS
	FIGURE 3-7. GRAPPLE BUCKET (G5-18A, 2505H & 25.5 - AUS)
	FIGURE 3-7. GRAPPLE BUCKET (G5-18A, 2505H & 25.5 - AUS)
	FIGURE 3-8. GRAPPLE BUCKET (2505H & 25.5) (Prior to SN 0160065890)
	FIGURE 3-8. GRAPPLE BUCKET (2505H & 25.5) (Prior to SN 0160065890)
	FIGURE 3-9. GRAPPLE BUCKET (2505H & 25.5) (SN 0160065890 to Present)
	FIGURE 3-9. GRAPPLE BUCKET (2505H & 25.5) (SN 0160065890 to Present)
	FIGURE 3-10. LIGHT MATERIAL BUCKETS
	FIGURE 3-10. LIGHT MATERIAL BUCKETS
	FIGURE 3-11. BUCKETS MP 4 IN
	FIGURE 3-11. BUCKETS MP 4 IN
	FIGURE 3-12. FORK MOUNTED HOOK
	FIGURE 3-12. FORK MOUNTED HOOK
	FIGURE 3-13. UNIVERSAL HITCH ATTACHMENT
	FIGURE 3-13. UNIVERSAL HITCH ATTACHMENT
	FIGURE 3-14. SIDE SHIFT CARRIAGE ASSEMBLY (2505H)
	FIGURE 3-14. SIDE SHIFT CARRIAGE ASSEMBLY (2505H)
	FIGURE 3-15. CRANE HOOK
	FIGURE 3-15. CRANE HOOK
	FIGURE 3-16. REFLECTIVE PLATES INSTALLATION (FORKS)
	FIGURE 3-16. REFLECTIVE PLATES INSTALLATION (FORKS)
	FIGURE 3-17. REFLECTIVE PLATES INSTALLATION (BUCKET) (ITALY)
	FIGURE 3-17. REFLECTIVE PLATES INSTALLATION (BUCKET) (ITALY)
	FIGURE 3-18. CARRIAGE 360 DEG ROTATION
	FIGURE 3-18. CARRIAGE 360 DEG ROTATION

	SECTION 4 - ENGINE AND ATTACHING PARTS
	FIGURE 4-1. ENGINE INSTALLATION
	FIGURE 4-1. ENGINE INSTALLATION
	FIGURE 4-2. FUEL TANK AND LINES (Prior to SN 0160076806, Excluding 0160076010, 0160076011 and 0160076012)
	FIGURE 4-3. FUEL TANK AND COMPONENTS INSTALLATION (SN 0160076806 to Present, Including 0160076010, 0160076011 and 060076012)
	FIGURE 4-4. RADIATOR INSTALLATION
	FIGURE 4-4. RADIATOR INSTALLATION
	FIGURE 4-5. AIR CLEANER INSTALLATION
	FIGURE 4-5. AIR CLEANER INSTALLATION
	FIGURE 4-6. AIR CLEANER ASSEMBLY
	FIGURE 4-6. AIR CLEANER ASSEMBLY
	FIGURE 4-7. EXHAUST INSTALLATION
	FIGURE 4-7. EXHAUST INSTALLATION
	FIGURE 4-8. EXHAUST INSTALLATION
	FIGURE 4-8. EXHAUST INSTALLATION
	FIGURE 4-9. ENGINE HEATER INSTALLATION
	FIGURE 4-9. ENGINE HEATER INSTALLATION
	FIGURE 4-10. LUBRICITY DOSER INSTALLATION
	FIGURE 4-10. LUBRICITY DOSER INSTALLATION
	FIGURE 4-11. FILTER, PRECLEANER
	FIGURE 4-11. FILTER, PRECLEANER
	FIGURE 4-12. AIR SHUT OFF VALVE INSTALLATION
	FIGURE 4-12. AIR SHUT OFF VALVE INSTALLATION

	SECTION 5 - DRIVE TRAIN
	FIGURE 5-1. DRIVE TRAIN INSTALLATION
	FIGURE 5-1. DRIVE TRAIN INSTALLATION
	FIGURE 5-2. FRONT AXLE ASSEMBLY
	FIGURE 5-2. FRONT AXLE ASSEMBLY
	FIGURE 5-3. CENTRAL HOUSING AND STEERING
	FIGURE 5-3. CENTRAL HOUSING AND STEERING
	FIGURE 5-4. DIFFERENTIAL
	FIGURE 5-4. DIFFERENTIAL
	FIGURE 5-5. HUB REDUCTION
	FIGURE 5-5. HUB REDUCTION
	FIGURE 5-6. BRAKES
	FIGURE 5-6. BRAKES
	FIGURE 5-7. REAR AXLE ASSEMBLY
	FIGURE 5-7. REAR AXLE ASSEMBLY
	FIGURE 5-8. CENTRAL HOUSING AND STEERING
	FIGURE 5-8. CENTRAL HOUSING AND STEERING
	FIGURE 5-9. DIFFERENTIAL
	FIGURE 5-9. DIFFERENTIAL
	FIGURE 5-10. HUB REDUCTION
	FIGURE 5-10. HUB REDUCTION
	FIGURE 5-11. FENDER INSTALLATION
	FIGURE 5-11. FENDER INSTALLATION
	FIGURE 5-12. TIRES AND RIMS
	FIGURE 5-12. TIRES AND RIMS
	FIGURE 5-13. TIRE/WHEEL SET 33X16LL19.5 - TURF/SAND
	FIGURE 5-13. TIRE/WHEEL SET 33X16LL19.5 - TURF/SAND
	FIGURE 5-14. TIRE/WHEEL ASEMBLY 33X16LL19.5 - TURF/SAND
	FIGURE 5-14. TIRE/WHEEL ASEMBLY 33X16LL19.5 - TURF/SAND

	SECTION 6 - CAB
	FIGURE 6-1. CAB INSTALLATION
	FIGURE 6-1. CAB INSTALLATION
	FIGURE 6-2. OPEN CAB (G5-18A)
	FIGURE 6-2. OPEN CAB (G5-18A)
	FIGURE 6-3. ENCLOSED CAB INSTALLATION
	FIGURE 6-3. ENCLOSED CAB INSTALLATION
	FIGURE 6-4. CAB INTERIOR
	FIGURE 6-4. CAB INTERIOR
	FIGURE 6-5. OVERHEAD CONSOLE INSTALLATION
	FIGURE 6-5. OVERHEAD CONSOLE INSTALLATION
	FIGURE 6-6. SUSPENSION SEAT
	FIGURE 6-6. SUSPENSION SEAT
	FIGURE 6-7. SUSPENSION SEAT (OPEN CAB) (SN 0160083100 to Present)
	FIGURE 6-7. SUSPENSION SEAT (OPEN CAB) (SN 0160083100 to Present)
	FIGURE 6-8. WIPER INSTALLATION
	FIGURE 6-8. WIPER INSTALLATION
	FIGURE 6-9. HEATER AND AC
	FIGURE 6-9. HEATER AND AC
	FIGURE 6-10. HEATER AND AC
	FIGURE 6-10. HEATER AND AC
	FIGURE 6-11. AC CONDENSER INSTALLATION
	FIGURE 6-11. AC CONDENSER INSTALLATION
	FIGURE 6-12. AC SYSTEM INSTALLATION
	FIGURE 6-12. AC SYSTEM INSTALLATION
	FIGURE 6-13. HEATER ASSEMBLY
	FIGURE 6-13. HEATER ASSEMBLY
	FIGURE 6-14. HEATER ASSEMBLY WITH AC
	FIGURE 6-14. HEATER ASSEMBLY WITH AC

	SECTION 7 - CONTROLS
	FIGURE 7-1. BRAKE
	FIGURE 7-1. BRAKE
	FIGURE 7-2. ACCELERATOR
	FIGURE 7-2. ACCELERATOR
	FIGURE 7-3. STEERING COLUMN
	FIGURE 7-3. STEERING COLUMN
	FIGURE 7-4. BOOM JOYSTICK
	FIGURE 7-4. BOOM JOYSTICK

	SECTION 8 - HYDRAULIC CIRCUITS
	FIGURE 8-1. SUPPLY CIRCUIT
	FIGURE 8-1. SUPPLY CIRCUIT
	FIGURE 8-2. DUMP CIRCUIT
	FIGURE 8-2. DUMP CIRCUIT
	FIGURE 8-3. STEER SELECT
	FIGURE 8-3. STEER SELECT
	FIGURE 8-4. SERVICE/PARK BRAKE
	FIGURE 8-4. SERVICE/PARK BRAKE
	FIGURE 8-5. BOOM JOYSTICK (G5-18A)
	FIGURE 8-5. BOOM JOYSTICK (G5-18A)
	FIGURE 8-6. BOOM JOYSTICK (2505H & 25.5)
	FIGURE 8-6. BOOM JOYSTICK (2505H & 25.5)
	FIGURE 8-7. LIFT CYLINDER (G5-18A)
	FIGURE 8-7. LIFT CYLINDER (G5-18A)
	FIGURE 8-8. LIFT CYLINDER (2505H & 25.5)
	FIGURE 8-8. LIFT CYLINDER (2505H & 25.5)
	FIGURE 8-9. EXTEND/RETRACT CYLINDER
	FIGURE 8-9. EXTEND/RETRACT CYLINDER
	FIGURE 8-10. TILT AND COMPENSATING
	FIGURE 8-10. TILT AND COMPENSATING
	FIGURE 8-11. AUXILIARY HYDRAULICS
	FIGURE 8-11. AUXILIARY HYDRAULICS
	FIGURE 8-12. REAR AUXILIARY HYDRAULICS
	FIGURE 8-12. REAR AUXILIARY HYDRAULICS
	FIGURE 8-13. AUXILIARY HYDRAULICS PRESSURE RELIEF
	FIGURE 8-13. AUXILIARY HYDRAULICS PRESSURE RELIEF
	FIGURE 8-14. HYDRAULIC TANK BREATHER INSTALLATION
	FIGURE 8-14. HYDRAULIC TANK BREATHER INSTALLATION

	SECTION 9 - HYDRAULIC COMPONENTS
	FIGURE 9-1. LIFT CYLINDER (G5-18A) (Prior to SN 0160076806, Excluding 0160076010, 0160076011 and 0160076012)
	FIGURE 9-2. LIFT CYLINDER (G5-18A) (SN 0160076806 to Present, Including 0160076010, 0160076011 and 160076012)
	FIGURE 9-3. LIFT CYLINDER (2505H & 25.5)
	FIGURE 9-3. LIFT CYLINDER (2505H & 25.5)
	FIGURE 9-4. LIFT CYLINDER (2505H & 25.5)
	FIGURE 9-4. LIFT CYLINDER (2505H & 25.5)
	FIGURE 9-5. EXTEND/RETRACT CYLINDER (Prior to SN 0160076806, Excluding 0160076010, 0160076011 and 0160076012)
	FIGURE 9-6. EXTEND/RETRACT CYLINDER (SN 0160076806 to Present, Including 0160076010, 0160076011 and 0160076012)
	FIGURE 9-7. TILT CYLINDER (Prior to SN 0160076806, Excluding 0160076010, 0160076011 and 0160076012)
	FIGURE 9-8. TILT CYLINDER (SN 0160076806 to Present, Including 0160076010, 0160076011 and 0160076012)
	FIGURE 9-9. COMPENSATING CYLINDER (Prior to SN 0160076806, Excluding 0160076010, 0160076011 and 0160076012)
	FIGURE 9-10. COMPENSATING CYLINDER (SN 0160076806 to Present, Including 0160076010, 0160076011 and 0160076012)
	FIGURE 9-11. FORK LOCKING CYLINDER
	FIGURE 9-11. FORK LOCKING CYLINDER
	FIGURE 9-12. SIDE TILT CARRIAGE CYLINDER AND GRAPPLE BUCKET CYLINDER
	FIGURE 9-12. SIDE TILT CARRIAGE CYLINDER AND GRAPPLE BUCKET CYLINDER
	FIGURE 9-13. UNIVERSAL SIDE SHIFT CYLINDER
	FIGURE 9-13. UNIVERSAL SIDE SHIFT CYLINDER
	FIGURE 9-14. MAIN CONTROL VALVE
	FIGURE 9-14. MAIN CONTROL VALVE
	FIGURE 9-15. FRONT DRIVE MOTOR
	FIGURE 9-15. FRONT DRIVE MOTOR
	FIGURE 9-16. HYDROSTATIC DRIVE PUMP
	FIGURE 9-16. HYDROSTATIC DRIVE PUMP
	FIGURE 9-17. GEAR PUMP
	FIGURE 9-17. GEAR PUMP
	FIGURE 9-18. DIVERTOR VALVE
	FIGURE 9-18. DIVERTOR VALVE
	FIGURE 9-19. STEERING SELECT VALVE
	FIGURE 9-19. STEERING SELECT VALVE
	FIGURE 9-20. PILOT SELECT VALVE
	FIGURE 9-20. PILOT SELECT VALVE
	FIGURE 9-21. BRAKE VALVES
	FIGURE 9-21. BRAKE VALVES
	FIGURE 9-22. MP BUCKET CYLINDER
	FIGURE 9-22. MP BUCKET CYLINDER
	FIGURE 9-23. AIR SHUT OFF VALVE
	FIGURE 9-23. AIR SHUT OFF VALVE

	SECTION 10 - ELECTRICAL
	FIGURE 10-1. ENGINE COMPARTMENT ELECTRICAL INSTALLATION
	FIGURE 10-1. ENGINE COMPARTMENT ELECTRICAL INSTALLATION
	FIGURE 10-2. BOOM AND FRAME ELECTRICAL INSTALLATION
	FIGURE 10-2. BOOM AND FRAME ELECTRICAL INSTALLATION
	FIGURE 10-3. CAB ELECTRICAL INSTALLATION
	FIGURE 10-3. CAB ELECTRICAL INSTALLATION
	FIGURE 10-4. CAB SWITCHES
	FIGURE 10-4. CAB SWITCHES
	FIGURE 10-5. WORK LIGHTS
	FIGURE 10-5. WORK LIGHTS
	FIGURE 10-6. DRIVE LIGHTS
	FIGURE 10-6. DRIVE LIGHTS
	FIGURE 10-7. ENGINE HARNESS
	FIGURE 10-7. ENGINE HARNESS
	FIGURE 10-8. FRAME HARNESS
	FIGURE 10-8. FRAME HARNESS
	FIGURE 10-9. FRAME OPTION HARNESS
	FIGURE 10-9. FRAME OPTION HARNESS
	FIGURE 10-10. CAB HARNESS (Prior to SN 0160076806, Excluding 0160076010, 0160076011 and 0160076012)
	FIGURE 10-11. CAB HARNESS (SN 0160076806 to Present, Including 0160076010, 0160076011 and 160076012)
	FIGURE 10-12. CAB ROOF HARNESS
	FIGURE 10-12. CAB ROOF HARNESS
	FIGURE 10-13. ROOF WORKLIGHT HARNESS
	FIGURE 10-13. ROOF WORKLIGHT HARNESS
	FIGURE 10-14. BOOM WORKLIGHT HARNESS
	FIGURE 10-14. BOOM WORKLIGHT HARNESS
	FIGURE 10-15. BEACON WORKLIGHT HARNESS
	FIGURE 10-15. BEACON WORKLIGHT HARNESS
	FIGURE 10-16. BOOM AUX HARNESS
	FIGURE 10-16. BOOM AUX HARNESS
	FIGURE 10-17. LSI BOOM SENSOR HARNESS
	FIGURE 10-17. LSI BOOM SENSOR HARNESS
	FIGURE 10-18. IGNITION SWITCH JUMPER HARNESS
	FIGURE 10-18. IGNITION SWITCH JUMPER HARNESS
	FIGURE 10-19. MODE SELECT HARNESS
	FIGURE 10-19. MODE SELECT HARNESS
	FIGURE 10-20. HEATER JUMPER HARNESS
	FIGURE 10-20. HEATER JUMPER HARNESS
	FIGURE 10-21. CLEARSKY ASSEMBLY
	FIGURE 10-21. CLEARSKY ASSEMBLY
	FIGURE 10-22. REVERSE SENSING SYSTEM INSTALLATION G5-18A
	FIGURE 10-22. REVERSE SENSING SYSTEM INSTALLATION G5-18A
	FIGURE 10-23. REVERSE SENSOR HARNESS G5-18A
	FIGURE 10-23. REVERSE SENSOR HARNESS G5-18A
	FIGURE 10-24. TELEMATICS HARNESS INSTALLATION
	FIGURE 10-24. TELEMATICS HARNESS INSTALLATION
	FIGURE 10-25. TELEMATICS INSTALLATION, UNITED RENTALS
	FIGURE 10-25. TELEMATICS INSTALLATION, UNITED RENTALS
	FIGURE 10-26. CLEARSKY CONTROLLER (Prior to SN 0160082511)
	FIGURE 10-26. CLEARSKY CONTROLLER (Prior to SN 0160082511)
	FIGURE 10-27. AC CONDENSER HARNESS
	FIGURE 10-27. AC CONDENSER HARNESS
	FIGURE 10-28. TELEMATICS HARNESS
	FIGURE 10-28. TELEMATICS HARNESS
	FIGURE 10-29. TELEMATICS INSTALLATION
	FIGURE 10-29. TELEMATICS INSTALLATION
	FIGURE 10-30. TELEMATIC GATEWAY HARNESS
	FIGURE 10-30. TELEMATIC GATEWAY HARNESS
	FIGURE 10-31. CLEAR SKY INSTALLATION
	FIGURE 10-31. CLEAR SKY INSTALLATION
	FIGURE 10-32. CLEARSKY TELEMATICS HARNESS
	FIGURE 10-32. CLEARSKY TELEMATICS HARNESS
	FIGURE 10-33. CLEARSKY INSTALLATION 3-WIRE
	FIGURE 10-33. CLEARSKY INSTALLATION 3-WIRE
	FIGURE 10-34. CONTROL ACCESSORY
	FIGURE 10-34. CONTROL ACCESSORY
	FIGURE 10-35. AIR SHUT OFF VALVE FRAME HARNESS
	FIGURE 10-35. AIR SHUT OFF VALVE FRAME HARNESS
	FIGURE 10-36. AIR SHUT OFF VALVE HARNESS
	FIGURE 10-36. AIR SHUT OFF VALVE HARNESS

	SECTION 11 - DECALS
	FIGURE 11-1. CAB AND FRAME DECALS
	FIGURE 11-1. CAB AND FRAME DECALS
	FIGURE 11-2. BOOM DECALS
	FIGURE 11-2. BOOM DECALS
	FIGURE 11-3. CLEARSKY DECAL INSTALLATION
	FIGURE 11-3. CLEARSKY DECAL INSTALLATION

	SECTION 12 - RECOMMENDED SPARE PARTS
	FIGURE 12-1. RECOMMENDED SPARE PARTS
	FIGURE 12-1. RECOMMENDED SPARE PARTS

	PART NUMBER INDEX

